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KOPOTKHM OI'JISAJ XAPAKTEPUCTHKH JIKAPCHKOI'O 3ACOBY

1. HA3BA JOIKAPCBKOI'O 3ACOBY

JTazatuHi6 3enTiea 20 Mr TabaeTKH, BKPUTI NNIBKOBOIO 00ONIOHKOIO
Haszatuui6 3enTiBa 50 Mr TabneTKu, BKPUTI NNIBKOBOKO 060OHKOIO
Hasatuti6 3entiBa 70 Mr TabNETKU, BKPUTI MITIBKOBOIO 000MOHKOIO
JazatuHio 3enTiea 80 mr tabneTkun, BKpUTI MJ1iBKOBOK 000N0HKOIO
HazaTuui6 3entiea 100 Mr TabneTku, BKPUTI MUTIBKOBOIO 0OOJOHKOKO
Hasatuui6 3enTisa 140 Mr TabneTKy, BKPUTI MJ1iBKOBOIO 0OOJIOHKOO

2. SKICHAH TA KUTBbKICHAN CKJIA{
Hazatuni6d 3entiBa 20 Mr TabieTKU, BKPUTI MIIIBKOBOK 000JOHKOKO
KoxHa TabneTka, BKpUTa N1iBKOBOKO 0OOJIOHKOK, MiCTUTh Ja3aTHHIOY 20 mr.

JORONINCHE PEHOGHNN 3 610011010 HIEN
1 Tabnerka, BKpUTA MJ1iBKOBOIO 060JIOHKOO, MICTUTb 28 MT akTO34 (y BUIJISII MOHOTIAPATY).

Jazatuni6 3enTtiBa 50 Mr TabneTky, BKPUTI MI1IBKOBOIO 0OOTIOHKOIO
KoxxHa TabneTka, BKpUTA MJ1iBKOBOK 0OO0JIOHKOI0, MICTHTE fa3aTHHIOY 50 mr.

LONOMIHCHT PEROBHHN 3 6100100 OIE/0
1 TabneTka, BKpUTA IJTIBKOBOK 000JIOHKOIO, MICTHTE 69 M 1akTO31 (Y BUIJIALI MOHOTIApaTy).

Jazaruni6 3eutiea 70 Mr TabieTKu, BKPUTI M1iBKOBOK 0OOJIOHKOIO
Kosxua Tabnertka, BKpUTA MITIBKOBOKO 0GOJIOHKOI0, MICTUTL 70 MI Ja3aTUHIOY.

ONOMINCHI PEHOSUHI 3 GI001010 OIEI0
| TabneTka, BKpUTA IIIBKOBOK 0GOJIOHKOIO, MICTUTH 97 M 1aKTO3H (Y BUMSAi MOHOTiApaTy).

Jazatuni6 3enTiBa 80 Mr TabneTKH, BKPUTI MIIIBKOBOIO 0O0JOHKOKO
Koxna Tabnerka, BKpUTa MiBKOBOK 000JOHKOIO, MICTUTb Aa3aTHHIOy 80 mr.

HoraMINCHT PeRos it 3 61001100 icio
| TaGneTka, BKpUTA NUIIBKOBOK 00OIOHKOIO, MicTUTh 111 Mr nakto3u (y BUrNIALI MOHOTIAPATY).

Jazatuxi6 3entiea 100 mr TabneTku, BKPUTI MJIIBKOBOKO 000IOHKOIO

Koxxna TabneTka, BKpUTa [U1IBKOBOKO 000TOHKOK, MICTUTH AazaTHHIOy 100 mr.

Lononiveni peyoslini 3 610011010 OIE0
| TabneTka, BKpUTA [UTIBKOBOK 0O0JIOHKO0, MICTUTH 138 Mr nakTo3u (y BUrNaai Mg
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Hazatuni6 3entiBa 140 Mr TabneTku. BKPUTI MNIBKOBOK 060JOHKOK
KokHa TabneTka, BKpUTa M1iBKOBOK 0D0JOHKOI0, MICTUTh Aa3atuHiOy 140 mr.

LLOIOMENCHT PEXOSIHI 3 810011010 DIEI0
1 TabneTka, BKpHTa MAIBKOBOK 060JOHKOI, MICTHUTE 194 Mr nakto3u (y Burasmi MoHorinpaty).

[ToBHMii nepenik 4ONOMDKHHX peHOBHH AWB. y po3aini 6.1.

3. IIKAPCHBKA ®OPMA
TabneTku, BKPHUTI MIIIBKOBOIO 0DOJOHKOIO.
Ha3atuHi6 3eHTiBa 20 Mr TabneTku, BKPUTI MITIBKOBOK 000JOHKOK

Heoonykni kpyrii TabneTKu, BKPUTI MIBKOBOIO 060NI0HKOLO, B 6i10ro 10 Maibke 6i10ro Konsopy,
AiaMeTpoM MpUbIU3HO 5,6 MM, 3 TUCHeHHsM «D7SB» 3 oaHoro 60oky Ta «20» 3 iHLIOro.

Hazaruni6 3exTiBa 50 Mr TabneTkH, BKPUTI NMIIIBKOBOK 060JOHKOO

HBoornyxi, oBajbHi TableTKH, BKPUTI IITIBKOBOKO 060JIOHKOIO, Bin 6in0ro 0 Maiike 6inoro Koasopy,
DOBXUHOI prubnusHo 11,0 MM i wrprHOIO Npubau3sHo 6,0 MM, 3 THcHEHHIM «D7SB» 3 o1HOro 60Ky
Ta «50%» 3 iHmoro.

Haszatuui6 3eHrira 70 Mr TabneTkH, BKPUTI MIIBKOBOIO 060JOHKOKO

Heoorykni Kpyrii TablneTKH, BKPUTI [UIBKOBOIO 060JI0OHKOI0, Bif Gistoro go maiike 6inoro xonsopy,
AiaMeTpoM Mpubau3Ho 9,1 MM, 3 TUcHeHHAM « D7SB» 3 ogHOro 60Ky Ta «70» 3 iHworo.

HMazatuni6 3eHTiBa 80 Mr TabneTku, BKPUTI [TIBKOBOK 060JOHKOK

HBoonyxii, TpUKYTHI TabeTKK, BKPUTI M1iBKOBOKO 000NOHKOH0, Gistoro abo maiixe 6i10ro Konsopy,
JOBXKHHOK npubnuzHo 10,4 MM i wupuHowo npubnusuo 10,6 mm, 3 TucHeHHam «D7SB» 3 ogHoro
Ooky Ta «80» 3 iHworo.

Haszatuui6 3euria 100 mr Tabnetku, BKPUTI MAIBKOBOKO 0GOOHKOO

Heoonykni, oBanbHi TabNETKM, BKPHUTI IUTIBKOBOIO 060JIOHKOL0, Bifl 6i510r0 10 Maiixke G110ro Koabopy,
ROBXMHOW Npubnn3Ho 15,1 MM i wpuHoO npubauszHo 7,1 MM, 3 TucHeHHsiM «D7SBy» 3 ogHoro 6oky
Ta « 100» 3 iHwWoro.

HazaTuHi6 3enTiBa 140 Mr TabfeTKH, BKPUTI MAIBKOBOK 0GOJIOHKOIO

HBoonykni Kpyrii TabAETKH, BKPUTI M1iBKOBOK 060JIOHKOKO, Bia 6151010 10 Maibxe 6i10ro Konsopy,
Aiametpom npubnusHo 11,7 MM, 3 TucHeHHsIM «D7SBy» 3 ogHoro 6oky Ta «140» 3 iHuoro.
LEAT

4. KJIHIYHI TAHI

4.1 TepaneBTAYHI HOKA3AHHA

HazaTuni6 3enTiBa nokasaHuid s JIKyBaHHS JOPOCIMX MALi€EHTIB i3: /|

3rigHo

| 3 opuriHanoMm

172



- yneplue JiarHOCTOBAHMM XPOHIUHUM MienoOnacTHUM aeiiko3om (XMJI) i3 HasiBHICTIO NO3UTHBHOI
dinanenbiiicbkoi xpomocomu (Ph+) y xpoHiunii dasi:

- XMJl y xpoHiuHii ¢a3i, ¢asi akcenepauii ado OnactHiil ¢a3i npu pe3ucTeHTHOCTI abo
HEMEePEeHOCHMMOCTI NONEPEAHBOrO NiKYBaHHS, IO BKJIOYAO IMATHHIOY Me3unaT:

- roctpuM Ph-nosutreuaum nimbodnactauM neiikozom (I'JJI) ta nimdarnunum 6nactHum XMJI npu
PE3UCTEHTHOCTI a00 HeMepPeHOCUMOCTI MONEepPeIHbOro JiKyBaHHS.

JazaTuHi6 3enTira nokazaHui Ast JiKyBaHHA JiTe# i3:

- ynepiue aiarHoctoBaHuM Ph+ XMJI y xpouiuniii ¢asi (Ph+XMJI-X®D) a6o Ph+XMJI-XD npu
pe3nucTeHTHOCTI a0 HenepeHOCHMOCTI MOMEPEAHLOTO JIiKYBaHHS, L0 BKIIFOUYA0 iMaTUHIOY Me3unar;

- ynepuie niarHoctoBaHnM Ph+ roctpum nimdobnactHum nefikozom (IJIJI) y noenHaHHi 3
ximioTeparieto.

4.2 [lo3yBaHHSA Ta CHOCI0 3acTOCyBAHHSA

Tepanito MOBUHEH TMPOBOAUTH JiKap, AKUM Mae JOCBiJl AIarHOCTWKH Ta JIiKYBaHHS XBOpUX Ha
nefkeMito.

Hopocil maiiening

PexomenpnoBana nouatkosa no3a npu XMJ1 y xponiuHiii ¢asi — 100 mr nazatunidy 1 pa3 Ha 100y.

PexomennoBana mnouatkoBa go3za npu XMJI a6o Ph-nosutusHomy ['JIJI y ¢asi akcenepauii,
MienoigHiii abo nimdarnuHiii 6nactHiit da3zi (nporpecyrodiii ¢asi) cranoruts 140 Mr 1 pa3 Ha goOy
(auB. po3ain «OcoOaMBOCTI 3aCTOCYBAHHSY ).

L (Ph+ATVOT v xpouiypitr @zt mre Ph+ 177D

HozyranHs npenapaty JlazaTuni6 3eHTiBa A4 AiTeil Ta NiANITKIB 3ilCHIOETbCA 3 ypaXyBaHHAM MacH
Tina (mue. Tabnuuro 1). Hazatuni® 3enTiBa 3acTocoByBaTH nepopanbHo | pas Ha noby y dopwmi
TabNeToK, BKPUTHX MITIBKOBOIO 000N0HKOK. J[03y i nepepaxoByBaTi KOXHI 3 MicaLi Ha miacTasi
3MiH MacH Tina abo yacTilue, KO He HeoOXIHO. 3acTocyBaHHA TaONETOK HE PEKOMEHAYETHCA AITAM
3 macoro Tina meHwe 10 kr. IMTigeuweHHss abo 3MeHLIEHHS NO3M PEKOMEHIYETHCS Ha OCHOBI
iHAMBiAYanbHOT peakuil nauieHTa Ta nepeHocumocti. Hemae mocBiny jlikyBaHHs Aa3aTHHIOOM niTeit
BiKOM 10 1 poKy.

Tabnetkn, BKpUTI 000NOHKOO, 1a3aTHHIOY Ta MOPOLIOK A3a3aTHHIOY ANs nepopanbHOL CycneHsii He €
OloekBiBasieHTHUMH. [lalieHTH, AKi MOXYTb KOBTaTH TabjeTKH Ta OaXaroTh MepelTH 3 MOpOLLKY
Ja3aTUHIOY AJi nmepopanbHOi cycneHsil Ha jJa3zaTuHib y tabneTkax, abo nmauieHTH, siki He MOXYTb
KOBTaTH TabAETKU Ta OaXKatoTh MepeiiTi 3 TabNETOK Ha NepopanbHy CYCMNeH3it0, MOXKYTh Lie 3p0OHTH
3a YMOBH MPaBUIbHOrO JO3YBaHHs. JOTPUMYIOTBCS peKOoMeHIalil 010 nikapcbkol Gopmu.

PekoMengoBaHa nouatkoBa no6osa moza tabnerok JlazaTuHiO 3eHTiBa Ons AiTeidl HaBemeHa B
Tabmmui 1.

Pexomennanii mogo no3yBanns Aa3aTAHIOY AiTsAM 3a3HavenHi y Ta6anmi 1.

Josysauns gazaTuHidy aitam 3 Ph+XMJI y xponiudiit dasi abo Ph + l"JU,l!' /
Maca Tina (kxr)? [ _)I_oﬁonq' mozag®
f”‘n’f—:—'/@-ﬁc;fréi b=
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Big 10 no 20 kr 40 mr
Bia 20 no 30 kr 60 mr
Bix 30 no 45 kr 70 mr

Bix 45 kr 100 mr

4 Tad.acTka He pekoMEHIOBAHa MAICHTAM 3 MAcolo Tima MeHwe 10 KO: 278 WMN NauieHTiB ¢1i1 BIFKOPHCTOB) BATH
MOPOLLOK 115 MepOpaiibHOT €Y CNeH3iT.

TPUEELTICHIS TIKYBAHHA

[Tin 4ac npoBeaeHHs KIIHIYHUX AOCHIMKEHb NiKyBaHHA AasaTHHiIOom mopocnux i3 Ph+XMJI y
XpoHiuHii dasi, hasi akcenepauii abo 6nactHiii pasi, Ph+I'J1JI Ta giteit 3 Ph-XMJI y XpoHiuHiii dasi
TPUBANIO JO0 MOMEHTY MporpecyBaHHs XBOpoOM abo HenepeHOCUMOCTI mauieHToM. Edekr
MpUNYHEHHs NiKyBaHHS JOBrOTPUBANOrO 3aXBOPIOBAHHSA MiCNA JOCATHEHHS LMUTOr€HETHYHOI abo
mosieKyJisipHoi BianoBigi [y ToMmy umcni noHoi uuroreHerndHoi sianosiai (T1LIB), Benukoi
mosieKyJsipHoi Bignosini (BMB) ta monekynspHoi Biznosizi MR4.5] He nocniakyBascs.
[Tig yac npoBeaeHHs KMiHIYHUX JOCimKeHb jikyBauHs aireii i3 Ph + I'JUJI pasatuni6 npotarom
MakcHMyM 2 pokiB OesnepepeHO nonaBanu Ao 6a3oBoi ximiorepamii. [lauientam, sxum Oyne
3aCTOCOBaHA NOAaNblla TPaHCINAHTALis CTOBOYPOBUX KJITHH, Ja3aTHHIO MOXKHA 3aCTOCOBYBATH
MPOTSArOM AOJaTKOBOFO POKY MiCIsl TPaHCIIAHTALil.
HeobxinHa no3a dopmyerbes KomOiHaLi€0 3 TaOETOK, BKPUTHX MUTIBKOBOO 000J10HKOIO, Mo 20 Mmr,
50 mr, 70 mr Ta 140 mr. Pexomenayersest 36inbIIMTH aG0 3MEHLIMTH 103y BiANOBIAHO 10 peakuii abo
MEPEHOCUMOCTI Tali€HTa.
Foirvienns dosi
Iix yac npoBeAeHHS KIIHIYHUX A0CimKeHb fopociux nayieHTis i3 XMJI ta Ph+ I'JIJ1, nixguigyeaTtu
03y Ao 140 mr 1 pa3 Ha moby (mpu Xpouiuniii ¢asi XMJI) a6o 180 mr 1 pa3 Ha noby (npu
nporpecyrouiii dasi XMJI a6o Ph+ [JUUI) nosponsnocs Uil THX MALU€HTIB, AKi HE Mau
reMaToJoriyHol abo UMTOreHeTUUHOT BiANOBiAI MPH peKOMEHA0BaHil No4aTKOBIi fO3i.
PexoMeHmauii momo mnigsuiueHHs mo3 xitam 3 Ph+XMJI y xpouiuHiii ¢asi, aki He nocsarnu
reMaToJIOr4HOT, LINTOrEHETHYHOT Ta MOJIEKYJIAPHOT BiAMOBAI PH PEKOMEH10BaHi i MoYaTKoBii 103i,
i sIKi mepeHoCATh JiKyBaHHA, NpeacTasyieHi y Tadbnuui 2.

Ta6nana 2. Ilinsamenns 5034 gitam 3 Ph+XMJI y xponiuniii ¢pasi

Jlo3a (MaxcHEMaJLHA X032 HA J00Y)
[TouaTkoBa no3a ITinpuuieHa go3a
40 mr 50 mr
60 mMr 70 Mr
70 Mr 90 mr
100 mr 120 mr

[TigBulEHHSA 103U HE peKOMEHTYEThbCs AiTaM 3 Ph+ [JIJI, ockineky ga3atuHid 3acTOCOBYETHCA B
KoMOiHallil 3 XimioTepaniero y LMX NauieHTIB.
Kopueyeanns 003w ) 6UNAORY BUHIUKHCIHHS HOOIYHIY PEART.

Microcrpecia
ITin uyac mpoBeAeHHS KJIHIYHMX JOCHIIKEHb MiENOcynpecis aonanacs LUIAXOM THMUYacoBOroO
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Tabaang 3. losyBaHHsa 3a/IeXKHO BiJ piBHA He

- KpATBYHO rpanA9THAN
| piBeHb HeliTpouenii Ta

. TpomGommETOmERil

Kainiuna ¢popma Ta
II09ATKOBa 032

XMJT xpoHidHa d¢as3a,
EI'IOLIE{TI{OBEI no03a —
100 mr 1 pa3 Ha 106y

TpomGouutu < 50 x10%/n

XMJI
OnacTHuit
Ph'TJI,
nosa- 140 mr ogus pas
Ha 00y

aKcenepatlis,

|
Kp”3 Ta ‘AKI_[ < 0’5 x]Og/_l'[ Ta/a60
novyaTkoBa

‘TpoMboLuTH < 50 x10%n

SEFzerama

AKH < 0,5 x10%n Ta/a6o

175

HTponenii Ta TpOoMOONETONEHIT Y JOPOCIHX

AnropHTM Aif
(o myHKTAX)

1) [IpunuHUTU NiKyBaHHS, MOKW HE AOCATHYTh
piBHA:

AKH > 1 x10%/n;
e Tpombouutn > 50 x10%/n.

';2) BixHOBUTH JiKyBaHHS MOYaTKOBOIO A030H0.
53) SAxwo piseHy Tpombouutie < 25 x109/nr
Ta/abo AKH 3HoBy
1o < 0,5 x10%n nporarom He meHiue 7 Ai6, B
TAKOMY  BUNAIKY o [aif,
3a3HaYeHUX Y MYHKTI 1, Nic/s 40ro npoaoBKUTH

piBeHb 3MEHLLHMBCA -

MOBEPHYTHUCS

JiikysaHHs 3 go3u 80 mr 1 pa3 Ha ngoby ans
Apyroro enisony
3MEHLIMTH J03y Mo 50 mr 1 pa3 Ha noby (ans
HOBOBUABJIEHMX MAalieHTiB) abo MNPUNUHUTH

eni3011y, AaJisl TPETbLOro

(mpu pe3ucteHTHOCTI ab0 HEMNEpeHOCHMOCTI
nonepeAHbOl Tepanii, BKIIIOYAIOUH iMaTUHIO)

1) 3’scyBaTi, U4 He CIIPUYHMHEHA LIUTOTIEHIS
nekiko3oM (MyHKLis abo Oiomncis KiCTKOBOro |
':uoslcy).

2) AKWo UKMTOMEHIA He MOB’A3aHa 3 NEeHKo30M, |

NPUMUHUTH  JIIKyBaHHS, JOKH pIBEHb He
mocsirue:

o AKH>1x10%n;

e TpomOoOUuTIB > 20 x10%/n,
nicias YOro Npoa0BXKUTH JTiKYBaHH:A
MOYaTKOBOIO JO3010. _
3) kw0 uMTOMeHis  3'ABUNIACS  3HOBY,

MNOBTOPUTH Aii NyHKTY | Ta TMOJOBXHUTH

NiKyBaHHs 3 MeH01 103u — 100 Mr oUH pa3 Ha |
| |
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4) Skuto UHTOMEHIA MOB s3aHa 3 IEAKO30M.
cAin ninBuuIMTK 103y 10 [80 Mr onuH pas Ha
no6y.

AKH — abcontoTHa KinbkicTb HeidTpodinis

Ta6aunsa 4. J{lo3yBaHHS 3aJI€KHO BiJl piBHSI HeliTponenii Ta TpoMOonHTONEHIT y AiTel 3

Ph+XMJI y xponiunii ¢asi
1.51kwo yuToneHis Jo3a (makcumanbHa 103a Ha Bo0y)
30epiraeTbes Oinbiue 3-x BuxinHa OnHopieHeBe JBopiBHeRe
THXKHIB, 3 CyBaTH, YU HE MOYaTKOBA 71032 | 3HHMKEHHS 031 3HUMKEHHS 103U
cnpuYMHEHa UMTONEHIA | Tabnetku 40 mr 20 Mr &

netiko3om (NyHKiis abo
Olomncis KiCTKOBOTO
MO3KY).

2. SIK1o LMTONEHIA HE
MOB’A3aHa 3 JIEKKO30M,
NPUNUHUTH JTiKYBaHHS, 60 Mr 40 mr 20 Mr
TIOKU piBEHbL HE JJOCATHE:
AKH >1,0 x 10%n i
TpOMOOLIUTH >75 X 10%/n,
nic/st 4Oro NPOJOBKUTH
JIiKYBaHHSI MIOYaTKOBOKO
2103010 ab0 3MEeHIIEHOI0 70 mr 60 Mmr 50 mr
JLO3010.

3, AKwo BUTOMEHIs
3’siBUIAacs 3HOBY,
MOBTOPHO 3’ACYBaTH, YU
HE CIpUYHHEHA
LUTOMEHIs JIeMKO30M
(myHkuis abo Gioncis
KiCTKOBOT'O MO3KY) i
BIJHOBUTH JTIKYBaHHS
3MEHILLIEHOIO J03010.

AKH — aGcontoTHa KinbKicTb HelTpodinis
*MeHUIa 1032 TabACTKH HEA0CTY THA

100 mr 80 mr 70 mMr

[Ipu nosiBi HeliTponeHii abo TpombGouuToneHil crynens >3 npu nikysandi giteil 3 Ph+XMJI y
XpOHiuHil ¢a3i, sKka MOBTOPIOETbCA i Hac MOBHOI reMaTOJIOTiYHOT BiAMOBiAl, 3aCTOCYBAaHHS
Ja3aTUHIOOM MOBUHHO OyTH MpPUOMHEHO, | 3roJoM Mo)xke OyTH BiJHOBJEHO 3 MEHLIOI [JO03W.
TuM4acoBe 3HWKEHHSA OO3W A TPOMDKHMX CTYNEHIB LUTOMeHii cnim 3ailicHioBatd y pasi
HeoOXiTHOCTI.

frefeeroqz
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lie Ha 7 QHiB. 1J1s OLIHKH KJIITUHHOCTI Ta BiNCOTKa OacTiB HEOOXITHO BUKOHATH OUIHKY KICTKOBOrO
MO3KY. SIKIO KIITHHHICTb KiCTKOBOrO MO3KY cTaHOBMTH <10 %. nikyBaHHS na3aTMHIOOM clin
npunuuutu 10 AKH >500/mkn (0.5 x 10°/1), nicns 4oro JikyBaHHs MOKE GYTH BiTHOBIEHO HA MOBHY
103y. SIKUO KJIITHHHICTL KICTKOBOIO MO3KY CTaHOBUTL >10 %, Moxe OyTH po3rasHYTO NOHOBNEHHS
NiKYBaHHs Ja3aTHHIOOM.

Heremaronoriuni nodiuni peaxuii

V BUnmagKy BUHUKHEHHsA MOMIpHOT HeremMaroforidHoi noGiuHOi peakuii 2 cTymeHs Nif 4ac
3aCTOCYBAHHs Na3aTHHIOY JiKyBaHHS HEOOXiNHO MPHU3YTIHHWTH IO MOMEHTY YCYHEHHS MoOidHOT
peaxuii abo 10 MOBepHEHHS 10 MOYATKOBOrO CTaHy. SKuo nobiuHa peakuis BUHUKIA BNEPLUE, JO3Y
HEOOXIIHO BIIHOBUTH, ajle, K10 NOGiuHA peaKLis MOBTOPKETHCS, TO 103y HEOOXITHO 3MEHLIUTH. Y
BUNAAKy BUHUKHEHHsS TSDKKOT HeremaTtosoriuHoi nobiuHoi peakuii 3 abo 4 cTyneHs mif 4ac
3aCTOCYBAHHS [a3aTHHIOY NiKyBaHHS HEOOXIAHO BUKIOYMTH OO MOMEHTY YCYHEHHA MOOIYHOI
peakuii. TToTimM JiKyBaHHS MOXKHA BIZAHOBUTH, Y pas3i HEOOXINHOCTI, 3MEHLIMBLIN 103y 3aJIEXKHO Bia
MOYaTKOBOrO CTYNEHsl TSHKKOCTI noOiuHoi peakuii. Jns nauientie i3 XMJI y xpoHiuniid dasi, saki
orpumysanu 100 mr npenapaty | pa3 Ha 20Oy, peKOMEHAY€ETbCsS 3MEHILUTH 103y 10 80 mr | pa3 Ha
100y 3 HACTYMHUM 3MeHweHHsM 3 80 Mr 1o 50 mr 1 pa3 Ha 5oOy y pasi HeoOXiAHOCTI. [Is MaLlieHTIB
i3 XMJI a6o Ph-nosutueuum ['JIJI y nporpecyrouiii ¢asi, siki orpumysanu 140 mr npenapaty 1 pa3s
Ha 100y, peKOMeHIy€eThCs 3MeHUWUTY A03Y 10 100 Mr | pa3 Ha no6y 3 HACTYNMHUM 3MeHLIEHHAM 3 100
mr 1o 50 mr 1 pas Ha ngoby y pasi neobximHocti. Jna mited i3 XMJI y xpowiunift dasi 3
HEreMaToJIOrIYHUMHU MOOIYHUMMU peakUiIMH CiJ AOTPUMYBATHCS PEKOMEHIALIN 11010 3MEHLIEHHS
JO3M Aa3aTHHIOY SIK JJIs FeMaToNOriuHUX MOGIUHUX peakuiii, onucanux puwie. ns airei i3 Ph+ I
3 HEreMaToJIONiYHUMHU MOGIYHHUMHU peakuisMu, Y pasi HeoOXiTHOCTI, ciif JOTPUMYBATUCA OIHOIO
piBHS 3HW)KEHHS J03W BiAMOBIAHO A0 peKOMEHAaLiil 0A0 3MEHIUEHHS JO3U Ul OMUCAHUX BULIE
reMaToJIorivHMX NoOIHHUX peakLii.

[IneBpanbHUit BUMIT

VYV Bumagky AiarHOCTYBaHHS IUIEBPAJBHOrO BUMOTY 3acTOCyBaHHA Ja3aTUHIOY HeobxigHo
NPU3YNIUHNTH [0 3HUKHEHHS CUMATOMIB ab0 MOBEPHEHHs MauieHTa JO NMO4aTKOBOro CTaHy. fKuWo
KpPHM3 He MHHAE NpOTAroM OJIM3bKO OJHOTO THXKHS, HEOOXIMHO pO3MASAHYTH HEOOXITHICTH
MPOXOMKEHHS KypCy 3aCTOCYBaHHS JiypeTHkKiB abo kopTukoctepoinis abo ofHo4acHO 060X (AHB.
pozainu «OcobnueocTi 3acTocyBanHa» Ta «[lo6iuHi peakuii»). [Ticss MPoOXomKEHHS NEPLIOTo KPU3y
HEOOXIAHO PpO3rJAHYTH MOMJIMBICTb [MOHOBJICHHS 3aCTOCYBaHHsS MAa3aTHHIOY y TOMy camomy
no3yBanHi. [Ticnst npoXomKEeHHs HACTYTHOrO KpU3y HEOOXiNHO PO3MISHYTH MOK/IMBICTb IIOHOBJIEHHS
3aCTOCYBaHHS Ja3aTUHIOY, 3MEHIIMBILY 03YBaHHS Ha OAMH piBeHb. [Ticns NpoxoKeHHS THKKOroO
kpu3y (3 abo 4 crynens) nikyBaHHS MOXHA MOHOBWUTH Y pa3i HEOOXITHOCTI, 3MEHLIMBIUU O3Y
3aJIeKHO BiJi MOYAaTKOBOT TSKKOCTI MOGIUHOT peakuil.

3MeHUIeHHS 03H JU1 OJHOYACHOTO 3aCTOCYBaHHS cuabHUX iHribiTopis CYP3A4

CniJi yHMKaTH OJJHOYACHOTO 3acTOCYBaHHs cuibHuUX iHridiTopie CYP3A4 i rpefindpyToBOro coxky 3
Hasatuni® 3eHriBa (auB. po3ain «Bzaemopist 3 iHIMMM JliKapcbKMUMM 3aco0aMW Ta iHLII BUAM
B3aeMOii»). SIKLLO MOXIMBO, CJlif 06paTu anbTepHATUBHUIA CynyTHIil npenapat 6e3 noreHuiany abo
3 MidiMansHUM iHriOyBaHHsAM bepmenTy. Skuio Ja3atuHib 3eHTiBa HEOOXiIHO BBOAUTH 3 CUJILHUM
inribitopom CYP3A4, HeoOXiTHO pO3rAsAHYTH 3MEHLIEHHS OO3H A0: '
* 40 Mr Ha 100y A5 MAaLiEHTIB, AKi NpuiMaroTh 103y Na3atuHiOy 140 Mr woaHs:
* 20 Mr Ha 10Oy At MauieHTiB, sSKi npuiiMaroTs 103y na3aTHHIOY 100 Mr mozHs;
* 20 mr Ha 100y 115 naUieHTiB, sKi npuiiMaroTe 103y Aa3aTHHIOY 70 Mr LOAHA.
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Jns nagieHTis. ski npuiimaiots JlazatuHio 3enTiza 60 mr ado 40 Mr Ha noby, HEOONIAHO PO3TNSHYTH
MpUMUHEHHs 3acTocyBaHHA [lazaTunid 3eHTiBa N0 3akiHueHHs npuiiomy iHriditopa CYP3A4 abo
nepexony Ha Oinbl HU3bKY A03y. [lounHatu 3actocoByBatu JlazatuHid-Bicty nosTopHo cnia uepes
| TKIEHB Nicas 3aKkiHYeHHA npuiiomy iHriditopa CYP3A4.

L{i 3sHWKeHi 1034 Aa3aTHHIOY nepeadayaroTh KopuryBaHHs miowi ning kpusoro (AUC) no aianazoHy,
1o crnioctepiranacs 6e3 3acrocyBaHHs iHriditopis CYP3A4; oqHak KniHiuHI JaHi 3 LMX KOPHTYBaHb
J03W Y NalieHTiB, AKi OTPUMYIOTb cuibHI iHriGiTopu CYP3A4, HenocTynHi. Slkuio na3aTtiHiG noraHo
NEepPEeHOCUTLCSA MICNS 3MEHILICHHS £03H1, HeoOXiHO ab0 BiAMIHHUTH 3aCTOCYBaHHS CHJILHOTO iHribiTOpa
CYP3A4, abo npunuHuty 3acTtocyBanHsa JlazaTuHiO-BicTu mo 3akiHueHHs npuiiomy iHriGitopa.
36inbinyeatu 103y HazatuHiby-Bictu ciia yepes | ThxneHb Nicis 3akiH4eHHS npHitomy iHriGiTopa
CYP3AA4.

OcobauBi rpyny nauieHTiB

Llaiienin Jiineoe0 iK1

Jis UMX [auieHTIB He CrnoCTepiraroThCsl KNIHIYHO BaXIWBI (apMakOKiHETWYHI BiAMIHHOCTI,
noe’s3aHi 3 Bikom. Hemae HeoOximHocTi B pekomeHIaLii 0cOONMBOro mo3yBaHHS [Js Malli€HTIB
JITHBOTO BiKY.

Lleyinkosa Hedocmamnic i

[TauieHTH 3 NEYiHKOBOK HENOCTATHICTIO JIEFKOro, MOMIpHOro abo TSKKOrO CTYIEHS MOXKYTh
OTPUMYBATH PEKOMEHJOBaHY MoyaTkoBy no3y. [lpore, TakuM nauieHTaM HEOOXIMHO BXKWMBATH
Ja3aTuHi6 3 obepexHicTio (auB. po3aim «OcobnuBocTi 3acTocyBaHHA» Ta «Papmakonoriyui
BJIACTHUBOCTI»).

Llopruen s @rarill Hupox

He npoBonunu KniHIYHMX JOCAIMKEHb OMO 3aCTOCYBAHHS Ja3aTHHIOY MauieHTaM 3i 3HMKEHOO

GyHKLUIEIO HUPOK (HOCHiKeHHs MallieHTiB 3 ymepule AiarHoctoeaHuM XMJI y xpoxiuHili da3i
BMKJIFOYANIO MAlli€HTIB i3 KOHUEHTPALi€l0 KPEeaTHHIHY CHPOBAaTKU KpOBi Okl HDK y 3 pasu
MaKCHUMYyMY HOpPMaJIbHOTrO iana3oHy 3Ha4eHb, Ta AOCHTI/PKEHHS nauieHTis i3 XMJI y xporiuHii dasi
3 PE3UCTHUBHICTIO ab0 HENEPEeHOCUMICTIO MONepeaHbOro JIKYBaHHS, L0 BKJIOYaNo iMaTUHIO,
BYKJIE04aNO0 MAaL€HTIB i3 KOHLEHTPALII€l0 KpeaTUHIHY CHPOBATKU KpoBi > HiX y 1,5 pa3a Makcumymy
HOpMAaJIbHOFO Jliana3oHy 3HaueHb). Y 3B 3Ky 3 THM, WO HHUPKOBMI KiipeHc nasaTuHiby Ta iioro
MeTadoMiT cTaHOBUTD < 4 %, 3HWKEHHS 3arajibHOro KiipeHcy He O4iKYETbCA Yy NALIEHTIB i3 HUPKOBOIO
HEAOCTaTHICTIO.

Cumoci6 3acTocyBanHS Ta A03H.
JazaTuHi0 3eHTiBa 3aCTOCOBYBATH MEPOPANILHO.

TabneTku, BKPUTI MJIIBKOBOKO 00OJIOHKOIO, HE MOXKHA MOJpPiIOHIOBATH, po3pi3aTH abo po3KOBYBaTH.
o6 NiaATpUMYBaTH OAHOPIAHICTE JO3YBaHHS Ta MiHIMI3YBaTH PU3UK BIUIMBY Ha LUKipY; iX HEOOXiAHO
KOBTaTH LiikoM. TabneTkn, BKPUTI OOONIOHKOIO, HE CJliJ JWCIEepryBaTH. OCKIIbKM €KCIIO3MLIs Y
NaLi€eHTIB, AKI NpUAMalOTh JUCNEproBaHi TabNeTKHn, HUXKYA, HDK y NAUi€HTIB, sKi KOBTAOThH LY
Tabnerky. [Topouiok aa3aTiHiOy Ays nepopanbHOi cycneHsii TakoXK JoCTyMHUH Ans nauieHTis 3 Ph+
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4.3 llpoTnnoka3zannas

[ligBuieHa 4y TAKBICTb N0 Ai0Y0T peHoBUHHU a00 10 Oy Ab-SKOT 3 JOMOMIKHUX PEYOBHMH. HABEIEHHNX
y po3aini 6.1.

4.4 Oco0GaHBi 3acTepexxeHHs TA 3aN00LKHI 3aX04H 00 BHKOPHCTAHHSA

KniHi4HO 3HaYY1ii B3aEMOIT
JaszaTuni6 € cyGerparom Ta inribitopom uutoxpomy P450 (CYP) 3A4. Tomy icHye moTeHuilHa
MOMCIMBICTL B3a€MOZIT 3 IHUIMMYU JIIKAPCHKUMM 3aco0amU, SIKi 3aCTOCOBYIOTb OJHOYACHO 3 JaHHUM

npenapaTom, fAKi COJIOBHMM 4YMHOM MeTaboni3yroTbcsl abo 3HWXKYOTb akTuBHICTE CYP3A4 (nus.
po3nin «B3aeMois 3 iHIKUMK JiKapcbKUMHU 3ac06amMu Ta [HLLT BUU B3aEMOJIM»).

OnHouacHe 3aCTOCYBaHHA [a3aTHHIOy 3 nikapchkuMu 3acobamu abo peyOBMHAMHU, AKI CHIIbHO
npurniuytoth CYP3A4 (nanpuknian, KeTOKOHAa30I], iTPaKOHa30j, €PUTPOMILMH, KNapUTPOMIUWH,
PUTOHABIp, TENITPOMIUUH, rpeindpyTOBUt CiK), MOXE MIABUIIMTH KOHLUEHTpALilo Aa3aTUHIOy y
miasMmi kpoei. ToMy mauieHTam, siki npuiMarOTh Ja3aTHHIO, OJAHOYACHE 3aCTOCYBAHHS MOTYXKHOIO
inriGitopa CYP3A4 He pekoMennoeano (aus. po3nin «Bzaemonist 3 iHIIMMHU JTiKapCbKUMU 3acobaMu
Ta IHL BUIU B3aEMOAIN»).

OnHovacHe 3acTOCYBaHHS [a3aTvuHiOy 3 Jikapcbkumu 3acobamu, ski ctumymoroTe CYP3A4
(Hanpuknan, nekcaMertasoH, audeHid, kapbamaseniH, pudammniumH, derodapditan abo pocnuHHI
3aco0M, AKI MICTATH 3BipoGiil 3BUUalHMIL), MOXe 3HAYHO 3MEHUIMTH KOHLEHTpaLil Aa3aTHHIOy Y
nJ1a3mi KpoBi, NOTEHUIMHO MiABUILYIOYH PU3MK HeeheKTUBHOCTI NiKyBaHHs. Tomy matieHTaMm, ski
npuiMaroTh Ja3aTuHib, HeoOXigHO 06UPaTH OJHOUACHE 3aCTOCYBAHHA aJIbTEPHATUBHUX JIIKAPCHKUX
3aco6ie MeHworo BruBy Ha ctumymoBanHs CYP3A4 (guB. posain «Bsaemonis 3 iHIMMH
JiKapchKUMH 3ac0o0aMu Ta (HLLUi BUAM B3aEMOLIN»).

OpauouacHe 3acTocyBaHHs nasatuniby Ta cyoctpary CYP3A4 moxe nigBuiuuTd Aif0 cy6cTpaty
CYP3A4. Tomy HeoOXiZHO 3BepTATH yBary Ha T€, KONMU Na3aTUHIO 3aCTOCOBYETHCS OJHOYACHO 3
cybctparamu CYP3A4 By3bkoro tepaneBTHHHOrO Jiara3oHy, TaKMMH SK acTeMi3oJl, TepdeHaauH,
umsanpui, miMosua, XiHiauH, Genpuaun abo eproankanoiau (eproTamid, Airiapoeproramin) (aus.
po3nin «BzaeMoist 3 iHUIMMH NIKApPCLKUMH 3ac00amMy Ta iHLI BUIW B3aEMOAIN»).

OpaHouacHe 3acToCyBaHHs mazartuuiOy Ta Onoxaropie Ha-peuentopis (Hanpuxnan, ¢amoTHIiHY),
iHriGiTOpY NPOTOHHOrO Hacoca (Hanpukiad, omenpason) abo ANMareno Moxe 3MEHLIMTH Ao
nazatuHiby. Tomy Onokaropu Ha-peuentopie Ta IHriGITOPM MPOTOHHOrO Hacoca He
PEKOMEHYIOThCS, 8 ANIMaresib HeOOXiTHO 3aCTOCOBYBATH 32 2 FOJMHH 10 abo Yepes 2 rOAMHK nicis
3aCTOCYBaHHs Aa3aTUHIOy (OB, po3ain «B3aemomis 3 iHIIMMU NiKapCbKUMU 3ac00aMU Ta iHLLI BUAN
B3aEMOI»).

OcobnuBi rpynu nauieHTis

Buxozsuu 3 pe3ynbTartis papMakoKiHETUUHOTO A0CLDKEHHs OKPeMOT 1031, NauieHTH 3 NeYiHKOBO
HEJOCTATHICTIO JIErKOro, MOMIPHOro abo TSKKOro CTYyMEHs MOXYTb OTPUMYBaTH PEKOMEHIOBaHY
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Miesocy npecis

JlikyBaHHs Na3aTHHIOOM MOYKe CMPUUMHHUTH MOsBY aHemil, HeliTponeHii Ta TpomOoumToneHii. Taki
peakuii Halinepiue Ta HaluacTiile BUHMKaOTh y nauieHtis i3 XMJI ado Ph-nosutusnum I'J1J1 y
nporpecytodiit (asi, Hixx y mnauientis i3 XMJI y xponiuniii daszi. IMauierTn 3 XMIJl ado Ph-
nosutusuuM [JIJT y nporpecytouiit dpasi MoBKHHI 30aBaTH KIiHIYHMI aHani3 KpoBi | pa3 HA THKIAEHD
nepiui 2 micaui, a notim 1 pas Ha micsiub, a00 BIANOBIAHO 10 KIiHIYHHX Moka3HUKiB. [TalieHTam 3
XMJI y xpoHiuniii dasi cnin 31aBaT KiiHI4HKI aHani3 KPOBI KOXHI 2 THXKHI NpoTAroM 12 THKHIB,
MoTiM KOHi 3 Micsui, abo BIAMOBIAHO 0O KIHIYHWX NMOKa3HWKIB. Mienocynpecis B LiJoMy €
000pOTHOI i 3a3BHYAl JONAETHLCSA WIIIXOM TUMYACOBOrO MPHNMHEHHS 3aCTOCY BaHHS 1a3aTHHIOY abo
LUIIXOM 3MEHUIEHHS 103yBaHHs (muB. po3aink «Croci® 3actocyBaHHs Ta Jo3u» Ta «Ilo6ivHi
peakuiin).

Kpogsoteua

Cepen nauienTis i3 XMJI y xponiuniii ¢asi (n=548), 5 nauientis (1 %), axi npuiimManu gasatusio,
MaJid KpoBoTeui 3 a6o 4 crynens. I1in yac nposeeHHs KNiHIYHUX LOCIPKEHb Y NauieHTiB i3 XMJI
y nporpecyiouiit dasi, ski npuitMany peKoMeHa0oBaHy 103y Mpenapaty Aa3aTuHiO (n=304), Baxkuii
KPOBOBUJIMB y lieHTpanbHy HepBoBy cuctemy (IJHC) Tsbxkoro ctyneHst BuHHKaB B | % nauieHTiB.
OnuH Bunanok OyB JieTajbHUM, TOB’si3aHUi i3 TpomOouuTOoneHier0 4 CTyneHs 3a 3arajlbHUMU
kputepismu TokcuuHocti (3KT). KpoeoTeda 3i LUTyHKOBO-KMIUKOBOrO TpakTy 3 abo 4 crymneHs
BUHMKNA ¥ 6 % mauientiB i3 XMJI y nporpecytouiii dasi, 1m0 3aranom notpedypano npu3ynuHEHHS
NiKyBaHHs Ta nepeBalts kposi. [Hwi kposoTeui 3 260 4 cTyneHs BUHUKIM Y 2 % nauiesTi i3 XMJI
y nporpecyrouiii ¢asi. BinburicTs moGiudux peakuifi y BWMAAl KpOBOTEY Y LMX NaLi€HTIB B
OCHOBHOMY OyJii NOB’a3aHi 3 TpomBoLuTOnE € 3 a6o 4 ctyneHs (auB. po3ain «I1obiuHi peakuii»).
OkpiM TOro, aHaiiz TpOMOOUMTIB B YMOBAX /77 V/7'0 Ta /77 V/vo CBITUMT, WO JIIKYBaHHS 1a3aTMHIOOM
000pOTHO i€ Ha aKTUBALIIO TPOMOOLIMTIB.

HeobxigHo GyTu 0GepeXXHUMHM, SKINO MALiEHTH MOBHHHI 3aCTOCOBYBATH JIIKapchKi 3acobu, AKi
3HWXKYIOTb QYHKLiFO TPOMOOLIUTIB, a00 aHTUKOATYJISIHTH.

3arpumka piauHi

JasaTuHi6b 31aTHUN cpUuMHATH 3aTpUMKy pigruu. Ha I1l eTani kniHiuHuX AOCHIAXKEHb NALLiEHTIB 3
ynepuie aiarHoctoeaHum XMJI y xpouiuniit dasi y 13 nauienris (5 %) rpynu, ska nikysanacs
Ja3aTUHIOOM, Y10 BUSBJIEHO 3aTPUMKY pifinHu 3 a0 4 cTyneHs, a Takox y 2 nauieHTis (1 %) rpynu,
siKa JiKyBanacs iMaTUHIOOM, uepe3 sikHadMeHIie 60 MICALIB KOHTPOMO Y AWMHaMiui (AWB. po3ain
«ITo6iuni peakuii»). Cepen ycix mawieHTis, sKi jiikyBanucs nasatuHibom ta Maiu XMJI y xpoHiuHii
dasi, 3aTpuMKa piJHHU TSHKKOTO CTYMeHs BUHUKNA Y 32 nauieHTiB (6 %), ski npuiiManu 1a3atuHio y
pekoMeHmoBaHill no3i (n=548). [1in uac nmpoBeAeHHs KNiHIYHMX AochimKeHb nauieHTis i3 XMJI y
nporpecytouiii $asi, siki npuitmManu aasatuHiO y pekoMenaoBaHiil 1o3i (n=304), 3aTpumKa piauHu 3
abo 4 cTyneHs cnoctepiranacs y 8 % mauieHTiB, y TOMY 4MCAi MieBpanbHUii Ta nepuKapaianbHUMI
euniT 3 abo 4 cryneus y 7 % ta 1 % nauienTie, BianosigHo. Cepen UMX nauieHTiB Oyno BUABJIEHO
Habpsik nereHiB Ta nereHeBy rineprexsito 3 abo 4 ctynens no 1 %, BiANoBiaHO.

[TauieHTtam i3 cuMNTOMaMu, CXOXKHMU Ha TJEBPaNbHUH BUMIT, TAKUMU AK 3a7MIIKa ado cyxui

Kalenb, HeoOXiaHO 3poduTH peHTreH rpym—xm KJTITHHH. HneBpaannu BUIIT 3 a6o 4 cryneHﬂ MOXKE

BIJJ,HOCF[TBCH ,Z[l) PE€TUKH Ta KOpOTKOCTpOKOBl KypcCH 3aCTOCYBaHHs CTepOl,I[lB (mr
3aCTOCYBAaHHA Ta JO3W» Ta «ITobiuHi peaKuu»). v l'lal_ll€HTlB JIITHLOTO Ble (BI,[I N
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HIZK )y MOJIOAWMN NAUI€HTIB. MOKE BUHUKHYTH TMJEBPaibHWH BHUMIT, 3aHLIKA. Kalllelb,
nepuKapaiafibHUI BUNIT Ta XPOHIUHA cepLieBa HEJOCTATHICTb. TOMY BOHH NOTPedYyOTh 0COONUBOTO
CMOCTEPEKEHHS.

Jlereunesa aptepiansna rineprensis (JIAD)

JIAT (nereHeBa apTepiajibHa rinepTeHsis, NiATBepAKEHA 30H1yBaHHIAM NPaBHUX BIIUIB CEPUA) MOKE
BUHMKHYTH NiJ uac NiKyBaHHs ga3atuHioom (aue. po3ain «[Tobivni peakuiin). ¥ uux sunagkax JIAD
BUHHKANA ITiCNs MOYaTKY JIKYBaHHS Ja3aTUHIOOM, Y TOMY 4ucii nichs Sinbe 1 poky JiKyBaHHs.
[MauienTis HEOOXITHO NepeBipUTH HA O3HAKK Ta CHMMTOMH BilNOBIAHOIO 3aXBOPIOBAHHSA CepUs Ta
JIEreHiB 10 TIOYATKY JIiKYyBaHHs Ja3aTHiOom. Exokapaiorpadito HeoOXiZHO 3poOUTH Ha MOYaTKy
NIKYBAHHA KOKHOTO MaLi€HTa 3 CHMITOMaMH 3aXBOPIOBAHHS CEPLA Ta BPAXOBYBATH LIE AN NALLIEHTIB

3 paKTOpaMK PU3MKY BUHUKHEHHS 3aXBOPIOBAHHA cepus Ta nereHis. [TauieHTis, AKi MalOTh 33MUIKY
Ta BiAHYBAlOThb BTOMY MiCJs MOYATKy JiKyBaHHs, HEOOXiNHO MEpPeBIpUTH HA 3arajibHi NPHYMHU
3aXBOPIOBAHHS, Y TOMY YMCHi [/leBpanbHUM BUMIT, HaOpAK nereHiB, aHeMito abo iHQinbTpauiro
nerexis. Bianosiano g0 pekomeHnauil 3 ycyHeHHs HEreMatosoriyHux nobGiyHWUX peakuid (aus.
po3ain «Croci6 3acTocyBaHHsA Ta 703U»), MiJ 4Yac TaKoi NepeBipKM HEOOXITHO 3MEHLIMTH 03y
Na3aTUHIOy a0 Npu3yNHHUTH JiKyBaHH:. SIkulo He Gynme 3HAMIEHO MOACHEHHs, abo AKLO nicis
3MEHIUEHHs JO03U YU [PU3YMMHEHHS JIIKYBAHHSA HE HACTA€E MOKPALCHHs, HEOOXIJHO PO3rJAHYTH
MOXNHUBICTh miarHoctyBaHHst JIAT. JliarHOCTMYHHMH MiIXiA MOBWUHEH BIiANOBIJATH CTaHAAPTHUM
npakTU4HUM MeToaukam. SIkino miareepkyetses JIAL, To 3acTocyBaHHA Aa3aTUHIOY HEOOXIIHO
npunuuutd. HactynHi [if NoOBWHHI  BiANOBIZATM CTaHAAPTHUM MPAaKTHYHUM  METOJAUKAM.
[TokpaleHHst reMOJUHAMIKM Ta K/IHIYHWX MOKa3HUKIB crocTepiranucs y nauientis 3 JIAL, ski
JKyBanucs Aa3aTuHiOOM, Michs NPUNUHEHHS IKYBaHHA JaHUM T1PENnapaToM.

[Mogoexenns intepeany QT

PesynbraT HOCHIIKEHHS B YMOBaX /7 Vi/ro CTBEPIUKYIOThb, LIO Aa3aTHHIO MOX€ MPOJOBXKYBATH
KapanaibHy BEHTPUKYJIApHY penossipusauito (intepean QT). Cepea 258 nauientis, AKi niKyBanucs
na3aTthHiOoM, Ta 258 nauiedTiB, AKi JiKyBanucs iMaTuUHIOOM, 4depe3 sikHalimeHule 60 Micsuis

KOHTpomo y auHaMiui Ha Il etani gocniskenHs sriepue giarHocropanoro XMJI y xponiunii dasi,
1 mauient (< 1 %) y KoxHii rpyni mae npogosxeHuit intepean QT sk mobidHy peaxuito. 3MiHU
meaiann B intepsani QT 3 kopurysanHsm 3a gopmynoro Dpenepika BifHOCHO 6a30BOro 3Ha4€HHS
ctaHoBuY 3,0 MCeK y maLieHTiB, AKi iKyBanucs nasaTMHiOOM, Ha BiIMiHy BiJ 8,2 MceK y naljieHTiB,
aki nikypanucs imatusiGom. B oxHoro mauienta (< 1 %) y xoxHiii rpyni 6ys intepan QT 3
KopuryBaHHsm 3a gopmynoro ®pexnepika > 500 mcex. Cepen 865 nauieHTis i3 aeiikeMiero, ki
niKyBanucst nasatuHi6om, Ha Il etani kniHiYHHX JOCHIIXKEHb, CEpeAH] 3MiHM BIAHOCHO 6a30BOrO
3Ha4YeHHs iHTepeany kopurosaHoro QT 3a meronom ®penepika (QTcF) cranosunu 4-6 mcex;
HalBuwmii 95 % IOBipuMil miana3oH yCiX cepelHiX 3MiH BiIHOCHO ©a30BOro 3Ha4€HHsA CTAHOBMB
< 7 mcek (auB. po3ain «I1o6iuni peakuii»).

I3 2182 nauieHTiB i3 pe3UCTEHTHICTIO 260 HEMEPEHOCHMICTIO MOMEPeJHLOro JHKYBaHHA, LIO
BKJIIOYANO IMaTHHIG, AKi oTpumyBaiM Aa3aTuHib Nin 4ac kiiHIYHKUX AociimxeHs, 15 (1 %) manu
NoJOBkKEHHs Kopuropanoro iutepsaidy QT sik noGiuxy peakuito. 21 nauient (1 %) mas QTcF
> 500 mcek.

rinokaniemiero abo rinoMarHieMiero, Naui€EHTH 3 BPOJKEHUM cuﬂﬂpoﬁo‘n‘igﬂd :
QT, nauiedTy, fKi NpUAMAaOTL aHTHAPUTMIUHI JiKapchKi 3aco0M ado, LT
Y/
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COPHUAOTHL NOAOBKEHHIO iHTepBany QT. a Takoi OTPUMYIOTE KyMYJATHBHY aHTPALMKIIHOBY Tepanito
Yy BMCOKHX no03ax. HeobXinHO ycyHYTH rinokajieMito ado rinoMarHieMitlo 10 3acTOCYBaHHS
Ja3aTUHIOY.

[1oGiuHi peakiii 3 6oky cepus

JazaTuHi6 BMBuYaNM Yy paHIOMI30BAHOMY KJIHIYHOMY JOCHikeHHI 519 mauieHTiB 3 ynepiue
nmiarHoctopauuM XMJl y XxpodiuHiii ¢asi, BKJIIOUAOUW NaLieHTIB, AKi paHille Majlu cepuesi
3aXBOPIOBAHHS. Cepuesi nodiuHi peaknif ¥ BULIAAI XPOHiYHOT cepueBoi
HEAOCTATHOCTI/MOPYLIEHHAMH (QYHKUIT cepust, MepuUKapAiaNibHOrO BUMOTY, apuUTMIl, BiZ4yTTA
NPUCKOPEHOro cepuebuTTs, noaoBxeHHs iHTepBany QT Ta iHdapkty miokapma (y TOMY 4HcIi
neranbHOro) 6ynu BUsBEHi cepel NauieHTIB, sIKi 3aCTOCOBYBanM aa3atuHi6. KapaianbHi nobiuHi
peakuii HallyacTille BUHUKANHW Y NalieHTIB 3 pakTopamMmu pu3nKy abo HasBHICTIO B aHAMHE31 CEPLEBUX
3aXBOptoBaHb. HeoOXigHO yBaXkHO criocTepiraty 3a nauieHTamy 3 akropamu pusuKy (Hampukiaz,
NigBMILIEHUH apTepianbHUR TUCK, rinepJinigzemis, niader) abo 3 HasgBHICTIO B aHaMHeE3l cepUeBMX
3axBOptoBaHb (HanpuKia, padiuie 6yno yepesllKipHe KOpoHapHe BTpy4aHHsl, 3adikcoBaHa illeMiyHa
XxBopoba ceplist) Ha HAsABHICTb KJTIHIYHMX O3HAK a00 CUMIITOMIB, IKi BKa3ylOTh Ha AMCc(yHKLIIO cepLs,

TaKMX SIK OiNb Y rpyasiX, 3aAMUIKa Ta MiJBULIEHE MOTOBU iNEHHS.

Aku1o 3’SBAAIOTBCA LI KIHIYHI 03HaKU a0 CUMIITOMHU, JliKapsAM CNi NPU3YNHUHUTH 3aCTOCYBaHHA
J1a3aTUHIOY Ta pO3MNAHYTH HEOOXigHIiCTh anbTepHatuBHoro jikyeaHHs XMJL. Ilicns ycyHeHHs
npobieMd, HeOOXimHO 3poOUTH GYHKUIOHANBHMH aHami3, nepil HDK BiXHOBUTH JIKYBaHHs
JasaTrHiboM. a3aTHIO MOXKHA NPOJOBXKMTH MPUHAMATH Y MOYATKOBIH 1031 NpH MOGIYHMX peakLiisx
JIErKOro/cepeNIHboro CTyneHs (< 2 CTyMeHs) Ta 3i 3MEHLIEHOI [030[0 ApU MOoGIYHMX peakuisx
TSOHKKOro cryneds (> 3 crtynensa) (auB. po3gin «Cnoci® 3acTocyBaHHs Ta n03u»). HeobxigHo
MepioAWYHO CNOCTEPIraTH 3a MallieHTaMH, sKi MPOJOBXKYHOTb JIIKyBaHHS.

IMalieHTH 3 HEKOHTPONBbOBAHUMM abo CEepHO3HUMH CEPLUEBO-CYNMHHUMH 3aXBOPIOBAHHAMHU Yy
KJITHIYHUX JOCNIDKEHHIX YUacTi He NpUuiMalu.

Ipovigonirra wixpoancionania (T14)

[uribiTopu THposuHkiHazu BCR-ABL 6ynu nos’s3axi 3 TpoM6oTuuHOW MikpoaHrionaTtiero (TMA)
(muB. posain «[To6iuni peakuii»). Axuio y nauieHTa, skUii 3acrocorye JazaTuHiO-BicTa, 3°aBng0TbCs
nabopatopHi abo kniHiuHi gaHi, noe’s3adi 3 TMA, nikyeanHs J[azatuHi0 3eHTiBa ClliA NPUMNHHUTH,
HeoOXiHO 3po0uTH peTelibHy ouliHky TMA, BkiItouatroun aktueHicTe ADAMTSI13 i BU3HaueHHS
aHTu-ADAMTS13-antutin. Axiwo aatu-ADAMTS13-aHTHTINO MIABULLYETbCA Yy MNOENHAHHI 3
HU3bKOW akTHBHICTIO ADAMTS 13, nikyeauns S Ja3atuHi6 3eHTiBa He cllif MPOJOBXKYBATH.
Peaktueauis renatury B

PeaktnBauis renatuty B y nauieHTiB, fAKi € XpOHIYHUMH HOCISIMH LbOTO BipyCy. BUHMKJIA NiCIIA
OTpHMaHHs HUMHM (HTiOITOpiB THpo3uHKiHa3u BCR-ABL. Jleski Bunaaku npu3Boauan A0 roctpoi
ne4yiHKoBOT HeAOCTATHOCTI 260 GyJIbMIHAHTHOrO ENaTUTY, WO MPU3BENO J0 Mepecalky nediHku abo

JIETANILHOrO HACiJIKY .

[MauieHTH NOBUHHI NMpPOWTH nepeBipky Ha HBV-indekuito 10 mouatky JikyBaHHs Ja3aTMHIOOM.
[MauieHTaMm, sKi MAIOTb MO3UTHBHI PE3yJIbTATH CEPONIOTIYHUX AOCIIKEHb renatuTy B (Bkimouatouu
THX, IO MatOTh 3aXBOPIOBAHHS B aKTUBHIN (opMmi), a TakoXK naLieHTam, siKi OTPUMAaII NO3UTHBHUH
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iH(peKUiT NpoTAroM NiKyBaHHs Ta AEKLILKON MiCALIB Mic/s HOro 3aBepiueHHs (1ue. po3ain «Ilodiuui
peakuiin).
Brraie wa pren I poseiinnor 1 ornel

ITix yac npoBeaeHHs KIIHIYHUX JOCHiKeHb Y nepion NikyBaHHs aitel 3 Ph+ XMJTy xpouiuHiii asi
3 PE3UCTEHTHICTIO ab0 HEMEPEeHOCMMOCTIO TOMEPeHbOro JiKyBaHHA, 110 BKJIOHAN0 iMaTUHIOY
Me3WNaT, Ta y nepioa nikyBaHHs mitedl 3 Ph + XMJI y xponiuHiii da3i nicna npuHaiimui 2 pokis
AiKyBaHH#, 6y10 OTpUMaHO iHhopMAaLito po NoGi4HI ABKLIA, OB A3aHi 3 POCTOM i PO3BMTKOM KICTOK
y 6 (4,6 %) nauienTiB, OIMH 3 BUNAAKIB BiTHOCUTBCS IO THKKOT IHTEHCUBHOCTI (Knac 3 3aTpUMKH
pocty). Lli 6 BUnankis Bko4anu punaiky enidizis i3 3aTPUMKOIO 3JIMTTS, OCTEOMNEHIi, 3aTPUMKH
pocty i rinekomactii. Lli sBuLLa BaXKKO 3B°S3aTH 3 XPOHIYHUMH 3aXBOPIOBAHHAMU. Takumu sik XML,
BOHW BUMAararoTh TPUBAJIOrO CIIOCTEPEIKEHHS.

ITin yac npoBeaeHHs KJIHIUHMX JOCHiIKeHb 1a3aTHHIOY y MoeJHaHHI 3 XimioTepaniewo y aite#t 3
HoBoBuseneHuM Ph+ I'JIJI nicis Makcumym 2 pokiB JlikyBaHHsA nobiuHi epekTH, MOB’A3aHi 3 pOCTOM
i PO3BMTKOM KicTOK, 6ynu 3apeectposadi y 1 (0,6 %) nauienta. Leii Bunagok 6yB octeoneHicto |
CTYNEHS.

JlonoMiKHI pe4OBHHH

Uei nikapcbkuii 3aci6 mictuTh MoHorigpar nakrto3u. IlauieHram i3 piAKICHAMH COaaKOBUMU
npobaeMaMy HEMEPEHOCUMOCTI FallakTO3H, 3arajlbHOIO JaKTa3HOIO HEJJOCTATHICTIO 200 NOpyLIEHHM

BCMOKTYBAHHS JIAKTO3U-TANAKTO3H HE MOXKHA NPUAMATH e JlikapchKuit 3acif.

KosxHa TabneTka, BKpUTA MIIBKOBOKO 00OJIOHKOI0, MICTUTH MeHLIe | MMonb (23 Mr) HaTpito, T06TO
NPaKTHYHO «O6e3 HATPito».

4.5 B3aemonis 3 inmAME JikapchKAME 3aco0amu Ta inmi ¢popma B3aemoxii

JTioYE peyogu, il HONCV IS SOLIBHIITTIN KOHUCHIIPEHTO Od3aiIiiIoN 1! RId310 KPO6T

Pesyneratn pocnimkeHb in vitro nokasanu, wo nasatuHi6 € cybctpatom CYP3A4. OpHouacHe
3aCTOCYBaHHsA Ja3aTHHIOy 3 JiKapchbKUMM 3aco0amu abo peyOBHHAMM, AKi CHJILHO TIPUIHIYYyIOTH
CYP3A4 (Hanpuknaj, KETOKOHA30J, (TPAKOHA30J, €PUTPOMIUMH, KNApUTPOMIlMH, PMTOHABIp,
TeNiTPOMILIUH, rpelndpyToBui ciK), MOXe MiABMIIMTH KOHLEHTPALIO 1a3aTHHIOY y nnasmi Kposi.
ToMmy nauieHTam, sKi NPUAMAIOTL 1a3aTUHIO, HE PEKOMEHIOBAHO CUCTEMAaTHUHO MPHAMATH NIKapChbKi
3acobu, sKi € notyxuumu iHridiropamu CYP3A4.

Ipy KIiHIYHO 3HAUYYLLMX KOHLEHTPAUifX 3B’s130K Aa3aTHHIOY 3 OilkamMM nnasmu KpoBi CTAHOBUTb
6n13bko 96 % 3a pesynbTaTamMM €KCNIEPUMEHTIB in vitro. JlocmigkeHHb B3aeMoail na3aTuHIOy 3
iHLIMMK NiKapcbkuMH 3acobaMu, ski 3B°3YrOThesl 3 GilkaMH KpOBi, HE MPOBOAWIN. MOXUBICTL
nepeMillieHHs Ta HOro KiliHiuHe 3HAYEHHs HEBiJOMI.

0%l PEYOCIHIL ART MONCVINE ZUEHULHNIH KOHUCHIIDAIIO OAFHIHION ¥ RIAZ W KDOET

Konu naszatuHi6 3acTocopyBanu nicns 8 wopeHHUX BedipHix npuitomie 600 mr pudamniuusy,
noty>xHoro inaykropy CYP3A4, nnoina nia (papMakoKiHETUHHOIO KPUBOIO J1a3aTUHIOY 3MEHAacs
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[Mauientam, skun nokasauuii pudamniumn ado iHwi iHaykTopu CYP3A4. noTpibHO 3acTocoBYBaTH
aNbTEPHATUBHI NIKAPCHKI 3ac00M 3 MeHLWOW (epMEHTATHBHOK Ai€to. JIonycKaeTbCs OAHOYacHE
3aCTOCYBaHHs JeKcameTasoHy. ciadkoro inayktopa CYP3A4, 3 nazatunidom: [Ipornosyersca. wo
AUC nasaTuHiOy 3MEHLIUTBCS MPUGIN3HO Ha 25 % Npu 0JHOYACHOMY 3aCTOCYBAHHI 1EKCAMETA30HY,
110, iIMOBIPHO, He OyAe KIiHIYHO 3HAYYLIUM.

BIOKGMOPI LL2-pOHEHINODIE NIt THETOIIOPI NPOIIOHTIOC0 HACOCa

JloBroTpusane TMpUrHiYeHHs cekpelii consHOT KucnoTd Oaokaropamu H2-peuentopis  abo
iHribiTopaMu NPOTOHHOrO Hacoca (Hanpukian, GaMOTHINHOM Ta OMENPA30JI0M) MOXKE 3MEHLIYBATH
KOHLeHTpauito masatuHiOy. [1ig yac npoeaeHHs focifxkeHRa 1 1034 Ha 310pOBUX HOOPOBONLLAX
3acTocyBaHHs GamoTuanHy 3a 10 roann no npuiiomy | 1034 Ja3aTHHIOY 3MEHLIMIO Ail0 Aa3aTUHIOY
Ha 61 %. HeoOXimHO pO3MNSHYTH MOXMIMBICTH 3aCTOCYBaHHS aHTaUMIHMUX 3acobiB 3aMicTb
6nokatopie H2-peuentopie abo iHriGiTOpie MPOTOHHOro Hacoca AJIA NALiEHTIB, AKI MPOXOIAATH
nikyBaHHs ripenaparomM JazaTnHi6 3enTiBa (aus. po3ain «OcoONMBOCTI 3aCTOCYBAHHA).

Awunrciiniont sacoou

Hekniniudi 1aHi MokasyoTh, O PO3YMHHICTb Ja3aTUHIOY 3aJeXKUTh Bifl KUCNOTHOCTI. Y 310pPOBHUX
DaLicHTIB, OJHOYACHE 3aCTOCYBAHHS aHTALMIAHWUX 3acobiB y BUMISLAL AnMaresno 3 AasaTHHIOOM
3MEHIIWIO IOy Nix (apMaKOKiHETHYHOI KPUBOK OJHiel H03M [Ja3aTuHiOy Ha 55 %, a
MaKCHMMailbHy HOro KOHIEHTpauin y mnasmi kpoei Ha 58 %. Ilporte, xonaum aHTaumaHi 3acobun
npuiimMaiy 3a 2 TOOMHE J0 OAHIET 103U Aa3aTHHIOY, BXJIMBUX 3MiH Y KOHUEHTpaLil Aa3aTuHiOy abo
fioro zii He ciocTepiranocs. TakuM 4UHOM, aHTALMAHI 3acO0M MOXHa MpUiiMaTH 10 2 roguH 10 abo
yepes 2 rOAWHM ITICNs 3aCTOCYBaHHA Aa3aTuHIOy (auB. po3ain « OcoONMMBOCTI 3aCTOCYBaHHAN).

0% PeYOBLIHH, KOHUENIDATIC EWICIY SRUY V LT3 KPOGCL HONCE ZUTHIOCAIN Oa3aniitnio

OJHouacHe 3acTOCyBaHHs nasaTuHiOy Ta cybctpaty CYP3A4 moxke 36inblumTH Aito cybcrTpaty
CYP3A4. I1in yac npoBeeHHs JOCIIiIXKEHHs 300pOBUX 100poBobLIB, oqHa 100 Mr 103a fa3aTHHIOY
30imbLIMNa  UIOWY Mig  (apMAKOKIHETHYHOIO KPUBOKO Ta MaKCHMaJibHY — KOHLEHTPALikO
cUMBacCTaTUHY, Bisjomoro cybetpata CYP3A4, wa 20 % ta 37 % BianosiaHo. He MOXHa BUKNIOYATH
Toro, uo 6yae crnoctepirarucs 6iablKii edexT nicns Aekinbkox no3 pasartunidy. Tomy cybeTpaTtu
CYP3A4, aki MatoTh By3bKy LIMPUHY TepaneBTMYHOI Hii (HAampuKnaza, acTeMi3ofl, TepdeHaauH,
LMcanpu, mimMo3ua, XiHiauu, Oenpuaun abo eproankanoiiu [eprotamin, IuriapoeprotamiH])
HEOOXIIHO 3aCTOCOBYBATH 3 ODEPEKHICTIO MalieHTaMm, sKi OTPUMYIOTH Aa3aTUHIO (AWB. po3ail
«Oco6NMBOCTI 3aCTOCYBaHH).

PesynbtaTi mocnijykeHb in vitro CBig4aTh npo iCHYBaHHS MOTEHLIHHONO pU3MKY B3aeMoail 3
cy6erpatamu CYP2C8, Takumu K MTiTa30HU.

[inii

JlocnimpKeHH B3a€MOJIT Ja3aThHIOYy 3 IHIMKMMH JiKapcbKUMM 3aco6aMu NpPOBOAMIM TUIBKH Y
JOpOCIHX.
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4.6 ®epTHIALHICTH, BATITHICTS Ta JaKTaNig

AiHKM, AKi MOYKYTb 3aBAriTHITU/KOHTpaLleNnUid *KiHOK Ta Y0JI0BIKIB

XKinkaMm Ta 40JI0BiKaM penpoayKTHBHOTO BiKy CNifi BXMBATH e(peKTHBHI 3aX0AM ANs 3anodiraHHs
BACiTHOCTI MPOTArOM JIiKyBaHHS.

BaritHicTb

JlocaimKeHHA Ha TBApUHAX MOKA3allM PENpPOayKTUBHY TOKCHUHICTb Ja3aTUHIOY. byno BUABIEHO, O
Ja3aTHHIO BUKJIMKAE YPOKEHI Baau, BKMO4aw4uu JedekTH HepBoBOl TPyOKH. | LUKIATMBI
dapmakonoriuti eeKkT Ha NNiA Npu 3aCTOCYBaHHI Y nepioj BariTHOCTI.

HazatuHi0 3eHTiBa HE ¢l BUKOPUCTOBYBATH Y MEPIO BATITHOCTI.

V nepion BariTHOCTI Ja3aTUHIG MOXHA 3aCTOCOBYBATH TUbKM TO[i. KOJM OYIKYBaHA KOPUCThb JJisl
MaTepi mepeBMUly€ MOTEHLIMHUM pU3uK Ajs nnoga. SIKuwo Aa3aTUHIO BUKOPUCTOBYBATU Yy mepioa
BariTHOCTI, MalieHTKa NoOBMHHA OyTH NoiHPOPMOBaHa NPO MOTEHUIMHMIA PU3KK [N NNoAa.

[lepion roayBaHHs rpyLIH.

[HdopMaLisi MPo NMPOHUKHEHHs AA3aTUHIOY Yy TpyAHE MOJIOKO NIOAWHHM abo TBApHH HEJOCTATHS.
HasBHi ¢isuko-ximiuni i ¢apmakoJuHaMiuHI/TOKCHKONOriUHI AaHi Npo Na3aTHHIO BKasylOTb Ha
NIPOHUKHEHHS! y PYIHE MOJIOKO, | PU3UK HJI HEMOBJIATH HE MOXe Oy TH BUK/IOUEHHUH.

V nepiof 3acTOCYBaHHs Aa3aTUHIOY rofyBaHHSA rpy IO CIIA MPUMHHHTH.

DepTUIbHICTE

JocnimKeHHs Ha Liypax JKiHO4OT Ta YOJIOBIYOI CTAaTi MOKa3asiu, 10 Aa3aTUHIO HE BIUIMBAE Ha iX
($hepTUNBHICTB.

YonoBikaM pEeKOMEHIYETbCA MPOKOHCYJILTYBATUCA Y chlelliajlicTa Mpo MOMUIMBICTB KOHCepBaLlii
CIIEPMH 10 NOYATKY Tepartii y 38°s3Ky 3 MOJIUBUM BNIMBOM J1a3aTUHIOY Ha GepTHIILHICTE.

4.7 BiiiaB HA 30ATHiCTH KepYBATH AaBTOMOo01/IeM Ta iHIIAMA MeXaHizMaMHe

JTazaThHi0 3enTiBa Ma€ HE3HA4HMM BIUIMB Ha 3AaTHICTH KepyBaTu aBTOMOOLIEM Ta poboTy 3
noTeHUiiHO HeGe3neuHnMuU MexaHizmamu. [auieHTiB cnig nonepeuTH, O BOHH MOXYTb Bil4yBaTH
no6iuni peakuii, Taki K 3anamopoyeHHs abo MOMYTHIHH 30py NiJ Yac JliKyBaHHs Aa3aTiHiOom. Tomy
cnin potpuMyBsatucs 00epeXXHOCTI Mpu KepyBaHHI aBTOMOOinem abo poGoTi 3 MOTEHUIHHO
Hebe3MeyHUMHU MeXaHi3MaMHU.

4.8 Io6iuni peaxnii

PesvnetaTi ,ZI,OC}'Ii,H}KE‘Hb 3 Besnexu.
HH)K‘-!C HaJlaHl pe3ym,TaTu CBl,IJ,'«laTb npo JJ,I}O Ila3aT[/lHl6y Y 2900 HaLlleHTlB AKi npunmann }"‘laCTb Y

naszaTuHiGom ctanoeuna 19,2 micsus (nianazox 0 93 2 micsus),
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Ha Il eTani gocnimaeHHs nauieHTis 3 yoepiue aiarHoctoanrm XMJD y XpoHi4Hi#i (asi 3 AMHAMIKOK
K MIHIMYM 5 POKiB, MeaiaHa TPHBAJOCTI JIiKyBaHHs CTaHOBMA OM3bKo 60 MicALIB ANA Ra3aTUHIOY
(mianaszon 0,03-72,7 micsaua) Ta ans imatuHiOy (nianason 0,3-74.6 micaus). MenaiaHa TpUBanocTi
nikysanus 1618 nauientis 3 XMJI y xpoHiuHiii hasi ctaHoBuna 29 nicsiuis (aianason 0-92.9 micaus).
JIna 1094 nauientis 3 XMJ1 a6o Ph-nosutusuaum ['JIJI, Meniana TpuBanocTi JiKyBaHHs CTaHOBUJIA
6.2 micaui (mianazon 0-9,32 micsus).

I3 2712 nanienTis, axi nikyBanncs. 18 % Oynu ikom BiT 65 pokie, a 5 % Oynu Bikom Bia 75 pokis.
BinbLuicTs mauieHTiB, SAKi JIIKYBaNIMCs Ja3aTUHIOOM, y NeBHUH MOMEHT Manu noGiuHi peakuii. Cepen
2712 nauieuTis, aki nikysanucs aazatuioom, 520 (19 %) manu nobiuHi peakuii, Aki noTpedysanu
MpUMKHEHHs NiKyBaHHS. BinbuuicTs peakuiii 6ynu nerkoro abo cepeAHbOro CTYMNEHS.

Ha III eTani pocnigkeHHs naiieHTiB 3 yrnepiue aiarHoctoBaHum XMJI y XxpoHiuHiii ¢a3i, nikyBaHHs
MpUNuHSIOCs uepe3 nmobiudi peakuil y 5 % mnauieHTiB, ki JiKyBanucs AazaTuHiOoMm, Ta 'y 4 %
nauieHTiB, AKi JiKyBanucs iMaTHHIOOM, 3 KOHTpOJEM y AuHaMili 9K MiHimym 12 pokis. Uepes ak
MiHIMyM 60 MicAUiB KyMyJISTUBHI 3HAY€HHsl MMPUMMHEHHs JliKyBaHHsA cTaHOBWIM 14 % Ta 7 %,
sianosinHo. Cepen 1618 nauienTis, siki nikyBanucs gasatuHioom, 3 XMJI y xpoHidHiii dasi, noGiuHi
peakuil, aki moTpebyBav NpUnMHEHHs JiKyBaHHs, BAHUMKIM y 329 (20,3 %) nauieHTis, a cepen 1094
MawuieHTIB, AKi JIKyBaJInuCs Aa3aTHHIOOM, i3 3aXBOPIOBAHHAM Y nporpecytodiil ¢asi, noOivHi peaxuit,
SKi MOTpeOyBasu MPUIMHEHHS NiKyBaHHs, BUHUKIY Y 191 (17,5 %) nauieHra.

BinblicTe nauieHTis, ski manu HemepeHocumicTs iMaTHHIOY, 3 XMJl y xpoHiuHiit dasi, mornu
MEPEHOCUTH NIKYBaHHS NazaThHiGom. 3a pesyabTataMu KiiHIYHUX gochimkeHb XMJI y XpoHiumiit
dasi 3 quHamikow y 24 micsaui, 10 3 215 nauieHTiB 3 HEMEPEHOCUMICTIO {MaTHHIOY Manu Taky X
HEreMaToJIOTi4Hy TOKCHUHICTh 3 ab0 4 CTymeHs nijJ Yac 3acTOCYBaHHS Aa3aTWHIOY, 110 i mig yac
NiKyBaHHs iMatrHiGom; 8 3 10 mawuieHTiB MiCNA 3MEHINEeHHs 1031 MOIJIH MPOJOBXYBATH JIIKYBaHH
Ja3aTUHIOOM.

3a pesyibTaTaMu JAHUX KOHTPONIO Y AMUHAMiUi, WO CTaHOBMNA sSIK MiHiMyM 12 Micauis,
HalYacTiMMK MOGIYHUMM peakismMK, SKi BUHUKAIN Y MalieHTIB 3 ynepiue AiarHoctopaHum XMJI
y XpoHiuHiit dasi, Gyyu: 3aTpuMKa piauHu (y ToMy YMcii ieBpanbHuii Bunit) (19 %), niapes (17
%), ronosuuii 6inb (12 %), eucunanus (11 %), 6inb y kictkax Ta m’sazax (11 %), Hynora (8 %),
cTomneHicTh (8 %), Mianeris (6 %), 6mosanns (5 %) Ta 3ananenus mM’s13i8 (4 %). Uepes 60 micauis
KOHTPOJIIO y OUHAMIlli, KyMyJSITHBHI Noka3sHuku BucunaHHsa (14 %), 6oni y KicTkax Ta M s3ax
(14 %), ronosHoro 6ot (13 %), cromnenocTi (11 %), nynotu (10 %), miansrii (7 %), Onosauns (5
%) Ta 3anajeHHs M’a3iB abo cnasmie (5 %) 36inbwnnvcs Ha < 3 %. KymyJaaTMBHI NOKa3HMKH
3aTPUMKU piluHu Ta miapei cranoBunn 39 % Tta 22 %, BianoeiaHo. HaluacTimumu noGivHUMU
peakKLiisaMK, WO BUHUKAIM Y MAUIEHTIB MMPU PE3UCTEHTHOCTI a0 HEMEepeHOCUMMOCTI MOMEPEIHbLOrO
NiKyBaHHs iMaTvHiGOM, sKi nikyBanaucs gasaTvHiOOM, Oynu: 3aTpuUMKa piavHM (Y TOMY HMCIl
IJIEBpaibHU BUNIT), Jiapest, ronoBHUi Oinb, HY0TA, BUCUMAHHA Ha LUKIpi, 3aAML1Ka, KPOBOTEYA,
BTOMJIIOBAHICTb, OiJIb ¥ KiCTKax Ta M’s3aX, iHdekuii, 6nioBaHHs, Kallens, OUIb Y AKHBOTI Ta BUCOKA
Temnepatypa. OebpuiibHa HelipomneHis, MOB’s3aHa 3 3aCTOCYBaHHAM MpenapaTy, BUHUKNa y 5 %
MaLieHTIB, AKI JIKYBAIMCA 1Aa3aTHHIOOM, NIPH PE3UCTEHTHOCTI ab0 HEMepeHOCUMOCTI MONEPEAHLOIO
NiKyBaHHS IMaTHHIOOM.

3a pe3yJbTaTaMu KIIHIUHMX NOCJIIXKEHbL MaLieHTiB MPH PE3HUCTEHTHOCTI ab0 HenepeHOCHMOCTI

N

MONEPEAHLOr0 JiKyBaHHs iIMaTHHIOOM, PEKOMEHIOBAHO MPUIUHUTH JIKYBaHHA IMATIgHE
3a 7 IHIB 1O MOYaTKy JliKyBaHHS 1a3aTHHIOOM. [ LT
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3arajibHUiT npo(hiab Ge3nekn nazaTUHIOY npu 3acTocyBaHHi y aitedd 3 Ph + XMJl y xpoHiuHi# ¢asi
OyB CXOKHH 3 MpodisieM Y T0pOCAHX, 32 BUHATKOM BiTyTHOCTI AaHHX MO NEepPHKapaianbHOMY BUNOTY,
naeBpaibHOMY BUMOTY, HaOpsKy nereHis abo nereHeBol rineptensii y miteid. 3i 130 nitedi i3 XMJly
XpoHiuHiil da3i AKi oTpumyBanu nazatuHio, 2 (1,5 %) BinuyBanu nobiuHi peakuii, MO NPU3BEAH 10
MPUMUHEHHS J1IKYyBaHHS.

[lig yac MpoBeneHHs KJIHIYHUX JOCHIDKEeHb Ta MmicasgpeecTpalifHUX J0CNiIKeHb, y TAUIEHTIB, sKi
3aCTOCOBYBaJIU Aa3aTHHIO, Oy BUsBNEHI HACTYMHI MODIUHI peakuil, KpiM BiIXHIIEHDb 1a00paTOPHUX
nokazuukie Big HopMmM (Tabnuus 5). Lli peakuii npencrasneHi 3a Knacom CUCTEMU OpraHis Ta 3a
4acTOTOK MposieiB. YacToTa BMHUKHEHHS MOOIYHKX peakuid knacu(ikoBaHa HACTYTHHUM UYUHOM:
ayxe uacto (> 1/10), uacto (Bim = 1/100 mo < 1/10), Heuacto (Bim > 1/1000 mo < 1/100), piako
(= 1/10000 mo < 1/1000) Ta myxe piako (< 1/10000). ¥V mexaX KOXHOT rpynu 4HacTOTH NOOGI4HI
peakuii HaBeAeHi y MOPsAKY 3MEHUIEHHS iX TAXKKOCTI.

TaGamng S.
Indexnii Ta inBa3ii
Woce gacmo iHdekuis (B ToMy uuciti 6akTepianbHa, BipycHa, [pMOKOBa, HEYTOUHEHA)
'l Yucnmo MHEBMOHIs (B TOMY umcii OakTepianbHa, BipycHa i rpudkoBa), iHdeKuis/3ananeHHs
BEPXHIX  AUXalNbHHX  WIIXIB,  repnecBipycHa  iHdekuUis  (BKIOYAKOYH,

| .
I LM TOMETAJIOBIpYC

: —LIMB), entepoxodtitHas iHdekuis, cencuc (y TOMY YMCIi HE3BUYANHI BUMAAKHK 3
.' JieTAJIbHUMH HacJiAKaMu)

Yeremomia peakTuBallis renatuty B
HEEIOOMA

3 6oky KpoBi Ta JiMpaTHIHOI CHCTEMH

once waciizo Mienocynpecis (BKJItOUasi aHEMit0, HEMTPONeHito, TPOMOOLIMTONEH 10)
Yeremo (pebpunbHa HeliTponeHis

Hewacnio niMmdaneHonarid, nimoneHisn

Proxo CMpaBXXHs €PUTPOLLUTAPHA annaszis

3 Goxy iMmynHoi cHCTEMH

Hevacmo rinepuyTiMBicTs (Y TOMY YHMCIi BY31MKOBA €pUTEMA)

Proro aHaiNMaKTUHHHUH LIOK

3 OoKy eHAOKPHEHOI CHCTEeMH

Hevacmo rinoTupeos

Lioko rinepTupeos, TUPEOIAUT

3 60Ky 06MiHYy pe10BHH Ta XapIyBaHHS

Yacmo [OpYLIEHHS aneTUTy?, rinepypuKemis

Hewacnio CUHIPOM JIM3UCY MyXJIMHH, JeriapaTauis, rinoansOyminemis, rinepxo]
i 2L
[y o 5
Lidko LyKpoBuil niabet

Tlopymenns ncAXiKH

/M;ﬁ—ﬁé«fé?— )
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Yererno ‘nenpecisi. 0€3COHHA

Lioko ' TPMBOXKHICTb. CIIJIYy TAHICTH CBIAOMOCTI. BIUIMB HA NAaGibHICTh, CHIKEHHS NiGino |

3 Goky Hepnonbi CHCTeMH

Aece wacnio 'ronoBHuUii Ginb

Yucmo HeBponartisa (B TOMYy 4Mcii nepudepruiHa HeBponaris), 3a-naMOpoquHﬂ. aucreesis, |
_ COHJIMUBICTh

LHewacno Q:U,HC KPOBOBUHBH*®, CHHKOIIE, TPEMOP, AMHE3IA, NOPYLLUEHHS piBHOBarﬁ

!P/‘()/co i11opymeHHsl MO3KOBOT'O KpPOBOOOITY, TPAaH3UTOPHA illeMiuHa aTaka, CyJOMU. HEBPUT

: 30pOBOrO HEPBA, Napaiv AULbOBOrO HEpBa, AEMEHLs, aTakcis
{
{
|

3 Goky oprasniB 30py

fromme oo e — =

| Qucio MopyuieHHs 30py (B TOMY YUCIi Bi3yasibHi MOPYLUEHHS, MOTIPILIEHHS 30pY i 3Hl/l}KeHH$l;

rOCTPOTH 30pY), CYXicTb ouei i

Heyacnio BaaM 30pY, KOH IOHKTUBIT, CBITN00053Hb, CIbO30TEYA ;

3 6oky opraHiB ¢IyxXy Ta piBHOBars

Yacmo LIYM Y ByXax

Heueno BTpaTa CJIyXy, 3aNaMOpO4EHHS |
3 6oky cepus ]
Yecrmo 3acTiliHa cepueBa HENOCTATHICTL/cepueBa quchyHKUin*C, nepukapaialbHUi BUIiT*,

apuTMis (BKJIIOYarO4M TaXikapzito), cepueduTTs

Heyacno iHhapkT Miokapaa (BKAOYAOUM JeTalbHH)*, nomomxeHHsa inTepany QT Ha
eJIEKTpoKapaiorpami*, MepuKapauT, LUTYHOYKOBA apuUTMis (y TOMy dMci
IIJlyHOYKOBA Taxikapiis), CTEHOKaphis, Kaphiomeranis, aHomanis T-XBuii
eneKTpoKapaiorpamu

Pioro JereHeBe ceple, MIOKapAUT, rOCTpuil KOpOHapHUiH cHHApOM, 3ynuHKa cepus, PR
MPOJIOHIaLlis Ha eJIEKTPOKApiorpami, imemMiuHa XBopoba cepus, MIEBPONEPUKAPAUT

Yercmona bibpunALis nepeacepaAb/TPiNOTIHHA Nepeacepab
Heerooa

3 60Ky CyIHHHOI CHCTEMH

Jlvorce yaciio kposoTeda* ¢

]: Yacnio rinepToHis, NPUIIIUBU

%He‘l/ﬂ(‘ﬂlo rinoteHsis, Tpombo¢nedir, Tpom603

Pioxo TpomMG03 rAuGoKUX BeH, amOois, ciTHacTe NiBeAo o

| 3 6oxy opramiB JHXaHHA, TPYAHOI KJIITKH TA cepeIoCTiHHA

i,sz/('e Yaco nsieBpanbHUM BUMIT*, 3aM1IKa
Yacrmo HaOpsik nereHi*, sereHeBa rinepTeHsia®, jereHesa iH(QinbLTpa
' Kalesb o
Heyacmo JlereHeBa aprepiajbHa rinepreHsis, 6poHxocnasm, actma

) f2E Al R it

| 3rigHo '
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‘/z/c SO

m Gl i

iHTepcTHLianbHa XBOPOOa JlereHb

3 Goxy LT HKOBO-KHIKOBOT0 TPAKTY

.,7_1 e Yacine

HY10Ta, mapeﬂ 6J'll-OBaHH$I ,[[HCHCI'[CIFI 6lﬂb}l YKUBOTI

Yacnio LTYHKOBO-KMUIKOBI  KPOBOTEWi*, KOJIT (BKJIKOHAOYM HEHTpOoneHIUHUH KOJMiT),
: racTpUT, 3amajieHHs CJAW30BOT OOONOHKM (BK/IOHAIOYM MYKO3MT/CTOMATHT),
JMCITIENCIist, 30y TTS JKHBOTA, 3aM0PH, YTBOPEHHS BUPa30K y MOPOKHHUHI poTa
jb’e%lclli() MaHKpeaTWT (BKJAIOYAKOYM TOCTpU MNaHKpeaTWT), BUpaska BEpXHIX BiAAINIB
! LLTYHKOBO-KMUIKOBOTO TPaKTy, e3odariT, acuuT*, aHajbHa TpilMHa, aucdaris,
|

ractpoe3odareanbHa pedroKkcHa XBopoda

| PioKo MpOTeiHOreHHa racTPOEHTEPONATIsl, KUIKOBA HEMPOXIAHICTh, aHANIbHUH CBULL

| Garcrioma JeTaibHa LYHKOBO-KHIIKOBA KpOBOTeYa * .
HeBIDO N

3 Goxy mewinkH Ta JKOBYOBHBIIHHX NLIAXIB

Hevacmo

rénaTuT, XOJIeHUCTUT, XOJIeCTas

3 Goxy mkipH Ta HiAMKIpHOT KIITKOBHHH

,IVJ/(’( Yacio

[IIxipHi BUcHaHHA®

Yacmio anoneuis, AepMaTMT (y TOMY 4YHMCIi €K3ema), CBepODK, aKHe, CyXiCThb LWIKipH,|
KPOIUB’SIHKA, Fileprigpo3

Heyacnio HedTpodinbuKil nepMato3, POTOUYTIMBICTb, pO3JIa MirMeHTalil, MaHIKyiT, WKipHa

- . . . -.I

BMpa3ka, OyNnbO3Hi BUCHUIAHHA, JIAMKICTb HIrTiB, CUHAPOM MajlbMapHO-I1aHTAPHO]
epUTpoan3ecTe3il, MOripLIEHHS CTaHy BOJIOCCA

Lioko NeHKOLMTOKIIACTHUI BacKyJiT, ¢iOpo3 KOxH

aemonier Cunapom CTlBeHca—IbKOHCOHaf

Heelrdoa

360Ky OIOpPHO-PYXOBOI0O AHAPATY TA CHOJYIHOI TKAHHHA

Jce yacnio

M’ SI30BO-CKENETHMIT Binbs

ol

Yercno apTpaniris, Mmianris, M’s30Ba cnabKicTb, M’ sA30BO-CKENETHa PUTiIHICTb, M’ A30BHH i
crnasm _

/7’(”/(1(’/”0 pabaomionis, OCTEOHEKPO3, 3analeHHs M A3iB, TEHAUHIT, apTPUT

P/()AO 3aTpuMKa 3MuTTa enidizie" 3aTpumka pocty”

3 60Ky HHPOK TA ¢

€J0BHBITHHAX muIsxis

|

b’el/[/cmo

nopyiueHHss GyHKUiT HUpOK (Y TOMY 4YUCJIi HUPKOBA HEAOCTATHICTD), l'llJlB[/lU.leHHﬂ|
YacTOTH CEUOBHUNYCKAHHS, NPOTEiHYPis

BaritricTh, DicspoAoBHii mepiof i nepARATATbHI CTAHA

Pioko

adopT

3 60Ky penpoXYKTHBHOL CHCTEMH Ta MOJIOTHHX 32J103

[fsf/f(.dfz_, < ﬁ
3rigHo
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Heveenio ["iHeKOMaCTisl. NOPYLUEHHS MEHCTPYalbHOIO LHKITY

3aranbHi DopymeHnd Ta peaknii y Micni BBeJeHHS NIpenapaTy

owce wacno nepudepuuHi HaBPAKM', BTOMIIOBAHICTD, ﬂi,[l,Bl/IUle_l.-{l.-lf; TEMNEPATYpH TiNa, Ha6l;;.1“|zi
i 00aungys’ f
Yercrno acTeHist, 6inb, 6inb y rpynsx, FeHepaJﬁ‘;;;;-a;‘l;l.f}l“ H-élgl.)-ﬂ;;l{_03H06

if/(’l/(/c'///() He3y’KaHH4, iHLIi NoBepXHeBi HaOpAKK' ]
;/’/0/&'0 l'lO_pyLLleHHﬂ X011

f_Bi,uanIemm BiJl HOpMH, BHSIBJICHI B Pe3yJAbTATi 06CcTexeHHS

Yorenrio 3MeHIIeHHS MacH TiJla, 30iIbILeHHs MacH Tina

Hevacmo NiABUILEHHS KpeatuHpocdokiHazn KpOBI, 30IAbLIEHHS ramMmma-
rnyTamintpancdepasu

TpaBMH, OTPY€HHS Ta OpoNeAyPHi yeKJIaHeHAS

Yacrnio 3a01# ,

2 BriroHae 3HIKEHUI aneTUT, NO4yTTs LWUBUAKOrO HACULLEHHS, MiABULLIEHHI aneTuT.
® Br/irOYa€ reMoparito LUEHTPaIbHOT HEPBOBOT CHCTEMH, YEPETIHO-MO3KOBY TEMATOMY, BHYTPILUIHOMO3KOBHIT
KPOBOBIUIHB, €KCTpajypalibHy TeMaToMy, BHYTPIlIHbOYEpenHUll KPOBOBMIIMB, TeMOpAridHUii iHCYIBT,
cybapaxHOInanbHI KPOBOBHIIUB, CyOAypallbHy reMaToMy Ta CyORypanbHUll KPOBOBUITHB.

¢ BkKOYA€E NiABULICHHS HATPI iy PETUYHOrO NENTHAY FOJIOBHOIO MO3KY, AUChYHKUIIO LUTYHOUKA, AUCHYHKLIIO
JI{BOTO LUNYHOUKA, AUCHYHKLI IPABOTO LITYHOUKA, CEPLEBY HEAOCTATHICTh, FOCTPY CEPLEBY HENOCTATHICTD,
XKPOH{UHY CepLeBY HEIOCTATHICTb, 3aCTiliHy cepueBy HEIOCTaTHICTb, KapAioMmionariio, 3acTiHHy
Kapaiomionarito, aiactoniuHy auchyHKUito, 3HIDKEHY (paklio BUKUAY Ta LUTYHOUKOBY HENOCTAaTHICTB,
N{BOILUTYHOYKOBY HENOCTATHICTh, IPABOLLTYHOUYKOBY HEIOCTATHICTb Ta LIUTYHOUKOBHII rinokiHes.

4 BUKJTH0YaE UTYHKOBO-KMIIKOBI kKpoBoTedi Ta kpooTeui LIHC; ui no6iuni peakwii BiqHOCATLCS 10 CUCTEMHO-
OPraHHOTO KJjiacy NOpyLICHb 3 OOKY LUTYHKOBO-KULIKOBOrO TPAKTy Ta CUCTEMHO-OPTaHHOIO KJacy nopyLlieHb
3 60Ky LEHTpaJIbHOI HEPBOBOT CHCTEMH BiATIOBIAHO.

¢ BKJIFOUA€E NE€PMATHT, CIIPUYHHEHUI Hi€t0 JiKapChKoTo 3ac0o0y, MIOUSPBOHIHHS LUKipU, NONiIMOPHHY epuTemy,
epuUTpoaepMito, ekcdomniaTHBHE BUCHUIIAHHS, TEHEPAJi30BAHY €pUTEMY, TCHITAbHE BHCHMAHHSA, 4EPBOHY
NiTHULIFO, 6iNi BYrpy, miTHWLEO, FHIHHUKOBUE NICOopia3, BACUNIAHHS, €PUTEMATO3HE BUCUMIAHHS, BE3UKYIbO3HE
BMCHIAHHs, TreHepalli3oBaHe BHCHUNAHHS, MaKylbO3HE BUCHUITAHHS, MAaKyJO-Nafny/lbO3HE BUCHUMAHHSA,
nanynbo3He BHCHITAHHS, CBEPOKHE BUCUNAHHS, [TYCTYJIbO3HE BUCUMAHHS, BE3HKYJISIPHE BUCUIAHHS, JIyLUCHHS
WKipH, WKIpHHET cBepOidK, TOKCHKOAEPMIlO, BE3UKYJIBO3HY KPOMHB'SIHKY Ta BACKYJIITHE BUCHMAHHS.

Y nocnimkennsx 6ynu sadikcopani oxpemi Bunanku cuuapomy Criserca—JkoHcoHa. He MOXKHa BH3HAUUTH
OpsMOro 3B’sI3KY LMX MOOIYHMHX peakuiil i3 nasaTuHiOoMm abo NikapcbkumM 3aco00M, LIO 3aCTOCOBYBAJIH
OJTHOYACHO 3 HHUM.

¢ MyckynbHO-cKkeNeTHuUit Gib, 3adikcosanuii nia yac abo micns NpUNUHEHHS NiKyBaHHs.

" YacToTa NOBIAOMASETHCA K MOLIMPEHA Y NEAIATPUUHUX AOCIIIKEHHSX.

'T"pagitauitinuii Habpsik, NokanizoaHHii Habpsk, nepudepiuHuit HaOpPsIK.

1 Habpsak KOH'IOKTHUBH, HAOpsAK oueil, NpumyxJicTh oyel, HaOpsK MoBik. HaOpsak obnauyus, HaOpsk ryb,
MaKyspHUii HaOpsK, HAOPAK NOPOKHUHU POTa, opdiTasibHKil HAbpsK, nepuopdiTanbHUi HAOPAK, NPUIYXIiCTh
o0nuyus.

* CinepBosieMisi, 3aTpUMKa PiIMHH, LTy HKOBO-KMILKOBUH Habpsik, reHepanizoBaHuit Habpsik. HabpsKk, HAOPAK
uepe3 3aXBOPIOBAHHA ceplid, NepuHedpHUHNiT BUNIT, OicnsnpouenypHHil HabpsK, BicuepanbHUil HabpsaK.

| Habpsak crareBux opraHip, HaOpsAK Micus po3pisy, reHiTalbHUN HAbGpsK. HaOpsAK CTATEBOro wY/eHa.
CKPOTANbHLUI HAOpPsIK, HAGPAKAHHS WKipH, HAOPSK A€UOK. BYIbBOBArIHANBHIH HAOPsIK.
* JInsg oTpuMaHHs 1opaTkoBol indopmauii auB. po3ain «Omic okpeMux NoSiYHNX peakit

Onuc okpeMHX MOOIYHNX peakilii =
Mierocynpecia | /

/,;57,4’&—,&‘/4?
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JlikyBaHHA 1a3aTHHIOOM MOXKe CMPUHHUHMTH NOABY aHeMii. HelTponeHii Ta TpomdouuToneHii. Taki
peakuii Halineplue Ta HafiuacTilie BUHUKAOTL y nauieHTtiB i3 XMJl abo Ph-nozutueuum [JUT y
nporpecytoyiii ¢dasi, Hik y nauientie i3 XMJI y xporiuHit da3zi (ame. po3ain «OcodauBoCTi
3aCTOCYBAHHAN).

Kpoeonweua

[ToGiuni peakuii y BWrasAi KpoBOTeY CHPUYMHEHI 3aCTOCYBAHHSM Mpenapary. [OYHHAKYH 3
neTexianbHOT KPOBOTEYi Ta HOCOBOT KPOBOTEUI Ta 3aBEpLUYIOYHCh KPOBOTEYaMH 3i LLTYHKOBO-
KULIKOBOTO TpakTy Ta kpoBortedamu [[HC 3 abo 4 cryneHs, Oynu BusiBNeHI y Maui€HTIB, sKi
npuiiMany na3atuHio (aue. po3ain « OcobNUBOCTI 3aCTOCYBAHHS»).

Sampuvika piouny

PizHi no6iuHI peakLii, Taki fiK nieBpanbHUM BUIIIT, aCLUT, HADPSIK JiereHiB Ta nepuKkapAianbHUii BUMIT
3 abo 6e3 noepxHeBoro HabpsKy, MOXHA pa3oM OMUCATH K «3aTpuMKa piaMHu». Ilig wac
JoCiKeHHsT Bnepuie aiarHoctoBaHoro XMJI y xpoHiuHiii ¢a3i uepe3 sk MmiHimym 60 micsuis
KOHTPOJIIO Y JMHaMill MoOI4HI peakuii y BUIISAI 3aTPUMKH PLAMHMU, TOB’sI3aHI 3 3aCTOCYBAaHHAM
JNazaTuHIOy, BKIO4anu miepanbHuil Bumit (28 %), noeepxueBuii HaOpsk (14 %). nereHery
rineptensito (5 %), rerepanizoranuii HaOpsak (4 % Tta nepuxapzaianeHuii Bumit (4 %). 3acTiiiHa
ceplLieBa HEIOCTATHICTH/ AUCOYHKLIs ceplisi Ta HAOPSK JiereHis Oyu BUsiBNeHI Y < 2 % nauieHTIB.
3aranbHuil  Koe(iLUiEHT BHUHMKHEHHS MJIEBPabHOrO BUMOTY (yciX CTYNEHiB) y 3B’S3KY 3
3aCTOCYBaHHAM Ha3atuHIOY 3 HacoM ctaHOBMJO 10 % uepe3 12 micsuis, 14 % yepes 24 wmicaui,
19 % uepes 36 micauis, 24 % uepe3 48 micsauie Ta 28 % uepe3 60 Micauis. 46 nauieHTis, AKi
AiKyBanMcs na3aTUHIOOM, Manu MOBTOPHi ruieBpasbHi BUmoTd. CiMHAAUATHL MALiEHTIB Maid IBi
okpeMmi no6iuHi peakuii, miectepo Maju Tpu NoGiuHi peakuii, 18 manu Bix 4 1o 8 NodiuHKX peakuii,
Ta 5 Manu > 8 BUNAJKIB NAEBpaNbHUX BUIIOTIB.

MeniaHa yacy [0 MepLIOro mieBpaibHOro BUMOTY 1 abo 2 cryneHs y 3B’A3Ky 3 3aCTOCYBaHHSIM
nasaTuHiby craHoBuna 114 Twxuie (mianasoH: 4 — 299 mwxHiB). Menue 10 % mnauiedTis 3
MeBpaibHUM BUNOTOM MaJU TUIEBPaJIbHI BUIIOTH, TSXKKOrO cTymneHs (3 abo 4 ctyneHs) nor’sa3aHi 3
3aCTOCYBaHHSAM Ja3artuHiby. Memiana wacy 10 mepuloro BHHMKHEHHs [11€BPalbHOrO BUIOTY,
MOB’SI3aHOrO 3 3acTocyBaHHAM  fasaTuHiOy, > 3 crymeHsa cknana 175  TWxHIB
(mianazoH: 114-274 twxkHi). MeniaHa TPUBANOCTI MJIEBpAJIbHONO BHOOTY (YciX CTymeHiB),
OB SI3aHOrO 3 3aCTOCYBAHHAM da3aTHHIOY, ckiana 283 aui (~40 THKHIB).

[TneBpanbHuii BUMIT 3a3BU4aii 6yB 0GOPOTHUM Ta BUPILLYBAaBCA LIIAXOM NPU3YNHHEHHS NIKYBaHHA
Ja3aTUHIOOM i 3aCTOCYBaHHSA AiypeTHKIB Ta IHLIMX BiANOBIAHWX NOAAaTKOBUX 3ac00iB (JUB. po3ainu
«Cnocib 3acTocyBaHHs Ta 103u» Ta « OCOOIMBOCTI 3acToCyBaHH»). Cepel nauieHTiB, aKi NiKyBaaucs
Ja3aTUHIOOM Ta Masy uepe3 Lie IieBpaibHuit BUniT (n=73), 45 (62 %) 6y10 npu3ynrMHEHO 103yBaHHs
Ta 30 (41 %) Oyno 3MeHweHo Ao3y. Okpim Toro, 34 (47 %) oTpumyBanu aiypeTukH, 23 (32 %)
npuiimManu KopTukoctepoinu, Ta 20 (27 %) 3acTOCOBYBaNIM KOPTUKOCTEPOInM Ta AlypeTuku. 9 (12 %)
nauieHTiB MPOMLIAY TepaneBTUYHHUM MIeBpaLeHTes.

LlicTe BiACOTKIB Mawi€eHTIiB, fKi JIiKyBaJIUCSA Aa3aTUHIOOM, MPUNWUHWNK JIIKYBaHHA Yy 3B A3KYy 3
BMHUKHEHHSM MJIEBPANbHOrO BUIOTY Yepe3 Mpenapar.

[IneBpanbHuUii BUMIT HE BIUIMHYB Ha 3MaTHICTh MAUIEHTIB OTPUMYBaTH BiAnoBiab. Cepen nauieHTiB,
AKi NiKyBanucs Aa3aTUHIOOM Ta Manu TUieBpajibHUN BUMIT, 96 Y% oTpuManu nigTBepIKEHY. _OBHY
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Hus. po3ain «OcodAUBOCTI 3aCTOCYBAHHA» ISt OTPHUMAHHS 101aTKOBOT iH(popMaLT WO10 NalieHTIB
3 XMJI'y xponiuHi#i ¢a3si Ta XMJI a6o Ph-nozntuenum [JIJT y nporpecytouiil ¢as3i.

Hecenesa apniepicied Jepmensis (147

JIAT" (nepenkaninapHa nereHeBa apTepiafibHa rinepTeH3is. NiATBEPIKEHA 30HIYBAHHIM MPABUX
BiTITIB cepLs) MOXKe BUHUKHYTH MiA 4ac JiikyBaHHs nazatiHioom. V unx sunagkax JIAI BUHUKana
Mmic/isA Mo4aTKy JiKyBaHHS Ja3aTHHIOOM, y TOMY uuchi micis Ginbwe poky nikysanHs. [Mauientu, y
axux Bunukna JIAT nix yac flikyBaHHS 1a3aTUHIOOM. YacTo NpUiiMani 0IHOYaCHO NIiKAapChKi 3acobu
abo mManu cymyTHi NaTonorii Ha J0JaTOK 10 OCHOBHOT MyXiuHM. [TOKpalleHHs reMOAMHAMIKM Ta
KJINHIYHUX NOKa3HUKIB crnoctepiranucs y nauieHtis 3 JIAT nicns npunuHeHHs NiKyBaHHs
Ja3aTHHIOOM.

Llodovsxcenns mmepsarn OI

Ha 1] eTani nocninkeHHs nauieHTis 3 BAepLue AiarHoctoBauuM XMJIy xpouiuuiii dasi I nauient (<
1%) 3 3aranbHOl KiNbKOCTI MalieHTiB, sKi JiKyBamucst gasatuHiGom, mae inTepsan QT 3
KopuryBaHHam 3a dopmynoto ®Ppenepika > 500 mcek depes sik MiHIMyM 12 MicsLiB KOHTPOMO y
AvHamiui (auB. posain «OcobauMBocTi 3acTocyBaHHs»). Binbiie nauiedtie 3 iutepsaniom QT 3
KopuryBaHHaM 3a ¢opmynoro Opeaepika > 500 Mcek yepe3 sk MiHiMyM 60 MicsuiB KOHTPOK y
JUHaMIiLi BUSIBNEHO He OyJO.

Ilin yac 5 kniHiyRKMX focnimkeHs Ha Il eTani y nauieHTie i3 pe3suCTUBHICTIO ab0 HEMEPEHOCHMICTEO
NONEPEAHBbOro JIIKYBaHHS, L0 BKIIOYAN0 iMaTHHIO, Oyiv oTpuMaHi NOBTOpHI 6a30Bi Ta JiKyBasbHI
EKTI" Ha nonepenHpo BU3HAYEHUX HaCOBUX TOYKAX Ta MPOUYUTAHI LEHTPATi30BaHO 15 865
Nali€HTIB, AKi OTPUMYBaIM Aa3aTHHIO y #03i 70 mr aBiui Ha noGy. Iutepsan QT Kopurysaeca as
CepuUeBOro puTMy 3a gonomororo metogy ®pezepika. Ha ycix yacoBux Toukax nicist OTpuMaHHst 103U
nipenaparty Ha 8-# AeHb cepeliHi 3MIHM BiJHOCHO 6a30BOr0 3HAau€HHS iHTepBaly, KOPUTOBAHOrO 3a
dopmynoro @penepika (QTcF), cranoBHIIM 4—6 Mcek; HalBHILKH 95 Y% NOBipUMii Aiana3oH CTAHOBUB
<7 mcex. I3 2182 nauieHTIB i3 pe3UCTEHTHICTIO 200 HENEPEHOCUMICTIO MOTMEPEHBOrO JIIKYBaHHS, 11O
BKJIFOYAJIO IMaTHHIO, AKi OTpMMyBalM Aa3aTUHIO MiJ €ac KIHIYHMX mociimkeds, 15 (1 %) manu
NOAOBXEHHA KopurosaHoro intepeany QT sk nobiuny peakuiro. 21 mauient (1 %) mas QTcF > 500
MceK (AuB. po3ail «OCOOIMBOCTI 3aCTOCYBAHHS).

Cepyess 1n0aiuni peaxiyii

HeobximHo yBa)xHO crnocTepiraTy 3a nauieHTamu 3 akropamu pusuky abo 3 HasBHICTIO B aHAMHe3|
CEpLEBMX 3aXBOPOBAHb HAa NPOABH KJIIHIYHMX 03HAK a00 CUMITOMIB, SIKi BKa3ylOTh Ha AUCQYHKLIIO
cepus. Ix HeobXimHO mepeBipuTH Ta NiKyBaTH BiANOBiZHMM uMHOM (OMB. po3hin «OcobIUBOCTI
3aCTOCYBaHH»).

Learineania 2enaminy B

PeaktuBauia renatuty B noe’s3aHa 3 iHribitopamu tuposuukinazy BCR-ABL. Jleski Bunagku
MPU3BOJMIIU 10 FOCTPOT MEHiHKOBOT HEIOCTATHOCTI 00 PyABMIHAHTHOrO renaTuTy, 1o IPH3BENO 10
nepecajky neviHku abo JETanbHOro HacNiaKy (AuB. po3ain «OcobAMBOCTI 3aCTOCYBAHHS).

Ha Il erani pocnimkeHHs ontumizauii no3yBaHHs y nauieHTis i3 XMJI y Xxpodiuniit dasi npu
PE3UCTEHTHOCTI a00 HEMEPEHOCUMOCTI NONepPeHbOro JIIKYBaHHS, O BKJIFOYaANO0 iMaTUHIO (MejiaHa
TPUBANIOCTI JiKyBaHHSA — 30 MicALiB), piBeHb NOSBH [UIEBPATLHOLO BUIOTY Ta 3acTiHOI cepueBoi
HENOCTAaTHOCTI/ANCQYHKLIT cepls OyB HMXYMM, HDK Y DAUi€HTIB, sAKi JIIKYBAIXCA AA3aTUHIOOM,
npuiimatoun 03y 100 mr | pas Ha mofy nopiBHAHO 3 mauieHTamu, sKi JIKyBanucs A3aaTi
npuiimatoun 70 Mr npenapaty Aivi Ha 10Gy. Mienocynpecis Takox BUHHKaM/Pi gl
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N1abopaToOpHOro aHalizy» HUkUe). MeniaHa TPUBAROCTI JIIKY BAHHA [Py MU, AKa NpuiimMana npenapar y
no3i 100 mr [ pas ua 100y, ctaHouia 37 micauis (mianazoH — [-91 micauis). CymapHi koediuieHTu
o0paHux noSiuHKX peakuiil nicna 3actocyBaHHs 100 mr npenapaty | pa3 Ha 100y K pEKOMEHIOBAHOT
nouyaTKoBOI 103u npeacTtaeieHi y Tabnuui 6°.

Tabnuus 6°.

Oxpemi noGidni peaxnii, Bin3aaveni y Jocaipxenni 3 onTaMizanii nosn 3 dasn (nenepenocumicn;
iMaTimify a6o pesicrenTHa XporiyHa daza XMJI) * '

MiniMym 2 poxn | MinmimMym 5 p";)KiB Minimym 7 pokis
? CHOCTepEXEeHHS |  CIOCTEPExKeHHS CHOCTepeKCHHH
Vei 3-4 Vei 3-4 Vei 34
BHINAAKH | CTyHeHS |BHOAJKH |CTyOeHs  BHOAAKH CTyHeHS |
IMepeBaxxnnii npoas [TpouenT (%) nawieHTIB :
JTliapes o 27 2 28 2 28 R
3aTpuma pinann 34 4 42 6 43 7
[ToBepxHeBUii HAbpsK 18 0 21 0 22 0 .
l“l:IneBpan1;1{1/[171 BHITIT 18 2 24 4 28 s I
[enepanizoBanuit Habpsk ;3 0 0 4 0 .
.HepI/lKap,uiaanm‘fl BUIIT I2 1 1 11
JlereHera rinepTeHsis '0 0 0 0 12 i
KpogoTeua .1 1 1 11 1 12 1
i - | 5
i[rl)gz::eofio KUIIKOBI 12 1 ) :1 2 1 i

a_ JTocnikeHHs onTHMI3alii 1o3u 3 dasu npeacTasneHi y pekoMeHI0BaHii nouarkosiii 1o3i 100 mr 1 pa3 na
106y (n = 165) nonynswuii

Ha III etani mocnimkeHHs ontumizauii fosysands y nauientis 3 XMJI ta Ph-nosutusaum JIJTy
nporpecyrouiii ¢aszi memiana Tpuanocti sikyBaHHs craHoBuna 14 wmicauis ana XMJI y dasi
akcenepauii, 3 micsaui gnst mienoiguoro 6nactHoro XMJI, 4 micaui ans niMpaTnudoro 6aacTHOrO
XMJI Ta 3 wmicaui ans Ph-nosutueroro I'JIJI. OGpani nobidHi peakuii, fKi BHHUKIM NI 4ac
3aCTOCYBaHHA PEKOMEHIOBAHOT Mo4aTKoBoi 1034 y 140 mr 1 pa3 Ha 106y, npencraBnexi y tabnuui
6°. Kypc nikyBanus npu 3actocyBanHi 70 Mr npenaparty Asidi Ha 100y Takox gocnimpkysascs. Kypce
NiKyBaHHs npu 3acTocyBaHHi 140 mr npenapaty | pas Ha no0y mokasaB npodine e(PeKTUBHOCTI
NOpPiBHAHO 3 3acTocyBaHHsM 70 Mr npenapaty ABiui Ha 100y, a TAKOXK NPUHHATHILWI NOKA3HMKK
Ge3neku.

Oxpemi mo6iani peaknii, BigzHavYeHi y AocaixkenHi mo onTaMizamiy
nporpecyiota ¢paza XMJI a Ph + T'JLI ?
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140 mr 1 pa3 na no0Gy
n =304
¥Yci BEnagkn I 3-4 cTrynens

::lIepeBaxmm‘i nposB Hponent (%) nanicATIB I
:[[I-Tz-;pea - = ~ ”
3atpumka pinamn 3 7 |
TloBepxHernit HabPsK 15 <1
él'[neBpaanm‘/’l BUIIT 1 20 ' .
r}gl:[ép_am;o;m—uﬁ HabpsK 2 ___%
3acTiifHa ceplieBa HENOCTATHICTH/ 1 5
cepuepa aucyHKLis ° :
[lepukapaiansHuii BUMiT 2 1 i
Habpsik serexis 1 1
KpoBoreua 23 8
iU.[J‘[yHKOBO—Kl/lLHKOBi KPOBOTEYI 8 6

2 PesynwTaTyl 3 eTamy NOCHIOKEHHS ONTHMI3aUil DO3yBaHHS, NPOBEIEHOr0 3 PEKOMEHIOBAHOK MOUYATKOBOO
no3ot0 140 mr 1 pas Ha noby cepen (n=304) nauieHTiB nia yac ABOPiYHOr0 JOCNIHKEHHS Yy AMHAMILL.

b Bxuroyae OUCYHKUIKO HULYHOUYKA, CEPLEBY HENOCTATHICTb, 3aCTiHY CEpLEBYy HENOCTATHICTb,
Kkapaiomionarito, 3acrifiHy kapaiomionarito, giactonuuHy AucyHKUito, 3HMXKEHY GpakUito BUKUAY Ta
HIIYHOUYKOBY HEIOCTATHICTb.

Kpim Toro, 6yno npoBeeHO ABa JOCHiKEHHs Yy AiTell y 3araibHiit kinbkocTi 161 nauieHT 3 Ph +

[JIJL, y sikux ma3aTHHIO 3aCTOCOBYBaNM y KOMOIHALIT 3 XimioTeparnieto. B 0OcHOBHOMY JOCHimKEHH]
106 niteii otpuMyBanM Aa3aTWHIO y NOENHaHHI 3 XiMioTepamied 3 Oe3nepepBHUM PEKUMOM
JO3yBaHHA. Y JOMOMIXHOMY JOCHiZKeHHI 3 55 miteih 35 oTpumysanu na3aTWHIO y MOENHAHHI 3
XiMioTepaniero 3 nepeppaHuM PeKMMOM J103yBaHHs (2 TUXKHI Micis NiKyBaHHS, MOTIM BiJ OAHOTO 110
2 TwxkHiB) 1 20 oTpumyBanM na3aTHHIO Yy nOeAHaHHi 3 XiMioTepamiero Ha mnoOCTiHHIA cxeMi
JosyBaHHA. Y 126 nirteil, siki oTpuMyBanu ga3aTUHIO y pexxuMi Ge3nepepBHOro A03yBaHHs, CEpelHs
TpUBanicTh Tepanii ctaHoBuna 23,6 micaus (Big 1,4 mo 33 micsaus).

[3 126 pirteid, siki oTpMyBanu AazaTtyHIO y pexumi 6esnepepeHoro no3yBanHa 2 (1,6 %) oTpumanu
no0iYHi peakuii, L0 NpU3Bear J0 NpUNKHHeHHs JikyBaHHs. [1o6iuHi peakuil, npo sAki NOBigOMASNN Y
UMX ABOX MEAIaTPUUHUX AOCIIIKEHHSX, i3 4acToTolo > 10 % y nauieHTIB, SKi OTPUMYBAJIH PEKUM
6e3nepepBHOro n03yBaHHA, HaBeAeHi B Tabnuui 7. [IneppansHuil BuniT 6ys 3apeectpoBaHuii y 7 (5,6
%) NauieHTiB Wi€l rpynw, i TOMy He BKJIOUYEHI B TabJHLIO.

[Tobiuni peaxuii BinzHaueni B >10 % nireit 3 Ph + ['JIJI ski 3actocoByBanu pazatuHib y
OesnepepBHOMY peXXUMi 103yBaHHS Y NOeAHAHHI 3 XiMioTepanieto (N = 126)
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Bigcorok (%) nauieHTis

Ilo6iuna peaknin Yci BHOAIKH 3-4 crynens
®ebpuiibHa HeHTpoOTIEHI s 27,0 26,2
Hynota 20,6 5,6
bntoBoTa 20,6 4.8
Binb y xuBoOTI 143 3,2
Hiapes 12,7 4,8
Hipekcis 12,7 5,6
["onoBHuit 6isb 11,1 4.8
3MEHIIHNBCA alleTUT 10,3 4.8
Broma 10,3 0

BiﬂXHJ'IEHI-I}I Bi}l HOpPMH 34 pesyiibTaTaMi nadopaTopHOro al'la.ﬂiB\,'

levamonocis

ITig yac Il eTamy pocnizpkeHHs Briepiue giarHoctoBaHoro XMJI y xpoHiuHiii ¢asi, 6yno BusaBieHO
HACTYTHI 1abOpaTOPHI BiIXMeHHs Big HOpMHU 3 a60 4 cTyneHs y naLieHTiB, AKi npuiimMany 1a3aTuHIO,
yepes sIK MiHiMyM 12 MicsiiiB KOHTPONO Y AMHaMiui: HeliponeHis (21 %), pombounToneHis (19 %)
ta anemiss (10 %). Uepes sk midimym 60 MicsUiB KOHTpONO y AMHaMiLi, cymapHi Koe(ilieHTH
HeliponeHii, TpomboLUTONEH T Ta aHeMii cTaHoBHIH 29 Y%, 22 % Ta 13 %, BignosiaHo.

Cepe/ mauienTis, SKI JIKyBan1cs JasaTuHiGom, 3 ynepuie AiarHocroaHuM XMJI y xpoHiuniit dasi,
AKi Manu Mmienocynpecito 3 abo 4 cTymneHs, OLyXaHHs B LIJIOMY HACTaBaJlo MIC/s NPU3YNUHEHHS
npuiiMaHHs mpenapaty Ta/abo micis 3MEHLIEeHHs NO3yBaHHs Ta NPHUMWHEHHS JikyBaHHA y 1,6 %
NauicHTIB Yepes AK MiHiMyM 12 Micauis koHTpoo y nuHamiui. Yepes sk miHiMym 60 micsuip
KOHTPOJIIO Y IvHaMILli cymapHuil koedilieHT npunuHEHH NiKyBaHHsA Yepe3 Mienocynpecito 3 abo 4
CTyIeHs cTaHoBUB 2,3 %.

V nauienrie i3 XMJI npu pesucteHTHOCTI ab0 HENEepPeHOCHMOCTI MOMNEPeAHBOTO JIIKYBaHHs, LIO
BKJIKOYAJIO IMATHHIO, BiNMOBIAHOI BUABIEHOK marojiorielo Oyna LUTOMNeHis (TpoMOOLUTOMNEHiH,
HeiiporeHis Ta aHemis). [Tpote, mostBa LMTONEHIT TaKOK 3a/IeXXana BijJ cTazii 3axpopropaHHs. YacTora
BMHUKHEHHS reMaTONIOTYHUX BiAXUIeHb 3 Ta 4 CTyneHs NnpeacTaBieHa y Tabnuui 8.

YacroTa BHHAKHEHHAS FeMATOJOTIYHHEX BiIXHIIeHD 3 Ta 4 cTyneHs Y KIIBITHEX AOCHIKeHHAX

Ta6auana 8.

Y NANICHTIB 3 Pe3ECTERTHICTIO 200 HemepeHOCAMICTIO 10 MoNepeARLOl iMaTIHIO-Tepamii®

] Miexoizaa Jim¢oinna

(n=165) ¢ (n=157)¢ ¢dasa Ph + I'JLI
n=74)¢ n=168)°

Xponiuna ¢paza Pa3a akcenepamii GaacTHa 6aacTHa gpa3a H |

IponenT (%) namieATiB

[leMaTOJIOriYHI MOKA3HUKHU

SHeﬁTpOHeHiﬂ 36 58 177
iTp0M6oumoneHiﬂ 23 63 78
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Anenis 13 47 74 44

a HocnimkeHHs onTuMizaLit 103h 3 (])ei31i l'l‘pe,ElCTa;'leHi Y IBOPIYHOMY CNOCTEPEXKEHHI.

b Pesynbrati nocnimkenns CA180-034 s pekomennosaniki nouatkosiii n03i 100 mr | pa3 Ha 100y.

¢~ Pesynpratu nocnimkenns CA180-035 B pexomernosaniii nouatxkosiit no3i 140 mr 1 pa3 Ha neHb.
[Cemartonoridni BiaxuneHHs: Hettponedis (3 ctynens > 0.5—<1,0 x 109/n. 4 ctynensa <0,5 x 109/ n);
TpoMmGouuToneHis (3 cryneHs > 25 - <50 x 109/n, 4 crynens <25 x 109/n); aHemis (piBeHb
remoriobidy 3> 65 - <80 r/ n, 4 cryneus <65 r/n).

Cymapna untoneHist 3 abo 4 cTyneHs cepes nauieHTiB, sKi JiKyBanucs npenapaTom y no3yeaHHi 100
mr 1 pa3 Ha 100y 6yna noaibHa B nepionax 2 Ta 5 pokie, BKItOUYaO4K: HeliponeHito (35 % nopiBHAHO
3 36 %), TpombGouuToneHito (23 % nopisHsaHO 3 24 %) Ta aHemito (13 % nopiBHSIHO 3 13 %).
Cepen nauienTie 3 Mmienocyrnpecieio 3 a6o 4 cTyneHs Oy»aHHSA B UUIOMY HacTaBajlo Micns
TPU3YNIMHEHHA TpUAMaHHs npenapary Ta/abo micns 3MEHLUEHHS JO3YBaHHA Ta IPUITMHEHHS
JiKyBaHHA Y 5 % mauieHTie. BibLIiCTs NalieHTiB NpoOA0BKYBaJIO JiKYBaHHS, ane Mi€nocynpecis Bxke
He BUHHKaNA.

Bioximis

[lin yac npoBeaeHHs gocnimkeHHs Bnepiue aiarHocroBaHoro XMJI y xpoHiuHii ¢asi, 6yio BUsBIEHO
rinogpochartemito 3 a6o 4 ctynens y 4 % nauieHTie, sKi JliKyBajucsi Ia3aTMHIOOM, a TaKox
fiBUIIEHHS TpaHCaMiHa3M, KpeaTHHiHY Ta 6inipybiny 3 abo 4 ctyneHs y < 1 % nauieHTiB 4yepes K
MiHiMyM 12 Micsauie KOoHTposiO ¥ AuHaMiui. Yepes sk MiHiMym 60 MicsLiB KOHTPOIIO Yy AMHAMILI
cyMmapHuit koediuieHT rinogocdaremii 3 abo 4 crynens ctaHoBuB 7 %, NiABUILEHHS KpeaTUHIHY Ta
6inipy6iny 3 abo 4 cryneHs — 1 %, a koedilieHT niABUILIEHHA TpaHcaMiHaszu 3 abo 4 cTyneHd
sanuinnBes | %. JlikyBaHHS Aa3aTHHIOOM He TNPUITMHAJIOCSH 4Yepe3 HasBHICTh MPEACTABJIEHUX
HioximMiuHKX nabopaTOpPHUX NMOKA3HUKIB.

2 POKM KOHTPOJIIO YV JIMHAMILL

[TigByieHHst Tpatcaminasu abo Ginipy6iHy 3 abo 4 ctynens Oyno BusieiaeHo y 1 % nauienTis 3 XMJI
y XpoHiuHiii dasi (npu pe3rcTeHTHOCTI ab0 HemepeHOCHMMOCTI iMaTuHiOy), ane Taki MOKa3HHKU
Busieuinca B 1-7% nauientis i3 XMJI ta Ph-nosutusaum ['J1J1 y nporpecytouiii ¢pasi. 3aspuqaii BOHK
KOHTPOJTIOBAIMCS LIUTAXOM 3MEHIIEHHS 103yBaHHs ab0 NpHUNUHEHHS 3acTocyBaHHs npenapaty. Ha 1l
eTani AOC/ipKEHHsT OnTuMizalil Ko3yBaHHs npu jikyBaHHi XMJI y xpoHiuHili ¢asi niasuLieHHs
TpaHcaminasn abo GinipyGiHy 3 abo 4 cryneds Oyno BusineHo B < | % mallieHTiB 3 HORIOHUM
3aXBOPIOBAHHAM CEpell YOTHPHLOX Ipym, ski nmpoxoaunu nikyeanHs. Ha III etani npocnimkeHHs
onTuMizauii no3yBaHHs npu nikysanHi XMJI a6o Ph-nosurusuoro I'JIJI y nporpecytouiii dasi,
NiJBULIEHHS TpaHcaminasu abo 6inipy6iny 3 abo 4 crynens 6yno BusieiieHo B | %— 5 % nauieutis

cepel rpyI, sAKi MPOXOJUH JIiKyBaHHS.
V 6nusbko 5 % nauieHTiB, [Ki JiKyBaaucs Aa3aTHHIOOM Ta Majlu HOpManbHUWil piBeHb NMOKa3HHUKIB, B
NesKUi MOMEHT BUHUKIIA TIepexiqHa rinokansuemis 3 abo 4 cTyneHs nix yac JOC/IIKEHHs. 3aranom
3B°S3KY MDK 3MEHIIEHHAM KajdbUuil0 Ta KJiHIiYHMUMM cumnromMamu He Oyno. IlauieHTn 3
rinokanslemieto 3 abo 4 cTymeHs 4acTo OAYXKYBalM BiJ LBOrO 3aXBOPIOBAHHsA LUJIAXOM
NepopaJIbHOrO 3aCTOCYBaHHS KaJbLLito.

ITH

L = EACA = =
3rigHo
| 3 opuUriHanom

196




[Tpodine Ge3nekn Mpu 3acTocyBaHHi Na3aTMHIOY y BHrAAdl MoHoTepanii y diteid 3 Ph + XMJI ¥
XpoHiuHiii (a3i OyB nopiBHAHHMIA 3 npodinem Oe3neku y nopocnux. [lpodins Ge3neku npu
3aCTOCYBaHHI Ja3aTUHIOY Yy MoeaHaHHI 3 XimioTepanieto y niteii 3 Ph+ I'JIJI Binnosizae sinomomy
npodinto 6e3neku fazaTUHIOY y ZOPOCHUX Ta 04iKyBaHHM epekTam XiMioTepanii. 3a BUHATKOM Oifbiu
HM3bKOT0 MOKa3HUKA MJIEBPAJILHOrO BUMOTY Yy JiTel MOPIBHAHO 3 JOPOCIUMU.

VY neniatpuyHux gochiimkeHHax Tepanii XMJI nokasHWKkW 1adOpaTOpPHUX BIAXMJEHb Oyau
aHaJoriYHUMMU 3 BiJOMHUM Npodinem nadopaTopHUX NOKA3HUKIB y NOPOCTIHX.

Oco0nuBi rpynu HaceneHHs

Xoua pe3ynbTaTh AOCHIIXKeHHs Oe3nekH Aa3aTHHIOY ONs MauieHTiB NiTHLOrO BiKy MOMIOHI MO
pEe3y/bTATIB TPYM 3 MEHLUMM BiKOM. € Oifblia BipOriAHICTb TOrO, 110 Y Naui€HTIB BiKOM Bin 65 pokis
BUHUKHYTb MOOi4HI peakliil, ki Bi13Ha4ar0ThCs, 3a3BUYAl TaKi IK CTOMJICHICTh, TIEBPaibHU BUMIT,
3aMlIKa, Kaueslb, KPOBOTEYa 3 HMXKHBOFO BiAAUTY LITYHKOBO-KMILKOBOIO TPAaKTy Ta MOPYLUEHHS
aneTUTy, a TaKOX € OiNblua BipOriAHICTh BUHHUKHEHHS MEHLI YacTUX NMOOIYHMX peakuild, Takux siK
30YTTA JKMBOTA, 3allaMOpOYEHHs, MepuKapAialbHUI BMIIIT, 3acTiliHa cepueBa HEJOCTATHICTb Ta
3HWKEHHS Macu Tila. TOMy MalieHTiB JIITHBOrO BiKy HEOOXiAHO peTeNibHO KOHTPOMOBaTH (IMB.
pozain «OcobnuBOCTI 3aCTOCYBaHHSAY).

[TopigoMeHHs Mpo nino3prosadi nodiuHi peakLil

[1oBimoMJieHHs PO Migo3proBaHi MOOIUHI peakLii micns peecTpalii JikapchbKOro 3aco0y € BaXKIMBUM.
Lle no3Bosisie MPOAOBXKUTH MOHITOPUHT CHIBBIAHOWIEHHA KOPUCTB/PU3MK JIKApCchbKOro 3acody.
MeauuHuX NpauiBHUKIB MPOCATb MOBIAOMIIATH Mpo Oyab-sAKi migo3proBaHi nodiuHi peakuil uepes
HalliOHanbHy CHCTeMY 3BiTHOCTI, HaBeneHy B Jlogatky V.

4.9 IlepenosyBanas

Jocein nepeno3yBaHHSA JAa3aTHUHIOY Yy KIHIYHKMX AOCHIMKEHHAX OOMEXEHHWH OIUHUYHUMHU
BUnaakamMy. MakcuMaibHa J103a npu nepenosyBanHi — 280 mr Ha nody nporarom | THxkHA — Oyna
BifI3HAaY€HA y JBOX MALIEHTIB, i B 060X PO3BHHYJOCA 3Ha4YHE 3HIKEHHA KUTBKOCTI TPOMOOLIUTIB.
Ockinbku nazatuHi® MoB’si3aHuit 3 Mienocynpeciero 3 a6o 4 crymeHs (auB. po3ain «OcobnuBoCTi
3aCTOCYBAHHA»), CTaH TMAaLI€HTIB, AKi MPUHMAOTh 103y, 1O TNEpPEBUUIYE PEKOMEHIOBAaHY, CIif
pETENIbHO KOHTPOJIIOBATH Ha MpeAMeT Miejocynpecii i OTpUMyBaTH BiAMOBIAHY NiATPUMYIOUY
Tepanito.

5. PAPMAKOJIOI'TYHI BIACTHBOCTI
5.1 ®apmakoguHEaAMiTHi BJIACTABOCTI

®apmakoTepaneBTUYHA Tpyna: MpOTHNYXJWHHI 3acobu, iHribitopu mnpoteiukinazu, koxg ATC:
LOIEAO2.

DaparOOUHaANIK
HazaTuni6 SHHIKYe aito BCR-ABL «kiHa3u Ta KiHa3 cimeiictea SRC pazom 3 iHLIMMH Bi,[li6paHl/[Ml/i
OHKOFeHHUMM KiHazamu, BKJTIOHAIOHH peuen’ropm TUPO3UHKIHA3U, ePpiH (EPH) peuenTole KiHa3u

KiHa3u, BIUIMBAKOYU npn koHuentpauii 0,6-0,8 umons. BiH moB’sizyerbes
akTHBHUMU KoHcTessissmu BCR-ABL eHzumy.
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B ymoBax /7 17770 1a3aTUHIO NPOSIBISB AKTUBHICTH Y NeHKO3HUX KIITKOBUX JMIHIANX SIK 4y TAMBHX. TaK
[ Pe3UCTeHTHUX N0 iMaTHHIOy. Lli mOoKNiHIYHI mOCHiMKEeHHS MOKAa3yITh. WO HA3aTMHIO Moke
MoJ0JaTH PE3UCTHBHICTL 10 iMaTUHIOY, BuUXoAsuu 3 rinepekcnpecii BCR-ABL. myTauiit nomeny
kiHazu BCR-ABL, akTuBaLil anbTepHATHBHUX CMTHANILHUX LUIANIB 3 y4acTio KiHa3 cimeidicTea SRC
(LYN, HCK). a Takox rinepexcnpecii reHy MHOXWHHOT JlikapcbKoi pe3ucTeHTHOCTI. OKpim Toro,
na3aTUHIO 3HMKYE nito kiHa3 cimeiicTBa SRC npu cybHAaHOMONSAPHUX KOHLIEHTpaLisX.

B ymoBax 777 1710 B OKpeMKX eKCriepUMEHTAX 3 BUKOPUCTaHHAM nocainHux muwedt i3 XMJI nazaTuHio
3anobiraB po3BUTKOBI XpoHiuHoro XMJI no GmacTHOT ¢asu i NpoJoBKYBaB BHKHUBaHHS MHLUEH 3
AidigMu KnitiH XMJL, B3STHX y nalieHTiB, BUPOIIEHHUX Y PISHUX MICLIAX. BKIIFOUAIOUM LEHTPaIbHY
HepBoBy cuctemy (LIHC).

KniniyHa edekTuBHicTh | Oe3neka

Ha I eTani qocnifKeHHs reMaToIOTIYHI Ta IMTOTEHETUYHI BIAMOBIAI crocTepiranucs B yeix dazax
XMJI ta Ph-nosutusnoro I'J1J1 y nepuinx 84 nauieHTiB, siKi NiKyBanucs, Ta TpuBanu A0 27 micAuis.
Binnoeini 6ynu crifikumu Ha ycix ¢azax XMJI ta Ph-nosurreHoro I'JLJI.

ByJio npoBeAeHO YOTHPU MPOCTHX HEKOHTPOJbOBAHUX Ta BIAKPUTHX KIIHIYHUX TOCHTIHKEHHS I
eTany As BU3HaueHHs Oe3neku Ta edekTUBHOCTI mazaTuHiOy ans nauieHTiB i3 XMJI y xpoHiuHii
dasi, ¢asi akcenepauii abo Mienoigniii OnacTHid asi, AKi ManmM Pe3UCTEHTHICTb abo
HEMEePEeHOCHUMICTh iMaTUHIOY. Byno mnpoeeneHo onHe BHOIpKOBE HEMOPIBHAJbHE MOCHIMHKEHHS
Mali€eHTIB i3 XpOHiuHOW0 (a3010 3aXBOPIOBAHHS, SAKi HE 3MOIJIM BUJiKYBaTUCH, npuiiMatouun 400 abo
600 mr imMatuHiOy. [TouaTkoBa 1032 Aa3aTuHIOy ctaHoBuna 70 mr nsidi Ha moOy. MoxkHa Oyno
3MIHIOBATH 03YBaHHS 1JIs OKpalleHHs 1i1 ab0 KOHTPOIIOBAHHS TOKCUYHOCTI.

Byno nposeneHo npa BubipkoBux BiakpuTux mociimxeHHs Il eramy nast ouiHku edexTUBHOCTI
Ja3aTUHIOy nmpu 3actocyBaHHi | pa3 Ha 100y MOPIBHAHO 3 3aCTOCYBaHHIM Mpenapary ABiyi Ha 100y .
OxpiMm Toro, OyJ10 NpoBeaeHO oHe BinKpuTe BUOipkoBe MopiBHsIbHE gochimkeHHs 11l erany cepen
JOpOCIUX NMauieHTiB ynepiue aiarHocroBaHuM XMJI y xpoHiuHii ¢dasi.

EdexTHBHICTh Aa3aTnHIOY 6a3yeThCcs HAa MOKa3HUKAX MeMAaTONOTIYHOT Ta IMTOr€HETUYHOT BIAMOBII.
CrilikicTb BiINOBixi Ta po3paxoBaHi KoedilieHTH BHXKUBaHHS JOJATKOBO MIATBEPIKYIOTE KIHIYHI
nepepary Aa3aTuHioy.

ITin yac npoBeneHHs KJiHIYHUX AOCHIKEHB Oyno 3axisHo 2 712 nauieHTis, cepen skux 23 % 6ynau
BikOM > 65 poKiB, a 5 % BikoM - > 75 pokiB.

AALT xpourvnoi ast - enepiute Oidenocmoearit

MixHaponaHe BigkpuTe 0araToLeHTpPOBE paHIOMi3oBaHe nopiBHsbHE AocnimkeHHs [ da3u Gyno
IIPOBEJIEHO 3a YYacTIO AOPOCIMX MALi€HTIB i3 BOEpLUe AiarHOCTOBAHOK XpOHiuHOW (azoto XMJI.
[TauieHTyn 6ynu pannomizoBani Ha npuifiom aazatuHiOy 100 Mr oauH pa3 Ha noby abo imaTtuHiOy 400
Mr OIMH pa3 Ha 1no0y. IlepBMHHOIO KiHUEBOK TOUKOIH Oyna WBHMIKICTH MiATBEPIKEHOT MOBHOT
uuroreHeTnuHoi Bianoeini (cCCyR) npotrsarom 12 micsuis. BropuHHi KiHUEBI TOUYKY BKIIKOHAH Yac
y cCCyR (mipa TpuBanocti peakuii), yac 10 cCCyR, wBHAKICTE OCHOBHOT MONEKYISIPHOT BiAMOBiAi
(MMR), wac no MMR, BuxupaHHs 6e3 nporpecyBanus (PFS) ta 3aranvhe Buxkupanus (OS). [Hui
BIINOBIOHI pe3ynbTatu edexTrBHOCTI BKAtoUamu nokasHukd CCyR i noBHOT MonekyIspHOI BiANoBii
(CMR). docnipKeHHs TpUBae.

3aranom 519 nauienris 6ynu paHIoOMi30BaHi B rpyny RikyBaHHs: 259 — no nasatuHiOy ta 260 — no
imaTuHiOy. BuxinHi xapakrepuctuku O6ynu nobpe 3GanaHcoBaHi MK IBOMA rpynamu niKyBaHHﬂ

i pacu (kaBkasbKi 51% 155%; aziatu 42% i 37% BinnosinHo). Ha NOYaTKOBOMY €Tarly
Xacdopna 6yB noniGHMM y rpynax JikyBaHHs Ja3aTUHIOOM Ta iMaTUHIOOM (HH’Sb &
34%: npomikHuit pusuk 48% i 47%: sucokuii pusuk: 19% i 19% sianosinHo). |
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3a midinyM 12 nicauie cnioctepeskeHHs 85% MauieHTIB. paHIOMI30BAHHX N0 TPYNH 1a3aTHHIOY. i
81% nauieHTIB, paHIOMi30BaHUX 10 PYNH IMaTUHIOY, BCe Liie OTPUMYBANK JIiKYBaHHs Mepuiot NiHii.

[TpunuHeHHs npoTsaroM 12 micsuiB yepes nporpecyBaHHs 3axBOproBaHHs Bindynocs y 3% nauieHTis.
SIKI OTPUMYBANW 1a3aTUHIO, | 5% nauieHTiB, AKi OTPUMYBAIK IMATHHIO.

3a ymMoBM cnocTepexkeHHs He Medue 60 wmicauie 60% nanieHTiB. paHIOMi30BaHUX A0 TPYIH
na3uTHHIOY, | 63% nauieHTiB, paHAOMI30BaHKX 0 TPYNH iMATHHIOY. BCE Le OTPUMYBAIH JiKyBaHHs
nepuoi ninii. [[punuHeHHs npoTtaroM 60 MicsALiB Yepe3 nporpecyBaHHs 3aXBOPIOBaHHS BinOyocs y
11% nauieHTIB, AKi OTpHMYBaNy Na3UTHHIO, i 14% nanieHTiB, AKi OTPUMYBAM IMATUHIO.

PesynbraTu epextrrHOCTI NpeacTapneHi B Tabnuui 9. CTaTUCTUYHO 3HAHHO OiNbLIA YACTKA NAUi€HTIB
y rpyni pazatuHiOy mocsrna cCCyR nopiBHsHO 3 nalieHTaMu B rpyni iMaTMHIOY NpOTArOM NepLimux
12 Mmicauie nikyBaHHs. E¢eKTUBHICTH Na3aTHHIOY NOCN{TOBHO AEMOHCTPYBAiACS B Pi3HUX MiArpymnax,
BKJIFOUAKO4H BiK, cTaTh Ta 6a30BYy oLiHKY Xacdopaa.

Tabaana 9: PesyabtatH edekTHBHOCTI dochimkenns ¢a3m 3 y BOoepme AiarHOCTOBAHHX
nanieHTiB 3 XpoRiTHOIO ¢a3oo XMJI

JazaTeni6 ImaTuni6 p-value
n =259 n =260
Binmorige (95% CI)
IaTOoreHeTHIHA BiAMOBIAL
porsrom 12 micanis
cCCyR? 76.8% (71.2 — 81.8)|66.2% (60.1 — 71.9) p <0.007"
CCyR® 85.3% (80.4 — 89.4)| 73.5% (67.7 — 78.7) -
Hporarom 24 micansa
cCCyR? 80.3% 74.2% =
CCyR® 87.3% 82.3% -
Hporarom 36 micanis
cCCyR? 82.6% 77.3% -
CCyR® 88.0% 83.5% -
IIporsarom 48 micanis
cCCyR? 82.6% 78.5% -
CCyR® 87.6% 83.8% =
Hporarom 60 mMicanis
cCCyR? 83.0% 78.5% —
CCyR® 88.0% 83.8% -
OcHoBHA MOJIEKyAfipHA
peakmig®
12 micanis 52.1% (45.9 —58.3)[33.8% (28.1 -39.9)| p <0.00003"
24 micang 64.5% (58.3—-70.3)[ 50% (43.8 — 56.2) -
36 micanis 69.1% (63.1 — 74.7) | 56.2% (49.9 — 62.3) -
48 Mmicanis 75.7% (70.0 — 80.8) [62.7% (56.5 — 68.6) -
60 micanis 76.4% (70.8 — 81.5)|64.2% (58.1 — 70.1)
KoeginienT nebesnexn (HR) W Ay
Hporsrom 12 micanis (99.99% CI)__|- 4.
Yac no cCCyR 1.55(1.0-2.3) i
Yac no MMR 2.01(1.2-34) ({711
Hoerotpuganictb cCCyR 0.7(04-1.4) \//
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Iporarom 24 micsna (95% CI) |
YHac no cCCyR 1.49(1.22-1.82) =
Yac no MMR 1.69 (1.34 - 2.12) =
Hoerotpusanicte cCCyR 0.77 (0.55-1.10) -
HOporarom 36 micanis (95% CI)
Yac no cCCyR 1.48 (1.22 — 1.80) -
Yac 1o MMR 1.59 (1.28 = 1.99) -
Jogrotpupanicte cCCyR 0.77 (0.53 - 1.11) —
HOporarom 48 micanis (95% CI)
Yac mo cCCyR 1.45(1.20-1.77) —
Yac 1o MMR 1.55(1.26 — 1.91) -
Joerotpusanict cCCyR 0.81 (0.56-1.17) -
IIporsarom 60 micamis (95% CI)
Yac mo ¢cCCyR 1.46 (1.20 - 1.77) p=10.0001
Yac no MMR 1.54 (1.25-1.89) p <0.0001
Joerorpupanicts ¢cCCyR 0.79 (0.55-1.13) p=0.1983

? [TinTBepakeHa MOBHA LMTOreHeTH4Ha Bianosias (cCCyR) BU3HauaeThCs sk BiAMOBiAb, BiA3HAYEHA NBa pa3u
nocniis (nprHaiiMHi 3 iHTeppanom y 28 aHis).

® [ToHa unroreHetruna Bianosink (CCyR) 3acHOBaHa HA OAHINA LIMTOMEHETHUHIH OUIHLI KICTKOBOTO MO3KY.

¢ OcHOBHa MOJIEKYNSIPHA BiANOBiAkL (Y Oyab-sKHi vac) Bu3Hauanacs sk cnissinnowweHus BCR-ABL <0,1% 3a
nonomoroto RQ-PCR y 3pazkax neprdepruqHOl KpoOBi, CTAHAAPTU30BAHHX 338 MiXHAPOZHOW wikanow. lle
KyMYJIATUBHI CTABKH, LIO MPEACTaBNAOTL MiHiMallbHE CTIOCTEPEXKEHHS 3a BKa3aHUi nepion yacy.

* 3 nomnpaBkolo Ha OUiIHKY Xacdhopaa Ta BkaszaHo CTATHUCTHYHY 3HAUYILiCTh HA TONEPENHLO BU3HAUEHOMY
HOMiHaJIBHOMY piBHi 3HauyocTi. Cl = noBipuwmii inTepsat

Iicns 60 micauis cioctepexenHs meaiaHa yacy 10 cCCyR cranoeuna 3,1 Micsius B rpyri Aa3aTuHiOy
15,8 micsaus B rpyni imatuniOy y nauientis 3 nixteepmixeHum CCyR. Meniana wacy 1o MMR nicns
60 MicaLiB cnocTepexxeHHs CTaHOBWJIA 9,3 Micsaus y rpymi ga3athHiOy ta 15,0 Micsuie y rpymi
imaTnHiOy y mauieHTis i3 MMR. Lli pe3ynbTat y3romKyroThes 3 pe3ynibraTamu uepes 12, 24 ta 36
MiCsILiB.

Yac no MMR Bino6paxeno rpadiuno Ha mamoHky 1. Yac no MMR 6yB noctiiiHo kopoTwuM y
MaLi€HTIB, SKi OTPUMYBAJIN Aa3aTHHIO, MOPIBHAHO 3 NaLi€EHTAMH, AKI OTPUMYBAJTH IMATHHIO.
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Madgronok 1: Oninka Kannana-Maiiepa gacy 1o ocHoBHoI MoJieKyagpHoi peaknii (MIMR)
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I'PYTIA # BIAIOBIAI / # PAHIOMI3OBAHO Koediuieut nebesznekn (95% CI)
Hasaruui6 198/259
IMaTuHiIO 167/260

Ja3aTtuHi6 nopieHsaHO 3 iMaTuHiOom 1.54 (1.25 - 1.89)

[Mokasuuku cCCyR y rpynax jiikyBaHHs Ja3aTHHIOOM i iMaTMHIOOM BiAMOBiAHO MpOTsrom 3
micsauis (54% i 30%), 6 micauis (70% i 56%), 9 micsuie (75% i 63%), 24 micauis (80%) 1 74%),

36 micauis (83% i 77%), 48 micauis (83% i 79%) i 60 micsauie (83% i 79%) sianosiganu
nepBuHHIN KiHuesiit Touni. IMokasunku MMR B rpynax nikyBaHHA Ja3aTUHIOOM i iMaTHHIOOM
gianosiguo npotsarom 3 micsiie (8% i 0,4%), 6 Micsuis (27% i 8%), 9 micauis (39% i 18%),

12 micauis (46% i 28%), 24 micsui (64% i 46%), 36 micsuis (67% i 55%), 48 micsiuie (73% i
60%) i 60 micsiwis (76% i 64%) Oyk TaKoK Y3roJKY€EThCS 3 MEPBUHHOKO KiHLIEBOO TOYKOIO.

[Mokasuukn MMR 3a KOHKPETHUM MOMEHTOM Hacy BinoOpakeHi rpadidHO Ha MalOHKY 2.
[Tokazuuky MMR 6ynin CTabiNbHO BULIMMM Y NALEHTIB, SKi OTPUMYBAM Aa3aTUHIO, NOPIBHAHO 3
nauieHTaMu, siKi OTpUMYBaNU iMaTUHIO.
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Mamronok 2: IHokazaaxku MMR 3 miumHOM dHacy - Beci panjgoMi3oBaHi mamicHTH y
pochainxenni 3 ¢a3sH BHmepmie MiarHOCTOBAHHX mAaNmicHTIB 3 Xpomidsolo d¢a3zoro XM

100 -
By A veals
90 By 4 veais 75?43{'0@
) 73%. p<.0021
80 By 3 vears
Ey 2 vears B67%, p<.00S5
= 4%, p=.00C1
. 4%
6%y — = =
i 1 T T T
48 54 60

Micsui 3 MOMEHTY pangoMizaii
H
Jazatuni6 100 mr 1 pas Ha noby 259
--------- Imatuni6 400 mr [ pa3s Ha o0y 260

Yactka nmauieHTiB, ki gocsarnu cnipigHowenHs BCR-ABL <0,01% (3uwxenHs Ha 4 log) y 6ynb-
AKU 4ac, Oyna BULIOIO B rpyIni na3atuHiOy mopiBHAHO 3 rpynoto imMatuniby (54,1% npotu 45%).
YacTka natieHTiB, axi gocsarnu cnieBigHouenHs BCR-ABL <0,0032% (3HwxkeHHs Ha 4,5 log) y 6ynb-
skuii yac, Oyna BULIOW B Ipyni Aa3aTHHIOY MOpiBHAHO 3 rpymnoto iMaTtuHiby (44% npotu 34%).

[Mokasuuku MR4,5 3 nnuHom uacy BigobpaxaroTbes rpadiuHo Ha MamoHKy 3. [TokasHuku MR4,5 3
yacoM Oy cTabilbHO BULWMMH Y MAUIEHTIB, Ki OTPUMYBAJIM a3aTUHIO, MOPIBHAHO 3 NaLliEHTaMHU.
AKI OTPUMYBAJH iMaTUHIO.
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Mamonok 3: Hokasaaxa MR4,5 3 miAROM 9acy - Bci pangoMizoBaHi HAMICATH y JocTigxeHHI
3 ¢a3n HemMoOIABHO AiarHOCTOBAHHX NaNicHTIB 3 XpoHiTHOKI dasoro XML
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Micani 3 MoMeHTY pasgoMizamii

N
Dasatinib 100 mg once daily259
--------- Imatinib 400 mg once daily260

Piserr MMR y Oyab-saKkuii yac y KOXKHiil rpyni pu3uky, BU3HaueHHii 3a wkanow Xacdopaa, 6ys
BULUMM Y CPYIli Aa3aTUHIOY MOPIBHSIHO 3 rpy oo iMaTuHiIOy (HU3bKUi pu3uk: 90% i 69%; npoM bKHMI
puskk: 71% i 65%; Bucokuii pusuk: 67% i 54% BinnoBigHO).

V nmomaTkoBoMmy aHani3i Oinbllle MaiieHTiB, AKi oTpuMyBanu na3aTHHIO (84%), mocarau paHHBOL
MOJIEKYNIApHOT Bignosini (BusHaueHoi sk pisens BCR-ABL < 10% uepe3 3 Micsui) nopiBHAHO 3
nauieHTaMu, ki oTpuMyBand iMatuHib (64%). IlauieHTH, SKi LOCAIIK PAHHBOT MOJIEKYAPHOT
BIANOBIAI, Manu HWKYHIA pusMK TpaHchopmalii, GiUtbly BUCOKMIA piBeHb BWXXUBaHHSA 0e3
nporpecysanns (ITIBI1) i Buiuii pisens 3aranbHoro BuxkusaHus (OC), sik nokasaHo B Tabsuui 10.

Ta6mamna 10: amicaTa 3 pazaTarioom 3 BCR-ABL < 10% i > 10% 49epe3 3 micani

Ianicara 3 BCR-ABL IManienTn 3 BCR-ABL
HMa3aTuni6 n = 235 < 10% 4epe3 3 micani > 10% gepe3 3 micani
Kinbkicts xBopux (%) 198 (84.3) 37 (15.7)
Tpauchopmauis 3a 60 micsauis, /N (%) 6/198 (3.0) 5/37 (13.5)
[Tokazuuk [1OC 3a 60 micauis (95% CI) 92.0% (89.6 —95.2) 73.8% (52.0 — 86.8)
IMoka3uuk OC 3a 60 micauis (95% CI) 93.8% (89.3-96.4) 80.6% (63.5—-90.2)
Yacrota OC 3a KOHKPETHUM MOMEHTOM 4acy BimoOpaxkeHa rpadiuyHO Ha MantoHKy 4. Ya OC

Oyna cTabibHO BHLUOK Yy MALI€HTIB, sIKi OTPUMYBANIM Na3aTUHIO, sKi JOCATIU PiBHg
10% uepes 3 MicsLi, HK Y THX, XTO UBOrO HE HOCHT. LT 8,
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Mamonok 4: OpicaTapHuEI rpadik 3araasHore BAXKHBaHHA Aa3aTHHIOY 32 piBEeM BCR-ABL
(<10% a6o > 10%) 3a 3 micani y mociximxkenni 3 ¢pazn HemoJaBHO AiarHOCTOBAHMX NANICHTIB 3

xponignO0I0 dazoro XMJI

Patients at risk

<10%
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198 198 197 196 195 193 193 191 191 190 188 187 187 184 182 181 180 179 179 177 171 96 54 29
37 37 37 35 34 34 34 33 33 31 30 29 29 29 28 28 28 27 27 27 26 15 10 6
Group  #Deaths/# Land patient = Median (95% CI) Hazard ratio (95% CI)
<10%  14/198 (=)
>10% 8737 (=)

0.29 (0.12 — 0.69)

[IporpecyBaHHsl 3aXBOPIOBaHHs BU3HAYANH SIK 30ibILEHHS JIEHKOLUUTIB, HE3BAXKAIOUY HA BiAMOBIAHE
TepaneBTHuHe JiikyBaHHs, BTpary CHR, 4actkoBoro CyR abo CCyR, mporpecysanna no ¢asu
nprckopeHoi abo 6aactHol dazu abo cmeprti. Po3paxyHkosa yactora 60-micsiuHoi BBIT cTanosuna
88,9% (JII: 84% - 92,4%) mns rpyn JikyBaHHs ga3aTuHi6om | imaTuHiGoM. Uepe3 60 Micauis
Tpancdopmatlis 10 ¢asu akcenepailii abo 61actHol dasu Bindynacs y MEHLIOT KiIbKOCTI MaLli€HTIB,
sIKi oTpuMyBanu nazatuHi6 (n=8; 3%) nopiBHAHO 3 NalieHTaMu, SIKi OTPUMYBAJM iMaTHHIO (n=15;
5,8%). PospaxyHkoBa 60-MicsiuHa BHXKMBAHICTb MALIEHTIB, sIKI OTPUMYBaIM Aa3aTHHIO 1 iMaTUHIO,
cranosuna 90,9% (JI1: 86,6% - 93,8%) i 89,6% (JI1: 85,2% - 92,8%) BianosiaHo. Mix nazaTuHi6OM
Ta imaTuHiboM He Byno pisuuui B OC (HR 1,01, 95% JI: 0,58-1,73, p=0.9800) i BBII (HR 1,00, 95%

IU: 0,58-1,72, p = 0,9998).

V nauieHTis, sKi MOBIIOMISAIOTL NMPO MPOrpecyBaHHs 3axBOPrOBaHHS ab0 MPUNMHAITL Tepamniio
nazaTHHIOOM abo imaTtuHiGom, cekBeHyeanHs BCR-ABL npoBoannun Ha 3pa3kax KpoBi MaLli€HTIB, A€
BOHW poctyrHi. [MoaibHi nokasHMKKM MyTauil crocTepiranucs B o6ox rpynax jikysanHsa. Cepen
nauieHTis, AKi oTpuMyBanu Ja3atuHio, 6ynu BussaeHi myrauil T3 151, F3171/L ta V299L. ¥ rpyni
NiKyBaHHs iMaTHHIOOM BYJ10 BUABJEHO IHLIWH cnekTp MyTauii. 3riaHo 3 JaHUMU in Vvitro, 1a3aTiHI6

He € akTUBHUM npoTu MyTauii T3151.

AALT xpouivnol dazit — pesiucinne Hiinic e qoo HepepeHoCICHe JIONEPECORBOF BIEPIIT EUAIIHIOON

Jlga KHIHIYHMX JOCHIKEHHs Oy/lIM NPOBEAeHI 3a Y4acTI0 Mali€eHTiB, Pe3UCTEHTHUX ado

Oyna Benuka uuToreHetuuHa Bianorine (MCyR).
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BinkpuTe paHIoMi30BaHe HEMOPIBHAIbHE OaraToLEHTPOBE AOCTIAKEHHS Oy 10 NPOBEAEHO 38 Yy HACTIO
nauieHTiB, y AKUX nodatkose JikysaHHs 400 abo 600 mr imatuHiOy He eaanocs. Bonu Oynu
panaomizoBani (2:1) ua masatudi6 (70 mr asivi Ha nody) abo imaTuHiO (400 mr ABivi Ha noJy).
[lepexin oo rpynu ansTepHATHBHOrO JlIKYBAaHHS AO3BOJIABCA, AKILO Y MALIEHTIB Oynn BUABAEHI
03HaKU NPOrpecyBaHHs 3aXBOPrOBaHHS ab0 HeMepeHOCUMOCTI, AKi He MOXKHA OY10 MOAONATH LLIAXOM
3minu 103u. [TepeunHOO KiHueBo Toukor 6ye MCyR Ha |2 Twkni. Pesynastatn noctynsi ana 150
nauientis: 101 6ys paHmomizoBanmii Ha nasatuni6, a 49 — Ha iMaTUHIO (yCi pPe3sUCTEHTHI 1o
iMaTHHIOY). CepeqHiii uac Bil BCTAHOBJIEHHS [iarHO3Y A0 paHIoMi3alii cTaHOBUB 64 Micslii B rpyri
na3zaTUHIOy Ta 52 micaui B rpyni imaTuHiOy.

Vei nayieHTH npoiuiayd KOMIJIEKCHe MomnepeAHe JikyBaHHA. [lomepeqHs MOBHA remaTosorivHa
ginnosins (CHR) Ha imatuni6 Gyna gocsrHyTta y 93% 3aranbHoi nonynauii nauienTis. [TonepenHii
MCyR no imaTuniOy OyB nocarHytuit y 28% Ta 29% nauieHTiB y rpyni Ja3aTuHiOy Ta iMaTMHIOY
BiAMOBIJHO.

Cepenns TpUBANICTH JIIKYBaHHs cTaHOBUNA 23 Micaui Ans AazaTuHiOy (44% nauieHTiB OTpUMyBanu
nikyBaHHa 6inbine 24 Micauis 10 TenepilwHbOro vacy) i 3 micaui ms imatuHiby (10% nauieHTis
OTpUMYBaJIM JIiKyBaHHs Oisibliie 24 MicsAlliB Ha CHOTOAHIWIHIM AeHb). J[eB’SHOCTO TpM BiACOTKM
nauieHTiB y rpyrmi gasatuHioy ta 82% nauiesTie y rpymni imatuHiOy nocsarnu CHR po nepexpecHoro
nepexony.

Yepes 3 micaui MCyR 3ycTpiuarcs yactiwe B rpyni gasatuHiOy (36%), HiK y rpymii, ika OTpumyBaa
iMaTuni6 (29%). [Tpumitho, wo 22% nauieHTiB NOBIIOMUIM NPO MOBHY LMTOTEHETHUYHY BiANOBIAb
(CCyR) y rpyni mazatuiby, toai sk auue 8% pocsarnn CCyR y rpyni imatuniOy. Ipu 6utbw
TpUBAJIOMY JiKyBaHHI Ta criocrepexxeHHi (Meniana 24 micsaui) MCyR 6yB gocarnytuit y 53%
nagieHTiB, axi otpumysanu nazatuHi6 (CCyR y 44%) i 33% naulieHTiB, siki OTpUMyBanu iMaTHHIO
(CCyR y 18%) no nepexpecHoro nepexofy. . Cepen nauieHTiB, siki OTpuMyBad iMaTUHIO y 1031 400
M 710 o4aTky aociimkerHs, MCyR 6y nocsiruyTHii y 61% nauieHriB y rpyni Aa3atudidy tay 50%
y rpyni iMmaTuioy.

Ha ochogi ouinok Kannana-Maepa vacTka nauienTis, sxi niatpumyBanu MCyR npotsirom 1 poky,
ctanosuna 92% (95% JII: [85%-100%)] nas nasatunioy (CCyR 97%, 95% [I1: [92%-100 %]) i 74%
(95% JI1: [49%-100%)] mns imatunidy (CCyR 100%). Yactka nauieHTis, aki nixrpumysany MCyR
npotsrom 18 micsuie, ctanosuna 90% (95% J1: [82%-98%)] nns nasatunidy (CCyR 94%, 95% Jl:
[87%-100%]) i 74% (95 % Ml [49%-100%]) ansa imatuniby (CCyR 100%).

Ha ocHoBi ouinok Kannana-Maiiepa uacTka nauieHTiB, sIKi Many BUXKMBaHHS ©€3 nporpecyBaHHs
(TIBIT) npotsirom | poky, cranosuna 91% (95% JI: [85%-97%]) ana nazatuniby i 73% (95% Al:
[54%-91%]) ans imaruuiGy. YacTka nauientis, ski manu BBII npotsrom 2 pokis, ctaHouna 86%
(95% JI1: [78%-93%]) ans mazatuuiby i 65% (95% Jl: [43%-87%]) nns imatuioy.

Baranom y 43% mnauieHTis y rpyni gasatuHiOy ta y 82% y rpymi, sika oTpumyBana iMaTuHib,
JliKyBaHHS OyJ10 HeeeKTUBHO, WO BU3HAYAETHLCA K MPOrPeCy BaHHS 3aXBOPIOBAaHHS abo nepexin Ha
iHLIe NiKyBaHHS (BIACYTHICTh BiAMOBIMI, HEMEPEHOCUMICTh JOCAIIXKYBAHOIO IPENapaTy TOLLO).

IIBuAKiCTb OCHOBHOI MONEKy IspHOT BinoBini (usHaueHa sx BCR-ABL/kouTpogsiis
. . & I
< 0,1% 3a ponomorowo RQ-PCR y 3paskax nepudepuyHoi Kposl) 10 nepéﬁs‘g
o o . 3 &
ctanoeuna 29% ans aazatuHidy ta 12% nas imaTuHiOy. y
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tocudvcenng 2

Binkpute 6araToueHTpoBe OOCNIMAKEHHS 3 OHIEIO MPYNOKO JIOCIiTKeHb Oy10 NPOBEAEHO 3a YHACTIO
Maui€HTIB, pe3UCTEHTHHUX ab0 HenepeHOCUMHUX IMaTHUHIOY (TOOTO nauieHTIB, AKi Bi4yBaju 3HAUHY
TOKCHUUYHICTb MiJ 4ac JIKYBaHHs IMATUHIOOM, O BUKIOYAN0 NOAaNbLIE JIIKYBaHHS).

3aranom 387 nauieHTiB oTpuMyBaiM AazatuHi6 no 70 mr apivi Ha 106y (288 pesucteHTHHX 1 99
nenepeHocuMux). CepenHiil 4ac Bii BCTAHOBJIEHHS [TiarHO3y 1O M0YATKY JHKYBaHHS CTaHOBHB 61
Micsup. binbuticts nauieuTis (53%) oTpUMyBay nonepeaHe JiikyBaHHs iMaTuHiOoM Ginblie 3 pokis.
BinbuuicTe pe3ncTeHTHMX nauieHTis (72%) orpumyeanu > 600 mr imatuniOy. Kpim imaTunidy, 35%
Mali€eHTIB OTpPUMYBaiM TMOMEPEOHIO LMTOTOKCHYHY XiMmioTepanito, 65% paHille OTpUMYBaiu
inTepdepoH, a 10% oTpuMyBasIH MOMEPEIHIO TPAHCIUIAHTALLIIO CTOBOYPOBHX KITITHH. TpUALSATE BiciM
BIICOTKIB TMAalliEHTIB Mald BHUXIZHI MyTauif, ski, sSK BiJOMO, CTBOPIOIOTh PE3UCTEHTHICTb A0
iMmaTuHiOy. CepenHs TpUBANICTb NiKyBaHHs Ja3aTHHIOOM cTaHoBWia 24 Micsul, npu usomy 51%
NalieHTiB OTPUMYBAJM NiKyBaHHs Oimblue 24 wmiciliB Ha CbHOTOAHIWIHIA AeHb. PesynbTatu
edexrrupHocTi HaeedeHi B Tabmuui 11. MCyR 6yB gocarnyTuii y 55% nauieHTiB 3 pe3HCTEHTHICTIO
A0 iMaTuHiOy Ta 82% mnauieHTiB 3 HermepeHocuMicTiO iMaTHHIOy. 3a MiHiMyM 24-micsiqHOro
crniocTepexenHs y 21 3 240 nauienrtis, siki gocsirnd MCyR, nporpecyBanu, a cepeaHs TPUBaNiCTh
MCyR #e 6yna gocaruyTa.

3rigHo 3 ouinkamu Kannana-Maiiepa, 95% (95% [l: [92%-98%]) nauientis niaTpumysann MCyR
npotsirom | poky i 88% (95% Al: [83%-93%]) nintpumyBanu MCyR npotarom 1 poky. 2 poxu.
YacTka nauieHrie, siki nigrpumysanu CCyR nporsirom [ poky, ctanoBuna 97% (95% J1: [94%-99%]))
i mpoTsirom 2 pokie ctanosuna 90% (95% JIl: [86%-95%]). Copok nBa BIACOTKH PE3UCTEHTHUX JIO
iMmaTuniOy nauieHTiB, y skux padime He Oyno MCyR no imatusiby (n=188), nocarmm MCyR 3
na3aTuHIOOM.

Byno 45 pisnux myrauiii BCR-ABL y 38% nauieHTiB, 3alydeHMX A0 LBOro gocnijpkeHHs. [ToBHa
remaTonoriuHa Bianoeias abo MCyR Oyna gocsirHyTta y mauieHTIB i3 pi3HOMaHITHUMM MYyTaLlisiMu
BCR-ABL, noB’s3aHUMM 3 PE3UCTEHTHICTIO 10 iMaTUHiOY, 3a BUHATKOM T3 151. [TokasHuku MCyR
yepe3 2 poku OyaM OJHAKOBMMH, He3aneXHO BiA Toro, uu O6yna y nauieHTiB BuxigHa myrauis BCR-
ABL, myrauis P-netni uu sincytHictb myTauii (63%, 61% ta 62% BinnoBiAHO).

Cepen nauieHTiB, pe3MCTEHTHHX A0 iMaTUHIOY, ouiHennit piseHb BBIT craHoBuB 88% (95% J1: [84%-
92%]) uepes 1 pik i 75% (95% JI: [69%-81%]) 4epes 2 poxu. Cepen MauieHTiB 3 HENEPEHOCHMICTIO
iMaTuHiOy ouiHeHuit piBeHb BBIT ctanoBus 98% (95% JII: [95%-100%)] uepes 1 pik i 94% (95% Al:
[88%-99%]) uepes 2 pokH.

[IBuakicTs OCHOBHOT MONEKyYIIPHOT BimnoBiAl uepe3 24 micsui ctaHoBuna 45% (35% nis nauieHTIB
3 PE3UCTEHTHICTIO A0 iMaTUHIOY | 74% 1151 NaLi€HTIB 3 HENEPEHOCUMICTIO IMaTURIOY).

Ipcropena gaza XM7

Byno mnpoBeneHO BigkpuTe OaraTOLEHTPOBE MAOCHIMIKEHHS 3 OAHIEIO IPYNo0 Yy Maui€eHTiB 3
HenepeHoCHMICTIO ab0 pe3UCTEeHTHICTIO A0 iMaTuHiOy. 3aranom 174 nauieHTH OTpUMYBaH
na3atunib no 70 mr niui Ha 100y (161 pe3ucteHTHuid | 13 HenepeHoCUMMUI il_rqlz_mu_-_li6)_ Hiﬁ qac
BiZl BCTAHOBNEHHA JiarHO3y A0 MO4aTKy JiKyBaHHA cTaHoBuB 82 miealil Cepg R

¥
(>
f

niKyBaHHs fa3aTHHIGOM cTanosuaa 14 Mmicsuis, npu usoMy 31% nauieHTiR ot
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Ginbe 24 micauis. BUIKICTb OCHOBHOT MOAEKYIAPHOT Bignoeini (ouiHeHa y 41 nauienta 3 CCyR)
cTaHoBUNA 46% uepes 24 micsaui. [Tonanelui pe3ynbTaTi edekTHBHOCTI HaBeaeHi B Tabauui 11.

LT de 10idnod e iingd ghirsi

Byno nposeneHo BigkpuTe 0GaraTOUEHTPOBE MOCHITKEHHA 3 OINHIED TPYNoOK Yy MaLieHTIB 3
HenepeHOCUMIcTIO abo pe3ucTeHTHicTIO A0 iMaTuHIOy. 3aranom |09 nauieHTiB OTpUMYBasu
nasatnui6 no 70 mr asiui Ha 106y (99 pesucrenTHuX i 10 HenepeHocuMuX iMaTHHIOY). CepenHiit yac
BiJ BCTAHOBJIEHHs [iarHO3y [0 MO4AaTKy JiKyBaHHs cTaHOBWB 48 micauis. CepenHs TpuBanicThb
NiKYBaHHs na3aTHHiOoM ctaHosua 3,5 micsui, npu ubomy 12% naLieHTiB OTPUMYBAIM JIKYBaHHA
Ginbuie 24 micAuiB Ha cboroaxiuHii aeHb. LBuaKicTh OCHOBHOT MONEKyNSIPHOT BinNoBiai (OUiHeHA
y 19 nauientis i3 CCyR) cranosuna 68% uepe3 24 micsui. [Tonanbuii pe3ynbtatd epeKTHBHOCTI
HaBe[eHi B Tabnuui 11.

Siedhoidne aracmua dusa XALT 7 Ph+ ALL

BinkpuTe 6GaraToLEHTPOBE JOCIPKEHHS 3 OHIEIO rPYNO0 NOCIIHKEHb OYJI0 IPOBENEHO Y MaLIEHTIB
i3 XMJI nimdointoi 6nactHoi dgasu abo Ph+ OJIJI, siki Oysiu pe3ucTeHTHUMHU abo HENepeHOCUMHUMHU
10 nonepeanboi Tepanii iMatuniGom. 3aramom 48 nauientie 3 XMJI nimdoinHoro OGnacty
OTpuUMYBaJd Na3aTHHIO y 103i 70 mr aeidi Ha 100y (42 pe3uCTeHTHI Ta 6 3 HEMepeHOCHMICTIO
iMmaTuHiOy). CepeaHilt yac BiJl BCTAHOBJIEHHS AiarHO3Y 10 MOYATKY JiKyBaHHA CTaHOBHUB 28 MICALLIB.
Cependst TpUBAJICTL JIIKyBaHHS Na3aTHMHIOOM cTaHOBHMIA 3 Micsli, 2% OTpPUMYBaNK JIKyBaHHA
npoTArom > 24 micaiis 10 TenepiwHboro yacy. HIBuakicts 0OCHOBHOT MOJIEKyIIpHOT BiAMnoBiAi (yci
22 narmieHTiB, ski orpumysanu nikysaaHs CCyR) cranoBuna 50% uepes 24 micsui. Kpim toro, 46
nauientis 3 Ph+ OJUJI orpuMyBanu aasatudié y mo3i 70 mr aBidi Ha 100y (44 pe3ucTeHTHi Ta 2 3
HerepeHocumicTio iMaTuHiOy). CepenHiii yac BiJi BCTAHOBJIEHHs JiarHO3y 10 NOYaTKy JIKyBaHHS
craHoBui 18 micsauis. Cepeaust TpUBaNicTh NiKyBaHHs Aa3aTHHIOOM CTaHOBMAA 3 MicALi, TPH LUbOMY
7% nauieHTiB OTpUMYyBaIM NiKyBaHHs Gimbiue 24 micsitie Ha cbOroHiwHiIA AeHb. [BuakicTs
OCHOBHOI MONIEKYJIApHOT Bianoeiai (yci 25 nauienTis, ki orpumyBanu aikysanns 3 CCyR) ctaHosunia
52% wuepes 24 micaui. ITopansuii pesynstati edekTuBHOCTI npencraBnedi B Tabnuui 1. Crin
3a3HAYMTH, IO OCHOBHI remarooriuni peakuii (MaHR) Oynm mocarHyTti weuako (6inbLuicTs
npoTarom 35 nuiB nicns nepiioro BBeaeHHs Aa3aTUHIOy ans nauieHTiB 3 XMJI nimdoinnoro 6aacty
Ta NpoTAroMm 55 nHiB juig nauientis 3 Ph+ OJLT).

Ta6anns 11: EdpexrrsricTs KIiHiTHEX AocTiKens Ja3aTHHIOY IT ¢asn B oxmiil rpymi ?

Chronic Accelerated | Myeloid blast |Lymphoid blast| Ph+ ALL
(n=387) (n=174) n=109) (n=48) (n=46)
Haematologic response rate® (%)

MaHR (95% CI) n/a 64% (57— 72) | 33% (24 —43) | 35% (22 -51) |41% (27 - 57)
CHR (95% CI) 91% (88 — 94)| 50% (42 —58) | 26% (18 —35) | 29% (17—44) | 35% (21 — 50)
NEL (95% CI) n/a 14% (10 -21) | 7% (3 —14) 6% (1-17) 7% (1 —18)

Duration of MaHR (%; Kaplan-Meier estimates)
1 year n/a 79% (71 -87) | 71% (55-87) | 29% (3 -56) | 32% (8 —56)
2 year n/a 60% (50 —70) | 41% (21 -60) | 10% (0—28) | 24% (2 —-47)
Cytogenetic response® (%)
MCyR (95% CI) 62% (57 — 67)| 40% (33 —48) | 34% (25—44) | 52% (37 - 67) _
CCyR (95% CI)[54% (48 — 59)| 33% (26 —41) | 27% (19 —36) | 46% (31 — Q¥ s ¥4

Survival (%; Kaplan-Meier estimates)

Progression-Free| [ [ | P
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lyear  P1% (88 — 94) 64% (57 —72) | 35% (25—45)| 14%(3-25) | 21% (9 —34)
2year 0% (75— 84) 46% (38 —54) | 20% (11-29)| 5% (0—13) | 12% (2 -23)
Overall

lyear  P7% (95 —99) 83% (77— 89) | 48% (38 —59) | 30% (14 —-47) | 35% (20 —51)
2year  94% (91 —97)| 72% (64 —79) | 38% (27 —50) | 26% (10 —42) | 31% (16 — 47)

Haui, HaBeneHi B Wili Tabnuui, OTpUMaHi 3 TOCTIMKEHb i3 3aCTOCYBAaHHAM No4aTkoroi qo3u 70 mr
IBivi Ha 100y. PexomeHnaoBaHy novarkoBy 103y AMB. y po3aini 4.2.

* Lucpu, BUIINEH] JKUPHUM WPUPTOM, € pe3ysibTaTAMH NEPBHHHUX KIHLEBUX TOYOK.

® KpuTepii remaronoriuxoi Bianosiai (yci Bigmosiai ninTepmkeHi uepes 4 Twxwi): Benuka
remartosioriuva Binmosiaqs, (MaHR) = nosHa remartonoriuna sinnosins (CHR) + BigcyTHicTh 03HaK
neiikemii (NEL).

CHR (xponiunuii XMJI): neiikouut < BMH, tpomGouutn < 450 000/mMm3, Hemae Gnactis abo
npomienouuTie B nepudepuuHiii Kpoi, < 5% MI€NOLUTIB [UIIOC METaMIENOLUMTH B nepudepuyHii
Kpoei, 6azodinu B nepudepuuniii kpori < 20% i 6e3 ekcTpameny.

CHR (poswupenuit XMJI/Ph+ ALL): nefikouutn < iHcturyuitina BMH, ANC > 1000/mm3,
TpomGouuTu > 100 000/Mm3, Hemae GnactiB abo npomienouuTie y nepudepuuHiii kposi, 6aactu
KicTKOBOro MO3ky < 5% wminoumtie nmoc 5% nepudepuuHux KITUH KpoBi , Gazodinis y
nepudepuuHiil kposi < 20 %, ekcTpaMeIySAPHOro ypaXKeHHs HEMAE.

NEL: Ti x kpurepii, mo # ana CHR, ane ANC > 500/mm3 1 < 1000/mm3, abo Tpombouutn > 20
000/mm3 i < 100 000/Mm3.

¢ KpuTepii uuroresetuuHoi Bignosigi: noeHa (0% Ph+ metada3) abo yactkosa (> 0%-35%). MCyR
(0% 35%) noenHye K NOBHI, TaK i YaCTKOBI BiATIOBI .

n/a = He 3actocoByerbes; Cl = mopipumii iHtepsan; BMH = BepxHsi Mexa HOpMM.

Pe3ynbTaTi NaLieHTiB i3 TPaHCIJIAHTALIIEIO KiCTKOBOIO MO3KY TiC/sl TiKyBaHHS Aa3aTHHIOOM He OyJiu
MIOBHICTIO OL[iHEHI.

Kniniuni gocnimkenns ¢asu Il 3a yuactio nauiedtis i3 XMJl y XpoHiuHi#i, npuckopeHiii ado
mienoinHiit ¢aszi 6nacty ta Ph+ OJIJL, aki Oyau pe3ucTeHTHUMH 200 HEMEPEHOCUMUMU IMATHHIOY

Byno npoBeneHo ABa paHa0Mi30BaHi BIAKPUTI JOCNIAXKEHHS sl OLIHKKH €(pEeKTUBHOCTI Aa3aTUHIOY,
AKUM MpU3HAYaNd OOWH pa3 Ha A00y, MOpiBHAHO 3 Ja3aTUHIOOM, sIKWM BBOAWIM ABiYi HA AEHb.
PesynbTaTy, onucaHi HUXX4Ye, 3aCHOBaHI Ha CMOCTEPeXkKeHH] He MeHLe 2 pOKiB i 7 pOKiB Micns No4aTKy
Tepanii na3aTiHiOoM.

Jocardxcenns 1

V nmocnimkeHHi xpoHiuHol ¢asu XMJI mepBuHHO0O KiHUeBow Toukoio 6y MCyR y nauieHTiB,
Pe3UCTEHTHUX 10 iMaTuHiOy. OCHOBHOK BTOPUHHOIO KiHUEBOK Toukow 0y MCyR 3a piBHeM
3aranbHOT NO0OOBOT 103U y MALi€HTIB, PE3UCTEHTHUX 10 iMaTHHIOY. [HWI BTOPUHHI KiHLEBI TOUKH
sxodanu tpusanicts MCyR, PFS Ta 3aranbHy BrkuBanicTs. 3aranom 670 nauieHTis, 3 sakux 497
Oynu pe3UCTEeHTHUMH A0 iMaTUHIOY, Oyni paHaOMi30BaHi Ao rpynu Aa3aTuHIOy 100 mr 1 pa3 Ha nody,
140 mr 1 pa3 Ha 100y, 50 mr 2 pa3u Ha 106y ab6o 70 Mr 2 pasu Ha 100Yy. CepeHs TPUBANICTb J1IKYBaHHS
ANsl BCIX MAaUieHTIB, sKi Bce e OTPHMYIOTh Teparmo 3 K MiHIMYM 5- pl‘-[Hl/IM CroCHansig

| Llfpes S g
5 3rigHo
| 3 opuriHasriom

208



209

EdexTHBHicTh Oyna nocsarHyTa B yCIX rpynax JiKyBaHHS Ja3aTHHIOOM. NMpPH LUbONMY CXEMa MPUHOMY
OAMH pa3 Ha 100y NEeMOHCTPYE MOPIBHAHHY €(EeKTUBHICTb (HE MOCTYMNAETLCS) NOPIBHAHO 3 CXEMOO
npuiioMy Ba pa3u Ha 100y LLOIO MepBUHHOT KiHLEBOT TOUKH epekTUBHOCTI (pi3HHusa B MCyR 1.9%:
95% noBipuuii inTepsan [-6,8% - 10,6%] ); onHak 100 mr onuH pa3s Ha 100y pe:KUM ITPOAEMOHCTPYBaB
nokpatieHy 6e3neky Ta nepeHoCUMicTb. Pe3ynbTath epeKTHUBHOCTI npeacTapiaeHi B Tabnuuax 12 i
13.

Taoaansa 12: EdpexruBnicTs qazaTnnity y nochigxenni ¢gaszm Il onrrmizanii 1o3d: cTika 10
iMmaTHRiCy a00 HenepenocaMicTh XporivHO] ¢azm XMJI (2-pigni pesyarTaTn) *

All patients n=167
Imatinib-resistant patients n=124
Haematologic response rate® (%) (95% CI)
CHR | 92% (86 — 95)
Cytogenetic response® (%) (95% CI)
MCyR
All patients 63% (56 —171)
Imatinib-resistant patients 59% (50 — 68)
CCyR
All patients 50% (42 — 58)
Imatinib-resistant patients 44% (35— 53)
Major molecular response in patients achieving CCyRd (%) (95% CI)
All patients 69% (58 —-79)
Imatinib-resistant patients 72% (58 — 83)

2 Pe3ynbTaTu, 3a3HaueHi y peKoMeHIoBaHiil moyatkoBiit o3i 100 mr onuH pas Ha f00y.

® Kputepii rematonoriunoi Bimmosiai (Bci Biamosimi migTBepMKeHi 4epes 4 Twxkui): [loBHa
remaroJioriuHa Bignosiap (XMJI) (xponiunuii XMJI): nelikouutu < BctaHoBneHa BMH, TpombouuTu
<450 000/mm3, Hemae Gnactis abo npoMienouuTis y nepudepuuniit Kpoi, <5% MieNOUUTIB MIIOC
MeTaMieouuTh neprdepuuda kpos, 6asodiiu B nepudepuuniii kposi <20%, excrpameaynapHi
YPasK€HHS BIICYTHI.

¢ Kputepii untoreHetiuHoi Bianosiai: noena (0% Ph+ mertadas) abo uactkosa (>0%—-35%). MCyR
(0% 35%) noeaHye sik MOBHI, TaK i YaCTKOBi BiAMOBIAL.

g OcCHOBHI K nlepi'f MOJIEK ﬂﬂ[)HO'l. BiI[l'lOBi)liI BU3Ha4YalOTLBCA AK BCR-ABL/KOHI[)OJ’[LHHT/’[
p Y
IPaHCKPUIT SO,]% 34 JOTIOMOI'ORO RQ—PCR 3pa3Kkax nepu el)l/quOTK OBI.

Ta6nana 13: JoBrocTpokoBa edexTHBHiCTL Aa3aTHHIOY B JocaiakeHHI onTHMizamii xo3m 3
¢a3n: nanicaTH 3 XpoHiuHOI0 Pazoro XMJI, pesncrenTHi 10 iMaTHHIOY 260 HemepeHOCHMI.

Minimum follow-up period

1 year | 2years | Syears | 7years
Major molecular response
All patients n/a 37% (57/154) 144% (71/160)
Imatinib-resistant patients |n/a 35% (41/117) |42% (50/120, (
Imatinib-intolerant patients |n/a 43% (16/37)  153% (21/4Q% 5 o
Progression-free survival® He X (PErypom,
All patients [90% (86 —95)  [B0% (73 —87) [51% (41 0% {Rfiviss
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Imatinib-resistant patients |88% (82 — 94) 77% (6—8— 85) 49% (39 —59) 39% (29 —49)

Imatinib-intolerant patients {97% (92 — 100)  [87% (76 — 99) [56% (37 —76) [51% (32 —67)
Overall survival

All patients 96% (93 —99) 91% (86 — 96) [78% (72 — 85) [65% (56 — 72)

Imatinib-resistant patients |94% (90 — 98) 39% (84 — 95) [77% (69 —85) 163% (53 —71)

Imatinib-intolerant patients 00% (100 — 100) 5% (88 — 100) {82% (70 — 94) [70% (52 — 82)
% Pe3ynbTaTu, 3a3Ha4eHi y peKOMEHI0BaHi nouaTkosiil 103i 100 Mr oauH pas Ha 1006y.

® [IporpecyBanHs BH3HaYann sK 36iblieHHs KinbkocTi Nelikouutie, erpaty CHR a6o MCyR,
36inbenHs Ph+ meradas Ha >30%, nintBepaxeHe 3axmoptosanHs AT/AT abo cmepth. PFS
aHai3yBan 3a MPUHLMIIOM «HaAMIp JKYBaTH», | MAUIEHTH COCTEPIrann 3a NodisSsMU, BKIIOYAKOUY
nojanbluy Teparito.

3a ouinkamu Kannana-Maliepa, qacTka nauieHTiB, siki oTpumyBanu aasatuti6 100 mr 1 pas ua 106y,
axi niatpumysanu MCyR npotsrom 18 micsuis, craHosuna 93% (95% JII: [88%-98%]).

E(exTuBHICTE TaKOX OLiHIOBaNacs y Maui€eHTiB 3 HeMepeHOCUMICTIO iMaTtuHiOy. V wuiil nomynsuii
natieHTiB, sKi oTpuMyBanu 100 mr onu pas Ha 106y, MCyR 6yB gocaruytuil y 77% i CCyR y 67%.

Hocrioxcernns 2

VY pocnimkeHHi y po3suHyTiit dazi XMJI ta Ph+ OJIJT nepBUHHOK KiHLEBOK TOukoto 6yB MaHR.
3aranom 611 nauieHTiB 6ynn paHJoMi30BaHI B rpymy, sika npuiiMana aasaruui6 140 mr 1 pas na nody
abo 70 mr 2 pasu Ha no0y. CepeaHsi TpUBalliCTh NKYBAHHs CTAHOBUJA MPUGIU3HO 6 MicsLiB
(mianazoH 0,03-3 1 micsiup).

Cxema npuiiomMy npenapaTy OQuH pa3 Ha A0OY MPOJAEMOHCTpYBana NopiBHAHHY ePEKTUBHICTE (He
NOCTYNAETbCSA) 31 CXEMOIO MPUHOMY Mpenapary ABidi Ha KOOy 100 MEPBHHHOT KiHLIEBOI TOUYKM
edektuBHocTi (pisHuug B MaHR 0,8%; 95% nosipuuii intepsan [-7,1% - 8,7%]); mpore cxema
npuiiomy 140 mr oauH pa3 Ha goby mpoaeMoHCTpyBania nmokpauleHy Oe3mexy Ta MepeHOCUMICTE.
[Toxa3HWKHM BiAnoBigei npeacraenieHi B Tabui 14.

Ta6anns 14: EdexTHBHiCTL Aa3aTHHIOY B Kocaimxkenni ¢pazn ITI onramizanii xo3u: posmapena
¢daza XML i Ph+ ALL (pesyasTaTn 2 pokn) *

Accelerated Myeloid blast Lymphoid blast Ph+ALL

(n=158) (n=75) (n=33) (n= 40)
MaHR" 66% 28% 42% 38%
(95% CI) (59-74) (18-40) (26-61) (23-54)
CHR® 47% 17% 21% 33%
(95% CI) (40-56) (10-28) (9-39) (19-49)
NELP 19% 11% 21% 5%
(95% CI) (13-26) (5-20) (9-39) (1-17)
MCyR® 39% 28% 52% 70%
(95% CI) (31-47) 18-40) (34-69) (54-83)
CCyR 32% 17% 39%

(95% CT) (25-40) (10-28) (23-58)

* Pe3ynbrarTil, 3a3HadeHi y pexoMeHI0BaHil nouaTkosif no3i 140 mr 1 pa3 va nog¥ fat
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b Kpirrepii rematonoriunol Bianosiai (vci sinnosiai ninteepmxeHi uepes 4 TikHi): Bentika rematonoritna
sinnosins (MaHR) = nosHa rematonoriuxa sianosins (CHR) + BiacyTHicTh 03Hak neiikemii (NEL).

CHR: WBC < ULN, ANC > 1000/mM3, TtpomGouutn > 100 000/mm3, Hemae GnacTiB ado
npoMieaounTiB y nepudepudniii Kpori, 6nactu KictkoBoro mo3ky < 5%, < 3% mienoumMtu nitoc
meTadesounTd B KpoBi < 5% Mienouutn nitoc nepudepomienountu20 %, 6e3 ekcTpamenyaspHOro
YpaXKeHHs.

NEL: T1i % kputepii, wo i ans CHR, ane ANC > 500/mm3 i < 1000/mm3, abo Tpombouuntu > 20
000/mMm3 1 < 100 000/MM3.

¢ MCyR noeanye sik nouy (0% Ph+ metadas), Tak i uactkopy (> 0%-35%) Bianosiai.
CI = noBipuuit intepran; BMH = BepxHa mMexxa HOpMHU.

V¥ nauienTiB i3 npuckopeHoo pazoro XMJL, aki oTpumyBanu cxemy nikysadHHs 140 mMr oguH pa3s Ha
no6y, memiana tpusanocti MaHR Ta MeniaHa 3aranbHoT BUKHMBAHOCTI He Oy/1M JOCACHYTI, @ MeiaHa
PFS cranosuna 25 micsauis.

V nauientis i3 XMJI mienioigHoi 6nacTHOT dasu, ki otpumysanu 140 Mr onuH pas Ha noby, meziaHa
tpuBanocti MaHR cranosuna 8 micsauis, meniana PFS ctaHoBuna 4 wmicsul, a cepeqHs 3aralbHa
BWOKUBAHICTh cTaHOBUJIA 8 MicsauiB. ¥V nauientis i3 XMJI nim¢oinHoi 6nacTHOi $azu, siki oTpumyBau
140 mr oauH pas Ha 100y, meniaHa TpuBanocti MaHR craHoBuna 5 micauie, meaiana PFS ctaHoBuna
5 MicsiuiB, a cepejHs 3aranbHa BHXUBaHICTh cTaHoBMIA 11 micsLis.

V nagieurie 3 Pht+ OJIJI, siki oTpumyBanu cxemy JiikyBanHs 140 mr oguH pa3 Ha o0y, cepenHs
tpusajicth MaHR cranoBuna 5 Mmicsuis, Meniana PFS cranoBuna 4 wmicsui, a cepenHs 3arajibHa
BUXKUBAHICTb CTAHOBHJIA 7 MiCSALIB.

l'[eniaml-i‘u-te HaceneHHa

Asaopr dumgvoco ey 3 X7

Cepen 130 nauieutie i3 xponiuHow ¢azoro XMJI (XMJI-XII), ski npoxoauiu JiKyBaHHS y JABOX
neaiaTpuuHux AociimKeHHsx, ¢asi I, Binkputomy, HepaHnoMmizoBaHoMY mocnimkeHHi Ta ¢asi II,
BiIKpUTOMY HEpaHAOMi3oBaHOMY aociimkeHHi, 84 mauieHTu (BUKIOUHO 3 da3u Il pocaimxeHHI)
6ynu Briepiue giarHoctoBani XMJI-XTI, i 46 nauientis (17 y nocnimkeHHi dasn [ Ta 29 y nocnimkeHHi
dasu I1) Oyau pe3ncTeHTHUMMU abO HEMEPEeHOCHUMHUMH 10 MOMEPEAHbLOrO JIKyBaHHS iMaTUHIOOM.
e’ stHocTo cim i3 130 neniatpuunnx nauieHtie i3 XMJI-XIT otpumyBanu aazaTuHi6 y n10o3i 60 mr/m2
1 pa3 Ha o0y (MakcumanbHa 1o3a 100 mr 1 pa3 Ha 10Oy Ans nauieHTiB i3 BUCOkUM BMicToM BCA).
[TauieHTM OTpUMYBanM JIIKYBaHHS JO TMPOCPeCyBaHHS 3aXBOpIOBaHHA ad0 HEMpUHHATHOL
TOKCHYHOCTI.

Ku1touoBHUMH KiHUEBUMH TouKaMu edekTuBHOCTI Oynu: moBHa uutoreHetuuHa Bianosiay (CCyR),
ocHoBHa wnurtoreHetn4Ha Bianosimb (MCyR) Ta ocHoBHa MonekynsapHa Binnoeins (MMR).
Pe3ynbTaTtu HaBeseHi B Tabnuui 15.

Ta6aang 15: EdextaBHicTs fazaTHAIOY y neaiaTprandx nanieaTiB i3 XMJI-XTT
CykynHa peakiisi IpOTSroM TPHBAJIOr0 9acy 32 MiHIMAJIBHHAM HEPioIoM CHOCTEPeKeHHS
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3 nMicsans 6 micEIiB 12 micanis
CCvR >
(95% CI)
Newly diagnosed 43.1% 66.7%
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(N=51)3 (29.3,57.8) (52.1,79.2) (86.5.99.5)
Prior imatinib 45.7% 71.7% 78.3%

(N =46)° (30.9,61.0) (56.5, 84.0) (63.6,89.1)
MCyR

(95% CI)

Newly diagnosed 60.8% 90.2% 98.0%
N=51)3 (46.1,74.2) (78.6,96.7) (89.6, 100)
Prior imatinib 60.9% 82.6% 89.1%

(N =46)° (45.4,74.9) (68.6,92.2) (76.4,96.4)
MMR

(95% CI)

Newly diagnosed 7.8% 31.4% 56.9%
N=51)* (2.2,18.9) (19.1,45.9) (42.2,70.7)
Prior imatinib 15.2% 26.1% 39.1%

(N =46)° (6.3,28.9) (14.3,41.1) (25.1,54.6)
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* [Tanientu 3 neaiarpuyHoro pocnimkerus dasu 1l 3 Bnepiue miarHocrosanuM XMJI-XII, siki oTpumysasu
nepopanbsHy GopMy TabneTok

® Mauientu dasu [ ta hasu Il neniaTpu4HMX AOCIIHKEHL PE3MCTEHTHOCTI 10 iMaTHHIOY a0 HEMEPEHOCUMOCTI
XMII-XII, sixi oTpumyBanu TabJeTKu Ui EPOPATLHOro npuiiomy

V neniarpudHomMy nocnimxeHHi [ ¢pasu micns miniMym 7 pokiB criocTepexxeHHs cepel 17 nauieHTiB
i3 pe3ucTeHTHUM [0 iMaTUHIOY abo HenepenocumicTro XMJI-XIT cepegus Ttpusanicts BBII
craHoBua 53,6 micsus, a yactora OC cranosuna 82,4%.

VY neniatpuuHomy nocnimxeHHi I ¢pasu y nauieHTiB, ki oTpuMyBaiu TadbnetopaHy Gopmy, olliHeHa
vyactota 24-micsauHoi [IBC cepen 51 nauienta 3 Bnepue aiarHoctoBaHuM XMJI-XII ctanoBuna
94,0% (82,6, 98,0) i 81,7% (61,4, 92,0) cepen 29 nauieHTIB. MNalieHTH 3
pesucteHTHUM/HenepeHocuMUM XMJI-XIT po imatudiby. [licnsa 24 micsuis cnoctepexxents OC y
BMEpLUE AIarHOCTOBaHMX nauieHTiB cTaHoBuia 100% i 96,6% y nauieHTIB 3 PE3UCTEHTHICTIO 10
iMaTuHIOy ab0 3 HeMepeHOCUMICTIO.

VY neniatpuuromy pocaimxerni Il dasu y 1 Bnepuie giarHOCTOBaHOTO nauieHTa Ta y 2 MALiEHTIB 3
PE3UCTEHTHICTIO 10 iMaTuHIOY abo 3 HenmepeHOCUMICTIO iMaTUHIOY mporpecyBata XMJI 6nactHol
dazu.

Byno 33 Bnepiue aiarHocToBaHuX nexiaTpuuHuX nagieHTta 3 XMJI-XII, sxi oTpumyBanu nopouiok
Ja3aTuHiby nna nepopaneHol cycniensili B 03i 72 mr/m2. Lla gosa ctanoBuTb Ha 30% Huxuy
€KCMO3MUiI0 NOPIBHAHO 3 pekoMeHJoBaHOW mo30t0. YV uux nauientie CCyR i MMR cranosuiu
CCyR: 87,9% [95% I1: (71,8-96,6)] i MMR: 45,5% [95% Al: (28,1-63,6)] uepes 12 micauib.

Cepen neniatpuyHux nauientis 3 XMJI-XII, ski oTpuMyBaiu Ja3aTHHIO, sKi paHillle OTpUMYBasiu
iMaTUHIO, HanpuKiHUi JikyBaHHs ©ynu Buseieni mytauii: T315A, E255K ta F317L. Ognak no
nikyBaHHA Takox 6ynu Busineni E255K i F317L. V pnepiue niarnoctoBaHux nauientis 3 XMJI-XIT
HaIMpHKiHLI NiKYBaHHS He OYN0 BUSBIEHO MyTallild.
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Lerrierinyg Qunisivoco 6ix 3 Q74

EdexTuBHicTb Na3aTuHIOy B KOMOIHALIT 3 XiMioTepanieto Oya ouiHeHa B KINOUOBOMY I0CIIKEHHI
3a Y4acTIO MeiaTpUYHUX MALEHTIB BIKOM Bia OZHOTO poKy 3 Brieplue aiarnoctosanum Ph+ OJJL

V upoMy 0araToLEHTPOBOMY, ICTOPHYHO KOHTPOJBOBaHOMY nochimkeHHi ¢asu 1l nazatuuidy,
JI0J]aHOrO A0 CTaHAapTHOT ximioTepanii, 106 neaiaTpuuHMX NaUieHTIB i3 Brepule 1IarHOCTOBAHUM
Ph+ ALL, 3 sakux 104 nauientu nizreepaunu Ph+ ALL, otpumysanu nazatuHi6 y 1o6oBiii 1031 60
Mr/M2 npu Ge3nepepBHOMY NPUItOMI. pexnuM NiKyBaHHA 10 24 MicAUiB Y NOEHARHI 3 XiMioTepari€to.
Bicim/ecsaT qpa nauieHTH OTPUMYBANU BUKJIFOYHO TaONeTKH Aa3aTHHIOY, a 24 nalieHTH OTPUMY BAJIH
MOPOLIOK Aa3aTHHIOy IUisi MepopanbHOi cycneH3ii npuHaiiMHi ofuMH pa3, 8 3 sAKMX OTpPUMYBasH
BUIJTIOMHO MOPOLIOK Ja3aTHHIOy A7 nepopalibHOi cycrensif. OcHOBHa cxema XimioTepamii 6yna
TaKoo X, 4K i B gocnimkenni AIEOP-BFM ALL 2000 (ctanaapTHuit XiMioTepanesTHYHUH NPOTOKOI
ximioTepanii 3 6aratbma npenapatamu). OCHOBHOK KiHLIEBOIO TOUYKOIO e(peKTHBHOCTI Oyna 3-pidHa
BUKKBaHICTE Oe3 nofiit (EFS), sixa ctanosuna 65,5% (55,5, 73,7).

MiHiManbHUit piBeHb HETraTUBHOCTI 3aiuiIKoBOl XBopoOu (MRD), ouiHEHMH 3a HOMOMOroro
neperpynysanns 1g/TCR, ctaHosus 71,7% 10 KiHLs KOHcoONiAaLii y BCiX NallieHTiB, AKi OTpUMYBaJIH
nikysanHa. Konu ueit nokasuuk 6ye 3acHoBaHuil Ha 85 nauieTiB 3 ouinkamu Ig/TCR, ouinka
cranosuna 89,4%. [TokasHuku HeratBHocTi MRD Hanpukinui ivgykuil Ta KOHCORIAALT, BUMIpAHI
3a JJONOMOrOf0 MPOTOUHOT LIMTOMETPii, CTaHOBUIH 66,0% Ta 84,0% BinmoBiaHo.

5.2 ®apmakokineTHIHI BJACTHBOCTI
dapmakokineTuka nasathHiby Gyna ouiHeHa Ha 229 [OpocanX 3]0poBUX Cy6exTax Ta 84 mauieHTax.
BcmokTyBaHHA

JazaTuni6 weuako abcopByeThes Y MAUIEHTIB MICHs MEpOpaNbHOrO BBEJEHHS, MPUYOMY MIKOBI
KOHLIEHTpalii cTaHoBAsATh Yepes 0,5-3 roguHu.

IMicns nepopanbHOro BBENEHHS 30inblLeHHs cepeaHboi excrnosuuil (AUC) npubnusHO nNponopLiiHo
36GiNbLIEHHIO 034 B 033X Bim 25 mr go 120 mr apivi Ha noGy. 3aranbHuii cepenHii TepmiH
HaniBBUBEAEHHS J{a3aTUHIOY CTAHOBUTH NPUONN3HO 5-6 rOAMH.

Jlani, oTpuMaHi nicns BBEHEHHs 31M0POBUM NOOPOBOJBUAM OJHOpa30Boi no3u AazatuHiOy 100 mr
yepes 30 XBUIMH Micys DKi 3 BUCOKMM BMICTOM JKMpY, BKasyBaiu Ha 14 % 30inblIEHHS cepenHbol
AUC paszaTuniby. BxkupaHHs HU3bKOKANOPiHHOT DKi 38 30 XBUIKH 10 NPUHOMY Aa3aTHHIOY MpH3BENO
no 36inbmenHs cepeanboi AUC pasatuniGy Ha 21 %. CnocrepexyBaHi Xxap4oBi edekTn He
MPeaCTAB/AOThH KIiHIYHO 3HAYYLIMX 3MIH €KCTIO3HLIT.

Poznonin

V nauieHTiB 1a3aTUHIO Mac BEMKNil BuauMHKi 06°€m po3noainy (2,505 1), WO CBIAMUTE TIPO LIKPOKE
MOLIKUPEHHs JIIKAPCbKOro 3acoly y nosacyJuHHoMy mpocTopi. Ilpu KAiHIYHO 3HA4ywUX
KOHLEHTpaLifAX Aa3aTHHIGY 38°73yBaHHs 3 GUIKAMK M1a3MM KPOBi cTaHOBUIIO npubiusHo 96 % Ha
OCHOBI €KCIIEPUMEHTIB 77 VIIT0.

MeTabonizm

AE fre e 5
3rigHo
| 3 opuriHanom

213




KpOBii BMMIpsHa in VItro aKTUBHICTb CBiTHaTh MPO Te. WO MeTabOMNITH Ja3aTHHIOY ManoMMOBIpHO
BigirpaBaTUMyTb FOJIOBHY ponb y dapmakosoriuniil aif npenapary.

BupeaeHHs

[penapaT BUAINAETLCA FONOBHUM YMHOM 3 Kajom. [licns oqHOpa3oBOTO MpuiloMy BHYTPILIHbLO
[14C]-nasatuniby npubausuo 4 % i 85 % paaioakTUBHOCTI BMBOAMTBLCS I3 CEUED Ta KaloOM
BianorinHo 3a 10 aHiB. Heanminenuii nazatunid cranosuts 0,1 % i 19 % no3u, 110 BHBOAUTLCA 3 CEUEIO
i KaNoM BiAMOBINHO, a peulTa YaCTUHKM A03M MPeJICTaBNeHa MeTabosiTaMH.

[Topyenss GYHKLIT De4IHKH Ta HHPOK

@apMaKoKiHETHKY Ja3aTuHiOy BUBUAIY Y 8 naLieHTiB 3 MOMipHUMM NOPYIEHHAMHK QyHKLIA Me4iHKK
nicns OJHOPa30BOro Npuitomy npenapaty B 103i 50 Mr iy 5 maui€eHTIB 3 BAXKWUMU MOPYIIEHHIMU
dyHkuii nedinku micns oaHopasosoro npuitomy 20 Mr  MOpPiBHAHO 3 (PAPMAKOKIHETUUHOO
aKTUBHICTIO Nicna npuitomy npenapaty B 103i 70 mr. 3Hadenus Cmax i AUC ans naszatunify 6ynu
HIOKYAMU HA 47 % i 8 % BiAMOBIAHO NPU NOMIPHOMY TOPYINEHH MEYiHKH MOPIBHAHO 31 3HAYEHAMH
Cmax i AUC y 310poBux 106poBosibUiB. Y mauieHTiB i3 TSKKMM NOPYIIEHHAM QYHKLUIH neviHku
3HWkeHe 3HadenHa Cmax | AUC anst no3yBaHHs pocsiraetbes 43 % i 28 % BianosiaHo.

V nauieHTie 3 nopyeHHsIMU ¢yHKUIT HUPOK HapMaKOKIHETHKA Ja3aTHHIOY He 3MIHIOEThCA.
Jlitu

dapMakoKiHETHKY Na3aTuHiOy ouiHioBany y 104 neniaTpuyHHMX MaUieHTIB XBOPUX Ha JieHKeMil0 abo
conmigHi myxmuuu (72, AKi OTpuManu mpernapatr Tabnetku i 32, sAKi OTpUManM MOPOLUOK AJis
nepopansHOT CyCreHsii).

V mexiaTpuuHoMy (apMakOKiHETUUHOMY AOCHiKeHHI excriosuuis aasaTuHiOy (C avg, C min i
C max), Lo HOpManisyBanacs 403010, € CX0KO0r0 Mix 21 nauientom 3 XMJl y xpoHiuniii pasita 16
nagiearamu 3 Ph+ [JIJL

dapMakoKiHeTUKY ma3aTuHiby y BrrsAi TabneTok OUiHIOBanM y 72 niTel 3 peunaueom abo
pedpakTepHuM Jieiiko30M aGo COMIIHUMHU [y XJIMHAMHU NPH NePopaNbHUX 103axX Bix 60 g0 120 mr/m2
1 pa3 na 106y i Bin 50 go 110 mr/m2 nsiui Ha 106y. Haui Gynu 06’ eHaHi y ABOX NOCTIKEHHAX i
rokasasni, 110 Aa3aTHHIO wenako abcopbyeTses. Cepeaniii T max crioctepirases Mik 0,5 i 6
roAMHaMH, a CEpeHili nepio HaniBBUBEAEHH — Bil 2 IO 5 rOJMH y BCIX PiBHAX 103 | BIKOBUX IpyMax.

5.3 Nokninivni fani moxo Geznexn

Joxniniunuit npodins 6e3nexu aasaTuriby ouiHoBascs B OaTapel A0CHiLKEHb in vitro Ta in vivo Ha
MMLIAX, Iypax, MaBMax i KpoJiMKax.

TlepBUHHA TOKCHYHICTh BUHMKNA B LLUTyHKOBO-KHLIKOBiH, KpOBOTBOpPHIk Ta nimM(poinHii cucTemax.
HINyHKOBO-KMLIKOBA TOKCHYHICTL OOMEXyBana Z03y Y LLypiB i MaBM, OCKiNbKM KuLIEHHHK OyB
MOCTiHHUM opraHom-MmiuleHHI0. Y urypie MiHiManabHe abo MOMIpHE 3HWXEHHA MNapameTpiB
€PUTPOLIMTIB CYNPOBOMIKYBATIOCS 3MIHAMHU KICTKOBOTO MO3KY; NOAIOHI 3MiHKM BIAOYIMCA y MaBn NpH
MEHLiH 3axBopioBaHOCTI. JIiM(oinHa TOKCHUYHICTD y LiypiB nonsirana y niM¢GpoiniHOMY BUCHAKEHHI
niMpaTHUHKMX BY3JIB, CENE3IHKU Ta TUMYCY Ta 3HHXKEHHI MacH iMQoiaHuX opraHis. 3miHu 3 GOKy

SENTIEA YK 7

JHKYBaHHS.
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3MiHM HUPOK Y MaBI. IKi OTPUMY BN NiKYBAHHS MPOTAroM 9 MicsALiB. 0OMeKYBaanCs 3011bLIEHHAM
(donoBol miHepanizauii Hupok. LlkipHi kpoBOTEUi cnocTepiranKcs Nia 4ac rocTporo NeEpopagbHOro
JQOCHIIDKEHHS 0JHOPA30BOT 103U HA MaBMNax, aje He CMoCTepiraaucs y OCAIIKEHHAN MOBTOPHUX 103
Hi Ha MaBnax. Hi Ha wypax. Y wypis na3aTuHi6 iHridyeae arperauitd TPOMOOLMTIB in vitro Ta
NOJOBXKYBaB Yac KPOBOTEUi 3 KYTHUKYJIH N VIVO, ajle He BUKJIMKAB CIIOHTAHHY KpOBOTEUY.

AKTHBHICTb maszaTuHiOy in vitro B hERG i ananizax BonokHa [lypkiHbe n03BOnMaa MpunycTUTH
MOXJIMBICTh MOJOBKEHHA penoJisipusauii cepueBux wwnyHoukiB (intepsan QT). Onnak vy
JOCTIKEHH in ViVOo i3 3aCTOCYBaHHAM OHOPA30BOT JO3M HA TE€JAEMETPOBAHMX MaBrax y CBiAOMOCTI
He 6ys0 3miH iHTepBaity QT abo dopmu xeuii EKT.

JlazaTHHIO He 6yB MyTareHHUM y aHajizax OGakrepianbHUX KJITUH in vitro (tect EiiMca) i He Oys
reHOTOKCUUYHMM Yy JOCHIIDKEHHI MiKkposaep in vivo Ha uiypax. JazaTuHid OyB K1acCTOreHHUM in Vitro
JU1S KIITHH IEYHMKA KWTARChKOro XoMm’sika, o aiatecs (CHO).

V TpamuuiiHoMy focniKeHHI GepTHILHOCTI Ta paHHBOTO eMOPIOHANBHOTO PO3BUTKY Ja3aTHHIO He
BMJINBAB Ha GepTUILHICTL CaMLIiB aG0 CaMoK, ajie BUKJIWKAB eMOpioneTalbHICTh MPH PiBHAX 103, LIO
HaGJIMKAOTLCS O KJIHIYHUX BIUJIMBIB Ha JIOJUHY. Y JOCHiKeHHAX eMOpiodeTanbHOr0 po3BUTKY
Ja3aTUHIO TaKoX BUKJIMKaB eMOpiosieTanbHICTh i3 MOB’SA3aHUM 3MEHIUEHHSAM PO3Mipy nocniny y
u1ypiB, 2 TAKOXK 3MiHM CKeNeTa NJoja K y LLypiB, Tak i y kponukis. Lli edpektu Binbynoca npu ao3ax,
AKi He BUKJIMKAM TOKCHYHOCTI JIsi MaTepi, WO BKasye Ha Te, WO Aa3aTHHIO € CEeNeKTHBHMM
PenpoAYKTUBHUM TOKCHKAHTOM BiJl IMIIAaHTALT A0 3aBEPLIEHHS OPraHOreHEsY.

V wMuineil Ja3aTMHIO BUKJIMKAB IMYHOCYTIpECiio, sika OyJia 3ale)XHOI0 Bil 103M Ta €PEKTHBHO
KepyBasacs 3HIKEHHAM 031 Ta/abo 3MiHOWO pexxuMy 103yBaHHA. Jla3aTUHIO MaB POTOTOKCHYHMNA
noTeHuian y aHajisi (POTOTOKCHYHOCTI HEHTpaNbHOrO MOCJMHAHHA YEpBOHOrO in vitro 'y
¢ibpobnactax Muuli. Beaxanocs, wo ga3aTuHib He € GOTOTOKCHYHHUM in Vivo Mmiclia 0QHOPa30BOro
NepopabHOro BBeJEHHS camKkaM Ge3lepcTuX MHULIEH MpU eKCro3uuil, o B 3 pasu NEPEBUILYE
eKCMO3MLI0 JIFOAUHU MTiC/is BBEJEHHS PEeKOMEHIOBAHOT TepaneBTHIHOT 103U (Ha ocHoBl AUC).

V [BOpiYHOMY AOCNIMIKEHHI KaHUEPOreHHOCT ypaM BBOAWIIM NepopabHi 1034 AazaTtuHiby mo 0,3,
1 i 3 mr/kr/pofy. Haiieuina noza mpussopuna g0 piBHs ekcriosuuii B miasmi (AUC), zaranom
€KBiBaJIEHTHOT €KCIIO3ULIIT Ha JIIOIMHY NPU PEKOMEH0BaHOMY Jiana3oHi No4aTKoBuX 103 Bix 100 mr
10 140 mr Ha 100y. BinsHaueHO CTATUCTUYHO 3HaYyLIe 36inbLIeHHS KOMOIHOBAHOT 3aXBOPIOBAHOCTI
NAOCKOK/ITUHHHM PaKoM i MarijioMamMu B MaTHi Ta WL MaTKU Y >KIHOK i3 BUCOKHMH J03aMHu Ta
aleHOMU MPOCTATH y YONOBIKIB i3 HM3bKUMH 103aMU. AKTYalbHICTb Pe3yJbTaTiB AOCIIIKEHHS
KaHLIEPOreHHOCTI Ha Liypax AJs Jiojei HeBiaoMa.

6. PAPMAIIEBTHYHI TAHI

6.1 Iepenik 10NOMIZKHAX pE10BHH

Slapo rabaerku
JlakTo3a, MmoHoriapat (200)

Llenrosio3a mikpokpucraniyHa (101 i 102)
Hartpito kpockapmenosa

[iapoxcunponinuentonoza (MW 80 000) 7
Marsito creapat (Ph.Eur.)
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MnigkoBa 06onoHKa
JlakTo3a, MoHoriApaT
['inpomenosa

Tutany niokeng (E171)
Tpuauetun

6.2 HecymicHicTh

He 3actocoByeTbes.

6.3 Tepmin npExaTHOCTI

3 poxH.

6.4  OcobnmBi yMOBH 30epiranas

Lleit nikapchbkuii 3aci6 He BuMarae 0coOJIMBHX YMOB 30epiraHHs.

6.5 Ymakomka
oPA/Al/PVC/Al 6nictepu.
[nawku HDPE i3 kpuuikoto 3 noninponineny (PP) i3 3axucrom Bia pitei.

JlazaTuni6 3entiBa 20 Mr TabJeTKW, BKPHUTI IUTIBKOBOKO 000JI0HKOI0, 50 Mr TabneTku, BKpHTI
TUTIBKOBOKO 060JIOHKO10, 70 M TabNieTKH, BKPUTI MJ1IBKOBOKO 0OONOHKOIO, BUIYCKAETLCS B yMIAKOBKAX
no 60 TaGneToK, BKPUTHUX IUIIBKOBOK OOOJIOHKOIO, y OnicTepax abo mo 60 TabneTok, BKPUTMX
WiBKOBOIO 00OJIOHKOI, Yy OnicTepax i JO3yBaHHs pa3oBuUX A03. Kpim Toro, BOHM TaKOX
BHUILYCKAIOTLCA ¥ (PJIAKOHAX, 1O MIiCTATH 60 TabNeTOK, BKPUTUX MJTiBKOBOIO 0O0JIOHKONO.

Jasatuni6 3entiea 80 Mr, TaGneTKW, BKPUTI TUHBKOBOK 000M0HKOW0, 100 Mr TabneTku, BKPUTI
MIIBKOBOIO 060/10HKOw0, Ta 140 mr TabfaeTKy, BKPWTI MIIiIBKOBOKO OOONOHKOID, BUMYCKAETHCS B
ynakoskax no 30 tabneTok, BKpUTHUX IUIIBKOBOKO 000NOHKOW, Y Gnicrepax a6o no 30 Tabnetok,
BKPUTHX IJ1iBKOBOKO 000NOHKOI0, Y 6nicTepax Ans J03yBaHHs pa3oBHX 103. Kpim Toro, BOHH Takox
BUITYCKAIOThCA Y nakoHax, o MicTaTh 30 TabNeToK, BKPUTHX MIiIBKOBOIO 0D0NOHKOH).

6.6 Oco6nnBi3axonn Ge3mexH OpH yTHIZaAMIT

TaGneTku, BKPUTI MIIBKOBOIO OOONOHKOI, CKINAJAlOThCA 3 siapa TabneTKu. OTOUEHOT MIIiBKOBOIO
060NOHKOIO 151 3aM0GiraHHs BIUTMBY AiH040T pEUOBMHU Ha MEMYHUX NPaLiBHUKIB. PEKOMEHIYEThCA
BMKOPUCTOBYBATH JaTeKCHI a0o HITPUIIOBI pyKaBUYKM A HANEKHOI yTHiizauii nia uac pobotu 3
TabneTKamu, sKi HEeHaBMUCHO MoApiGHeHi a6o po36uTi, WO MIHIMI3yBaTH PU3MK LKIPHOTO BIJIUBY.

Byab-akui HEBMKOpUCTAaHMU Jikapchbkuit 3aci® aGo BiAXOAM CNid YTHIi3yBaTH BiAMOBIAHO 1O
MiCLIEBUX BUMOT. >
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7. BJIACHHK PEECTPAIIAHOT O MOCBIUEHHSA

3enTtiBa ®apma I'm6X
65927 dpaukdypr-Ha-MaiiHi
Tenedon: 0800 53 53 010
Tenedakc: 0800 53 53 011

8. HOMEP(H) PEECTPAIIITHOI'O IOCBITYEHHS

Jaszarunio 3enrtisa 20 Mr TabNeTKLH, BKPUTI M1iBKOBOWO 060N0HK00: 2202932.00.00
Haszaruni6 3enrtisa 50 Mr TabNeTkH, BKPHTI M1iBKOBOO 0bonoHKowo: 2202933.00.00
Haszaruni6 3enrtiBa 70 Mr TabIeTKU, BKPUTI NNiBKOBOWO 000NI0HKO0: 2202934.00.00
Hasaruni6 3eurisa 80 Mr TabneTku, BKpUTI NAiBKOBOKO 060510HKO0: 2202935.00.00
Hazatuni6 3entisa 100 mr TabneTku, BKPUTI THBKOBOK 060soHKo10: 2202936.00.00
Haszarnni6 3enrisa 140 Mr TabneTku, BKPUTI M1iBKOBOWO 00010HKOK0: 2202937.00.00

9, TATA IEPIIO] PEECTPAILI/IIEPEPECCTPAII
Jara 3aTeepmkenHs: 27.11.2019

10. IATA IEPETJISITY TEKCTY

JKosTens, 2021

11. YMOBH IPOJAKY

Tineku 3a peuenrom

'| 3rigHo
| 3 opuriHanom
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FACHINFORMATION

1. BEZEICHNUNG DES ARZNEIMITTELS

Dasatinib Zentiva 20 mg Filmtabletten
Dasatinib Zentiva 50 mg Filmtabletten
Dasatinib Zentiva 70 mg Filmtabletten
Dasatinib Zentiva 80 mg Filmtabletten
Dasatinib Zentiva 100 mg Filmtabletten
Dasatinib Zentiva 140 mg Filmtabletten

2. QUALITATIVE UND QUANTITATIVE ZUSAMMENSETZUNG

Dasatinib Zentiva 20 mg Filmtabletten
Jede Filmtablette enthilt 20 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthélt 28 mg Lactose-Monohydrat.
Dasatinib Zentiva enthalt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.

Dasatinib Zentiva 50 mg Filmtabletten
Jede Filmtablette enthilt 50 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthilt 69 mg Lactose-Monohydrat.
Dasatinib Zentiva enthdlt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.

Dasatinib Zentiva 70 mg Filmtabletten
Jede Filmtablette enthilt 70 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthilt 97 mg Lactose-Monohydrat.
Dasatinib Zentiva enthélt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.

Dasatinib Zentiva 80 mg Filmtabletten
Jede Filmtablette enthélt 80 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthélt 111 mg Lactose-Monohydrat.
Dasatinib Zentiva enthélt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.

Dasatinib Zentiva 100 mg Filmtabletten
Jede Filmtablette enthilt 100 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthilt 138 mg Lactose-Monochydrat.
Dasatinib Zentiva enthélt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.
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Dasatinib Zentiva 140 mg Filmtabletten
Jede Filmtablette enthdlt 140 mg Dasatinib.

Sonstiger Bestandteil mit bekannter Wirkung
Jede Filmtablette enthélt 194 mg Lactose-Monohydrat.
Dasatinib Zentiva enthélt weniger als 1 mmol (23 mg) Natrium pro Filmtablette.

Vollstandige Auflistung der sonstigen Bestandteile, siehe Abschnitt 6.1.

3. DARREICHUNGSFORM
Filmtablette

Dasatinib Zentiva 20 mg Filmtabletten
WeilBe bis cremefarbene, bikonvexe, runde Filmtablette mit einem Durchmesser von ca. 5,6 mm

und der Pragung ,,D7SB* auf der einen und ,,20* auf der anderen Seite.

Dasatinib Zentiva 50 mg Filmtabletten
Weile bis cremefarbene, bikonvexe, ovale Filmtablette mit einer Lange von ca. 11,0 mm, einer
Breite von ca. 6,0 mm und der Prigung ,, D7SB* auf der einen und ,,50* auf der anderen Seite.

Dasatinib Zentiva 70 mg Filmtabletten
Weile bis cremefarbene, bikonvexe, runde Filmtablette mit einem Durchmesser von ca. 9,1 mm
und der Prigung ,,D7SB“ auf der einen und ,,70* auf der anderen Seite.

Dasatinib Zentiva 80 mg Filmtabletten

Weile bis cremefarbene, bikonvexe, dreieckige Filmtablette mit einer Lange von ca. 10,4 mm,
einer Breite von ca. 10,6 mm und der Pragung ,,D7SB* auf der einen und ,,80* auf der anderen
Seite.

Dasatinib Zentiva 100 mg Filmtabletien
WeiBe bis cremefarbene, bikonvexe, ovale Filmtablette mit einer Lange von ca. 15,1 mm, einer
Breite von ca. 7,1 mm und der Prigung ,,D7SB* auf der einen und ,,100* auf der anderen Seite.

Dasatinib Zentiva 140 mg Filmtabletten
WeiBe bis cremefarbene, bikonvexe, runde Filmtablette mit einem Durchmesser von ca. 11,7 mm

und der Pragung ,,D7SB* auf der einen und ,,140* auf der anderen Seite.

4. KLINISCHE ANGABEN

4.1 Anwendungsgebiete

Dasatinib Zentiva ist angezeigt fiir die Behandlung erwachsener Patienten mit
- Ph+ akuter lymphatischer Leukémie (ALL mit Resistenz oder Intoleranz gegeniiber &
vorherigen Therapie.

Dasatinib Zentiva ist angezeigt fiir die Behandlung von Kindern und Jugendlichen mjti{y
- neu diagnostizierter Ph+ ALL in Kombination mit Chemotherapie. i
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42 Dosierung und Art der Anwendung

Die Behandlung ist von einem Arzt einzuleiten, der in der Diagnose und Behandlung von
Leukdmie-Patienten erfahren ist.

Dosierung
Erwachsene Patienten
Die empfohlene Initialdosis bei Ph+ ALL betrdgt 140 mg einmal téglich (siche Abschnitt 4.4).

Kinder und Jugendliche (Ph+ ALL)

Die Dosierung fur Kinder und Jugendliche erfolgt korpergewichtsbasiert (siehe Tabelle 1).
Dasatinib wird einmal tdglich oral entweder in Form von Dasatinib Filmtabletten oder Dasatinib
Pulver zur Herstellung einer Suspension zum Einnehmen verabreicht. Die Dosis sollte alle 3
Monate oder hiufiger, falls notwendig, aufgrund von Veranderungen des Korpergewichts
nachberechnet werden. Die Filmtabletten werden nicht fur Patienten empfohlen, die weniger als
10 kg wiegen. Fiir diese Patienten sollte das Pulver zur Herstellung einer Suspension zum
Einnehmen verwendet werden. Je nach Ansprechen des Patienten und Vertréglichkeit wird eine
Steigerung oder Reduzierung der Dosis empfohlen. Es liegen keine Erfahrungen bei der
Behandlung von Kindern unter 1 Jahr mit Dasatinib vor.

Dasatinib Filmtabletten und Dasatinib Pulver zur Herstellung einer Suspension zum Einnehmen
sind nicht biodquivalent. Patienten, die Tabletten schlucken kénnen und von Dasatinib Pulver zur
Herstellung einer Suspension zum Einnehmen auf Dasatinib Filmtabletten oder von den
Filmtabletten zur Suspension zum Einnehmen wechseln mochten, kénnen dies tun, vorausgesetzt,
dass die richtigen Dosierungsempfehlungen fiir die Darreichungsform eingehalten werden.

Die initial empfohlene tégliche Dosis von Dasatinib Zentiva Filmtabletten fiir Kinder und
Jugendliche ist in Tabelle 1 dargestelit.

Tabelle 1: Dosierung von Dasatinib Zentiva Filmtabletten fiir Kinder und Jugendliche mit
Ph+ ALL

Korpergewicht (kg)? Tiégliche Dosis (mg)
10 bis weniger als 20 kg 40 mg

20 bis weniger als 30 kg 60 mg

30 bis weniger als 45 kg 70 mg

mindestens 45 kg 100 mg

2 Die Filmtabletten werden nicht fiir Patienten empfohlen, die weniger als 10 kg wiegen. Fiir diese Patienten
sollte das Pulver zur Herstellung einer Suspension zum Einnehmen verwendet werden.

Dauer der Behandlung

In klinischen Studien wurde die Behandlung mit Dasatinib Zentiva bei Erwachsenen mit Ph+ ALL
bis zur Progression fortgesetzt oder bis die Behandlung nicht linger vom Patienten vertragen
wurde. Welche Auswirkungen ein Absetzen der Behandlung auf den Langzeitverlauf der
Erkrankung nach Erreichen eines zytogenetischen oder molekularen Ansprechens hat
[einschliefilich einer kompletten zytogenetischen Remission (CCyR, complete cytogenetic
response) oder guten molekularen Remission (MMR, major molecular response) und MR4.5],
wurde nicht untersucht.

Ph+ ALL fiir maximal zwei Jahre kontinuietlich zusammen mit aufeinanderfolgeng$i
Backbone-Chemotherapie verabreicht. Bei Patienten, die eine nachfolgende G

Stammpzelltransplantation erhalten, kann Dasatinib nach der Transplantation fur o
verabreicht werden. A
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Um die empfohlene Dosis zu erreichen, gibt Dasatinib Zentiva als 20 mg, 50 mg, 70 mg, 80 mg,
100 mg und 140 mg Filmtabletten. Je nach Ansprechen des Patienten und Vertriglichkeit wird eine
Steigerung oder Reduzierung der Dosis empfohlen.

Dosissteigerung

In klinischen Studien an erwachsenen Patienten mit Ph+ ALL wurde eine Dosissteigerung auf

180 mg einmal téglich (bei Ph+ ALL) fiir Patienten zugelassen, die auf die empfohlene Initialdosis
weder hdmatologisch noch zytogenetisch ansprachen.

Bei Kindern und Jugendlichen mit Ph+ ATLL wird eine Dosissteigerung nicht empfohlen, da
Dasatinib bei diesen Patienten in Kombination mit einer Chemotherapie angewendet wird.

Dosisanpassung bei Nebenwirkungen
Myelosuppression

In klinischen Studien wurde bei Auftreten einer Myelosuppression die Behandlung unterbrochen,
die Dosis reduziert oder die Studientherapie abgebrochen. Gegebenenfalls wurden Thrombozyten-
und Erythrozytentransfusionen gegeben. Bei Patienten mit fortbestehender Myelosuppression
wurden hamatopoetische Wachstumsfaktoren eingesetzt.

Richtlinien fiir Dosisanpassungen bei Erwachsenen sind in Tabelle 2 zusammengefasst. Richtlinien
fiir Kinder und Jugendliche mit Ph+ ALL, die in Kombination mit Chemotherapie behandelt
werden, sind in einem separaten Abschnitt nach der Tabelle aufgefiibrt.

Tabelle 2: Dosisanpassung bei Neutropenie und Thrombozytopenie bei Erwachsenen

1. Priifen, ob Zytopenie im Zusammenhang mit
der Leukémie steht (Knochenmarkaspiration
oder -biopsie).

2.  Wenn kein Zusammenhang zwischen
Zytopenie und Leukamie besteht,
Behandlung aussetzen, bis
ANC > 1,0 x 10%1 und Thrombozyten

Erwachsene mit Ph+ ANC < 0,5 x 10%1 > 20 x 10%1. Dann Behandlung mit
%Lrimeﬁi;m %Ig%(ﬁsgzyten urspriinglicher Initialdosis fortsetzen.
taglich) <10x 1071 3.  Tritt Zytopenie erneut auf, Schritt 1

wiederholen und Behandlung mit reduzierter
Dosis von 100 mg einmal téglich (zweite
Episode) oder 80 mg einmal téglich (dritte
Episode) fortsetzen.

4. Ist die Zytopenie leukédmiebedingt,
Dosiseskalation auf 180 mg einmal téglich
erwagen.

ANC: absolute Neutrophilenzahl

Bei Kindern und Jugendlichen mit Ph+ ALL wird bei hdmatologischen Toxizit4ten der Grade 1 bis
4 keine Dosisanpassung empfohlen. Wenn Neutropenie und/oder Thrombozytopenie zu einer
Verzogerung des nédchsten Behandlungsblocks um mehr als 14 Tage fiihrt, sollte die Behandlungf
mit Dasatinib Zentiva unterbrochen und mit derselben Dosis wieder aufgenommen werden, sé&
der néchste Behandlungsblock beginnt. Wenn die Neutropenie und/oder Thrombozytopenie
fortbesteht und der néchste Behandlungsblock um weitere 7 Tage verzogert wird, sollte eing
Beurteilung des Knochenmarks durchgefuihrt werden, um die Zellularitét und den Prozgntsag
Blasten zu bestimmen. Wenn die Zellularitat des Knochenmarks < 10 % betrigt, sollte/ dic" §
Behandlung mit Dastainib Zentiva unterbrochen werden, bis ANC > 500/ul (0,5 x 10°/1) érrer
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ist. Zu diesem Zeitpunkt kann die Behandlung wieder mit der vollen Dosis aufgenommen werden.
Wenn die Zellularitidt des Knochenmarks > 10 % betrégt, kann eine Wiederaufnahme der
Behandlung mit Dasatinib Zentiva in Betracht gezogen werden.

Nicht-hdmatologische Nebenwirkungen

Wenn bei der Anwendung von Dasatinib eine méBige (Grad 2) nicht-hdmatologische
Nebenwirkung auftritt, ist die Behandlung zu unterbrechen, bis die Nebenwirkung abgeklungen ist
oder der Ausgangswert erreicht ist. Wenn eine Nebenwirkung erstmals aufgetreten ist, sollte die
Behandlung anschlieBend mit der urspriinglichen Dosis fortgesetzt werden. Wenn eine
Nebenwirkung erneut aufgetreten ist, sollte die Dosis reduziert werden. Wenn bei der Anwendung
von Dasatinib eine schwere (Grad 3 oder 4) nicht-hdmatologische Nebenwirkung auftritt, muss die
Behandlung unterbrochen werden, bis die Nebenwirkung abgeklungen ist. Danach kann die
Behandlung, sofern angemessen, mit reduzierter Dosis fortgesetzt werden, je nach urspriinglichem
Schweregrad der Nebenwirkung. Fiir Patienten mit Ph+ ALL, die eine Dosierung von 140 mg
einmal téglich erhalten haben, wird eine Dosisreduktion auf 100 mg einmal téglich empfohlen, mit
einer weiteren Reduktion, falls erforderlich, von 100 mg einmal tiglich auf 50 mg einmal téglich.
Falls erforderlich sollte bei Kindern und Jugendlichen mit Ph+ ALL mit nichthdmatologischen
Nebenwirkungen eine Dosisreduktion entsprechend den oben beschriebenen Empfehlungen fiir
hiamatologische Nebenwirkungen erfolgen.

Pleuraerguss

Wenn ein Pleuraerguss diagnostiziert wurde, ist die Anwendung von Dasatinib zu unterbrechen, bis
der Patient untersucht wird, asymptomatisch ist oder der Ausgangswert erreicht ist. Wenn sich das
Ereignis nicht innerhalb von etwa einer Woche bessert, sollte ein Behandlungszyklus mit Diuretika
oder Kortikosteroiden oder beidem gleichzeitig erwogen werden (siche Abschnitte 4.4 und 4.8).
Nach Besserung der ersten Episode sollte erwogen werden, die Behandlung mit Dasatinib mit der
urspriinglichen Dosis wiederaufzunehmen. Nach Besserung einer nachfolgenden Episode ist die
Behandlung mit Dasatinib mit einer um eine Stufe reduzierten Dosis wiederaunfzunehmen. Nach
Abschluss einer schweren (Grad 3 oder 4) Episode kann die Behandlung, sofern angemessen, mit
reduzierter Dosis fortgesetzt werden, je nach urspriinglichem Schweregrad der Nebenwirkung.

Dosisreduktion bei gleichzeitiger Anwendung von starken CYP3A4-Inhibitoren
Die gleichzeitige Anwendung starker CYP3 Ad-Inhibitoren und Grapefruitsaft mit Dasatinib
Zentiva sollte vermieden werden (siehe Abschnitt 4.5). Wenn moglich, sollte eine alternative
Begleitmedikation ohne oder mit einem minimalen Enzymhemmungspotenzial ausgewé&hlt werden.
Wenn Dasatinib Zentiva mit einem starken CYP3 A4-Inhibitor verabreicht werden muss, ist eine
Dosisreduzierung in Betracht zu ziehen:
e 40 mg tiglich bei Paticnten, dic 140 mg Dasatinib Zentiva Filmtablctten téglich
einnehmen.
e 20 mg tiglich bei Patienten, die 100 mg Dasatinib Zentiva Filmtabletten téglich
einnehmen.
e 20 mg tdglich bei Patienten, die 70 mg Dasatinib Zentiva Filmtabletten téglich einnehmen.
Bei Patienten, die Dasatinib Zentiva 60 mg oder 40 mg téglich einnehmen, sollte erwogen werden,
die Dasatinib Zentiva -Dosis zu unterbrechen bis der CYP3A4-Inhibitor abgesetzt wird, oder auf
das Pulver zur Herstellung einer Suspension zum Einnehmen mit einer niedrigeren Dosis zu
wechseln. Nach Absetzen des Inhibitors sollte eine Auswaschphase von etwa 1 Woche vor
Wiederaufnahme der Behandlung mit Dasatinib Zentiva durchgefiihrt werden.

5
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Spezielle Patientenpopulationen

Altere Menschen

In dieser Patientengruppe wurden keine klinisch relevanten altersspezifischen pharmakokinetischen
Unterschiede beobachtet. Fiir dltere Menschen sind keine spezifischen Dosisempfehlungen
erforderlich.

Leberfunktionsstérung

Patienten mit leichter, méBiger oder schwerer Leberfunktionsstérung kénnen die empfohlene
Initialdosis erhalten. Bei Patienten mit Leberfunktionsstérung ist jedoch Vorsicht bei der
Anwendung von Dasatinib Zentiva geboten (siche Abschnitt 5.2).

Nierenfunktionsstorung

Bei Patienten mit eingeschrinkter Nierenfunktion wurden keine klinischen Studien mit Dasatinib
durchgefiihrt. Da die renale Clearance von Dasatinib und seinen Metaboliten < 4 % betrigt, ist bei
Patienten mit eingeschrinkter Nierenfunktion keine Verringerung der Gesamtkdmper-Clearance zu
erwarten.

Art der Anwendung
Dasatinib Zentiva muss oral angewendet werden.

Die Filmtabletten diirfen nicht zerdriickt, zerteilt oder gekaut werden, damit die Dosiskonsistenz
erhalten bleibt und um das Risiko einer dermalen Exposition zu minimieren. Sie miissen im
Ganzen geschluckt werden. Filmtabletten sollen nicht dispergiert werden, da die Exposition bei
Patienten, die eine dispergierte Tablette erhalten, geringer ist als bei Patienten, die eine ganze
Tablette schlucken. Dasatinib-Pulver zur Herstellung einer Suspension zum Einnehmen ist fiir
Kinder und Jugendliche mit Ph+ ALL erhéitlich, dic keine Tablctten schlucken kénnen.

Dasatinib Zentiva kann unabhingig von einer Mahlzeit eingenommen werden und sollte immer
entweder morgens oder abends eingenommen werden. Dasatinib Zentiva soll nicht mit Grapefruit
oder Grapefruitsaft eingenommen werden (siche Abschnitt 4.5).

4.3 Gegenanzeigen

Uberempfindlichkeit gegen den Wirkstoff oder einen der in Abschnitt 6.1 genannten sonstigen
Bestandteile.

4.4 Besondere Warnhinweise und VorsichtsmaBinahmen fiir die Anwendung

Klinisch relevante Wechselwirkungen
Dasatinib ist Substrat und Inhibitor von Cytochrom P450 (CYP) 3A4. Daher besteht die

Maglichkeit, dass es zu Wechselwirkungen mit anderen gleichzeitig angewendeten Arzneimitteln
kommt, die hauptsachlich von CYP3A4 metabolisiert werden oder die Aktivitit von CYP3A4
beeinflussen (siehe Abschnitt 4.5).

Die gleichzeitige Anwendung von Dasatinib und Arzneimitteln oder Substanzen, die CYP3A4
stark hemmen (z. B. Ketoconazol, Itraconazol, Erythromycin, Clarithromycin, Ritonavir,
Telithromycin, Grapefruitsaft), kann die Dasatinib-Exposition erhohen. Daher sollte ein potenter
CYP3A4-Inhibitor bei Patienten, die Dasatinib erhalten, nicht gleichzeitig angewendet werde s
(siche Abschnitt 4.5). >

Dexamethason, Phenytoin, Carbamazepin, Rifampicin, Phenobarbital oder pflanzlichj
Zubereitungen, die Hypericum perforatum, auch bekannt als Johanniskraut, enthalten
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Arzneimittel mit einem geringeren CYP3A4-Induktionspotenzial gewihlt werden (siehe Abschnitt
4.5).

Die gleichzeitige Anwendung von Dasatinib und einem CYP3A4-Substrat kann die Exposition
gegenilber dem CYP3A4-Substrat erhshen. Daher ist besondere Vorsicht geboten bei der
gleichzeitigen Anwendung von Dasatinib und CYP3A4-Substraten mit geringer therapeutischer
Breite, wie z. B. Astemizol, Terfenadin, Cisaprid, Pimozid, Chinidin, Bepridil oder Ergotalkaloiden
(Ergotamin, Dihydroergotamin) (siehe Abschnitt 4.5).

Die gleichzeitige Anwendung von Dasatinib und einem Histamin-2(H2)-Antagonisten (z. B.
Famotidin), Protonenpumpeninhibitor (z. B. Omeprazol) oder
Aluminiumhydroxid/Magnesiumhydroxid kann die Dasatinib-Exposition reduzieren. Daher wird
die Anwendung von H2-Antagonisten und Protonenpumpeninhibitoren nicht empfohlen, und
Aluminiumhydroxid/Magnesiumhydroxid-Préparate sollten bis 2 Stunden vor und ab 2 Stunden
nach der Anwendung von Dasatinib gegeben werden (siehe Abschnitt 4.5).

Spezielle Patientenpopulationen
Basierend auf den Ergebnissen einer pharmakokinetischen Einzeldosisstudie kénnen Patienten mit

leichter, méBiger oder schwerer Leberfunktionsstérung die empfohlene Initialdosis erhalten (siehe
Abschnitt 5.2). Aufgrund von Limitierungen dieser klinischen Studie ist Vorsicht geboten, wenn
Dasatinib bei Patienten mit Leberfunktionsstorung angewendet wird.

Wichtige Nebenwirkungen

Myelosuppression

Die Behandlung mit Dasatinib wird mit Anémie, Neutropenie und Thrombozytopenie in
Verbindung gebracht. Deren Auftreten ist frither und hiufiger bei Patienten in fortgeschrittenen
Stadien der CML oder mit Ph+ ALL als in der chronischen Phase der CML. Bei erwachsenen
Patienten mit CML in der fortgeschrittenen Phase oder mit Ph+ ALL, die mit Dasatinib als
Monotherapie behandelt werden, sollte in den ersten zwei Monaten ein komplettes Blutbild
wochentlich und anschlieBend einmal im Monat oder nach klinischer Indikation erstellt werden.
Bei erwachsenen, und Kindern und Jugendlichen Patienten mit CML in der chronischen Phase
sollte in den ersten 12 Wochen alle 2 Wochen ein komplettes Blutbild erstellt werden, danach alle
3 Monate oder nach klinischer Indikation. Myelosuppression ist im Allgemeinen reversibel und
lasst sich in der Regel durch zeitweiliges Absetzen von Dasatinib oder eine Dosisreduktion
behandeln (siche Abschnitte 4.2 und 4.8).

Bei Kindern und Jugendlichen mit Ph+ ALL, die mit Dasatinib in Kombination mit einer
Chemotherapie behandelt wurden, sollte vor Beginn jeder Chemotherapie und je nach klinischer
Indikation ein komplettes Blutbild erstellt werden. Wihrend der Konsolidierungsblécke der
Chemotherapie, sollte alle zwei Tage bis zur Genesung ein komplettes Blutbild erstellt werden
(siche Abschnitte 4.2 und 4.8).

Blutungen
Bei Patienten mit CML in der chronischen Phase (n=548) traten bei 5 Patienten (1 %) unter

Dasatinib Blutungen vom Grad 3 oder 4 auf. Bei Patienten in fortgeschrittenen Stadien der CML,
die die empfohlene Dosis Dasatinib erhielten (n=304), traten in klinischen Studien bei 1 % der
Patienten schwere Blutungen im zentralen Nervensystem (ZNS) auf. Ein Fall verlief tédlich und

beobachteten diesen Patienten waren die meisten Blutungen typischerweise mit TI
vom Grad 3 oder 4 assoziiert (siche Abschnitt 4.r}r-Zaséileeh-w-eisen-bwitro- un

7



71

Thrombozytenuntersuchungen darauf hin, dass die Behandlung mit Dasatinib Zentiva die
Thrombozytenaktivierung reversibel beeinflusst.

Vorsicht ist geboten, wenn Patienten thrombozytenfunktionshemmende oder gerinnungshemmende
Arzneimittel einnehmen miissen.

Fliissigkeitsretention

Dasatinib geht mit Fliissigkeitsretention einher. In der klinischen Studie der Phase III bei Patienten
mit neu diagnostizierter CML in der chronischen Phase wurde nach einer Beobachtungsdauer von
mindestens 60 Monaten eine Fliissigkeitsretention vom Grad 3 oder 4 in der Behandlungsgruppe
mit Dasatinib bei 13 Patienten (5 %) und in der Behandlungsgruppe mit Imatinib bei 2 Patienten
(1 %) berichtet (sieche Abschnitt 4.8). Bezogen auf alle mit Dasatinib behandelten Patienten mit
CML in der chronischen Phase trat bei 32 Patienten (6 %), die Dasatinib in der empfohlenen
Dosterung erhielten (n=548), eine schwerwiegende Fliissigkeitsretention auf. In klinischen Studien
mit Patienten mit CML in der fortgeschrittenen Phase oder Ph+ ALL, die Dasatinib in der
empfohlenen Dosierung erhielten (n=304), wurde eine Flissigkeitsretention vom Grad 3 oder 4 bei
8 % der Patienten berichtet, einschlieSlich Pleura- und Perikarderguss vom Grad 3 oder 4 bei 7 %
bzw. 1 % der Patienten. Bei diesen Patienten wurden Lungentdeme vom Grad 3 oder 4 und
pulmonale Hypertonie bei jeweils 1 % der Patienten berichtet.

Bei Patienten, die auf einen Pleuraerguss hinweisende Symptome wie Dyspnoe oder trockenen
Husten entwickeln, sollte eine Thorax-Rontgenkontrolle durchgefiihrt werden. Pleuraergiisse vom
Grad 3 oder 4 konnen eine Thorakozentese und Sauerstoffbehandlung erforderlich machen. Fille
von Fliissigkeitsretention wurden tiblicherweise durch unterstiitzende MaBnahmen einschlieflich
Diuretika und die kurzzeitige Gabe von Steroiden behandelt (siche Abschnitte 4.2 und 4.8). Bei
Patienten ab 65 Jahren und &lter ist das Auftreten von Pleuraerguss, Dyspnoe, Husten,
Perikarderguss und kongestiver Herzinsuffizienz wahrscheinlicher als bei jiingeren Paticnten und
sie sollten engmaschig tiberwacht werden.

Pulmonale arterielle Hypertonie (PAH)

PAH (prékapillare pulmonale arterielle Hypertonie, bestétigt durch Katheterisierung der rechten
Herzhilfte) wurde in Zusammenhang mit einer Dasatinibbehandlung berichtet (siche Abschnitt
4.8). Dabei war PAH nach Behandlungsbeginn bis einschlieBlich nach mehr als einem Jahr
Behandlung mit Dasatinib aufgetreten.

Die Patienten sollten vor Beginn einer Behandlung mit Dasatinib auf Anzeichen und Symptome
einer zugrundeliegenden kardiopulmonalen Erkrankung untersucht werden. Bei jedem Patienten,
der Symptome einer Herzerkrankung aufweist, sollte zu Behandlungsbeginn eine
Echokardiographie durchgefiihrt werden und bei Patienten mit Risikofaktoren fiir eine kardiale
oder pulmonale Erkrankung ist eine Echokardiographie in Erwégung zu ziehen. Patienten, die nach
Behandlungsbeginn Dyspnoe und Miidigkeit entwickeln, sollten hinsichtlich hdufiger Ursachen,
einschlieflich Pleuraerguss, Lungenddem, Andmie oder Lungeninfiltration, untersucht werden. In
Ubereinstimmung mit den Empfehlungen zum Behandlungsmanagement von nicht-
hamatologischen Nebenwirkungen (siehe Abschnitt 4.2) sollte die Dasatinibdosis reduziert oder die
Behandlung wéhrend dieser Untersuchung unterbrochen werden. Wenn keine Erkldrung gefunden
werden kann oder durch die Dosisreduktion oder Unterbrechung keine Besserung eintritt, sollte die
Diagnose PAH in Betracht gezogen werden. Die Diagnose sollte anhand der Standardrichtlinien
gestellt werden. Wenn sich PAH bestétigt, sollte Dasatinib dauerhaft abgesetzt werden.
Nachfolgeuntersuchungen sollten gemif den Standardrichtlinien durchgefiihrt werden. Bei mit
Dasatinib behandelten Patienten mit PAH wurden nach Absetzen der Therapie mit Dasaunlb
Verbesserungen der himodynamischen und klinischen Parameter beobachtet. -

OI-Verlingerung i/
In-vitro-Daten weisen darauf hin, dass Dasatinib die kardiale ventrikuldre Repol ﬁlsat e : (o
lntervall) verlanaern kann (siehe Abschmtt 5 3) In der Phase III Studle bei neu T{mgr[()q iy
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Patienten, die mit Imatinib behandelt wurden, wurde nach einer Beobachtungsdauer von
mindestens 60 Monaten bei 1 Patienten (< 1 %) in jeder Gruppe eine QTc-Verldngerung als
Nebenwirkung berichtet. Die mediane Abweichung des QTcF vom Ausgangswert lag bei 3,0 msec
bei den mit Dasatinib behandelten Patienten im Vergleich zu 8,2 msec bei den mit Imatinib
behandelten Patienten. Bei einem Patienten (< 1 %) in jeder Gruppe kam es zu einem QTcF von

> 500 msec. Bei 865 Leukémie-Patienten, die in klinischen Studien der Phase II mit Dasatinib
behandelt wurden, betrug die mittlere Abweichung vom Ausgangswert des QTc-Intervalls
(herzfrequenzkorrigiertes QT Intervall nach Fridericia (QTcF)) 4 - 6 msec; das obere 95 % -
Konfidenzintervall fiir alle mittleren Abweichungen vom Ausgangswert betrug < 7 msec (siehe
Abschnitt 4.8). Von den 2.182 Patienten mit Resistenz oder Intoleranz gegeniiber einer vorherigen
Therapie mit Imatinib, die Dasatinib in klinischen Studien erhalten haben, wurde bei 15 Patienten
(1 %) eine QTc- Verlangerung als Nebenwirkung berichtet. Bei 21 dieser Patienten (1 %) kam es
zu einem QTcF von > 500 msec.

Dasatinib sollte bei Patienten, bei denen eine QTc-Verlangerung aufgetreten ist oder auftreten
kann, mit Vorsicht angewendet werden. Hierzu zihlen Patienten mit Hypokaliimie oder
Hypomagnesidmie, Patienten mit kongenitalem long-QT-Syndrom sowie Patienten, die
Antiarrthythmika oder andere Arzneimittel einnehmen, die zu einer QT-Verldngerung fithren, oder
die eine kumulativ hochdosierte Anthrazyklintherapie erhalten. Eine Hypokalidmie oder
Hypomagnesidmie sollte vor der Anwendung von Dasatinib korrigiert werden.

Kardiale Nebenwirkungen

Dasatinib wurde in einer randomisierten klinischen Studie bei 519 Patienten mit neu
diagnostizierter CML in der chronischen Phase untersucht, in die Patienten mit fritherer
Herzerkrankung eingeschlossen waren. Bei Patienten, die Dasatinib eingenommen hatten, wurden
als kardiale Nebenwirkungen kongestive Herzinsuffizienz/kardiale Dysfunktion, Perikarderguss,
Arthythmien, Palpitationen, QT-Verldngerung und Myokardinfarkt (auch mit tédlichem Ausgang)
berichtet. Kardiale Nebenwirkungen traten bei Patienten mit Risikofaktoren oder kardialen
Vorerkrankungen haufiger auf. Patienten mit Risikofaktoren (z. B. Hypertonie, Hyperlipiddmie,
Diabetes) oder kardialen Vorerkrankungen (z. B. friiherer perkutaner Eingriff am Herzen,
dokumentierte Erkrankung der HerzkranzgefiBe), sollten sorgfiltig auf klinische Anzeichen oder
Symptome einer kardialen Dysfunktion wie Brustkorbschmerz, Atemnot und Diaphorese
Uiberwacht werden.

Falls sich derartige klinische Anzeichen oder Symptome entwickeln, wird den Arzten empfohlen,
die Anwendung von Dasatinib zu unterbrechen und die Notwendigkeit einer alternativen CML-
spezifischen Behandlung zu erwsgen. Nach Abklingen der Nebenwirkungen sollte vor der
Wiederaufnahme der Behandlung mit Dasatinib eine funktionelle Beurtcilung crfolgen. Die
Behandlung mit Dasatinib kann bei leichten/m&Bigen Nebenwirkungen (< Grad 2) mit der
urspriinglichen Dosis und bei schweren Nebenwirkungen (> Grad 3) mit reduzierter Dosis wieder
aufgenommen werden (siche Abschnitt 4.2). Patienten, die die Behandlung fortsetzen, sollten
periodisch iiberwacht werden.

Patienten mit unkontrollierten oder signifikanten Herz-Kreislauf-Erkrankungen wurden nicht in die
klinischen Studien eingeschlossen.

Thrombotische Mikroangiopathie (TMA)
BCR-ABL-Tyrosinkinase-Inhibitoren wurden mit thrombotischer Mikroangiopathie (TMA) in

die TMA einschlieBlich der ADAMTS13-Aktivitét und anti-ADAMTS 13-Antik{rper sorg ;
tiberpriift werden. Wenn anti-ADAMTS13-Antikdrper in Verbindung mit einc;'me'drjge i %
ADAMTS13-Aktivitit erhoht sind, sollte die Behandlung mit Dasatinib nicht fm_;i_géﬁe'%z' '
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Hepatitis-B-Reaktivierting

Bei Patienten, die chronische Trager dieses Virus sind, ist eine Hepatitis-B-Reaktivierung
aufgetreten, nachdem sie BCR-ABL-Tyrosinkinase-Inhibitoren erhalten hatten. Einige Félle
fithrten zu akutem Leberversagen oder zu fulminanter Hepatitis, die eine Lebertransplantation
notwendig machten oder zum Tod fiihrten.

Patienten sollten vor Beginn der Behandlung mit Dasatinib Zentiva auf eine HBV-Infektion hin
untersucht werden. Vor Einleitung der Behandlung bei Patienten mit positiver Hepatitis-B-
Serologie (einschlieBlich jener mit aktiver Erkrankung) sollten Experten fiir Lebererkrankungen
und flir die Behandlung von Hepatitis B zurate gezogen werden; dies sollte auch bei Patienten
erfolgen, die wihrend der Behandlung positiv auf eine HBV-Infektion getestet werden. HBV-
Trager, die mit Dasatinib Zentiva behandelt werden, sollten wihrend der Behandlung und iiber
einige Monate nach Ende der Therapie engmaschig beziiglich der Anzeichen und Symptome einer
aktiven HBV-Infektion iiberwacht werden (siche Abschnitt 4.8).

Auswirkungen auf Wachstum und Entwicklune bei Kindern und Jugendlichen

In pédiatrischen Studien mit Dasatinib bei Imatinib-resistenten /-intoleranten Ph-+ CML-CP
Kindern und Jugendlichen und bei nicht vorbehandelten Kindern und Jugendlichen mit Ph+ CML-
CP wurden nach mindestens 2-jihriger Behandlung behandlungsbedingte unerwiinschte Ereignisse
im Zusammenhang mit Knochenwachstum und Entwicklung bei 6 Patienten (4,6%) berichtet. Bei
einem Patienten war die Intensitédt schwerwiegend (Wachstumsverzégerung von Grad 3). Diese 6
Fille schlossen Fille von verzogertem Epiphysenschluss, Osteopenie, Wachstumsverzogerung und
Gynidkomastie ein (siche Abschnitt 5.1). Diese Ergebnisse sind im Zusammenhang mit chronischen
Erkrankungen wie CML schwer zu interpretieren und erfordern eine langfristige Nachbeobachtung.

In pédiatrischen Studien mit Dasatinib in Kombination mit Chemotherapie bei Kindern und
Jugendlichen mit neu diagnostizierter Ph+ ALL wurden nach maximal 2 Jahren Behandlung bei
einem Patienten (0,6 %) behandlungsbedingte unerwiinschte Ereignisse im Zusammenhang mit
Knochenwachstum und Entwicklung berichtet. Dieser Fall war eine Osteopenie von Grad 1.

Es wurde eine Wachstumsverzogerung bei Kindern und Jugendlichen beobachtet, die in klinischen
Studien mit Dasatinib behandelt wurden (siche Abschnitt 4.8). Eine Uberwachung des
Knochenwachstums und der Knochenentwicklung bei Kindern und Jugendlichen wird empfohlen.

Sonstige Bestandteile

Lactose

Dieses Arzneimittel enthalt Lactose-Monohydrat. Patienten mit der seltenen hereditéren Galactose-
Intoleranz, volligem Lactase-Mangel oder Glucose-Galactose-Malabsorption sollten dieses
Arzneimittel nicht einnehmen.

Natrium
Dasatinib Zentiva enthilt weniger als 1 mmol (23 mg) Natrium pro Filmtablette, d. h., es ist nahezu
Lhatriumfrei®.

4.5. Wechselwirkungen mit anderen Arzneimitteln und sonstige Wechselwirkungen

Wirkstoﬂ’e die die Plasmakonzenrration von Dasatinib erhdhen kﬁnnen

Ketoconazol, Itraconazol, Erythromycin, Clarithromycin, R1tonav1r Telithromycin, Grapa
kann dle Dasatmlb Exposmon erhohen. Daher sollte be1 Patlenten dle emen potenten (B

Abschnitt 4.2).
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In klinisch relevanten Konzentrationen betragt die Plasmaproteinbindung von Dasatinib ungeféhr
96 % basierend auf In-vitro-Experimenten. Es wurden keine Studien zur Bewertung der Dasatinib-
Interaktion mit anderen proteingebundenen Arzneimitteln durchgefiihrt. Das Potenzial zur
Verdringung und deren klinische Relevanz sind nicht bekannt.

Wirkstoffe. die die Plasmakonzentration von Dasatinib verringern kénnen

Wenn Dasatinib nach 8-maliger tdglicher abendlicher Anwendung von 600 mg Rifampicin, einem
potenten CYP3A4-Induktor, gegeben wurde, verringerte sich die AUC von Dasatinib um 82 %.
Andere Arzneimittel, die eine CYP3A4-Aktivitit induzieren (z. B. Dexamethason, Phenytoin,
Carbamazepin, Phenobarbital oder pflanzliche Zubereitungen, die Hypericum perforatum, auch
bekannt als Johanniskraut, enthalten) kénnen ebenfalls den Stoffwechsel anregen und die
Plasmakonzentration von Dasatinib verringern. Daher wird von der gleichzeitigen Anwendung
potenter CYP3A4-Induktoren und Dasatinib abgeraten. Fiir Patienten, bei denen Rifampicin oder
andere CYP3A4-Induktoren angezeigt sind, sollten alternative Arzneimittel mit geringerem
Enzyminduktionspotenzial verwendet werden. Die gleichzeitige Anwendung von Dexamethason,
einem schwachen CYP3A4-Induktor, mit Dasatinib ist zuldssig. Bei der gleichzeitigen Anwendung
von Dexamethason ist abzusehen, dass die AUC von Dasatinib um etwa 25% abnimmt, was
wahrscheinlich klinisch nicht von Bedeutung ist.

Histamin-2-Antagonisten und Protonenpumpeninhibitoren
Die langfristige Hemmung der Magenséduresekretion durch Ho-Antagonisten oder

Protonenpumpeninhibitoren (z. B. Famotidin und Omeprazol) fithrt wahrscheinlich zu einer
verringerten Dasatinib-Exposition. In einer Einzeldosisstudie mit gesunden Probanden fithrte die
Anwendung von Famotidin 10 Stunden vor einer Einzeldosis Dasatinib zu einer Verringerung der
Dasatinib-Exposition um 61 %. In einer Studie mit 14 gesunden Probanden fiihrte die Anwendung
einer einzelnen 100 mg-Dosis von Dasatinib Zentiva 22 Stunden nach einer 4-tdgigen 40 mg-Dosis
von Omeprazol im Steady-State zu einer Verringerung der AUC von Dasatinib um 43 % und der
Cruax von Dasatinib um 42 %. Bei Patienten, die mit Dasatinib Zentiva behandelt werden, sollte statt
H,-Antagonisten oder Protonenpumpeninhibitoren die Verwendung von Antazida in Betracht
gezogen werden (siche Abschnitt 4.4).

Antazida

Daten aus nicht-klinischen Studien zeigen, dass die Loslichkeit von Dasatinib pH-abhéngig ist. Bei
gesunden Probanden waren nach der gleichzeitigen Anwendung von Aluminiumhydroxid-
/Magnesiumhydroxid-Antazida und Dasatinib Zentiva die AUC einer Einzeldosis Dasatinib
Zentiva um 55 % und die Ciax um 58 % reduziert. Wenn aber Antazida 2 Stunden vor einer
Einzeldosis Dasatinib gegeben wurden, ergaben sich keine relevanten Veridnderungen der
Dasatinib-Konzentration oder -Exposition. Antazida konnen also bis 2 Stunden vor oder ab 2
Stunden nach Dasatinib angewendet werden (siehe Abschnitt 4.4).

Wirkstoffe. deren Plasmakonzentrationen durch Dasatinib veréndert werden kénnen
Die gleichzeitige Anwendung von Dasatinib und einem CYP3 A4-Substrat kann die Exposition
gegeniiber dem CYP3A4-Substrat erhohen. In einer Studie mit gesunden Probanden stiegen nach
einer Einzeldosis von 100 mg Dasatinib die AUC und die Cra-Exposition von Simvastatin, einem
bekannten CYP3A4-Substrat, um 20 bzw. 37 %. Es kann nicht ausgeschlossen werden, dass der
Effekt nach mehrfacher Dosierung von Dasatinib gréfer ist. Deshalb sollten CYP3A4-Substrate
mit bekanntermafBen geringer therapeutischer Breite (z. B. Astemizol, Terfenadin, Cisaprid,
Pimozid, Chinidin, Bepridil oder Ergotalkaloide [Ergotamin, Dihydroergotamin}) bei Pat1enten di
Dasatinib erhalten, mit Vorsicht angewendet werden (siche Abschnitt 4.4).
In-vitro-Studien zeigen ein mogliches Risiko einer Interaktion mit CYP2C8-Substraten, wie &
Glitazonen, auf. :

Kinder und Jugendliche =
Studien zur Erfassung von Wechselwirkungen wurden nur bei Erwachsenen durchge ﬁ,z hrt"., N
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4.6 Fertilitidt, Schwangerschaft und Stillzeit

Frauen im gebirfihigen Alter/Verhiitung bei Minnern und Frauen

Sowohl sexuell aktive Médnner als auch Frauen im gebarfahigen Alter miissen wihrend der
Behandlung mit Dasatinib eine sehr zuverldssige Methode der Schwangerschaftsverhiitung
anwenden.

Schwangerschaft
Basierend auf Erfahrungen aus der Anwendung am Menschen besteht der Verdacht, dass Dasatinib

kongenitale Missbildungen einschlieBlich Defekte des Neuralrohrs hervorruft. Die Anwendung von
Dasatinib in der Schwangerschaft kann schidliche pharmakologische Effekte auf den Fotus haben.
Tierexperimentelle Studien haben eine Reproduktionstoxizitit gezeigt (siehe Abschnitt 5.3).
Dasatinib Zentiva darf nicht wahrend der Schwangerschaft verwendet werden, es sei denn, der
klinische Zustand der Patientin erfordert eine Behandlung mit Dasatinib. Bei einer Anwendung von
Dasatinib Zentiva wihrend der Schwangerschaft muss die Patientin tiber die potenziellen Risiken
fuir den Fotus aufgeklart werden.

Stillzeit

Es gibt nur unzureichende/eingeschrinkte Informationen zur Exkretion von Dasatinib in die
Muttermilch von Menschen und Tieren. Physikalisch-chemische und die verfligbaren
pharmakodynamischen/toxikologischen Daten lassen darauf schlieffen, dass Dasatinib in die
Muttermilch tibergeht, so dass ein Risiko fiir Sduglinge nicht ausgeschlossen werden kann.
Wihrend der Behandlung mit Dasatinib Zentiva sollte das Stillen eingestellt werden.

Fertilitét

In Tierstudien wutde die Fertilitdt ménnlicher und weiblicher Ratten durch die Behandlung mit
Dasatinib nicht beeinflusst (siche Abschnitt 5.3). Arzte und medizinisches Fachpersonal sollten
miinnliche Patienten im zeugungsfihigen Alter iiber die mdglichen Auswirkungen von Dasatinib
auf die Fruchtbarkeit beraten. Diese Beratung kann die UbarleaunD einer Spermakonservierung
beinhalten.

4.7 Auswirkungen auf die Verkehrstiichtigkeit und die Féhigkeit zum Bedienen von
Maschinen

Dasatinib Zentiva hat geringen Einfluss auf die Verkehrstiichtigkeit und die Fahigkeit zum
Bedienen von Maschinen. Die Patienten sind darauf hinzuweisen, dass wiahrend der Behandlung
mit Dasatinib Nebenwirkungen wie Schwindelgefiihl oder unscharfes Sehen auftreten konnen.
Daher ist beim Fithren eines Fahrzeugs oder beim Bedienen von Maschinen Vorsicht geboten.

4.8 Nebenwirkungen

Zusammenfassung des Sicherhei{sprof ]s

erwachsene Patienten mit neu diagnostizierter CML in der chronischen Phase 2.388 erwaliw
Patienten mit Imatinib-resistenter oder -intoleranter chronischer oder forlgesclmtlener :.
Ph+ ALL, und 188 Kinder und Jugendlichen. /
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Bei den 2.712 erwachsenen Patienten mit CML in der chronischen Phase, CML in der
fortgeschrittenen Phase oder Ph+ ALL betrug die mediane Therapiedauer 19,2 Monate (Bereich 0

bis 93,2 Monate).

In einer randomisierten Studie bei Patienten mit neu diagnostizierter CML in chronischer Phase
betrug die mediane Therapiedauer etwa 60 Monate. Die mediane Therapiedauer betrug bei 1.618
erwachsenen Patienten mit CML in der chronischen Phase 29 Monate (Bereich 0 bis 92,9 Monate).
Die mediane Therapiedauer bei 1.094 erwachsenen Patienten mit fortgeschrittener CML oder Ph+
ALL betrug 6,2 Monate (Bereich 0 bis 93,2 Monate). Unter 188 Patienten in padiatrischen Studien
betrug die mediane Therapiedauer 26,3 Monate (Bereich 0 bis 99,6 Monate). In der Untergruppe

von 130 Kindern und Jugendlichen mit CML in der chronischen Phase, die mit Dasatinib behandelt

wurden, betrug die

mediane Therapiedauer 42,3 Monate (Bereich 0,1 bis 99,6 Monate).

Bei der Mehrheit der mit Dasatinib behandelten Patienten traten zu irgendeinem Zeitpunkt
Nebenwirkungen auf. In der Gesamtpopulation von 2.712 mit Dasatinib behandelten Patienten
traten bei 520 Patienten (19 %) Nebenwirkungen auf, die zum Abbruch der Behandlung fiihrten.

Das Gesamt-Sicherheitsprofil von Dasatinib bei Kindern und Jugendlichen mit Pht CML-CP war,
unabhingig von der Formulierung, mit dem der Erwachsenen vergleichbar, mit der Ausnahme,
dass bei Kindern und Jugendlichen keine Berichte von Perikarderguss, Pleuraerguss, Lungenddem
oder pulmonaler Hypertonie auftraten. Von den 130 mit Dasatinib behandelten Kindern und
Jugendlichen mit CML-CP traten bei 2 (1,5 %) Kindern Nebenwirkungen auf, die zam Abbruch
der Behandlung fithrten.

Tabellarische Auflistung der Nebenwirkungen

Die folgenden Nebenwirkungen, mit Ausnahme der abweichenden Laborwerte, wurden bei
Patienten berichtet, die im Rahmen von klinischen Studien mit Dasatinib als Monotherapie und
nach Markteinfithrung behandelt wurden (Tabelle 3). Diese Reaktionen werden nach
Systemorganklassen und Hiufigkeit aufgefiihrt. Hiufigkeiten werden wie folgt definiert: sehr
haufig (> 1/10); hiufig (> 1/100, < 1/10); gelegentlich (> 1/1.000, < 1/100); selten (> 1/10.000,

< 1/1.000); nicht bekannt (Haufigkeit auf Grundlage der verfiigbaren Daten nach Markteinfiihrung

nicht abschitzbar).

Innerhalb jeder Haufigkeitsgruppe werden die Nebenwirkungen nach abnehmendem Schweregrad

angegeben.

Tabelle 3: Tabellarische Zusammenfassung der Nebenwirkungen

Infektionen und parasitire Erkrankungen

Infektionen (dazu gehoren baktericlle, virale, mykotische und nicht

Selrlirengg spezifizierte Infektionen)
Pneumonie (dazu gehoren bakterielle, virale und mykotische Pneumonien),

Haufig Infektionen/Entziindungen der oberen Atemwege, Herpesvirus-Infektion
(einschlieBlich Cytomegalovirus-CMV), infektidse Enterokolitis, Sepsis (auch
gelegentlich Fille mit todlichem Ausgang)

Nicht bekannt Hepatitis-B-Reaktivierung

Erkrankungen des Blutes und des Lymphsystems

Sehr hdufig Myelosuppression (einschlieSlich Anémie, Neutropenie, Thrombozytopenie)
Haufig Febrile Neutropenie

Gelegentlich Lymphadenopathie, Lymphopenie

Selten Aplasie der roten Zelllinie

Erkrankungen des Immunsystems

Gelegentlich

Selten

Anaphylaktischer Schock

Endokrine Erkrankungen

Gelegentlich

| Hypothyreose

76




Selten | Hyperthyreose, Thyreoiditis

Stoffwechsel- und Ernihrungsstérungen

Haufig Appetitstérungen?®, Hyperurikidmie

Gelegentlich Tumorlysesyndrom, Dehydratation, Hypalbumindmie, Hypercholesterindmie
Selten Diabetes mellitus

Psychiatrische Erkrankungen

Haufig Depression, Schlaflosigkeit
Gelegentlich Angst, Verwirrtheitszustand, Affektlabilitit, verminderte Libido

Erkrankungen des Nervensystems

Sehr haufig

Kopfschmerz

Hdufig Neuropathie (einschlieBlich peripherer Neuropathie), Benommenbheit,
Dysgeusie, Somnolenz

Gelegentlich ZNS-Blutungen*®, Synkope, Tremor, Amnesie, Gleichgewichtsstérung

Selten Zerebrovaskulirer Insult, transitorische ischdmische Attacken, Krampfanfille,
Optikusneuritis, Fazialisparese, Demenz, Ataxie

Augenerkrankungen

Haufig Sehstérungen (dazu gehoren beeintriachtigtes Sehvermogen, unscharfes Sehen
und reduzierte Sehschirfe), trockene Augen

Gelegentlich Beeintrichtigung des Sehvermogens, Bindehautentziindung, Photophobie,

erhohte Trinensekretion

Erkrankungen des Ohrs und des Labyrinths

Haufig Tinnitus

Gelegentlich Schwerhdorigkeit, Vertigo

Herzerkrankungen

Haufig Kongestive Herzinsuffizienz/kardiale Dysfunktion*c, Perikarderguss*,
Herzrhythmusstérungen (einschlieBlich Tachykardie), Palpitationen

Gelegentlich Myokardinfarkt (auch mit t6dlichem Ausgang)*, QT-Verldngerung im
Elektrokardiogramm*, Perikarditis, ventrikuldre Arrhythmie (einschlieBlich
ventrikuldrer Tachykardie), Angina pectoris, Kardiomegalie, anormale T-
Welle im Elektrokardiogramm, erhéhter Troponinwert

Selten Cor pulmonale, Myokarditis, akutes Koronarsyndrom, Herzstillstand, PR-
Verliangerung im Elektrokardiogramm, koronare Herzkrankheit,
Pleuroperikarditis

Nicht bekannt Vorhofflimmern/Vorhofflattern

GefiBerkrankungen

Sehr hiufig Blutung *¢

Haufig Hypertonie, Flush

Gelegentlich Hypotonie, Thrombophlebitis, Thrombose

Selten Tiefe Beinvenenthrombose, Embolie, Livedo reticularis

Nicht bekannt Thrombotische Mikroangiopathie

Erkrankungen der Atemwege, des Brustraums und Mediastinums

Sehr hiufig Pleuraerguss*, Dyspnoe

Haufig Lungenddem*, pulmonale Hypertonie*, Lungeninfiltration, Pneumonitis,
Husten

Gelegentlich Pulmonale arterielle Hypertonie, Bronchospasmus, Asthma

Selten Lungenembolie, akutes Atemnotsyndrom (ARDS)

Nicht bekannt Interstitielle Lungenerkrankung

Erkrankungen des Gastrointestinaltrakts

Sehr haufig Diarrhoe, Erbrechen, Ubelkeit, Abdominalschmerz .

Haufig Gastrointestinalblutung *, Kolitis (einschlieBlich neutropemscher Kaoll Ty
Gastritis, Schleimhautentziindungen (einschlieBlich Mukosmsf,‘stom i T
Dyspepsie, abdominale Distension, Obstipation, Erl\rankunoen l:ier "
Mundschleimhiute A /

Gelegentlich Pankreatitis (emschllethh akuter Pankreatltls) Ulkus des oberen
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Gastrointestinaltrakts, Osophagitis, Aszites*, Analfissur, Dysphagie,
gastrodsophageale Refluxkrankheit

Selten EiweiBverlustsyndrom, Ileus, Analfistel

Nicht bekannt todliche Gastrointestinalblutung *

Leber- und Gallenerkrankungen

Gelegentlich | Hepatitis, Cholezystitis, Cholestase

Erkrankungen der Haut und des Unterhautzellgewebes

Sehr haufig Hautausschlag®

Haufig Alopezie, Dermatitis (einschlieBlich Ekzem), Pruritus, Akne, trockene Haut,
Urtikaria, Hyperhidrose

Gelegentlich Neutrophile Dermatose, Lichtempfindlichkeit, Pigmentierungsstorung,
Pannikulitis, Hautulzera, bulldse Erkrankungen, Nagelerkrankungen, palmar-
plantares Erythrodysisthesie-Syndrom, Stérung des Haarwuchses

Selten Leukozytoklastische Vaskulitis, Hautfibrose

Nicht bekannt Stevens-Johnson-Syndrom!

Skelettmuskulatur-, Bindegewebs- und Knochenerkrankungen

Sehr haufig Schmerzen des Muskel- und Skelettsystems®

Haufig Arthralgie, Myalgie, Muskelschwiche, Muskuloskeletale Steifheit,
Muskelkrimpfe

Gelegentlich Rhabdomyolyse, Osteonekrose, Muskelentziindung, Tendonitis, Arthritis

Selten Verzogerter Epiphysenschluss"Wachstumsverzégerung”

Erkrankungen der Nieren und Harnwege

Gelegentlich Niereninsuffizienz (einschlieBlich Nierenversagen), haufiger Harndrang,
Proteinurie

Nicht bekannt Nephrotisches Syndrom

Schwangerschaft, Wochenbett und perinatale Erkrankungen

Selten | Abort

Erkrankungen der Geschlechtsorgane und der Brustdriise

Gelegentlich | Gynikomastie, Storung der Menstruation

Allgemeine Erkrankungen und Beschwerden am Verabreichungsort

Sehr hdufig Peripheres Odem’, Fatigue, Fieber, Gesichtsédem!

Haufig Asthenie, Schmerzen, Brustkorbschmerz, generalisiertes Odem*¥,
Schiittelfrost

Gelegentlich Unwohlsein, anderes Oberflichensdem'

Selten Gestorter Gang

Untersuchungen

Haufig Gewichtsverlust, Gewichtszunalhime

Gelegentlich Erhohte Kreatinphosphokinasespiegel, erhshter Wert der Gamma-Glutamyl-
Transferase

Verletzung, Vergiftung und durch Eingriffe bedingte Komplikationen

Hauf‘ g | Kontusion

Dazu zshlen verminderter Appetit, vorzeitiges Séttigungsgefiihl, vermehrter Appetit.

b Dazu zshlen Blutung des zentralen Nervensystems, zerebrales Himatom, zerebrale
Hiamorrhagien, extradurales Himatom, intrakraniale Hamorrhagien, hamorrhagischer Insult,
subarachnoidale Hamorrhagien, subdurales Himatom und subdurale Hamorrhagien.

¢ Dazu zihlen erhdhte natriuretische Peptid-Werte im Gehirn, ventrikuldre Dysfunktion, links-
ventrikuldre Dysfunktion, rechts-ventrikuldre Dysfunktion, Herzinsuffizienz, akutes -
Herzversagen chronische Herzinsufﬁzienz kongestive Herzinsufﬁzienz Kard iornyc g

ventrikuldre Hyp0k1na51e =
Ausgeschlossen sind gastrointestinale Blutungen und ZNS-Blutungen; dm e N e'lj
werden in der Systemorganklasse ,.Erkrankungen des Gastrointestinaltrakis*; b

Systemorganklasse , Erkrankungen des Nervensystems® angegeben. | v / /
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¢ Dazu zdhlen Arzneimitteldermatitis, Erythem, Erythema multiforme, Erythrose, schuppender

Hautausschlag, generalisiertes Erythem, Genitalausschlag, Hitzeausschlag, Milia, Miliaria,

pustulédre Psoriasis, fliichtiger Ausschlag, erythematdses Exanthem, follikuldres Exanthem,

generalisiertes Exanthem, makuldses Exanthem, makulopapuldses Exanthem, papuldses

Exanthem, juckendes Exanthem, pustuléses Exanthem, vesikuldres Exanthem, Schélung der

Haut, Hautreizung, toxischer Hautausschlag, Urticaria vesiculosa, und vaskuldrer Ausschlag.

Nach Markteinfiihrung wurden Einzelfille von Stevens-Johnson-Syndrom berichtet. Es konnte

nicht ermittelt werden, ob diese mukokutanen Nebenwirkungen in direktem Zusammenhang

mit Dasatinib Zentiva oder mit Begleitmedikationen standen.

& Muskuloskelettale Schmerzen wihrend oder nach Beendigung der Behandlung.

In pédiatrischen Studien wurde die Haufigkeit mit 'hdufig" berichtet

©  Gravitationsddem, lokalisiertes Odem, peripheres Odem.

- Bindehautddem, Augenddem, Augenschwellung, Augenlidodem, Gesichtsédem, Lippenddem,
Makuladdem, Mundddem, orbitales Odem, periorbitales Odem, Gesichtsschwellung.

& Uberlastung des Fliissigkeitshaushalts, Fliissigkeitsretention, gastrointestinales Odem,

generalisiertes Odem, periphere Schwellung, Odem, Odem aufgrund von Herzkrankheit,

perinephritischer Erguss, post-prozedurales Odem, viszerales Odem.

Genitalschwellung, Odem an der Inzisionsstelle, Genitalsdem, Penisédem, Penisschwellung,

Skrotalodem, Hautschwellung, Hodenschwellung, vulvovaginale Schwellung.

* Fiir zusitzliche Details siehe Abschnitt “Beschreibung ausgewéhlter Nebenwirkungen®.

Beschreibung ausgewiihlter Nebenwirkungen

Myelosuppression

Die Behandlung mit Dasatinib wird mit Anédmie, Neutropenie und Thrombozytopenie in
Verbindung gebracht. Diese Nebenwirkungen treten bei Patienten mit CML in fortgeschrittenen
Stadien oder mit Ph+ ALL frither und hiufiger auf als bei CML in der chronischen Phase (siehe
Abschnitt 4.4).

Blutungen
Arzneimittelbedingte Blutungen, von Petechien und Epistaxis bis hin zu Gastrointestinalblutung

und ZNS-Blutungen vom Grad 3 oder 4, wurden bei Patienten, die Dasatinib Zentiva einnahmen,
berichtet (siche Abschnitt 4.4).

Fliissigkeitsretention
Verschiedene Nebenwirkungen wie Pleuraerguss, Aszites, Lungenddem und Perikarderguss mit
oder ohne Oberflichentdem lassen sich unter dem Begriff ,,Fliissigkeitsretention‘
zusammenfassen. Nach einer Beobachtungsdauer von mindestens 60 Monaten in der Studie bei neu
diagnostizierter CML in der chronischen Phase beinhalteten die mit Dasatinib in Zusammenhang
stehenden Nebenwirkungen zur Fliissigkeitsretention Pleuraerguss (28 %), Oberflaichenddem

(14 %), pulmonale Hypertonie (5 %), generalisiertes Odem (4 %) und Perikarderguss (4 %).
Kongestive Herzinsuffizienz/kardiale Dysfunktion und Lungenddem wurden bei <2 % der
Patienten berichtet.

Die kumulierte Hiufigkeit eines mit Dasatinib in Zusammenhang stehenden Pleuraergusses (alle
Grade) betrug iiber die Zeit hinweg 10 % nach 12 Monaten, 14 % nach 24 Monaten, 19 % nach

36 Monaten, 24 % nach 48 Monaten und 28 % nach 60 Monaten. Bei insgesamt 46 mit Dasatinib
behandelten Patienten trat rezidivierender Pleuraerguss auf. 17 Patienten hatten 2 separate
Nebenwirkungen, 6 hatten 3 Nebenwirkungen, 18 hatten 4 bis 8 Nebenwirkungen und 5 hatten > 8
Nebenwirkungen mit Pleuraerguss.

283 Tage (~ 40 Wochen).
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Der Pleuraerguss war tiblicherweise reversibel und wurde durch Unterbrechung der Behandlung
mit Dasatinib unter Anwendung von Diuretika oder anderer geeigneter unterstiitzender
Mafnahmen behandelt (siche Abschnitte 4.2 und 4.4). Unter den mit Dasatinib behandelten
Patienten mit Arzneimittel-induziertem Pleuraerguss (n=73) gab es bei 45 (62 %)
Dosisunterbrechungen und bei 30 (41 %) Dosisreduktionen. Zusétzlich erhielten 34 (47 %)
Diuretika, 23 (32 %) erhielten Corticosteroide und 20 (27 %) erhielten sowohl Corticosteroide als
auch Diuretika. Bei neun (12 %) Patienten wurde eine Pleurapunktion durchgefiihrt.

Sechs Prozent der mit Dasatinib behandelten Patienten brachen die Behandlung aufgrund von
Arzneimittel-induziertem Pleuraerguss ab. Ein Pleuraerguss beeintrichtigte nicht das Ansprechen
der Patienten auf die Behandlung. Unter den mit Dasatinib behandelten Patienten mit Pleuraerguss
erreichten 96 % eine bestitigte komplette zytogenetische Remission (cCCyR, confirmed complete
cytogenetic response), 82 % erreichten eine gute molekulare Remission (MMR), und 50%
erreichten MR4.5 trotz Dosisunterbrechungen oder Dosisanpassung.

Weitere Informationen tiber Patienten mit CML in der chronischen Phase und in fortgeschrittenen
Stadien der CML oder mit Ph+ ALL siehe Abschnitt 4.4,

Pulmonale arterielle Hyvpertonie (PAH)

PAH (prikapillare pulmonale arterielle Hypertonie, bestiitigt durch Katheterisierung der rechten
Herzhilfte) wurde in Zusammenhang mit einer Dasatinibbehandlung berichtet. Dabei war PAH
nach Behandlungsbeginn bis einschlieBlich nach mehr als einem Jahr Behandlung mit Dasatinib
aufgetreten. Die Patienten, bei denen wihrend der Dasatinibbehandlung PAH berichtet wurde,
nahmen haufig gleichzeitig weitere Arzneimittel ein oder litten zusétzlich zur zugrundeliegenden
Malignitdt an Komorbidititen. Bei Patienten mit PAH wurden nach Absetzen von Dasatinib
Verbesserungen der hamodynamischen und klinischen Parameter beobachtet.

OTI-Verlingerung

In der Phase-III-Studie bei Patienten mit neu diagnostizierter CML in der chronischen Phase trat
nach einer Beobachtungsdauer von mindestens 12 Monaten bei einem der mit Dasatinib
behandelten Patienten (< 1 %) ein QTcF-Wert > 500 msec auf (siche Abschnitt 4.4). Nach einer
Beobachtungsdauer von mindestens 60 Monaten wurde bei keinem weiteren Patienten ein QTcF-
Wert > 500 msec berichtet.

In fiinf klinischen Studien der Phase II bei Patienten mit Resistenz oder Intoleranz gegeniiber einer
vorherigen Therapie mit Imatinib wurden wiederholt Basis-EKGs und zu vorher festgelegten
Zeitpunkten wihrend der Behandlung EKGs aufgezeichnet und zentral flir 865 Patienten
ausgewertet, die zweimal tiglich 70 mg Dasatinib erhielten. Das QT-Intervall wurde nach der
Fridericia-Formel frequenzkorrigiert. Zu allen Zeitpunkten an Tag 8 der Behandlung betrug die
mittlere Abweichung vom Ausgangswert im QTcF-Intervall 4-6 msec, mit einem oberen 95 %-
Konfidenzintervall von < 7 msec. Von den 2.182 Patienten mit Resistenz oder Intoleranz
gegeniiber einer vorherigen Therapie mit Imatinib, die Dasatinib in klinischen Studien erhalten
haben wurde bei 15 Patienten (1 %) eine QTc-Verlidngerung als Nebenwirkung berichtet. Bei 21
Patienten (1 %) kam es zu einem QTcF von > 500 msec (siche Abschnitt 4.4).

Kardiale Nebenwirkungen

Patienten mit Risikofaktoren oder kardialen Vorerkrankungen sollten sorgfiltig auf klinische
Anzeichen oder Symptome einer kardialen Dysfunktion iiberwacht und entsprechend untersucht
und behandelt werden (siehe Abschnitt 4.4).

Hepatitis-B-Realtivierung

Resistenz oder Intoleranz gegeniiber einer vorherigen Therapie mit Imatinib (mediﬁhe’ |

Behandlungsdauer von 30 Monaten) traten Pleuraerguss und kongestive Herzinsuf‘ﬁz RIRK S
- MR
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Dysfunktion seltener bei Patienten auf, die mit 100 mg Dasatinib einmal téglich behandelt wurden,
als bei Patienten, die zweimal tiglich 70 mg Dasatinib erhielten.

Myelosuppression wurde ebenfalls in der Behandlungsgruppe mit 100 mg einmal tiglich seltener
berichtet (siehe Abweichende Laborwerte weiter unten). Die mediane Behandlungsdauer in der
Gruppe mit 100 mg einmal tdglich betrug 37 Monate (Bereich 1-91 Monate). Die kumulierten
Hiufigkeiten ausgewihlter Nebenwirkungen, die bei der Anfangsdosis 100 mg einmal tiglich
berichtet wurden, sind in Tabelle 4a dargestellt.

Tabelle 4a: Auswahl der in einer Phase-III-Dosisoptimierungsstudie berichteten
Nebenwirkungen (Imatinib intolerante oder resistente CML in der chronischen

Phase)?
Minimum 2 Jahre Minimum 5 Jahre Minimum 7 Jahre
Beobachtungsdauer Beobachtungsdauer |Beobachtungsdauer
e | Graaza | AV lgraaya | A |Graasa
Gebriuchliche Prozent (%) der Patienten
Bezeichnung
Diarrhoe 27 2 28 2 28 2
Fliissigkeitsretention 34 4 42 6 48 7
Oberfldchenddem 18 0 21 0 22 0
Pleuraerguss 18 2 24 4 28 5
Generalisiertes 3 0 4 0 4 0
Odem
Perikarderguss 2 1 2 1 3 1
Pulmonale 0 0 0 0 2 1
Hypertonie
Blutung 11 1 11 1 12 1
Gastrointestinale 2 1 2 1 2 1
Blutung

? Ergebnisse der Phase-III-Dosisoptimierungsstudie aus der Population mit der empfohlenen Anfangsdosis 100 mg
einmal tiglich (n=165)

In der Phase-III-Dosisoptimierungsstudie ALL betrug die mediane Behandlungsdauer 3 Monate bei
Ph+ ALL. Ausgew&hlte Nebenwirkungen, die bei der Anfangsdosis 140 mg einmal téiglich
berichtet wurden, sind in Tabelle 4b dargestellt. Ein Regime mit 70 mg zweimal téglich wurde
ebenfalls untersucht. Das Regime mit 140 mg einmal tiglich zeigte ein vergleichbares
Wirksamkeitsprofil wie das Regime mit 70 mg zweimal téglich, hatte aber ein giinsligeres
Sicherheitsprofil.
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Tabelle 4b: Auswahl der in einer Phase-III-Dosisoptimierungsstudie berichteten
Nebenwirkungen: CML in fortgeschrittenen Stadien oder Ph+ ALL?

140 mg einmal téglich n = 304
Alle Grade | Grad 3/4

Gebriuchliche Bezeichnung Prozent (%) der Patienten
Diarrhoe 28 3
Fliissigkeitsretention 33 7

Oberflachenédem 15 <1

Pleuraerguss 20 6

Generalisiertes Odem 2 0

Kongestive 1 0

Herzinsuffizienz

/kardiale Dysfunktion®

Perikarderguss 2 1

Pulmonales Odem 1 1
Blutung 23 8

Gastrointestinale Blutung 8 6

2 Ergebnisse der Phase-III-Dosisoptimierungsstudie aus der Population mit der empfohlenen Anfangsdosis 140 mg
einmal tiglich (n=304) nach 2 Jahren finaler Studien-Nachbeobachtung.

®Dazu zihlen ventrikuldre Dysfunktion, Herzinsuffizienz, kongestive Herzinsuffizienz, Kardiomyopathie, kongestive
Kardiomyopathie, diastolische Dysfunktion, verringerte Ejektionsfraktion und ventrikuldre Insuffizienz.

Dartiber hinaus wurden zwei Studien mit insgesamt 161 Kindern und Jugendlichen mit Ph+ ATL
durchgefiihrt, bei denen Dasatinib in Kombination mit einer Chemotherapie verabreicht wurde. In
der pivotalen Studie erhielten 106 Kinder und Jugendliche Dasatinib in Kombination mit einer
Chemotherapie in einem kontinuierlichen Dosierungsschema. In der supportiven Studie erhielten
35 von 55 Kindern und Jugendlichen Dasatinib in Kombination mit einer Chemotherapie in einem
diskontinuierlichen Dosierungsschema (zwei Wochen Behandlung, gefolgt von einer bis zwei
Wochen Pause) und 20 Kinder und Jugendliche erhielten Dasatinib in Kombination mit einer
Chemotherapie in einem kontinuierlichen Dosierungsschema. Bei den 126 Kindern und
Jugendlichen mit Ph+ ALL, die mit Dasatinib in einem kontinuierlichen Dosierungsschema
behandelt wurden, betrug die mediane Therapiedauer 23,6 Monate (Bereich 1,4 bis 33 Monate).

Von den 126 Kindern und Jugendlichen mit Ph+ ALL, die in einem kontinuierlichen
Dosierungsschema behandelt wurden, fiihrten die Nebenwirkungen bei 2 Patienten (1,6 %) zum
Abbruch der Behandlung. Nebenwirkungen mit einer Hiufigkeit von > 10 %, die in den beiden
pédiatrischen Studien bei Patienten mit kontinuierlicher Dosierung gemeldet wurden, sind in
Tabelle 5 dargestellt. Bitte beachten Sie, dass bei 7 Patienten (5,6 %) in dieser Gruppe Pleuraerguss
berichtet wurde und diese daher nicht in der Tabelle aufgefiihrt sind.

Tabelle 5: Nebenwirkungen, die bei > 10 % der Kinder und Jugendlichen mit Ph+ ALL
berichtet wurden, die mit Dasatinib in einem kontinuierlichen Dosierungsschema
in Kombination mit Chemotherapie behandelt wurden (N = 126)"

Prozentualer Anteil (%) der Patienten

Nebenwirkung Alle Grade Grad 3/4
Febrile Neutropenie 27,0
Ubelkeit 20,6
Erbrechen 20,6
Bauchschmerzen 14.3
Diarrhoe 12,7
Fieber 12.7
Kopfschmerzen 11,1
Verminderter Appetit 10,3
Fatigue 10,3
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2 In der pivotalen Studie erhielten von 106 Patienten insgesamt 24 Patienten mindestens einmal das Pulver
zur Herstellung einer Suspension zum Einnehmen und 8 Patienten erhielten ausschlieBlich das Pulver zur
Herstellung einer Suspension zum Einnehmen.

Abweichende Laborwerte

Hdmatologie

In den Phase-1lI-Studien bei Patienten mit neu diagnostizierter CML in der chronischen Phase, die
Dasatinib einnahmen, wurden nach einer Beobachtungsdauer von mindestens 12 Monate die
folgenden anormalen Laborwerte vom Grad 3 oder 4 berichtet: Neutropenie (21 %),
Thrombozytopenie (19 %) und Anzdmie (10 %). Nach einer Beobachtungsdauer von mindestens
60 Monaten lagen die kumulierten Haufigkeiten fiir Neutropenie, Thrombozytopenie und Anédmie
bei 29 %, 22 % bzw. 13 %.

Mit Dasatinib behandelte Patienten mit neu diagnostizierter CML in der chronischen Phase, bei
denen eine Myelosuppression vom Grad 3 oder 4 aufirat, erholten sich meist nach einer kurzen
Dosisunterbrechung und/oder -reduktion. Bei 1,6 % der Patienten wurde die Behandlung nach einer
Beobachtungsdauer von mindestens 12 Monaten volistandig abgebrochen. Nach einer
Beobachtungsdauer von mindestens 60 Monaten lag die kumuliert Haufigkeit fir einen
vollstdndigen Studienabbruch aufgrund einer Grad 3- oder -4-Myelosuppression bei 2,3 %.

Bei Patienten mit CML und Resistenz oder Intoleranz gegeniiber einer vorherigen Therapie mit
Imatinib treten regelmaBig Zytopenien (Thrombozytopenie, Neutropenie und Andmie) auf. Das
Auftreten von Zytopenien héngt jedoch auch eindeutig vom Krankheitsstadium ab. Die
Hizufigkeiten von anormalen hdmatologischen Laborwerten vom Grad 3 und 4 sind in Tabelle 6
dargestellt.

Tabelle 6: In klinischen Studien berichtete abweichende hiimatologische Laborwerte vom
CTC-Grad 3/4 bei Patienten mit Resistenz oder Intoleranz gegeniiber einer
vorherigen Therapie mit Imatinib®

Lymphatische
Blastenkrise
Chronische Akzelerierte Myeloische und
Phase (n= Phase (n = Blastenkrise Ph+ ALL (n=
165)® 157)¢ (n ="74)° 168)°
Prozentualer Anteil (%) der Patienten
Himatologische
Parameter
Neutropenie 36 58 77 76
Thrombozytopenie 23 63 78 74
Andmie 13 47 74 44

2 Ergebnisse der Phase-IlI-Dosisoptimierungsstudie nach 2 Jahren Nachbeobachtungsdauer.

b Ergebnisse der Studie CA180-034 bei der empfohlenen Anfangsdosis 100 mg einmal téglich.

¢ Ergebnisse der Studie CA180-035 bei der empfohlenen Anfangsdosis 140 mg einmal tiglich.

CTC-Grade: Neutropenie (Grad 3 > 0,5 - < 1,0 x 10%1, Grad 4 < 0,5 x 10%1); Thrombozytopenie (Grad 3 > 25 - <50
x 1091, Grad 4 < 25 x 10%/1); An#mie (Hamoglobin Grad 3 > 65 - < 80 g/l, Grad 4 < 0,5 x 10%1).

(23 % vs. 24 %) und Anamie (13 % vs. 13 %)
Patienten mit Myelosuppression vom Grad 3 oder 4 erholten sich meist nachy emer'ﬂu _'
Dosisunterbrechung und/oder -reduktion. Bei 5 % der Patienten wurde die Behandlug %
vollstindig abgebrochen. Die meisten Patienten setzten die Behandlung olmé/em,eut |

einer Myelosuppression fort.

.\J' .r
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Biochemische Parameter

In der Studie bei Patienten mit neu diagnostizierter CML in der chronischen Phase wurde
Hypophosphatdmie vom Grad 3 oder 4 bei 4 % der mit Dasatinib behandelten Patienten berichtet.
Eine Erhohung des Transaminase-, Kreatinin- oder Bilirubinspiegels vom Grad 3 oder 4 wurde
nach einer Beobachtungsdauer von mindestens 12 Monaten bei < 1 % der Patienten berichtet. Nach
einer Beobachtungsdauer von mindestens 60 Monaten lag die kumulierte Haufigkeit fiir eine Grad
3 oder 4 Hypophosphatdmie bei 7 %, fiir eine Grad 3 oder 4 Erhohung des Kreatinin- oder
Bilirubinspiegels bei 1 % und flir eine Grad 3 oder 4 Erhshung des Transaminasespiegels blieb sie
bei 1 %. Es gab keine Abbriiche der Dasatinib-Therapie in Verbindung mit diesen biochemischen
Laborparametern.

2 Jahre Beobachtungsdauer

Eine Erhohung des Transaminase- oder Bilirubinspiegels vom Grad 3 oder 4 wurde bei 1 % der
Patienten in der chronischen Phase der CML (bei Resistenz oder Intoleranz gegeniiber Imatinib)
berichtet, mit einer gesteigerten Haufigkeit von 1 bis 7 % der Patienten in fortgeschrittenen Stadien
der CML und bei Ph+ ALL. Sie lieBen sich in der Regel durch Dosisreduktion oder
Therapieunterbrechung kontrollieren. In der Dosisoptimierungsstudie der Phase III bei CML in der
chronischen Phase wurden Erhthungen des Transaminase- oder Bilirubinspiegels vom Grad 3 oder
4 bei < 1 % der Patienten berichtet, mit einer dhnlich geringen Inzidenz in den vier
Behandlungsgruppen. In der Dosisoptimierungsstudie der Phase III bei CML im fortgeschrittenen
Stadium und bei Ph+ ALL wurden Erhhungen des Transaminase- oder Bilirubinspiegels vom
Grad 3 oder 4 bei 1 % bis 5 % der Patienten in allen Behandlungsgruppen berichtet.

Etwa 5 % der mit Dasatinib behandelten Patienten mit normalen Ausgangswerten entwickelten im
Verlauf der Studie eine voriibergehende Hypokalzdmie vom Grad 3 oder 4. Im Allgemeinen gab es
keinen Zusammenhang von verringertem Kalziumspiegel mit klinischen Symptomen. Patienten,
die eine Hypokalzimie vom Grad 3 oder 4 entwickelten, erholten sich hdufig unter oraler
Kalziumsubstitution.

Eine Hypokalzamie, Hypokali&mie oder Hypophosphatimie vom Grad 3 oder 4 wurde bei
Patienten in allen Phasen der CML berichtet, jedoch mit einer gesteigerten Haufigkeit bei Patienten
in der myeloischen oder lymphatischen Blastenkrise der CML und bei Ph+ ALL. Ein Anstieg des
Kreatinins vom Grad 3 oder 4 wurde bei < 1 % der Patienten in der chronischen Phase der CML
berichtet mit einer erhohten Hiufigkeit von 1 bis 4 % bei Patienten in fortgeschrittenen Stadien der
CML.

Kinder und Jugendliche
Das Sicherheitsprofil von Dasatinib als Monotherapie bei Kindern und Jugendlichen mit
Ph+ CMLCP war vergleichbar mit dem Sicherheitsprofil bei Erwachsenen.

Das Sicherheitsprofil von Dasatinib in Kombination mit einer Chemotherapie bei Kindern und
Jugendlichen mit Ph+ ALL entsprach dem bekannten Sicherheitsprofil von Dasatinib bei
Erwachsenen und den erwarteten Auswirkungen der Chemotherapie, mit Ausnahme einer
geringeren Haufigkeit bei Pleuraerguss bei Kindern und Jugendlichen im Vergleich zu
Erwachsenen.

In den CML-Studien bei Kindern und Jugendlichen entsprachen die Haufigkeiten von
Laborwertabweichungen dem bekannten Profil fiir Laborparameter bei Erwachsenen.

Laborwertabweichungen dem bekannten Profil fiir Laborparameter bei Erwachsenetigits :

Zusammenhang mit einem Patienten mit akuter Leukédmie, der eine Chemothel:h'piﬁ
Vorgeschichte erhalten hat. 1 1 1E
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Spezielle Patientenpopulation

Wihrend das Sicherheitsprofil von Dasatinib bei dlteren Menschen dhnlich dem in der jiingeren
Patientenpopulation war, treten bei Patienten ab 65 Jahren die hdufig berichteten Nebenwirkungen
wie Fatigue, Pleuraerguss, Dyspnoe, Husten, untere gastrointestinale Blutung und Appetitstérung
und die weniger oft berichteten Nebenwirkungen wie gebléhter Bauch, Schwindel, Perikarderguss,
kongestive Herzinsuffizienz und Gewichtsabnahme mit héherer Wahrscheinlichkeit auf und sollten
engmaschig tiberwacht werden (siehe Abschnitt 4.4).

Meldung des Verdachts auf Nebenwirkungen

Die Meldung des Verdachts auf Nebenwirkungen nach der Zulassung ist von grofier Wichtigkeit.
Sie ermdglicht eine kontinuierliche Uberwachung des Nutzen-Risiko-Verhiltnisses des
Arzneimittels.

Angehorige von Gesundheitsberufen sind aufgefordert, jeden Verdachtsfall einer Nebenwirkung
dem Bundesinstitut fiir Arzneimittel und Medizinprodukte, Abt. Pharmakovigilanz, Kurt-Georg-
Kiesinger-Allee 3, D-53175 Bonn, Website: www.bfarm.de anzuzeigen.

4.9 Uberdosierung

Die Erfahrungen zur Uberdosierung von SPRYCEL in klinischen Studien sind auf Einzelfille
beschréinkt. Die hochste Uberdosierung wurde bei zwei Patienten mit 280 mg pro Tag iiber eine
Woche berichtet und bei beiden Patienten trat eine signifikante Abnahme der Thrombozytenzahl
auf. Da Dasatinib mit Myelosuppression vom Grad 3 oder 4 einhergeht (siche Abschnitt 4.4),
miissen Patienten, die mehr als die empfohlene Dosis einnehmen, engmaschig auf
Myelosuppression iiberwacht werden und eine geeignete unterstiitzende Behandlung erhalten.

S PHARMAKOLOGISCHE EIGENSCHAFTEN

5.1 Pharmakodynamische Eigenschaften

Pharmakotherapeutische Gruppe: Andere Antineoplastische Mittel, Proteinkinase-Inhibitoren,
ATC-Code: LO1EAO2.

Pharmakodynamische Eigenschaften

Dasatinib hemmt die Aktivitit der BCR-ABL-Kinase und der Kinasen der SRC-Familie zusammen
mit einer Reihe anderer ausgesuchter onkogener Kinasen wie ¢c-KIT, Ephrin-(EPH)-Rezeptor-
Kinasen und PDGFB-Rezeptor. Dasatinib ist ein potenter, subnanomolarer Inhibitor der BCR-
ABL-Kinase mit Potenz in Konzentrationen von 0,6-0,8 nM. Es bindet an beide, die inaktive und
aktive Konformation des BCR-ABL-Enzyms.

Wirkmechanismus

In-vitro ist Dasatinib aktiv in leukdmischen Zelllinien, die Varianten von Imatinib-sensitiven und -
resistenten Erkrankungen darstellen. Diese nicht-klinischen Studien zeigen, dass Dasatinib eine
Imatinib-Resistenz tiberwinden kann, die auf BCR-ABL-Uberexpression, Mutationen der BCR-
ABL Kinase-Domdine, Aktivierunfy altemativer Sionalweoe unter Einbeziehung der SRC-Familie-

Klinische Wirksamkeit und Sicherheit
In der Phase-I-Studie wurden hdmatologische und zytogenetische Remissionsrater
84 behandelten Patienten in einem Beobachtungszeitraum von bis zu 27 Monaten g
beobachtet. Das Ansprechen war in Ph+ ALL anhaltend.
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Insgesamt wurden 2.712 Patienten in klinischen Studien untersucht; davon waren 23 % > 65 Jahre
alt, wihrend 5 % > 75 Jahre alt waren.

Ph+ ALL

Eine unverblindete, einarmige multizentrische Studie wurde an Patienten mit Ph+ ALL
durchgefiihrt, die resistent oder intolerant gegeniiber einer vorherigen Imatinib-Therapie waren.
46 Patienten mit Ph+ ALL erhielten zweimal t4glich 70 mg Dasatinib (44 resistent und 2 intolerant
gegeniiber Imatinib). Die mediane Zeit von Diagnose bis Behandlungsbeginn betrug 18 Monate.
Die mediane Behandlungsdauer mit Dasatinib betrug 3 Monate, wobei 7 % der Patienten

bisher > 24 Monate lang behandelt wurden. Der Anteil der Patienten mit guter molekularer
Remission (major molecular response) lag nach 24 Monaten bei 52 % (alle 25 behandelten
Patienten mit CCyR). Weitere Ergebnisse zur Wirksambkeit sind in Tabelle 7 dargestellt.
Erwihnenswert ist, dass eine gute himatologische Remission (MaHR, major haematologic
response) rasch erzielt wurde (innerhalb von 55 Tagen bei Patienten mit Ph+ ALL).

Tabelle 7: Wirksamkeit bei einarmigen klinischen Studien der Phase II zu Dasatanib®
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Ph+ ALL
(n = 46)
Hiimatologische Remissionsrate® (%)
MaHR (95 % CI) 41 % (27-57)
CHR (95 % CI) 35 % (21-50)
NEL (95 % CI) 7 % (1-18)
Dauer der MaHR (%; Kaplan-Meier-Methode)
1 Jahr 32 % (8-56)
2 Jahre 24 % (2-47)
Zytogenetische Remission ¢ (%)
MCyR (95 % CI) 57 % (41-71)
CCyR (95 % CI) 54 % (39-69)
Uberleben (%; Kaplan-Meier-Methode)
1 Jahr 21 % (9-34)
2 Jahre 12 % (2-23)
Gesamt
B 1 Jahr 35 % (20-51)
2 Jahre 31 % (16-47)

Die Daten in dieser Tabelle sind aus Studien mit einer Initialdosis von 70 mg zweimal taglich. Siehe Abschnitt 4.2 fiir die
empfohlene Initialdosis.

2 Zahlen in Fettschrift zeigen die Ergebnisse des priméren Endpunkts.

b Kriterien zur hdmatologischen Remission (jede Remission nach 4 Wochen bestitigt): gute himatologische
Remission (MaHR, major haematologic response) = komplette hamatologische Remission (CHR, complete
haematologic response) + kein Anzeichen einer Leukamie (NEL, no evidence of leukaemia).

CHR (chronische CML): Leukozytenzahl (WBC, white blood cells) < institutsspezifische ULN,
CHR (Ph+ ALL): Leukozytenzahl (WBC, white blood cells) < institutsspezifische
ULN, ANC > 1.000 / mm*, Thrombozyten >100.000/mm3, keine Blasten oder Promyelozyten im
peripheren Blut, <5 % Blasten im Knochenmark, < 5 % Myelozyten plus Metamyelozyten im g
Blut, <20 % Basophile im peripheren Blut und kein extramedull4rer Befall
NEL: dieselben Kriterien wie fiir CHR, aber ANC >500/mm3 und <1.000/mm3 oder Throm
>20.000 / mm* und < 100.000 / mm?*.

¢ Kiriterien zur zytogenetischen Remission: komplett (0 % Ph+-Metaphasen) oder teilweise (=094
(0 % — 35 %) beinhaltet sowohl vollstindige als auch teilweise Remissionen. (" /

n/a = nicht zutreffend (not applicable); CI = Konfidenzintervall (confidence interval); ULN = ghere Gane

Normalbereichs (upper limit of normal range) r g
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Der Krankheitsverlauf von Patienten mit Knochenmarktransplantation nach der Behandlung mit
Dasatinib wurde nicht vollstédndig untersucht.

Klinische Studien der Phase III bei Patienten mit Ph+ ALL mit Resistenz oder Intoleranz
gegeniiberlmatinib

Eine randomisierte, unverblindete Studie wurde durchgefiihrt, um die Wirksamkeit von Dasatinib
bei einmal taglicher Gabe im Vergleich zur zweimal tdglichen Gabe von Dasatinib zu untersuchen.
Die unten beschriebenen Ergebnisse basieren auf einer Beobachtungsdauer von mindestens

2 Jahren und 7 Jahren nach Beginn der Behandlung mit Dasatinib.

In der Studie in mit Ph+ ALL war der primére Endpunkt die MaHR. Insgesamt 611 Patienten
wurden in zwei Gruppen randomisiert, die entweder einmal tiglich 140 mg oder zweimal téglich
70 mg Dasatinib erhielten. Die mediane Behandlungsdauer lag bei ca. 6 Monaten (Bereich 0,03 —
31 Monate).

Das Dosierungsschema mit einmal tiglicher Gabe zeigte hinsichtlich des primédren Endpunkts zur
Wirksamkeit eine vergleichbare Wirksamkeit (Nichtunterlegenheit) gegeniiber dem Schema mit
zwei taglichen Dosen (Unterschied in der MaHR 0,8 %; 95 % Konfidenzintervall [-7,1 % - 8,7 %]),
jedoch zeigte das Regime mit 140 mg einmal taglich eine bessere Sicherheit und Vertréglichkeit.
Remissionsraten sind in Tabelle 8 dargestellt.

Tabelle 8: Wirksamkeit von Dasatinib in einer Phase-III-Dosisoptimierungsstudie: Ph+ ALL
(2 Jahresergebnisse)?

Ph+ ALL
(n=40)
MaHR? 38 %
(95 % CI) (23-54)
CHR" 33%
(95 % CI) (19-49)
NEL® 5%
(95 % CI) (1-17)
MCyR® 70 %
(95 % CI) (54-83)
CCyR 50 %
(95 % CI) (34-66)

2 Ergebnisse bei empfohlener Anfangsdosis 140 mg einmal t4glich (siche Abschnitt 4.2).
b Kriterien flir hdmatologische Remission (jede Remission nach 4 Wochen besttigt: Gute
himatologische Remission (MaHR. major haematologic response) = komplette himatologische
Remission (CHR; complete haematologic response) + kein Anzeichen einer Leukdmie (NEL, no

evidence of leukaemia).
CHR: Leukozytenzahl (WBC, white blood cells) < institutsspezifische ULN, ANC > 1.000/mm?,
Thrombozyten > 100.000/mm?, keine Blasten oder Promyelozyten im peripheren Blut, <5 % Blasten
im Knochenmark, <5 % Myelozyten plus Metamyelozyten im peripheren Blut, < 20 % Basophile
im peripheren Blut und kein extramedullarer Befall.
NEL: dieselben Kriterien wie fiir CHR, aber ANC > 500/mm? und < 1,000/mm?, oder
Thrombozyten > 20,000/mm? und < 100,000/mm>.

¢ MCyR beinhaltet sowohl vollstindige (0 % Ph+-Metaphasen) als auch teilweise (> 0 % - 35 %)
Remissionen. 3

range).

Bei Patienten mit Ph+ ALL, die mit dem Regime 140 mg einmal téglich behandelt ML iy
mediane Dauer der MaHR bei 5 Monaten, das mediane PFS lag bei 4 Monaten un?ﬂ"'&a’i,s., ;
Gesamtiiberleben lag bei 7 Monaten. (W
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Kinder und Jugendliche

Kinder und Jugendliche mit ALL

Die Wirksamkeit von Dasatinib in Kombination mit Chemotherapie wurde in einer pivotalen
Studie an Kindern und Jugendlichen mit neu diagnostizierter Ph+ ALL mit einem Alter ab einem
Jahr untersucht.

In dieser multizentrischen, historisch-kontrollierten Phase-II-Studie von Dasatinib zusétzlich zur
Standard-Chemotherapie wurden 106 Kinder und Jugendliche mit neu diagnostizierter Pht ALL,
darunter 104 Patienten mit bestdtigter Ph+ ALL, mit Dasatinib in einer Tagesdosis von 60 mg/m- in
Kombination mit Chemotherapie in einem kontinuierlichen Dosierungsschema iiber einen Zeitraum
von bis zu 24 Monaten behandelt. 82 Patienten erhielten ausschlieBlich Dasatinib-Filmtabletten und
24 Patienten erhielten mindestens einmal Dasatinib Pulver zur Herstellung einer Suspension zum
Einnehmen. Von den 24 Patienten erhielten 8 Patienten ausschlieflich Dasatinib Pulver zur
Herstellung einer Suspension zum Einnehmen. Das Backbone-Chemotherapie-Regime war das
gleiche wie in der AIEOP-BFM-ALL-2000-Studie (chemotherapeutisches Standard-Multi-Agent-
Chemotherapie-Protokoll). Die primdren Wirksamkeitsendpunkte waren das Ereignisfreie-
Uberleben (event-free survival = EFS) nach 3 Jahren, welches bei 65,5 % (55,5; 73,7) lag.

Die durch Ig/TCR-Umlagerung ermittelte minimale Resterkrankung (minimal residual disease =
MRD) am Ende der Konsolidierung betrug bei allen behandelten Patienten 71,7 %. Als diese Rate
auf den 85 Patienten mit auswertbaren Ig/TCR-Bewertungen beruhte, lag die Schitzung bei

89,4 %. Die MRD-Negativititsraten am Ende der Induktion und der Konsolidierung, gemessen
anhand von Durchflusszytometrie, betrugen 66,0 % bzw. 84,0 %.

5.2 Pharmakokinetische Eigenschaften

Die Pharmakokinetik von Dasatinib wurde an 229 gesunden erwachsenen Probanden und an
84 Patienten untersucht.

Resorption
Dasatinib wird im Patienten nach der Einnahme rasch resorbiert, mit maximalen Konzentrationen

nach 0,5-3 Stunden. Nach oraler Gabe ist der Anstieg der mittleren Exposition (AUC,) in etwa
proportional zur Dosiszunahme bei Dosierungen zwischen 25 mg und 120 mg zweimal téglich. Im
Patienten betrug die mittlere terminale Halbwertszeit von Dasatinib zirka 5-6 Stunden.

Bei gesunden Probanden, denen 30 Minuten nach einer stark fetthaltigen Mahlzeit eine 100 mg-
Dosis Dasatinib gegeben wurde, zeigte sich eine Zunahme der mittleren AUC von Dasatinib um
14 %. Eine fettarme Mahlzeit 30 Minuten vor der Einnahme von Dasatinib resultierte in 21 %
Zunahme der mittleren AUC von Dasatinib. Die beobachteten Auswirkungen der Mahlzeiten
stellen keine klinisch relevante Anderung der Exposition dar. Die Variabilitit der Dasatinib-
Exposition ist unter niichternen Bedingungen hoher (47% CV) als unter Einnahme fettarmer (39%
CV) bzw. fettreicher Mahlzeiten (32% CV).

Aus den PK-Analysewerten der Patientenpopulation wurde abgeleitet, dass die Variabilitdt der
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Verteilung
Bei Patienten hat Dasatinib ein grofies scheinbares Verteilungsvolumen (2.505 1),

Variationskoeffizient (CV % 93 %), was darauf hindeutet, dass das Arzneimittel iberwiegend im
Extravasalraum verteilt ist. Bei klinisch relevanten Konzentrationen von Dasatinib betrug die
Bindung an Plasmaproteine etwa 96 %, basierend auf in-vitro-Experimenten.

Biotransformation

Dasatinib wird im Menschen sehr stark metabolisiert, wobei mehrere Enzyme an der Entstehung
der Metaboliten beteiligt sind. In gesunden Probanden, denen 100 mg “C-markiertes Dasatinib
gegeben wurde, bestand die zirkulierende Radioaktivitét im Plasma zu 29 % aus unverdndertem
Dasatinib. Die Plasmakonzentration und die gemessene in-vitro-Aktivitit lassen darauf schliefien,
von Dasatinib wahrscheinlich keine entscheidende Rolle bei der beschriebenen Pharmakologie des
Arzneimittels spielen. CYP3A4 ist ein Hauptenzym, das fiir die Metabolisierung von Dasatinib
verantwortlich ist.

Elimination
Die mittlere terminale Halbwertzeit von Dasatinib betrdgt 3 bis 5 Stunden. Die mittlere scheinbare
orale Clearance betrigt 363,8 I/h (CV % 81,3 %).

Ausscheidung vorrangig in den Fézes, meist als Metaboliten. Nach Einnahme einer oralen
Einzeldosis von '"*C-markiertem Dasatinib waren etwa 89 % der Dosis innerhalb von 10 Tagen
abgebaut, wobei 4 % bzw. 85 % der Radioaktivitdt in Urin und Fazes wiedergefunden wurden.
Unverindertes Dasatinib machte etwa 0,1 % bzw. 19 % der Dosis im Urin und Fézes aus; der Rest
der Dosis lag in Form von Metaboliten vor.

Leber- und Nierenfunktionsstérung

Die Auswirkung einer Leberfunktionsstorung auf die Pharmakokinetik von Dasatinib nach Gabe
einer Einzeldosis wurde bei 8 Probanden mit méBiger Leberfunktionsstsrung, die eine Dosis von
50 mg erhielten, und bei 5 Probanden mit schwerer Leberfunktionsstorung, die eine Dosis von
20 mg erhielten, im Vergleich zu entsprechenden gesunden Probanden, die eine Dosis von 70 mg
erhielten, untersucht. Bei Probanden mit méBiger Leberfunktionsstérung waren die mittlere Cinax
und die AUC von Dasatinib, angepasst an die Dosis von 70 mg, im Vergleich zu Probanden mit
normaler Leberfunktion um 47 % bzw. 8 % verringert. Bei Probanden mit schwerer
Leberfunktionsstérung waren die mittlere Cmax und die AUC, angepasst an die Dosis von 70 mg, im
Vergleich zu Probanden mit normaler Leberfunktion um 43 % bzw. 28 % verringert (siche
Abschnitte 4.2 und 4.4).

Dasatinib und seine Metaboliten werden in minimalem Ausmaf iiber die Nieren ausgeschieden.

Kinder und Jugendliche
Die Pharmakokinetik von Dasatinib wurde bei 104 Kindern und Jugendlichen mit Leuk&mie oder

soliden Tumoren untersucht (72 Patienten erhielten die Tablettenformulierung und 32 Patienten
erhielten das Pulver zur Herstellung einer Suspension zum Einnehmen).

In einer padiatrischen Pharmakokinetik-Studie war die Dosis-normalisierte Dasatinib-Exposition

untersucht. /s
Die Daten von 2 Studien wurden gepoolt und zeigten, dass Dasatinib schnell absorbilt;f‘t,-{ il

Uber alle Dosisstufen und Altersgruppen hinweg lag die beobachtete mittlere Timax zwischQIEZ%
und 6 Stunden und die mittlere Halbwertszeit zwischen 2 bis 5 Stunden. Die Dasatinib-PX ""f‘--__r'. %
dass bei Kindern und Jugendlichen eine Dosisproportionalitit mit einer dosisabhéingigen Zunalitag
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der Exposition beobachtet wurde. Es gab keinen signifikanten Unterschied der Dasatinib-PK
zwischen Kindern und Jugendlichen. Die geometrischen Mittelwerte von dosis-normalisiertem
Dasatinib Cynax, AUC (0-T) und AUC (INF) schienen bei Kindern und Jugendlichen bei
unterschiedlichen Dosierungen dhnlich zu sein. Eine PPK-Modell-basierte Simulation
prognostizierte, dass die in Abschnitt 4.2 beschriebene korpergewichtsbasierte Dosisempfehlung
fiir Tabletten eine dhnliche Exposition wie bei einer Tablettendosis von 60 mg/m? erwarten l4sst.
Diese Daten sollten beriicksichtigt werden, wenn Patienten von den Tabletten zum Pulver zur
Herstellung einer Suspension zum Einnehmen oder umgekehrt wechseln wollen.

53 Priiklinische Daten zur Sicherheit

Das priklinische Sicherheitsprofil von Dasatinib wurde in einer Reihe von in-vitro- und in-vivo-
Studien an M#usen, Ratten, Affen und Kaninchen untersucht.

Toxizitdten zeigten sich primér im Gastrointestinaltrakt sowie im hidmatopoetischen und im
lymphatischen System. Die gastrointestinale Toxizitit war bei Ratten und Affen dosislimitierend,
da der Darm ein stetiges Zielorgan war. Bei Ratten ging ein minimaler bis leichter Abfall der
Erythrozytenwerte mit Knochenmarkverinderungen einher; dhnliche Verénderungen wurden mit
geringerer Haufigkeit bei Affen beobachtet. Eine lymphoide Toxizitét bei Ratten bestand aus
lymphoider Depletion in Lymphknoten, Milz und Thymus sowie reduziertem Gewicht der
Lymphorgane. Verinderungen im Gastrointestinaltrakt, hamatopoetischen und lymphatische
System waren nach Einstellung der Behandlung reversibel.

Bei Affen, die bis zu 9 Monate lang behandelt wurden, zeigten sich renale Verdnderungen, die sich
auf eine Zunahme der natiirlichen Mineralisierung der Nieren beschrinkten. Kutane Himorrhagien
wurden in einer akuten Studie nach oraler Einfachdosierung bei Affen beobachtet, traten aber in
Studien zur Toxizitdt nach wiederholter Gabe weder bei Affen noch bei Ratten auf. Bei Ratten
hemmte Dasatinib die Thrombozytenaggregation in vitro und verlingerte die Blutungsdauer der
Kutikula in vivo, induzierte aber keine spontanen Hémorrhagien.

Die in-vitro-Aktivitit von Dasatinib in hERG- und Purkinje-Faser-Assays lie auf eine mogliche
Verlingerung der kardialen ventrikuldren Repolarisation (QT-Intervall) schlieen. In einer in-vivo-
Einzeldosisstudie an Affen, die bei Bewusstsein telemetrisch iiberwacht wurden, zeigten sich
jedoch keine Verdnderungen des QT-Intervalls oder des EKG-Kurvenverlaufes.

Dasatinib erwies sich im In-vitro-Bakterien-Zelltest (Ames-Test) als nicht mutagen und zeigte in
einer in-vivo-Rattenmikronukleus-Studie kein genotoxisches Potenzial. Dasatinib erwies sich in
vitro an sich teilenden Ovarialzellen des Chinesischen Hamsters (CHO, Chinese Hamster Ovary)
als klastogen.

In einer konventionellen Studie bei Ratten zur Fertilitit und frithen embryonalen Entwicklung
beeintrichtigte Dasatinib die mannliche oder weibliche Fertilitit nicht, aber induzierte bei
Dosierungen dhnlich der Exposition bei humantherapeutischer Anwendung Embryonenletalitét. In
Studien zur embryoftalen Entwicklung verursachte Dasatinib bei Ratten ebenfalls eine
Embryonensterblichkeit in Verbindung mit einer verminderten WurfgréBe sowie sowohl bei Ratten
als auch Kaninchen fetale Skelettverdnderungen. Diese Auswirkungen traten bei Dosierungen auf,
die keine maternale Toxizitét hervorriefen, was darauf hinweist, dass Dasatinib ein selektives
Reproduktionstoxikon von der Nidation bis zum Abschluss der Organogenese ist.

Dasatinib zeigte in einem in-vitro-neutral-red-uptake-Phototoxizitétstest in Mausfibrofi? ',
phototoxisches Potenzial. Nach oraler Einmalgabe an weibliche Nacktm&use bei Expif
zum 3-fachen der humanen Exposition nach Verabreichung der empfohlenen Lhc_raip eS¢

(basierend auf der AUC) wurde Dasatinib in vivo als nicht-phototoxisch angesehen, &
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In einer zweijihrigen Karzinogenitdtsstudie bei Ratten erhielten die Tiere orale Dasatinib-Dosen
von 0,3; 1 und 3 mg/kg/Tag. Bei der hochsten Dosis wurde eine Exposition im Plasmaspiegel
(AUC) festgestellt, die der Exposition beim Menschen bei der empfohlenen Initialdosis von

100 mg bis 140 mg téglich entspricht. Es wurde ein statistisch relevanter Anstieg des kombinierten
Auftretens von Plattenepithelkarzinom und Uterus- und Zervixpapillom bei hochdosierten
weiblichen Tieren und Prostataadenom bei niedrig dosierten ménnlichen Tieren festgestellt. Die
Bedeutung der Ergebnisse aus der Karzinogenititsstudie bei Ratten fiir Menschen ist nicht bekannt.

1. PHARMAZEUTISCHE ANGABEN

6.1 Liste der sonstigen Bestandteile

Tablettenkern

Lactose-Monohydrat

Mikrokristalline Cellulose (101)

Mikrokristalline Cellulose (102)
Croscarmellose-Natrium

Hyprolose (53,4-80,5 % Hydroxypropoxy-Gruppen)
Magnesiumstearat (Ph.Eur.) [pflanzlich]

Tablettenhiille:
Lactose-Monohydrat
Hypromellose
Titandioxid (E171)
Triacetin

6.2 Inkompatibilititen

Nicht zutreffend.

6.3 Dauer der Haltbarkeit

3 Jahre

6.4 Besondere Vorsichtsmafinahmen fiir die Aufbewahrung

Fiir dieses Arzneimittel sind keine besonderen Lagerungsbedingungen erforderlich.

6.5 Art und Inhalt des Behiiltnisses

OPA/AI/PVC/Al Blisterpackung.
HDPE-Flasche mit kindergesichertem Verschluss aus Polypropylen (PP).

erhiltlich.
—
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Dasatinib Zentiva 80 mg Filmtabletten, 100 mg Filmtabletten und 140 mg Filmtabletten sind in
Packungen mit 30 Filmtabletten in Blisterpackungen oder 30 x 1 Filmtablette in Blisterpackungen
zur Abgabe von Einzeldosen erhiltlich. Zudem sind diese auch in Flaschen mit 30 Filmtabletten
erhiltlich.

6.6 Besondere Vorsichtsmafinahmen fiir die Beseitigung und sonstige Hinweise zur
Handhabung

Die Filmtabletten bestehen aus einer Kerntablette, die von einer Filmtablette umgeben ist, um eine
Exposition von Angehdrigen der Gesundheitsberufe gegeniiber dem Wirkstoff zu verhindern. Die
Verwendung von Latex- oder Nitril-Handschuhen zur angemessenen Entsorgung beim Umgang mit
Tabletten, die versehentlich zerkleinert oder zerbrochen wurden, wird empfohlen, um das Risiko
eines Hautkontaktes zu minimieren.

Nicht verwendetes Arzneimittel oder Abfallmaterial ist entsprechend den nationalen
Anforderungen zu beseitigen.

7/ INHABER DER ZULASSUNG

Zentiva Pharma GmbH
65927 Frankfurt am Main
Telefon: 0800 53 53 010
Telefax: 0800 53 53 011

8. ZULASSUNGSNUMMERN

Dasatinib Zentiva 20 mg Filmtabletten:  2202932.00.00
Dasatinib Zentiva 50 mg Filmtabletten: ~ 2202933.00.00
Dasatinib Zentiva 70 mg Filmtabletten: ~ 2202934.00.00
Dasatinib Zentiva 80 mg Filmtabletten:  2202935.00.00
Dasatinib Zentiva 100 mg Filmtabletten: 2202936.00.00
Dasatinib Zentiva 140 mg Filmtabletten: 2202937.00.00

9. DATUM DER ERTEILUNG DER ZULASSUNG

Datum der Erteilung der Zulassung: 27.11.2019

10. STAND DER INFORMATION

Oktober 2021

11. VERKAUFSABGRENZUNG

Verschreibungspflichtig

29 LS ba€

—



Dasatinib film-coated tablets DE-H-5897-001-006 — 10/2021 Shelf life

SUMMARY OF PRODUCT CHARACTERISTICS
NAME OF THE MEDICINAL PRODUCT

Dasatinib Zentiva 20 mg film-coated tablets
Dasatinib Zentiva 50 mg film-coated tablets
Dasatinib Zentiva 70 mg film-coated tablets
Dasatinib Zentiva 80 mg film-coated tablets
Dasatinib Zentiva 100 mg film-coated tablets
Dasatinib Zentiva 140 mg film-coated tablets

QUALITATIVE AND QUANTITATIVE COMPOSITION

Dasatinib Zentiva 20 mg film-coated tablets
Each film-coated tablet contains 20 mg dasatinib.

FExcipient(s) with fnown eifect
Each film-coated tablet contains 28 mg lactose (as monohydrate).

Dasatinib Zentiva 50 mg film-coated tablets
Each film-coated tablet contains 50 mg dasatinib.

Lxeipients) with fnown effect
Each film-coated tablet contains 69 mg lactose (as monohydrate).

Dasatinib Zentiva 70 mg film-coated tablets
Each film-coated tablet contains 70 mg dasatinib.

Lxerpient(s) with fown effect
Each film-coated tablet contains 97 mg lactose (as monohydrate).

Dasatinib Zentiva 80 me film-coated tablets

Each film-coated tablet contains 80 mg dasatinib.

Lxeiplenis) with known effect
Each film-coated tablet contains 111 mg lactose (as monohydrate).
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Dasatinib Zentiva 100 mg film-coated tablets

Each film-coated tablet contains 100 mg dasatinib.

Lxeprent(s) with known effect
Each film-coated tablet contains 138 mg lactose (as monohydrate).

Dasatinib Zentiva 140 mg film-coated tablets
Each film-coated tablet contains 140 mg dasatinib.

Lxciplieni(s) with frnown effect
Each film-coated tablet contains 194 mg lactose (as monohydrate).

For the full list of excipients, see section 6.1.

PHARMACEUTICAL FORM
Film-coated tablet.

Dasatinib Zentiva 20 mg film-coated tablets

White to off-white, biconvex, round film-coated tablet with a diameter of approximately 5.6 mm,
with “D7SB” debossed on one side and “20” on the other side.

Dasatinib Zentiva 50 mg film-coated tablets

White to off-white, biconvex, oval film-coated tablet with a length of approximately 11.0 mm
and a width of approximately 6.0 mm, with “D7SB” debossed on one side and “50” on the other side.

Dasatinib Zentiva 70 mg film-coated tablets

White to off-white, biconvex, round film-coated tablet with a diameter of approximately 9.1 mm,
with “D7SB” debossed on one side and “70” on the other side.

Dasatinib Zentiva 80 mg film-coated tablets

White to off-white, biconvex, triangular film-coated tablet with a length of approximately 10.4 mm
and a width of approximately 10.6 mm, with “D7SB” debossed one side and “80” on the other side.

Dasatinib Zentiva 100 mg film-coated tablets

side

Dasatinib Zentiva 140 me film-coated tablets

White to off-white, biconvex, round film-coated tablet with a d;ameten of ap '.-
with “D7SB” debossed on one side and “140” on the other side. '
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CLINICAL PARTICULARS
Therapeutic indications

Dasatinib Zentiva is indicated for the treatment of adult patients with:
— newly diagnosed Philadelphia chromosome positive (Ph+) chronic myelogenous leukaemia
(CML) in the chronic phase.
— chronic, accelerated or blast phase CML with resistance or intolerance to prior therapy including
imatinib.
— Pht+ acute lymphoblastic leukaemia (ALL) and lymphoid blast CML with resistance or
intolerance to prior therapy.

Dasatinib Zentiva is indicated for the treatment of paediatric patients with:

— newly diagnosed Ph+ CML in chronic phase (Ph+ CML-CP) or Ph+ CML-CP resistant or
intolerant to prior therapy including imatinib.
— newly diagnosed Ph+ ALL in combination with chemotherapy.

Posology and method of administration

Therapy should be initiated by a physician experienced in the diagnosis and treatment of patients
with leukaemia.

Posology

Adlult patrents
The recommended starting dose for chronic phase CML is 100 mg dasatinib once daily.

The recommended starting dose for accelerated, myeloid or lymphoid blast phase (advanced phase)
CML or Ph+ ALL is 140 mg once daily (see section 4.4).

Paediatric population (Ph+ CML-CP and Ph+ ALL)

Dosing for children and adolescents is on the basis of body weight (see Table 1). Dasatinib is
administered orally once daily in the form of either dasatinib film-coated tablets or dasatinib powder
for oral suspension. The dose should be recalculated every 3 months based on changes in body weight,
or more often if necessary. The tablet is not recommended for patients weighing less than 10 kg;
the powder for oral suspension should be used for these patients. Dose increase or reduction is
recommended based on individual patient response and tolerability. There is no experience
with dasatinib treatment in children under 1 year of age.

Dasatinib film-coated tablets and dasatinib powder for oral suspension are not bioequivalent. Patients
who are able to swallow tablets and who desire to switch from dasatinib powder for oral suspension
to dasatinib tablets or patients who are not able to swallow tablets and who desire to switch from
tablets to oral suspension, may do so, provided that the correct dosing recommendations for the dosage
form are followed.

in Table 1.
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Table1: Dosage of Dasatinib Zentiva tablets for paediatric patients with Ph+ CML-CP
or Ph+ ALL

Body weight (Rg)* Daily dose (mg)

10 to less than 20 kg 40 mg

20 to less than 30 kg 60 mg

30 to less than 45 kg 70 mg

at least 45 kg 100 mg

The tablet is not recommended for patients weighing less than 10 kg; the powder for oral suspension
should be used for these patients.

Treatiment duwralion

In clinical studies, treatment with dasatinib in adults with Ph+ CML-CP, accelerated, myeloid
or lymphoid blast phase (advanced phase) CML, or Ph+ ALL and paediatric patients with Ph+ CML-
CP was continued until disease progression or until no longer tolerated by the patient. The effect of
stopping treatment on long-term disease outcome after the achievement of a cytogenetic or molecular
response [including complete cytogenetic response (CCyR), major molecular response (MMR) and
MR4.5] has not been investigated.

In clinical studies, treatment with dasatinib in paediatric patients with Ph+ ALL was administered
continuously, added to successive blocks of backbone chemotherapy, for a maximum duration of two
years. In patients that receive a subsequent stem cell transplantation, dasatinib can be administered
for an additional year post-transplantation.

To achieve the recommended dose, Dasatinib Zentiva is available as 20 mg, 50 mg, 70 mg, 80 mg,
100 mg and 140 mg film-coated tablets. Dose increase or reduction is recommended based on patient
response and tolerability.

Dose escalation

In clinical studies in adult CML and Ph+ ALL patients, dose escalation to 140 mg once daily (chronic
phase CML) or 180 mg once daily (advanced phase CML or Ph+ ALL) was allowed in patients who
did not achieve a haematologic or cytogenetic response at the recommended starting dose.

The following dose escalations shown in Table 2 are recommended in paediatric patients with Ph+
CML-CP who do not achieve a haematologic, cytogenetic and molecular response at the
recommended time points, per current treatment guidelines, and who tolerate the treatment.

Table2: Dose escalation for paediatric patients with Ph+ CML-CP

Dose (maxirmum dose per day)
Starting dose Escalation
Tablets 40 mg 50 mg
60 mg 70 mg
70 mg 90 mg
100 mg 120 mg

Dose escalation is not recommended for paediatric patients with Ph+ \
administered in combination with chemotherapy in these patients. s
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Dose aeliustment Jor adverse reactions

Myelosuppression

In clinical studies, myelosuppression was managed by dose interruption, dose reduction,
or discontinuation of study therapy. Platelet transfusion and red cell transfusion were used as
appropriate. Haematopoietic growth factor has been used in patients with resistant myelosuppression.

Guidelines for dose modifications in adults are summarised in Table 3 and in paediatric patients with
Ph+ CML-CP in Table 4. Guidelines for paediatric patients with Ph+ ALL treated in combination
with chemotherapy are in a separate paragraph following the tables.

Table 3: Dose adjustments for neutropaenia and thrombocytopaenia in adults

Adults with chronic phase | ANC <0.5 x 10°/L 1 Stop treatment untii ANC > 1.0 x 10°/L
CML (starting dose 100 | and/or and platelets > 50 x 10%/L.

mg once daily) platelets < 50 x 10%/L

2 Resume treatment at the original starting
dose.

I

If platelets < 25 x 10°/L and/or recurrence
of ANC < 0.5 x 10%/L for > 7 days, repeat
step 1 and resume treatment at a reduced dose
of 80 mg once daily for second episode.
For third episode, further reduce dose to
50mg once daily (for newly diagnosed
patients) or discontinue (for patients resistant
or intolerant to prior therapy including
imatinib).
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Adults with accelerated | ANC < 0.5 x 10°/L 1 Check if cytopaenia is related to leukaemia
and blast phase CML and | and/or (marrow aspirate or biopsy).
Ph+ ALL (starting dose platelets < 10 x 10%/L

I 0pmgienceydaily) 2 Ifcytopaenia is unrelated to leukaemia, stop

treatment untii ANC > 1.0 x 10°L
and platelets > 20 x 10°%L and resume
at the original starting dose.

3 If recurrence of cytopaenia, repeat step 1
and resume treatment at a reduced dose
of 100 mg once daily (second episode)
or 80 mg once daily (third episode).

4 If cytopaenia is related to leukaemia,
consider dose escalation to 180 mg once
daily.

ANC: absolute neutrophil count

Table4: Doseadjustments for neutropaenia and thrombocytopaenia in paediatric patients

with Ph+ CML-CP
| If cytopaenia persists for more than Dose (maximum dose per day)
3 weeks, check if cytopaenia is Original One-level Two-level
related to leukaemia (marrow starting dose dose dose
aspirate or biopsy). Tablets 40 mg 20 mg *
60 mg 40 mg 20 mg
70 mg 60 mg 50 mg
If cytopaenia is  unrelated 100 mg 80 mg 70 mg

to leukaemia, stop treatment until
ANC >1.0 x 10°/L and platelets >75
x 10°/L. and resume at the original
starting dose or at a reduced dose.

3.If cytopaenia recurs, repeat
marrow aspirate/biopsy and resume

ANC: absolute neutrophil count
*lower tablet dose not available

For paediatric patients with Pht+ CML-CP, if Grade >3 neutropaenia or thrombocytopaenia recurs
during complete haematologic response (CHR), Dasatinib Zentiva should be interrupted, and may be
subsequently resumed at a reduced dose. Temporary dose reductions for intermediajgooioy

of cytopaenia and disease response should be implemented as needed. S

For paediatric patients with Ph+ ALL, no dose modification is recommended in cases 4
Grade 1 to 4 toxicities. If neutropaenia and/or thrombocytopaenia result in delay g@,ihg
of treatment by more than 14 days, Dasatinib Zentiva should be interrupted and resg@gd
dose level once the next block of treatment is started. If neutropaenia and/or thrombo&35
and the next block of treatment is delayed another 7 days, a bone marrow ashes '

Q%
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performed to assess cellularity and percentage of blasts. If marrow cellularity is <10%, treatment
with Dasatinib Zentiva should be interrupted until ANC >300!pL (0.5 x 10%L), at which time
treatment may be resumed at full dose. If marrow cellularity is >10%, resumption of treatment with
Dasatinib Zentiva may be considered.
Non-furematologic adverse reactions

If a moderate, grade 2, non-haematologic adverse reaction develops with dasatinib, treatment should
be interrupted until the adverse reaction has resolved or returned to baseline. The same dose should be
resumed if this is the first occurrence and the dose should be reduced if this is a recurrent adverse
reaction. If a severe grade 3 or 4, non-haematologic adverse reaction develops with dasatinib,
treatment must be withheld until the adverse reaction has resolved. Thereafter, treatment can be
resumed as appropriate at a reduced dose depending on the initial severity of the adverse reaction. For
patients with chronic phase CML who received 100 mg once daily, dose reduction to 80 mg once
daily with further reduction from 80 mg once daily to 50 mg once daily, if needed, is recommended.
For patients with advanced phase CML or Ph+ ALL who received 140 mg once daily, dose reduction
to 100 mg once daily with further reduction from 100 mg once daily to 50 mg once daily, if needed,
is recommended. In CML-CP paediatric patients with non-haematologic adverse reactions, the dose
reduction recommendations for haematologic adverse reactions that are described above should be
followed. In Ph+ ALL paediatric patients with non-haematologic adverse reactions, if needed, one
level of dose reduction should be followed, according to the dose reduction recommendations for
haematologic adverse reactions that are described above.

Plewural effusion

If a pleural effusion is diagnosed, dasatinib should be interrupted until patient is examined,
asymptlomatic or has returned (o baseline. If the episode does not improve within approximately one
week, a course of diuretics or corticosteroids or both concurrently should be considered (see sections
4.4 and 4.8). Following resolution of the first episode, reintroduction of dasatinib at the same dose
level should be considered. Following resolution of a subsequent episode, dasatinib at one dose level
reduction should be reintroduced. Following resolution of a severe (grade 3 or 4) episode, treatment
can be resumed as appropriate at a reduced dose depending on the initial severity of the adverse
reaction.

Dose reduction for concomitant use of strong CYP3A4 inkibitors

The concomitant use of strong CYP3A4 inhibitors and grapefruit juice with Dasatinib Zentiva should
be avoided (see section 4.5). If possible, an alternative concomitant medication with no or minimal
enzyme inhibition potential should be selected. If Dasatinib Zentiva must be administered with a
strong CYP3 A4 inhibitor, consider a dose decrease to:

— 40 mg daily for patients taking Dasatinib Zentiva 140 mg tablet daily.

— 20 mg daily for patients taking Dasatinib Zentiva 100 mg tablet daily.

— 20 mg daily for patients taking Dasatinib Zentiva 70 mg tablet daily.
For patients taking Dasatinib Zentiva 60 mg or 40 mg daily, consider interrupting the dose of Dasatinib
Zentiva until the CYP3A4 inhibitor is discontinued, or switching to a lower dose with a powder for
oral suspension formulation. Allow a washout period of approximately 1 week after the inhibitor is
stopped before reinitiating Dasatinib Zentiva.

These reduced doses of dasatlmb are predlcted to adjust the area under the curve (AUC) to the range

adjustments in patients receiving strong CYP3A4 inhibitors. If dasatinib is not tolf

reduction, either discontinue the strong CYP3A4 inhibitor or interrupt dasatmlb
discontinued. Allow a washout period of approximately 1 week after the 111]11h e}
the dasatinib dose is increased. /

o \
| 5
"
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Special populations
Llderdv
No clinically relevant age-related pharmacokinetic differences have been observed in these patients.
No specific dose recommendation is necessary in elderly.

Hepatie imparment

Patients with mild, moderate or severe hepatic impairment may receive the recommended starting
dose. However, Dasatinib Zentiva should be used with caution in patients with hepatic impairment (see
section 5.2).

Renal impairmens

No clinical studies were conducted with dasatinib in patients with decreased renal function (the study
in patients with newly diagnosed chronic phase CML excluded patients with serum creatinine
concentration > 3 times the upper limit of the normal range, and studies in patients with chronic phase
CML with resistance or intolerance to prior imatinib therapy excluded patients with serum creatinine
concentration > 1.5 times the upper limit of the normal range). Since the renal clearance of dasatinib
and its metabolites is < 4%, a decrease in total body clearance is not expected in patients with renal
insufficiency.

Method of administration
Dasatinib Zentiva must be administered orally.

The film-coated tablets must not be crushed, cut or chewed in order to maintain dosing consistency
and minimise the risk of dermal exposure; they must be swallowed whole. Film-coated tablets should
not be dispersed as the exposure in patients receiving a dispersed tablet is lower than in thosc
swallowing a whole tablet. Dasatinib powder for oral suspension is also available for paediatric Ph+
CML-CP and Ph+ ALL patients, and adult CML~CP patients, who cannot swallow tablets.

Dasatinib Zentiva can be taken with or without a meal and should be taken consistently either
in the moming or in the evening (see section 5.2). Dasatinib Zentiva should not be taken with
grapefruit or grapefruit juice (see section 4.5).

Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1,

Special warnings and precautions for use

Clinically relevant interactions

Dasatinib is a substrate and an inhibitor of cytochrome P450 (CYP) 3A4. Therefore, there is a potential
for interaction with other concomitantly administered medicinal products that are metabolised
primarily by or modulate the activity of CYP3A4 (see section 4.5).

Concomitant use of dasatinib and medicinal products or substances that potently inhibit CYP3A4 (e.g.
ketoconazole, itraconazole, erythromycin, clarithromycin, ritonavir, telithromycin, grapefruit juice)
may increase exposure to dasatinib. Therefore, in patients receiving dasatinib, coadministration of a
potent CYP3 A4 inhibitor is not recommended (see section 4.5). T

Concomitant use of dasatinib and medicinal products that induce CYP3A4 (¢ g exgfs Lifsar
phenytoin, carbamazepine, rifampicin, phenobarbital or herbal preparations ¢ contd' §
perforarinn, also known as St. John’s Wort) may substantially reduce etpost}le 16 dfisgl
increasing the risk of therapeutic failure. Therefore, in patients receiving d'lf;’ltimb cH '
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of alternative medicinal products with less potential for CYP3A4 induction should be selected (see
section 4.5).
Concomitant use of dasatinib and a CYP3A4 substrate may increase exposure to the CYP3A4
substrate. Therefore, caution is warranted when dasatinib is coadministered with CYP3A4 substrates
of narrow therapeutic index, such as astemizole, terfenadine, cisapride, pimozide, quinidine, bepridil
or ergot alkaloids (ergotamine, dihydroergotamine) (see section 4.5).
The concomitant use of dasatinib and a histamine-2 (H,) antagonist (e.g. famotidine), proton pump
imnhibitor (e.g. omeprazole), or aluminium hydroxide/magnesium hydroxide may reduce the exposure
to dasatinib. Thus, H, antagonists and proton pump inhibitors are not recommended and aluminium
hydroxide/magnesium hydroxide products should be administered up to 2 hours prior to, or 2 hours
following the administration of dasatinib (see section 4.5).

Special populations

Based on the findings from a single-dose pharmacokinetic study, patients with mild, moderate or
severe hepatic impairment may receive the recommended starting dose (see section 5.2). Due to the
limitations of this clinical study, caution is recommended when administering dasatinib to patients
with hepatic impairment.

Important adverse reactions

Melosuppression

Treatment with dasatinib is associated with anaemia, neutropaenia and thrombocytopaenia. Their
occurrence is earlier and more frequent in patients with advanced phase CML or Ph+ ALL than in
chronic phase CML. In adult patients with advanced phase CML or Ph+ ALL treated with dasatinib as
monotherapy, complete blood counts (CBCs) should be performed weekly for the first 2 months,
and then monthly thereafter, or as clinically indicated. In adult and paediatric patients with chronic
phase CML, complete blood counts should be performed every 2 weeks for 12 weeks, then every 3
months thereafter or as clinically indicated. In paediatric patients with Ph+ ALL treated with dasatinib
in combination with chemotherapy, CBCs should be performed prior to the start of each block of
chemotherapy and as clinically indicated. During the consolidation blocks of chemotherapy, CBCs
should be performed every 2 days until recovery (see sections 4.2 and 4.8). Myelosuppression is
generally reversible and usually managed by withholding dasatinib temporarily or by dose reduction.

Bleeding

In patients with chronic phase CML (n=548), 5 patients (1%) receiving dasatinib had grade 3 or 4
haemorrhage. In clinical studies in patients with advanced phase CML receiving the recommended
dose of dasatinib (n=304), severe central nervous system (CNS) haemorrhage occurred in 1% of
patients. One case was fatal and was associated with Common Toxicity Criteria (CTC) grade 4
thrombocytopaenia. Grade 3 or 4 gastrointestinal haemorrhage occurred in 6% of patients with
advanced phase CML and generally required treatment interruptions and transfusions. Other grade 3
or 4 haemorrhage occurred in 2% of patients with advanced phase CML. Most bleeding related adverse
reactions in these patients were typically associated with grade 3 or 4 thrombocytopaenia (see section
4.8). Additionally, 77 vizro and 7 vivo platelet assays suggest that dasatinib treatment reversibly affects
platelet activation.

function or anticoagulants.
Fluid retention
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in the dasatinib-treatment group and in 2 patients (1%) in the imatinib-treatment group after a
minimum of 60 months follow-up (see section 4.8). In all dasatinib treated patients with chronic phase
CML, severe fluid retention occurred in 32 patients (6%) receiving dasatinib at the recommended dose
(n=548). In clinical studies in patients with advanced phase CML or Ph+ ALL receiving dasatinib
at the recommended dose (n=304), grade 3 or 4 fluid retention was reported in 8% of patients, including
grade 3 or 4 pleural and pericardial effusion reported in 7% and 1% of patients, respectively. In these
patients grade 3 or 4 pulmonary oedema and pulmonary hypertension were each reported in 1%
of patients.

Patients who develop symptoms suggestive of pleural effusion such as dyspnoea or dry cough should
be evaluated by chest X-ray. Grade 3 or 4 pleural effusion may require thoracocentesis and oxygen
therapy. Fluid retention adverse reactions were typically managed by supportive care measures that
include diuretics and short courses of steroids (see sections 4.2 and 4.8). Patients aged 65 years and
older are more likely than younger patients to experience pleural effusion, dyspnoea, cough, pericardial
effusion and congestive heart failure, and should be monitored closely.

LPulmonary arterial mpertension (PAH)

PAH (pre-capillary pulmonary arterial hypertension confirmed by right heart catheterization) has been
reported in association with dasatinib treatment (see section 4.8). In these cases, PAH was reported
after initiation of dasatinib therapy, including after more than one year of treatment.

Patients should be evaluated for signs and symptoms of underlying cardiopulmonary disease prior
to initiating dasatinib therapy. An echocardiography should be performed at treatment initiation in
every patient presenting symptoms of cardiac disease and considered in patients with risk factors for
cardiac or pulmonary disease. Patients who develop dyspnoea and fatigue after initiation of therapy
should be evaluated for common etiologies including pleural effusion, pulmonary oedema, anaemia,
or lung infiltration. In accordance with recommendations for management of non-haematologic
adverse reactions (see section 4.2) the dose of dasatinib should be reduced or therapy interrupted during
this evaluation. If no explanation is found, or if there is no improvement with dose reduction or
interruption, the diagnosis of PAH should be considered. The diagnostic approach should follow
standard practice guidelines. If PAH is confirmed, dasatinib should be permanently discontinued.

Follow up should be performed according to standard practice guidelines. Improvements
in haemodynamic and clinical parameters have been observed in dasatinib-treated patients with PAH
following cessation of dasatinib therapy.

O7 Profongation

/i vitro data suggest that dasatinib has the potential to prolong cardiac ventricular repolarisation
(QT Interval) (see section 5.3). In 258 dasatinib-treated patients and 258 imatinib-treated patients
with a minimum of 60 months follow-up in the Phase III study in newly diagnosed chronic phase CML,
1 patient (< 1%) in each group had QTc prolongation reported as an adverse reaction. The median
changes in QTcF from baseline were 3.0 msec in dasatinib-treated patients compared to 8.2 msec
in imatinib-treated patients. One patient (< 1%) in each group experienced a QTcF > 500 msec.
In 865 patients with leukaemia treated with dasatinib in Phase II clinical studies, the mean changes
from baseline in QTc interval using Fridericia’s method (QTcF) were 4 - 6 msec; the upper 95%
confidence intervals for all mean changes from baseline were < 7 msec (see section 4.8).

Of the 2,182 patients with resistance or intolerance to prior imatinib therapy who received dasatinib

in clinical studies, 15 (1%) had QTc prolongation reported as an adverse reaction. Twg these
patients (1%) experienced a QTcF > 500 msec. o X aBA Y12
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Dasatinib should be administered with caution to patients who have or may develop prolongation of
QTec. These include patients with hypokalaemia or hypomagnesaemia, patients with congenital long
QT syndrome, patients taking anti-arrhythmic medicinal products or other medicinal products which
lead to QT prolongation, and cumulative high dose anthracycline therapy. Hypokalaemia
or hypomagnesaemia should be corrected prior to dasatinib administration.

Cardiac aayerse reactions

Dasatinib was studied in a randomised clinical study of 519 patients with newly diagnosed CML
in chronic phase which included patients with prior cardiac disease. The cardiac adverse reactions
of congestive heart failure/cardiac dysfunction, pericardial effusion, arrhythmias, palpitations,
QT prolongation and myocardial infarction (including fatal) were reported in patients taking dasatinib.
Cardiac adverse reactions were more frequent in patients with risk factors or a history of cardiac
disease. Patients with risk factors (e.g. hypertension, hyperlipidaemia, diabetes) or a history of cardiac
disease (e.g. prior percutaneous coronary intervention, documented coronary artery disease) should be
monitored carefully for clinical signs or symptoms consistent with cardiac dysfunction such as chest
pain, shortness of breath, and diaphoresis.

If these clinical signs or symptoms develop, physicians are advised to interrupt dasatinib
administration and consider the need for alternative CML-specific treatment. After resolution, a
functional assessment should be performed prior to resuming treatment with dasatinib. Dasatinib may
be resumed at the original dose for mild/moderate adverse reactions (< grade 2) and resumed at a dose
level reduction for severe adverse reactions (> grade 3) (see section 4.2). Patients continuing treatment
should be monitored periodically.

Patients with uncontrolled or significant cardiovascular disease were not included in the clinical
studies.

Thrombotic microarngiopailny (Z144)

BCR-ABL tyrosine kinase inhibitors have been associated with thrombotic microangiopathy (TMA),
including individual case reports for dasatinib (see section 4.8). If laboratory or clinical findings
associated with TMA occur in a patient receiving dasatinib, treatment with dasatinib should be
discontinued and thorough evaluation for TMA, including ADAMTSI13 activity
and anti ADAMTS13-antibody determination, should be completed. If anti-ADAMTS13-antibody is
elevated in conjunction with low ADAMTSI13 activity, treatment with dasatinib should not be
resumed.

Heparitis B reactivation

Reactivation of hepatitis B in patients who are chronic carriers of this virus has occurred after these
patients received BCR-ABL tyrosine kinase inhibitors. Some cases resulted in acute hepatic failure
or fulminant hepatitis leading to liver transplantation or a fatal outcome.

Patients should be tested for HBV infection before initiating treatment with Dasatinib Zentiva. Experts
in liver disease and in the treatment of hepatitis B should be consulted before treatment is initiated
in patients with positive hepatitis B serology (including those with active disease) and for patients who
test positive for HBV infection during treatment. Carriers of HBV who require treatment with
Dasatinib Zentiva should be closely monitored for signs and symptoms of active HBV infection

and treatment-naive Ph+ CML-CP paediatric patients after at least 2 years 01 g
related adverse events associated with bone growth and development wére 1§
patients, one of which was severe in intensity (Growth Retardation Grade p:}.'l,*'T,h
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cases of epiphyses delayed fusion, osteopaenia, growth retardation, and gynecomastia (see section
5.1). These results are difficult to interpret in the context of chronic diseases such as CML, and require
long-term follow-up.
In paediatric trials of dasatinib in combination with chemotherapy in newly diagnosed Ph+ ALL
paediatric patients after a maximum of 2 years of treatment, treatment-related adverse events
associated with bone growth and development were reported in 1 (0.6%) patient. This case was a
Grade 1 osteopenia.
Growth retardation has been observed in paediatric patients treated with dasatinib in clinical trials (see
section 4.8). Monitoring of bone growth and development in paediatric patients is recommended.
Excipients
This medicinal product contains lactose monohydrate. Patients with rare hereditary problems of
galactose intolerance, total lactase deficiency or glucose-galactose malabsorption should not take this
mcdicine.

Each film-coated tablet contains less than 1 mmol (23 mg) sodium, that is to say essentially “sodium-
free”.

Interaction with other medicinal products and other forms of interaction

Active substances that may increase dasatinib plasma concentrations

In virro studies indicate that dasatinib is a CYP3A4 substrate. Concomitant use of dasatinib and
medicinal products or substances which potently inhibit CYP3A4 (e.g. ketoconazole, itraconazole,
erythromycin, clarithromycin, ritonavir, telithromycin, grapefruit juice) may increase exposure to
dasatinib. Therefore, in patients receiving dasatinib, systemic administration of a potent CYP3A4
mhibitor is not recommended (see section 4.2).

At clinically relevant concentrations, binding of dasatinib to plasma proteins is approximately 96%
on the basis of /7 vizro experiments. No studies have been performed to evaluate dasatinib interaction
with other protein-bound medicinal products. The potential for displacement and its clinical relevance
are unknown.

Active substances that may decrease dasatinib plasma concentrations

When dasatinib was administered following 8 daily evening administrations of 600 mg rifampicin,
a potent CYP3A4 inducer, the AUC of dasatinib was decreased by 82%. Other medicinal products
that induce CYP3A4 activity (e.g. dexamethasone, phenytoin, carbamazepine, phenobarbital or herbal
preparations containing /Zypericum perforatiunm, also known as St. John’s Wort) may also increase
metabolism and decrease dasatinib plasma concentrations. Therefore, concomitant use of potent
CYP3A4 inducers with dasatinib is not recommended. In patients in whom rifampicin or other
CYP3A4 inducers are indicated, alternative medicinal products with less enzyme induction potential
should be used. Concomitant use of dexamethasone, a weak CYP3A4 inducer, with dasatlmb is
allowed; dasatinib AUC is predicted to decrease approximately 25% with concgptumtayse of
dexamethasone, which is not likely to be clinically meaningful.

Histaniine-2 antagonisis and prolon pump inhidiiors

Long-term suppression of gastric acid secretion by H, antagonists or protonj
famotidine and omeprazole) is likely to reduce dasatinib exposure. In a single
subjects, the administration of famotidine 10 hours prior to a single dose of dasatfyfy¥]
exposure by 61%. In a study of 14 healthy subjects, admlmstratlon ofa smgle 100-R8
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22 hours following a 4-day, 40-mg omeprazole dose at steady state reduced the AUC of dasatinib
by 43% and the Cmax of dasatinib by 42%. The use of antacids should be considered in place of H,
antagonists or proton pump inhibitors in patients receiving dasatinib therapy (see section 4.4).

Apirarcids

Non-clinical data demonstrate that the solubility of dasatinib is pH-dependent. In healthy subjects,
the concomitant use of aluminium hydroxide/magnesium hydroxide antacids with dasatinib reduced
the AUC of a single dose of dasatinib by 55% and the C,,, by 58%. However, when antacids were
administered 2 hours prior to a single dose of dasatinib, no relevant changes in dasatinib concentration
or exposure were observed. Thus, antacids may be administered up to 2 hours prior to or 2 hours
following dasatinib (see section 4.4).

Active substances that may have their plasma concentrations altered by dasatinib

Concomitant use of dasatinib and a CYP3A4 substrate may increase exposure to the CYP3A4
substrate. In a study in healthy subjects, a single 100 mg dose of dasatinib increased AUC and Cmax
exposure to simvastatin, a known CYP3A4 substrate, by 20 and 37% respectively. It cannot be
excluded that the effect is larger after multiple doses of dasatinib. Therefore, CYP3A4 substrates
known to have a narrow therapeutic index (e.g. astemizole, terfenadine, cisapride, pimozide, quinidine,
bepridil or ergot alkaloids [ergotamine, dihydroergotamine]) should be administered with caution in
patients receiving dasatinib (see section 4.4).

Zn vitro data indicate a potential risk for interaction with CYP2CS substrates, such as glitazones.
Paediatric population

Interaction studies have only been performed in adults.

Fertility, pregnancy and lactation

Women of childbearing potential/contraception in males and females

Both sexually active men and women of childbearing potential should use effective methods
of contraception during treatment.

Pregnancy

Based on human experience, dasatinib is suspected to cause congenital malformations including neural
tube defects, and harmful pharmacological effects on the foetus when administered during pregnancy.
Studies in animals have shown reproductive toxicity (see section 5.3).

Dasatinib Zentiva should not be used during pregnancy unless the clinical condition of the woman
requires treatment with dasatinib. If Dasatinib Zentiva is used during pregnancy, the patient must be
informed of the potential risk to the foetus.

Breast-feeding

There is insufficient/limited information on the excretion of dasatinib in human or animal breast milk.
Physico-chemical and available pharmacodynamic/toxicological data on dasatinib point to excretion
in breast milk and a risk to the suckling child cannot be excluded.

Breast-feeding should be stopped during treatment with Dasatinib Zentiva.
Fertility
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appropriate age about possible effects of dasatinib on fertility, and this counseling may include
consideration of semen deposition.

Effects on ability to drive and use machines

Dasatinib Zentiva has minor influence on the ability to drive and use machines. Patients should be
advised that they may experience adverse reactions such as dizziness or blurred vision during
treatment with dasatinib. Therefore, caution should be recommended when driving a car or operating
machines.

Undesirable effects

The data described below reflect the exposure to dasatinib as single-agent therapy at all doses tested
in clinical studies, (N=2,900), including 324 adult patients with newly diagnosed chronic phase CML,
2,388 adult patients with imatinib-resistant or -intolerant chronic or advanced phase CML or Ph+ ALL,
and 188 paediatric patients. In the 2,712 adult patients with either chronic phase CML, advanced phase
CML or Ph+ ALL, the median duration of therapy was 19.2 months (range 0 to 93.2 months).

In a randomized trial in patients with newly diagnosed chronic phase CML, the median duration
of therapy was approximately 60 months. The median duration of therapy in 1,618 adult patients
with chronic phase CML was 29 months (range 0 to 92.9 months). The median duration of therapy
in 1,094 adult patients with advanced phase CML or Ph+ ALL was 6.2 months (range 0 to 93.2
months). Among 188 patients in paediatric studies, the median duration of therapy was 26.3 months
(range 0 to 99.6 months). In the subset of 130 chronic phase CML dasatinib-treated paediatric patients,
the median duration of therapy was 42.3 months (range 0.1 to 99.6 months).

The majority of dasatinib-treated patients experienced adverse reactions at some time. In the overall
population of 2,712 dasatinib-treated adult subjects, 520 (19%) experienced adverse reactions leading
to treatment discontinuation.

The overall safety profile of dasatinib in the paediatric Ph+ CML-CP population was similar to that
of the adult population, regardless of formulation, with the exception of no reported pericardial
effusion, pleural effusion, pulmonary oedema, or pulmonary hypertension in the paediatric
population. Of the 130 dasatinib-treated paediatric subjects with CML-CP, 2 (1.5%) experienced
adverse reactions leading to treatment discontinuation.

Tabulated list of adverse reactions

The following adverse reactions, excluding laboratory abnormalities, were reported in patients treated
with dasatinib used as single-agent therapy in clinical studies and post-marketing experience (Table
5). These reactions are presented by system organ class and by frequency. Frequencies are defined as:
very common (> 1/10); common (> 1/100 to < 1/10); uncommon (> 1/1,000 to < 1/100); rare (>
1/10,000 to <1/1,000); not known (cannot be estimated from available post-marketing data).

Table 5: Tabulated summary of adverse reactions {

Infections and infestations 77 H s,
Very commeon | infection (including bacterial, viral, fungal, non-SpeciﬁedD_ Y/ /B




Dasatinib film-coated tablets DE-H-5897-001-006 — 10/2021 Shelf life

Connnon pneumonia (including bacterial, viral, and fungal), upper respiratory tract
infection/inflammation, herpes virus infection (including cytomegalovirus —
CMYV), enterocolitis infection, sepsis (including uncommon cases with fatal
outcomes)

Not krown hepatitis B reactivation

Blood and lymphatic system disorders

Very Conmorn | myelosuppression (including anaemia, neutropaenia, thrombocytopaenia)

Comnon febrile neutropaenia

Urcommon lymphadenopathy, lymphopaenia

Rare aplasia pure red cell

Immune system disorders

Uneonmmon hypersensitivity (including erythema nodosum)

Rare anaphylactic shock

Endocrine disorders

Unconmon hypothyroidism

Rare hyperthyroidism, thyroiditis

Metabolism and nutrition disorders

Common appetite disturbances®, hyperuricaemia

Unconmmon tumour lysis syndrome, dehydration, hypoalbuminemia, hypercholesterolemia
Rare diabetes mellitus

Psychiatric disorders

Comnon depression, insomnia

Lncommaon anxiety, confusional state, affect lability, libido decreased

Nervous system disorders

Very commeorn | headache

Comnton neuropathy (including peripheral neuropathy), dizziness, dysgeusia, somnolence

Uncommon CNS bleeding*°, syncope, tremor, amnesia, balance disorder

Rare cerebrovascular accident, transient ischaemic attack, convulsion, optic neuritis,
VIIth nerve paralvsis, dementia. ataxia

Eye disorders

Common visual disorder (including visual disturbance, vision blurred, and visual acuity
reduced). drv eve

Uncommon visual impairment, conjunctivitis, photophobia, lacrimation increased

Ear and labyrinth disorders

Connnon tinnitus

Uncommon hearing loss, vertigo

Cardiac disorders

Conmnon congestive heart failure/cardiac dysfunction*®, pericardial effusion*, arrhythmia

{including tachvcardia). nalnitations

Cincommeon

myocardial infarction (including fatal outcome)*, -electrocardiogram QT]
prolonged*, pericarditis, ventricular arrhythmia (including ventricular
tachycardia), angina pectoris, cardiomegaly, electrocardiogram T wave abnormal,
troponin increased
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Rare cor pulmonale, myocarditis, acute coronary syndrome, cardiac arrest,
electrocardiogram PR prolongation, coronary artery disease, pleuroms

Not fnown atrial fibrillation/atrial flutter '

Vascular disorders

Very conmon | haemorrhage*“

Common hypertension, {lushing

Lirconwnon hypotension, thrombophlebitis, thrombosis

P -

-~
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Rare

deep vein thrombosis, embolism, livedo reticularis

Not krioirn

thrombotic microangiopathy

Respiratory, thoracic and mediastinal disorders

Vervconwnon | pleural effusion®, dyspnoea

Conunon pulmonary oedema*, pulmonary hypertension*, lung infiltration, pneumonitis,|
Uncommnion pulmonary arterial hypertension, bronchospasm, asthma

Rare pulmonary embolism, acute respiratory distress syndrome

Not krrown interstitial lung disease

Gastrointestinal disorders

108
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Very connnon | diarrhoea, vomiting, nausea, abdominal pain

Convnorn gastrointestinal bleeding®, colitis (including neutropaenic colitis), gastritis,
mucosal inflammation (including mucositis/stomatitis), dyspepsia, abdominal
distension, constipation, oral soft tissue disorder

Unconnnon pancreatitis (including acute pancreatitis), upper gastrointestinal ulcer,
oesonhagitis. ascites*. anal fissure. dvsphagia, gastroesophageal reflux disease

Rare protein-losing gastroenteropathy, ileus, anal fistula

Not krown fatal gastrointestinal haemorrhage*

Hepatobiliary disorders

Uncommon | hepatitis, cholecystitis, cholestasis

Skin and subcutaneous tissue disorders

Very common | skin rash®

Comimon alopecia, dermatitis (including eczema), pruritus, acne, dry skin,
urticaria, hvnerhidrosis

Ueommeon neutrophilic dermatosis, photosensitivity, pigmentation disorder, panniculitis,
skin ulcer, bullous conditions, nail disorder, palmar-plantar erythrodysesthesia
cevndrome hair disorder

Rare leukocytoclastic vasculitis, skin fibrosis

Not kmown Stevens-Johnson syndrome!

Musculoskeletal and connective tissue disorders

Very commorn | musculoskeletal pain®

Conunon arthralgia, myalgia, muscular weakness, musculoskeletal stiffness, muscle spasm

Unconmon rhabdomyolysis, osteonecrosis, muscle inflammation, tendonitis, arthritis

Rare epiphyses delayed fusion,” growth retardation”

Renal and urinary disorders

Uncontnon renal impairment (including renal failure), urinary frequency, proteinuria

Not krown nephrotic syndrome

Pregnancy, puerperium and perinatal conditions

Rare

| abortion

Reproductive system and breast disorders

Uncommon | gynecomastia, menstrual disorder

General disorders and administration site conditions

Very commion | peripheral oedema’, fatigue, pyrexia, face oedema/

Common asthenia, pain, chest pain, generalised oedema*¥, chills

Uhrconmon malaise, other superficial oedema’

Rare gait disturbance

Investigations

Conmmmon weight decreased, weight increased :
Chrcommorn blood creatine phosphokinase increased, gamma-glutamyltransf® i

Injury, poisoning, and procedural complications

Conunon

| contusion
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Includes decreased appetite, early satiety, increased appetite.

b Includes central nervous system haemorrhage, cerebral haematoma, cerebral haemorrhage,
extradural haematoma, haemorrhage intracranial, haemorrhagic stroke, subarachnoid haemorrhage,
subdural haematoma, and subdural haemorrhage.

C Includes brain natriuretic peptide increased, ventricular dysfunction, left ventricular dysfunction,
right ventricular dysfunction, cardiac failure, cardiac failure acute, cardiac failure chronic, cardiac
failure congestive, cardiomyopathy, congestive cardiomyopathy, diastolic dysfunction, ejection
fraction decreased and ventricular failure, left ventricular failure, right ventricular failure, and
ventricular hypokinesia.

d Excludes gastrointestinal bleeding and CNS bleeding; these adverse reactions are reported under the
gastrointestinal disorders system organ class and the nervous system disorders system organ class,
respectively.

€ Includes drug eruption, erythema, erythema multiforme, erythrosis, exfoliative rash, generalised
erythema, genital rash, heat rash, milia, miliaria, pustular psoriaisis, rash, rash erythematous, rash
follicular, rash generalised, rash macular, rash maculo-papular, rash papular, rash pruritic, rash
pustular, rash vesicular, skin exfoliation, skin irritation, toxic skin eruption, urticaria vesiculosa,
and vasculitic rash.

f Inthe post-marketing setting, individual cases of Stevens-Johnson syndrome have been reported. It
could not be determined whether these mucocutaneous adverse reactions were directly related
to dasatinib or to concomitant medicinal product.

& Musculoskeletal pain reported during or after discontinuing treatment.
h Frequency reported as common in paediatric studies.
1 Gravitational oedema, localised oedema, oedema peripheral.

J Conjunctival oedema, eye oedema, eye swelling, eyelid oedema, face oedema, lip oedema, macular
oedema, oedema mouth, orbital oedema, periorbital oedema, swelling face.

K Fluid overload, fluid retention, gastrointestinal oedema, generalised oedema, peripheral swelling,
oedema, oedema due to cardiac disease, perinephric effusion, post procedural oedema, visceral
oedema.

I Genital swelling, incision site oedema, oedema genital, penile oedema, penile swelling, scrotal
oedema, skin swelling, testicular swelling, vulvovaginal swelling.

* For additional details, see section "Description of selected adverse reactions"

Description of selected adverse reactions

Avelosuppression

Treatment with dasatinib is associated with anaemia, neutropaenia and thrombocytopaenia. Their
occurrence is earlier and more frequent in patients with advanced phase CML or Pht ALL than in
chronic phase CML (see section 4.4). ; - :

Bleeding =/ .‘-:",

Bleeding drug-related adverse reactions, ranging from petechiae ahd eplstaxm
gastrointestinal haemorrhage and CNS bleeding, were reported in pall m,s pakmsz dasé i
4.4). -
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Fluid rerention

Miscellaneous adverse reactions such as pleural effusion, ascites, pulmonary oedema and pericardial
effusion with or without superficial oedema may be collectively described as “fluid retention™.
In the newly diagnosed chronic phase CML study after a minimum of 60 months follow-up, dasatinib-
related fluid retention adverse reactions included pleural effusion (28%), superficial oedema (14%),
pulmonary hypertension (5%), generalised oedema (4%), and pericardial effusion (4%). Congestive
heart failure/cardiac dysfunction and pulmonary oedema were reported in < 2% of patients.

The cumulative rate of dasatinib-related pleural effusion (all grades) over time was 10% at 12 months,
14% at 24 months, 19% at 36 months, 24% at 48 months and 28% at 60 months. A total 0of 46 dasatinib-
treated patients had recurrent pleural effusions. Seventeen patients had 2 separate adverse reactions, 6
had 3 adverse reactions, 18 had 4 to 8 adverse reactions and 5 had > 8 episodes of pleural effusions.

The median time to first dasatinib-related grade 1 or 2 pleural effusion was 114 weeks (range: 4
to 299 weeks). Less than 10% of patients with pleural effusion had severe (grade 3 or 4) dasatinib-
related pleural effusions. The median time to first occurrence of grade > 3 dasatinib-related pleural
effusion was 175 weeks (range: 114 to 274 weeks). The median duration of dasatinib-related pleural
effusion (all grades) was 283 days (~40 weeks).

Pleural effusion was usually reversible and managed by interrupting dasatinib treatment and using
diuretics or other appropriate supportive care measures (see sections 4.2 and 4.4). Among dasatinib-
treated patients with drug-related pleural effusion (n=73), 45 (62%) had dose interruptions and 30
(41%) had dose reductions. Additionally, 34 (47%) received diuretics, 23 (32%) received
corticosteroids, and 20 (27%) received both corticosteroids and diuretics. Nine (12%) patients
underwent therapeutic thoracentesis.

Six percent of dasatinib-treated patients discontinued treatment due to drug-related pleural effusion.
Pleural effusion did not impair the ability of patients to obtain a response. Among the dasatinib-treated
patients with pleural effusion, 96% achieved a cCCyR, 82% achieved a MMR, and 50% achieved
a MR4.5 despite dose interruptions or dose adjustment.

See section 4.4 for further information on patients with chronic phase CML and advanced phase CML
or Ph+ ALL.

Lulmonary arterial hivperiension (FP4H)

PAH (pre-capillary pulmonary arterial hypertension confirmed by right heart catheterization) has been
reported in association with dasatinib exposure. In these cases, PAH was reported after initiation
of dasatinib therapy, including after more than one year of treatment. Patients with PAH reported
during dasatinib treatment were often taking concomitant medicinal products or had co-morbidities in
addition to the underlying malignancy. Improvements in haemodynamic and clinical parameters have
been observed in patients with PAH following discontinuation of dasatinib.

O7 Proloneation

In the Phase III study in patients with newly diagnosed chronic phase CML, one patient (< 1%)
of the dasatinib-treated patients had a QTcF > 500 msec after a minimum of 12 months follow-up (see
section 4.4). No additional patients were reported to have QTcF > 500 msec after a minimum of 60
months follow-up.

repeated baseline and on-treatment ECGs were obtained at pre-specified time pgt
for 865 patients receiving dasatinib 70 mg twice daily. QT interval was’ ¢

by Fridericia’s method. At all post-dose time points on day 8, the mean change;
Vy/s

¢
S
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interval were 4 - 6 msec, with associated upper 95% confidence intervals < 7 msec. Of the 2,182
patients with resistance or intolerance to prior imatinib therapy who received dasatinib in clinical
studies, 15 (1%) had QTc prolongation reported as an adverse reaction. Twenty-one patients (1%)
experienced a QTcF >500 msec (see section 4.4).

Cardliac adverse redactions

Patients with risk factors or a history of cardiac disease should be monitored carefully for signs
or symptoms consistent with cardiac dysfunction and should be evaluated and treated appropriately
(see section 4.4).

Heparitis B reactivarion

Hepatitis B reactivation has been reported in association with BCR-ABL TKIs. Some cases resulted
in acute hepatic failure or fulminant hepatitis leading to liver transplantation or a fatal outcome (see
section 4.4).

In the Phase III dose-optimisation study in patients with chronic phase CML with resistance
or intolerance to prior imatinib therapy (median duration of treatment of 30 months), the incidence
of pleural effusion and congestive heart failure/cardiac dysfunction was lower in patients treated
with dasatinib 100 mg once daily than in those treated with dasatinib 70 mg twice daily.

Myelosuppression was also reported less frequently in the 100 mg once daily treatment group (see
Laboratory test abnormalities below). The median duration of therapy in the 100 mg once daily group
was 37 months (range 1-91 months). Cumulative rates of selected adverse reactions that were reported
in the 100 mg once daily recommended starting dose are shown in Table 6a.

Table 6a: Selected adverse reactions reported in a phase 3 dose optimisation study (imatinib
intolerant or resistant chronic phase CML)

Minimum of 2 years | Minimum of 5 years Minimum of 7 years
follow up follow up follow up
All Grade All Grade All Grade
orades 3/4 orades 3/4 grades 3/4

Preferred term Percent (%) of patients
Diarrhoea 27 2 28 2 28 2
Fluid retention 34 4 42 6 48 7
Superficial oedema 18 0 21 0 22 0
Pleural effusion 18 2 24 4 28 5
Generalised oedema 3 0 4 0 4 0
Pericardial effusion 2 1 2 1 3 1
Pulmonary 0 0 0 0 2 1

a4 Phase 3 dose optimisation study results reported in recommended starting dose of 100 mg once daily
(n=165) population

In the Phase III dose-optimisation study in patients with advanced phase CML and Ph+ ALL, the

median duration of treatment was 14 months for accelerated phase CML, 3 months for myeloid blast

CML, 4 months for lymphoid blast CML and 3 months for Ph+ ALL. Selected adverse reactions that

were reported in the recommended starting dose of 140 mg once daily are shown in_JeBiE Ry

4"‘ (-3 *
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Table 6b: Selected adverse reactions reported in phase ITI dose-optimisation study:

Advanced phase CML and Ph+ ALL’

140 mg once daily
n=2304
All grades Grade 3/4

Preferred term Percent (%) of patients
Diarrhoea 28 3
Fluid retention 33 [

Superficial oedema 15 <1

Pleural effusion 20 6

Generalised oedema 2 0

Congestive heart failure 1 0

/cardiac dysfunction®

Pericardial effusion 2 )|

Pulmonary oedema 1 1
Haemorrhage 23 8

Gastroinstestinal bleeding 8 6

a Phase 3 dose optimisation study results reported at the recommended starting dose of 140 mg once
daily (n=304) population at 2 year final study follow up.

b Includes ventricular dysfunction, cardiac failure, cardiac failure congestive, cardiomyopathy,
congestive cardiomyopathy, diastolic dysfunction, ejection fraction decreased, and ventricular
failure.

In addition, there were two studies in a total of 161 paediatric patients with Ph+ ALL in which
dasatinib was administered in combination with chemotherapy. In the pivotal study, 106 paediatric
patients received dasatinib in combination with chemotherapy on a continuous dosing regimen. In a
supportive study, of 55 paediatric patients, 35 received dasatinib in combination with chemotherapy
on a discontinuous dosing regimen (two weeks on treatment followed by one to two weeks off) and
20 received dasatinib in combination with chemotherapy on a continuous dosing regimen.
Among the 126 Ph+ ALL paediatric patients treated with dasatinib on a continuous dosing regimen,
the median duration of therapy was 23.6 months (range 1.4 to 33 months).

Ofthe 126 Ph+ ALL paediatric patients on a continuous dosing regimen, 2 (1.6%) experienced adverse
reactions leading to treatment discontinuation. Adverse reactions reported in these two paediatric
studies at a frequency of >10% in patients on a continuous dosing regimen are shown in Table 7. Of
note, pleural effusion was reported in 7 (5.6%) patients in this group, and is therefore not included in
the table.

Table 7: Adverse reactions reported in >10% of paediatric patients with Ph+ ALL treated
with dasatinib on a continuous dosing regimen in combination with chemotherapy

M=12 o ¥ X
Percent (%) of patients €52 PN
Adverse reaction All grades ;
Febrile neutropaenia 27.0

3rigHo
|3 opuriHanom
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Nausea 20.6 5.6
Vomiting 20.6 4.8
Abdominal pain 143 3.2
Diarrhoea 12.7 4.8
Pyrexia 12.7 5.6
Headache 11.1 4.8
Decreased appetite 10.3 4.8
Fatigue 10.3 0

T In the gnvplal study, amonﬁ 106 total patients, 24 patients received the powder for oral suspension at [east
once, § of whom received the powder for oral suspension formulation exclusively.

Laboratory fest abrormalities

Haematology

In the Phase III newly diagnosed chronic phase CML study, the following grade 3 or 4 laboratory
abnormalities were reported after a minimum of 12 months follow-up in patients taking dasatinib:
neutropaenia (21%), thrombocytopaenia (19%), and anaemia (10%). After a minimum of 60 months
follow-up, the cumulative rates of neutropaenia, thrombocytopaenia, and anaemia were 29%, 22%
and 13%, respectively.

In dasatinib-treated patients with newly diagnosed chronic phase CML who experienced grade 3 or 4
myelosuppression, recovery generally occurred following brief dose interruptions and/or reductions
and permanent discontinuation of treatment occurred in 1.6% of patients after a minimum of 12 months
follow-up. After a minimum of 60 months follow-up the cumulative rate of permanent discontinuation
due to grade 3 or 4 myelosuppression was 2.3%.

In patients with CML with resistance or intolerance to prior imatinib therapy, cytopaenias
(thrombocytopaenia, neutropaenia, and anaemia) were a consistent finding. However, the occurrence
of cytopaenias was also clearly dependent on the stage of the disease. The frequency of grade 3 and 4
haematological abnormalities is presented in Table 8.

Table 8: CTC grades % haematological laboratory abnormalities in clinical studies in patients
with resistance or intolerance to prior imatinib therapy?*

Chronic Accelerated Myeloid Lymphoid

phase phase blast phase  plast phase
(n=165) @=157)° @=74)° and Ph+
ALL
(n=168)°

Percent (%) of patients

Haematology parameters

Neutropenia 36 58 77 76
Thrombocytopenia 23 63 78 74
Anaemia 13 47 74 44

a4 Phase 3 dose optimisation study results reported at 2 year study follow up.
b CA180-034 study results in recommended starting dose of 100 mg once daily.
CA180-035 study results in recommended starting dose of 140 mg once daily.

3rigHo [
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CTC grades: neutropaenia (Grade 3 > 0.5— < 1.0 x 109/1, Grade 4 < 0.5 x 10%/1); thrombocytopaenia

(Grade 3 > 25 — < 50 x 10%1, Grade 4 < 25 x 109/1); anaemia (haemoglobin Grade 3 > 65 — < 80 g/l,
Grade 4 < 65 g/l).

Cumulative grade 3 or 4 cytopaenias among patients treated with 100 mg once daily were similar at 2
and 5 years including: neutropaenia (35% vs. 36%), thrombocytopaenia (23% vs. 24%) and anaemia
(13% vs. 13%).

In patients who experienced grade 3 or 4 myelosuppression, recovery generally occurred following
brief dose interruptions and/or reductions and permanent discontinuation of treatment occurred in 5%
of patients. Most patients continued treatment without further evidence of myelosuppression.

Biockenistry

In the newly diagnosed chronic phase CML study, grade 3 or 4 hypophosphataemia was reported in
4% of dasatinib-treated patients, and grade 3 or 4 elevations of transaminases, creatinine, and bilirubin
were reported in < 1% of patients after a minimum of 12 months follow-up. After a minimum of 60
months follow-up the cumulative rate of grade 3 or 4 hypophosphataemia was 7%, grade 3 or 4
elevations of creatinine and bilirubin was 1% and grade 3 or 4 elevations of transaminases remained
1%. There were no discontinuations of dasatinib therapy due to these biochemical laboratory
parameters.

2 year follow-up

Grade 3 or 4 elevations of transaminases or bilirubin were reported in 1% of patients with chronic
phase CML (resistant or intolerant to imatinib), but elevations were reported with an increased
frequency of 1 to 7% of patients with advanced phase CML and Ph+ ALL. 1t was usually managed
with dose reduction or interruption. In the Phase III dose-optimisation study in chronic phase CML,
grade 3 or 4 elevations of transaminases or bilirubin were reported in < 1% of patients with similar low
incidence in the four treatment groups. In the Phase III dose-optimisation study in advanced phase
CML and Ph+ALL, grade 3 or 4 elevations of transaminases or bilirubin were reported in 1% to 5% of
patients across treatment groups.

Approximately 5% of the dasatinib-treated patients who had normal baseline levels experienced grade
3 or 4 transient hypocalcaemia at some time during the course of the study. In general, there was no
association of decreased calcium with clinical symptoms. Patients developing grade 3 or 4
hypocalcaemia often had recovery with oral calcium supplementation.

Grade 3 or 4 hypocalcaemia, hypokalaemia, and hypophosphataemia were reported in patients with all
phases of CML but were reported with an increased frequency in patients with myeloid or lymphoid
blast phase CML and Ph+ ALL. Grade 3 or 4 elevations in creatinine were reported in < 1% of patients
with chronic phase CML and were reported with an increased frequency of 1 to 4% of patients
with advanced phase CML.

Paediatric population

The safety profile of dasatinib administered as single-agent therapy in paediatric patients with Ph+
CML-CP was comparable to the safety profile in adults. The safety profile of dasatinib administered
in combination with chemotherapy in paediatric patients with Ph+ ALL was consistent with the known
safety profile of dasatinib in adults and the expected effects of chemotherapy, with the exception of
a lower pleural effusion rate in paediatric patients as compared to adults.

In the paediatric CML studies, the rates of laboratory abnormalities were consistent with 46
profile for laboratory parameters in adults.

| 3rigHo \// X
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In the paediatric ALL studies, the rates of laboratory abnormalities were consistent with the known
profile for laboratory parameters in adults, within the context of an acute leukaemia patient receiving
a background chemotherapy regimen.

Special population

While the safety profile of dasatinib in elderly was similar to that in the younger population, patients
aged 65 years and older are more likely to experience the commonly reported adverse reactions such
as fatigue, pleural effusion, dyspnoea, cough, lower gastrointestinal haemorrhage, and appetite
disturbance and more likely to experience less frequently reported adverse reactions such as abdominal
distention, dizziness, pericardial effusion, congestive heart failure, and weight decrease and should be
monitored closely (see section 4.4).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.
Overdose

Experience with overdose of dasatinib in clinical studies is limited to isolated cases. The highest
overdose of 280 mg per day for one week was reported in two patients and both developed a significant
dccrease in platelet counts. Since dasatinib is associated with grade 3 or 4 myelosuppression (see
section 4.4), patients who ingest more than the recommended dose should be closely monitored for
myelosuppression and given appropriate supportive treatment.

PHARMACOLOGICAL PROPERTIES
Pharmacodynamic properties

Pharmacotherapeutic group: antineoplastic agents, protein kinase inhibitors, ATC code: LO1EAQ2.

Pharmacodynamics

Dasatinib inhibits the activity of the BCR-ABL kinase and SRC family kinases along with a number
of other selected oncogenic kinases including ¢-KIT, ephrin (EPH) receptor kinases, and PDGFj
receptor. Dasatinib is a potent, subnanomolar inhibitor of the BCR-ABL kinase with potency
at concentration of 0.6-0.8 nM. It binds to both the inactive and active conformations of the BCR-
ABL enzyme.

Mechanism of action

In vifro, dasatinib is active in leukaemic cell lines representing variants of 1matmlb sensitive
and resistant disease. These non-clinical studies show that dasatinib can overcome 1m , B
resulting from BCR-ABL overexpression, BCR-ABL kinase domain mutations, agsfya 2l Rpate
signalling pathways involving the SRC family kinases (LYN, HCK), and mu#

=
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overexpression. Additionally, dasatinib inhibits SRC family kinases at subna i
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Zin vivo, in separate experiments using murine models of CML, dasatinib prevented the progression
of chronic CML to blast phase and prolonged the survival of mice bearing patient-derived CML cell
lines grown at various sites, including the central nervous system.

Clinical efficacy and safety

In the Phase I study, haematologic and cytogenetic responses were observed in all phases of CML
and in Ph+ ALL in the first 84 patients treated and followed for up to 27 months. Responses were
durable across all phases of CML and Ph+ ALL.

Four single-arm, uncontrolled, open-label Phase II clinical studies were conducted to determine
the safety and efficacy of dasatinib in patients with CML in chronic, accelerated, or myeloid blast
phase, who were either resistant or intolerant to imatinib. One randomised non-comparative study was
conducted in chronic phase patients who failed initial treatment with 400 or 600 mg imatinib.
The starting dose was 70 mg dasatinib twice daily. Dose modifications were allowed for improving
activity or management of toxicity (see section 4.2).

Two randomised, open-label Phase III studies were conducted to evaluate the efficacy of dasatinib
administered once daily compared with dasatinib administered twice daily. In addition, one open-
label, randomised, comparative Phase III study was conducted in adult patients with newly diagnosed
chronic phase CML.

The efficacy of dasatinib is based on haematological and cytogenetic response rates.

Durability of response and estimated survival rates provide additional evidence of dasatinib clinical
benefit.

A total of 2,712 patients were evaluated in clinical studies; ol these 23% were > 65 years of age and
5% were > 75 years of age.

Chronic plase CML - Newly dragrosed

An international open-label, multicentre, randomised, comparative Phase III study was conducted
in adult patients with newly diagnosed chronic phase CML. Patients were randomised to receive either
dasatinib 100 mg once daily or imatinib 400 mg once daily. The primary endpoint was the rate
of confirmed complete cytogenetic response (cCCyR) within 12 months. Secondary endpoints
included time in cCCyR (measure of durability of response), time to cCCyR, major molecular
response (MMR) rate, time to MMR, progression free survival (PFS) and overall survival (OS). Other
relevant efficacy results included CCyR and complete molecular response (CMR) rates. The study is
ongoing.

A total of 519 patients were randomised to a treatment group: 259 to dasatinib and 260 to imatinib.
Baseline characteristics were well balanced between the two treatment groups with respect to age
(median age was 46 years for the dasatinib group and 49 years for the imatinib group with 10% and
11% of patients 65 years of age or older, respectively), gender (women 44% and 37%, respectively),
and race (Caucasian 51% and 55%; Asian 42% and 37%, respectively). At baseline, the distribution
of Hasford Scores was similar in the dasatinib and imatinib treatment groups (low risk: 33% and 34%;
intermediate risk 48% and 47%; high risk: 19% and 19%, respectively).

With a minimum of 12 months follow-up, 85% of patients randomised to the dasatinib group and 81%
of patients randomised to the imatinib group were still receiving first-line treatment.

Discontinuation within 12 months due to disease progression occurred in 3% of dasatinib-treated
patients and 5% of imatinib-treated patients. :
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within 60 months due to disease progression occurred in 11% of dasitinib-treated patients and 14%
of imatinib-treated patients.
Efficacy results are presented in Table 9. A statistically significantly greater proportion of patients
in the dasatinib group achieved a cCCyR compared with patients in the imatinib group within the first
12 months of treatment. Efficacy of dasatinib was consistently demonstrated across different
subgroups, including age, gender, and baseline Hasford score.

Table 9: Efficacy results from a phase 3 study of newly diagnosed patients with chronic
phase CML
Dasatinib Imatinib p-value
n=259 n =260
Response rate (95% CI)
Cytogenetic response
within 12 months
cCCyR? 76.8% (71.2 — 81.8) |66.2% (60.1 —71.9) p <0.007"
CCyR® 85.3% (80.4 — 89.4) | 73.5% (67.7 — 78.7) -
within 24 months
cCCyR? 80.3% 74.2% -
CCyR" 87.3% 82.3% -
within 36 months
cCCyR? 82.6% 77.3% -
CCyR" 88.0% 83.5% -
within 48 months
cCCyR? 82.6% 78.5% -
CCyR® 87.6% 83.8% -
within 60 months
cCCyR? 83.0% 78.5% =
CCyR® 88.0% 83.8% -
Major molecular response®
12 months 52.1% (45.9 — 58.3)33.8% (28.1 -39.9)| p<0.00003"
24 months 64.5% (58.3 —70.3)| 50% (43.8 —56.2) -
36 months 69.1% (63.1 —74.7) | 56.2% (49.9 — 62.3) -
48 months 75.7% (70.0 — 80.8) | 62.7% (56.5 — 68.6) -
60 months 76.4% (70.8 — 81.5) | 64.2% (58.1 — 70.1) p =0.0021
Hazard ratio (HR)
within 12 months (99.99% CI)
Time-to cCCyR 1.55(1.0-2.3) p <0.0001"
Time-to MMR 201(1.2-34) p <0.0001"
Durability of cCCyR 0.7(04-14) p <0.035
within 24 months (95% CI)
Time-to cCCyR 1.49 (1.22 - 1.82) -
Time-to MMR 1.69 (1.34 —-2.12)
Durability of cCCyR 0.77 (0.55 -1.10)
within 36 months (95% CI)
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Time-to cCCyR

1.48 (1.22 - 1.80)

Time-to MMR

1.59 (1.28 — 1.99)

Durability of cCCyR

0.77 (0.53 — 1.11)

within 48 months (95% CI)

Time-to cCCyR

145 (1.20 — 1.77)

Time-to MMR

1.55 (1.26 — 1.91)

Durability of cCCyR

0.81(0.56—1.17)

within 60 months (95% CI)

Time-to cCCyR 1.46 (1.20 - 1.77) p =0.0001
Time-to MMR 1.54 (1.25-1.89) p <0.0001
Durability of cCCyR 0.79 (0.55-1.13) p=0.1983

2 Confirmed complete cytogenetic response (cCCyR) is defined as a response noted on two consecutive

occasions (at least 28 days apart).

b Complete cytogenetic response (CCyR) is based on a single bone marrow cytogenctic cvaluation.

€ Major molecular response (at any time) was defined as BCR-ABL ratios < 0.1% by RQ-PCR
in peripheral blood samples standardised on the International scale. These are cumulative rates
representing minimum follow-up for the timeframe specified.

*  Adjusted for Hasford Score and indicated statistical significance at a pre-defined nominal level of

significance. CI = confidence interval

After 60 months of follow-up, median time to cCCyR was 3.1 months in the dasatinib group and
5.8 months in the imatinib group in patients with a confirmed CCyR. Median time to MMR after
60 months of follow-up was 9.3 months in the dasatinib group and 15.0 months in the imatinib group
in patients with a MMR. These results are consistent with those seen at 12, 24 and 36 months.

The time to MMR is displayed graphically in Figure 1. The time to MMR was consistently shorter in
dasatinib-treated patients compared with imatinib-treated patients.

Figure 1: Kaplan-Meier estimate of time to major molecular response (MMR)
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GROUP # RESPONDERS / # RANDOMIZED HAZARD RATIO (95%
Ch
Dasatinib 198/259
Imatinib 167/260
Dasatinib over imatinib 1.54 (1.25 - 1.89)

The rates of cCCyR in the dasatinib and imatinib treatment groups, respectively, within 3 months
(54% and 30%), 6 months (70% and 56%), 9 months (75% and 63%), 24 months (80% and 74%),

36 months (83% and 77%), 48 months (83% and 79%) and 60 months (83% and 79%) were consistent
with the primary endpoint. The rates of MMR in the dasatinib and imatinib treatment groups,
respectively, within 3 months (8% and 0.4%), 6 months (27% and 8%), 9 months (39% and 18%),

12 months (46% and 28%), 24 months (64% and 46%), 36 months (67% and 55%), 48 months (73%
and 60%) and 60 months (76% and 64%) were also consistent with the primary endpoint.

MMR rates by specific time point are displayed graphically in Figure 2. Rates of MMR were
consistently higher in dasatinib-treated patients compared with imatinib-treated patients.

Figure2: MMR rates over time - all randomised patients in a phase 3 study of newly diagnosed
patients with chronic phase CML
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The proportion of patients achieving BCR-ABL ratio of <0.01% (4-log reduction) at apystieme
higher in the dasatinib group compared to the imatinib group (54.1% versus 45%). TheBeoly
patients achieving BCR-ABL ratio of <0.0032% (4.5-log reduction) at any time

dasatinib group compared to the imatinib group (44% versus 34%).
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MR4.5 rates over time are displayed graphically in Figure 3. Rates of MR4.5 over time were
consistently higher in dasatinib-treated patients compared with imatinib-treated patients.

Figure3: MR4.5 rates over time - all randomised patients in a phase 3 study of newly diagnosed
patients with chronic phase CML
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The rate of MMR at any time in each risk group determined by Hasford score was higher in the
dasatinib group compared with the imatinib group (low risk: 90% and 69%; intermediate risk: 71%
and 65%; high risk: 67% and 54%, respectively).

In an additional analysis, more dasatinib-treated patients (84%) achieved early molecular response
(defined as BCR-ABL levels < 10% at 3 months) compared with imatinib-treated patients (64%).
Patients achieving early molecular response had a lower risk of transformation, higher rate
of progression-free survival (PFS) and higher rate of overall survival (OS), as shown in Table 10.

Table 10: Dasatinib patients with BCR-ABL <10% and > 10% at 3 months

Patients with BCR-ABL Patients with BCR-
Dasatinib n = 235 <10% at 3 months ABL
> 10% at 3 months
Number of patients (%) 198 (84.3) 37 (15.7)
Transformation at 60 months, /N (%) 6/198 (3.0) 5/37 (13.9)
Rate of PFS at 60 months (95% CI) 92.0% (89.6 —95.2) ST 320 4 30
Rate of OS at 60 months (95% CI) 93.8% (89.3 -96.4)
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The OS rate by specific time point is displayed graphically in Figure 4. Rate of OS was consistently
higher in dasatinib treated patients who achieved BCR-ABL level < 10% at 3 months than those who
did not.

Figure 4: Landmark plot for overall survival for dasatinib by BCR-ABL level (< 10% or >
10%) at 3 months in a phase 3 study of newly diagnosed patients with chronic phase
CML
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Disease progression was defined as increasing white blood cells despite appropriate therapeutic
management, loss of CHR, partial CyR or CCyR, progression to accelerated phase or blast phase,
or death. The estimated 60-month PFS rate was 88.9% (CL: 84% - 92.4%) for both the dasatinib
and imatinib treatment groups. At 60 months, transformation to accelerated or blast phase occurred
in fewer dasatinib-treated patients (n=8; 3%) compared with imatinib-treated patients (n=15; 5.8%).
The estimated 60-month survival rates for dasatinib and imatinib-treated patients were 90.9% (CI:
86.6% - 93.8%) and 89.6% (CIL: 85.2% - 92.8%), respectively. There was no difference in OS (HR
1.01, 95% CI: 0.58-1.73, p= 0.9800) and PFS (HR 1.00, 95% CI: 0.58-1.72, p = 0.9998) between
dasatinib and imatinib.

In patients who report disease progression or discontinue dasatinib or imatinib therapy, BCR-ABL

sequencing was performed on blood samples from patients where these are available. Similar rates
of mutation were observed in both the treatment arms. The mutations detected among the.dewmtmgh-

on 7z vitro data.
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Chronic pluase CUMT - Resistanice or imtolerance 1o prior imalinib terapy:

Two clinical studies were conducted in patients resistant or intolerant to imatinib; the primary efficacy
endpoint in these studies was Major Cytogenetic Response (MCyR).

Stuay /

An open-label, randomised, non-comparative multicentre study was conducted in patients who failed
initial treatment with 400 or 600 mg imatinib. They were randomised (2:1) to either dasatinib (70 mg
twice daily) or imatinib (400 mg twice daily). Crossover to the alternative treatment arm was allowed
if patients showed evidence of disease progression or intolerance that could not be managed by dose
modification. The primary endpoint was MCyR at 12 weeks. Results are available for 150 patients:
101 were randomised to dasatinib and 49 to imatinib (all imatinib-resistant). The median time from
diagnosis to randomisation was 64 months in the dasatinib group and 52 months in the imatinib group.

All patients were extensively pretreated. Prior complete haematologic response (CHR) to imatinib
was achieved in 93% of the overall patient population. A prior MCyR to imatinib was achieved in
28% and 29% of the patients in the dasatinib and imatinib arms, respectively.

Median duration of treatment was 23 months for dasatinib (with 44% of patients treated for > 24
months to date) and 3 months for imatinib (with 10% of patients treated for > 24 months to date).
Ninety-three percent of patients in the dasatinib arm and 82% of patients in the imatinib arm achieved
a CHR prior to crossover.

At 3 months, a MCyR occurred more often in the dasatinib arm (36%) than in the imatinib arm (29%).
Notably, 22% of patients reported a complete cytogenetic response (CCyR) in the dasatinib arm while
only 8% achieved a CCyR in the imatinib arm. With longer treatment and follow-up (median
of 24 months), MCyR was achieved in 53% of the dasatinib-treated patients (CCyR in 44%) and 33%
of the imatinib-treated patients (CCyR in 18%) prior to crossover. Among patients who had received
imatinib 400 mg prior to study entry, MCyR was achieved in 61% of patients in the dasatinib arm
and 50% in the imatinib arm.

Based on the Kaplan-Meier estimates, the proportion of patients who maintained MCyR for 1 year
was 92% (95% CI: [85%-100%]) for dasatinib (CCyR 97%, 95% CI: [92%-100%]) and 74% (95%
CI: [49%-100%]) for imatinib (CCyR 100%). The proportion of patients who maintained MCyR for
18 months was 90% (95% CI: [82%-98%]) for dasatinib (CCyR 94%, 95% CI: [87%-100%]) and
74% (95% CI: [49%-100%]) for imatinib (CCyR 100%).

Based on the Kaplan-Meier estimates, the proportion of patients who had progression-free survival
(PFS) for 1 year was 91% (95% CI: [85%-97%]) for dasatinib and 73% (95% CI: [54%-91%]) for
imatinib. The proportion of patients who had PFS at 2 years was 86% (95% CI: [78%-93%)]) for
dasatinib and 65% (95% CI: [43%-87%]) for imatinib.

A total of 43% of the patients in the dasatinib arm, and 82% in the imatinib arm had treatment failure,
defined as disease progression or cross-over to the other treatment (lack of response, intolerance of
study medicinal product, etc.).

The rate of major molecular response (defined as BCR-ABL/control transcripts < 0.1% by RQ-PCR
in peripheral blood samples) prior to crossover was 29% for dasatinib and 12% for imatinib.

Stuay 2

precluded further treatment).

A total of 387 patients received dasatinib 70 mg twice daily (288 resistant af ol
median time from diagnosis to start of treatment was 61 months. The majorityi
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had received prior imatinib treatment for more than 3 years. Most resistant patients (72%) had
received > 600 mg imatinib. In addition to imatinib, 35% of patients had received prior cytotoxic
chemotherapy, 65% had received prior interferon, and 10% had received a prior stem cell transplant.
Thirty-eight percent of patients had baseline mutations known to confer imatinib resistance. Median
duration of treatment on dasatinib was 24 months with 51% of patients treated for > 24 months to
date. Efficacy results are reported in Table 11. MCyR was achieved in 55% of imatinib-resistant
patients and 82% of imatinib-intolerant patients. With a minimum of 24 months follow-up, 21 of the
240 patients who had achieved a MCyR had progressed and the median duration of MCyR had not
been reached.

Based on the Kaplan-Meier estimates, 95% (95% CI: [92%-98%]) of the patients maintained MCyR
for 1 year and 88% (95% CI: [83%-93%]) maintained MCyR for 2 years. The proportion of patients
who maintained CCyR for 1 year was 97% (95% CI: [94%-99%]) and for 2 years was 90% (95% CI:
[86%-95%]). Forty-two percent of the imatinib-resistant patients with no prior MCyR to imatinib (n=
188) achieved a MCyR with dasatinib.

There were 45 different BCR-ABL mutations in 38% of patients enrolled in this study. Complete
haematologic response or MCyR was achieved in patients harbouring a variety of BCR-ABL
mutations associated with imatinib resistance except T3151. The rates of MCyR at 2 years were similar
whether patients had any baseline BCR-ABL mutation, P-loop mutation, or no mutation (63%, 61%
and 62%, respectively).

Among imatinib-resistant patients, the estimated rate of PFS was 88% (95% CI: [84%-92%]) at 1 year
and 75% (95% CI: [69%-81%]) at 2 years. Among imatinib-intolerant patients, the estimated rate of
PFS was 98% (95% CI: [95%-100%]) at 1 year and 94% (95% CI: [88%-99%]) at 2 years.

The rate of major molecular response al 24 months was 45% (35% for imatinib-resistant patients
and 74% for imatinib-intolerant patients).

Accelerared phase CAL

An open-label, single-arm, multicentre study was conducted in patients intolerant or resistant to
imatinib. A total of 174 patients received dasatinib 70 mg twice daily (161 resistant and 13 intolerant
to imatinib). The median time from diagnosis to start of treatment was 82 months. Median duration
of treatment on dasatinib was 14 months with 31% of patients treated for > 24 months to date. The
rate of major molecular response (assessed in 41 patients with a CCyR) was 46% at 24 months. Further
efficacy results are reported in Table 11.

Myeloid blast phase CAIL

An open-label, single-arm, multicentre study was conducted in patients intolerant or resistant to
imatinib. A total of 109 patients received dasatinib 70 mg twice daily (99 resistant and 10 intolerant
to imatinib). The median time from diagnosis to start of treatment was 48 months. Median duration
of treatment on dasatinib was 3.5 months with 12% of patients treated for > 24 months to date. The
rate of major molecular response (assessed in 19 patients with a CCyR) was 68% at 24 months. Further
efficacy results are reported in Table 11.

Lymphord blase plase CME and P+ ALL

An open-label, single-arm, multicentre study was conducted in patients with lymphoid blast phase
CML or Ph+ ALL who were res1stant or mtolerant to pnor 1mat1n1b therapy A total of 48 atlf:llta

UBA A

molecular response (all 22 treated patients with a CCyR) was 50% at 24 moif
patients with Ph+ ALL received dasatinib 70 mg twice daily (44 resistant and 2 in§
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The median time from diagnosis to start of treatment was 18 months. Median duration of treatment
on dasatinib was 3 months with 7% of patients treated for > 24 months to date. The rate of major
molecular response (all 25 treated patients with a CCyR) was 52% at 24 months. Further efficacy
results are reported in Table 11. Of note, major haematologic responses (MaHR) were achieved
quickly (most within 35 days of first dasatinib administration for patients with lymphoid blast CML,

and within 55 days for patients with Ph+ ALL).

Table 11: Efficacy in phase I dasatinib single-arm clinical studies’

Chronic

(n=387)

Accelerated
(n=174)

Myeloid blast
(n=109)

Lymphoid blast
(n=48)

Ph+ ALL
(0 =46)

Haematologic resj

ponse rate® (%)

MaHR (95% CI) /a 64% (57— 72) | 33% (24 —43) | 35% (22— 51) |41% (27— 57)
CHR (95% CI) D1% (88 — 94) 50% (42— 58) | 26% (18 —35) | 29% (17 —44) | 35% (21 — 50)
NEL (95% CI) a 14% (10-21) | 7% B -14) | 6% (1—-17) | 7%(1—18)

Duration of MaHR (%; Kaplan-Meier estimates)

1 year

n/a

79% (71 — 87)

71% (55 — 87)

29% (3 — 56)

32% (8 — 56)

2 year

n/a

60% (50 — 70)

41% (21 - 60)

10% (0 — 28)

24% (2 —47)

Cytogenetic response® (%)

MCyR (95% CI)

62% (57 — 67)

40% (33 — 48)

34% (25 - 44)

52% (37— 67)

57% (41 - 71)

CCyR (95% CI)

54% (48 — 59)

33% (26 — 41)

27% (19 —36)

46% (31— 61)

54% (39 — 69)

Survival (%; Kaplan-Meier estimates)

Progression-Free

1 year 01% (88 —94)| 64% (57 —"T72) | 35% (25 -45) | 14% (3 —25) 21% (9 —34)

2 year 80% (75 — 84)| 46% (38 —54) | 20% (11 -29) | 5% (0 —13) 12% (2 —23)
Overall

1 year 07% (95 —99)| 83% (77 —89) | 48% (38 —59) | 30% (14 —-47) | 35% (20 - 51)

2 year 94% (91 —97)| 72% (64 —79) | 38% (27 — 50) | 26% (10 —42) | 31% (16 —47)

Data described in this table are from studies using a starting dose of 70 mg twice daily. See section
4.2 for the recommended starting dose.

4 Numbers in bold font are the results of primary endpoints.

b Haematologic response criteria (all responses confirmed after 4 weeks): Major haematologic
response (MaHR) = complete haematologic response (CHR) + no evidence of leukaemia (NEL).

CHR (chronic CML): WBC < institutional ULN, platelets < 450,000/mm3, no blasts or promyelocytes
blood, < 5% myelocytes plus metamyelocytes in peripheral blood, basophils
in peripheral blood < 20%, and no extramedullary involvement.
CHR (advanced CML/Ph+ ALL): WBC < institutional ULN, ANC > 1,000/mm3, platelets >
100,000/mm3, no blasts or promyelocytes in peripheral blood, bone marrow blasts < 5%, < 5%
myelocytes plus metamyelocytes in  peripheral blood, basophils in peripheral blood < 20%, and
no extramedullary involvement.
NEL: same criteria as for CHR but ANC > 500/mm3 and < 1,000/mm3, or plate]e e
and < 100,000/mm?3.

in peripheral
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€ Cytogenetic response criteria: complete (0% Ph+ metaphases) or partial (> 0%-35%). MCyR
(0%-35%) combines both complete and partial responses.
n/a = not applicable; CI = confidence interval; ULN = upper limit of normal range.

The outcome of patients with bone marrow transplantation after dasatinib treatment has not been fully
evaluated.

Phase T clinical studies in patients with CML in chronic, accelerated, or myeloid blast phase, and
LPh+ ALL who were resisianr or ioleraint 1o Inatiinh

Two randomised, open-label studies were conducted to evaluate the efficacy of dasatinib administered
once daily compared with dasatinib administered twice daily. Results described below are based on
a minimum of 2 years and 7 years follow-up after the start of dasatinib therapy.

Stuay 7

In the study in chronic phase CML, the primary endpoint was MCyR in imatinib-resistant patients.
The main secondary endpoint was MCyR by total daily dose level in the imatinib-resistant patients.
Other secondary endpoints included duration of MCyR, PFS, and overall survival. A total
of 670 patients, of whom 497 were imatinib-resistant, were randomised to the dasatinib 100 mg once
daily, 140 mg once daily, 50 mg twice daily, or 70 mg twice daily group. The median duration
of treatment for all patients still on therapy with a minimum of 5 years of follow-up (n=205) was
59 months (range 28-66 months). Median duration of treatment for all patients at 7 years of follow-
up was 29.8 months (range < 1-92.9 months).

Efficacy was achieved across all dasatinib treatment groups with the once daily schedule
demonstrating comparable efficacy (non-inferiority) to the twice daily schedule on the primary
efficacy endpoint (difference in MCyR 1.9%; 95% confidence interval [-6.8% - 10.6%]); however,
the 100 mg once daily regimen demonstrated improved safety and tolerability. Efficacy results are
presented in Tables 12 and 13.

Table 12: Efficacy of dasatinib in phase ITI dose-optimization study: imatinib resistant or
intolerant chronic phase CML (2-year results)?

All patients n=167
Imatinib-resistant patients n=124
Haematologic response rate® (%) (95% CI)
CHR | 92% (86 —95)
Cytogenetic response® (%) (95% CI)
MCyR
All patients 63% (56 —71)
Imatinib-resistant patients 59% (50 — 68)
CCyR
All patients 50% (42 — 58)
Imatinib-resistant patients 44% (35 -53)
Major molecular response in patients achieving CCyRd (%) (95% CI)
All patients 69% (58 — 79)
Imatinib-resistant patients 72% (58 — 83)

4 Results reported in recommended starting dose of 100 mg once daily's
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b Haematologic response criteria (all responses confirmed after 4 weeks): Complete haematologic
response (CHR) (chronic CML): WBC < institutional ULN, platelets <450,000/mm3, no blasts
or promyelocytes in peripheral blood, <5% myelocytes plus metamyelocytes in peripheral blood,
basophils in peripheral blood <20%, and no extramedullary involvement.
€ Cytogenetic response criteria: complete (0% Ph+ metaphases) or partial (>0%—35%). MCyR
(0%-35%) combines both complete and partial responses.

d Major molecular response criteria: Defined as BCR-ABL/control transcripts <0.1% by RQ-PCR
in peripheral blood samples.

Table 13: Long term efficacy of dasatinib in phase 3 dose optimisation study: imatinib resistant
or intolerant chronic phase CML patients®

Minimum follow-up period

1 year ‘ 2 years ‘ 5 years \ 7 years
Major molecular response
All patients n/a 37% (57/154) | 44% (71/160) | 46% (73/160)
Imatinib-resistant patients n/a 35% (41/117) | 42% (50/120) | 43% (51/120)
Imatinib-intolerant patients n/a 43% (16/37) | 53% (21/40) | 55% (22/40)

Progression-free survival®

All patients

90% (86 —95)

80% (73 - 87)

51% (41 — 60)

42% (33— 51)

Imatinib-resistant patients

88% (82 —94)

77% (68 — &5)

49% (39 - 59)

39% (29 — 49)

Imatinib-intolerant patients

97% (92 — 100)

87% (76 — 99)

56% (37— 76)

51% (32 - 67)

Overall survival

All patients

96% (93 — 99)

91% (86 — 96)

78% (72 — 85)

65% (56 —72)

Imatinib-resistant patients

94% (90 — 98)

89% (84 - 95)

77% (69 — 85)

63% (53 — 71)

Imatinib-intolerant patients | 100% (100 — 100) (95% (88 — 100)

4 Results reported in recommended starting dose of 100 mg once daily.

82% (70 — 94) | 70% (52 — 82)

b Progression was defined as increasing WBC count, loss of CHR or MCyR, >30% increase in Pht
metaphases, confirmed AP/BP disease or death. PFS was analysed on an intent-to-treat principle and
patients were followed to events including subsequent therapy.

Based on the Kaplan-Meier estimates, the proportion of patients treated with dasatinib 100 mg once
daily who maintained MCyR for 18 months was 93% (95% CI: [88%-98%]).

Efficacy was also assessed in patients who were intolerant to imatinib. In this population of patients
who received 100 mg once daily, MCyR was achieved in 77% and CCyR in 67%.

Stuay 2

In the study in advanced phase CML and Ph+ ALL, the primary endpoint was MaHR. A total of
611 patients were randomised to either the dasatinib 140 mg once daily or 70 mg twice daily group.
Median duration of treatment was approximately 6 months (range 0.03-31 months).

The once daily schedule demonstrated comparable efficacy (non-inferiority) to the twice dally
schedule on the primary efficacy endpoint (dlfference in MaHR 0.8%; 95% conﬁde: ToTer s i e

tolerablhty Response rates are presented in Table 14.
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Table 14: Efficacy of dasatinib in phase III dose-optimisation study: advanced phase CML
and Ph+ ALL (2 year results)a

Accelerated Myeloid blast Lymphoid blast Ph+ALL
(n=158) n=175) (n=33) (n=40)
MaHR" 66% 28% 42% 38%
(95% CI) (59-74) (18-40) (26-61) (23-54)
CHR® 47% 17% 21% 33%
(95% CI) (40-56) (10-28) (9-39) (19-49)
NEL® 19% 11% 21% 5%
(95% CI) (13-26) (5-20) (9-39) (1-17)
MCyR* 39% 28% 52% 70%
(95% CI) (31-47) 18-40) (34-69) (54-83)
CCyR 32% 17% 39% 50%
(95% CI) (25-40) (10-28) (23-58) (34-66)

2 Results reported in recommended starting dose of 140 mg once daily (see section 4.2).

b Haematologic response criteria (all responses confirmed after 4 weeks): Major haematologic response
(MaHR) = complete haematologic response (CHR) + no evidence of leukaemia (NEL).

CHR: WBC < institutional ULN, ANC> 1,000/rnm3, platelets > 100,000/mm3, no blasts or promyelocytes
in peripheral blood, bone marrow blasts < 5%, < 5% myelocytes plus metamyelocytes in peripheral blood,
basophils in peripheral blood < 20%, and no extramedullary involvement.

NEL: same criteria as for CHR but ANC > 500/mm?> and < 1,000/mm3, or platelets > 20,000/mm3 and <
100,000/mm3.

€ MCyR combines both complete (0% Ph+ metaphases) and partial (> 0%-35%) responses.
CI = confidence interval, ULN = upper limit of normal range.

In patients with accelerated phase CML treated with the 140 mg once daily regimen, the median
duration of MaHR and the median overall survival was not reached and the median PFS was 25
months.

In patients with myeloid blast phase CML treated with the 140 mg once daily regimen, the median
duration of MaHR was 8 months, the median PFS was 4 months, and the median overall survival was
8 months. In patients with lymphoid blast phase CML treated with the 140 mg once daily regimen,
the median duration of MaHR was 5 months, the median PFS was 5 months, and the median overall
survival was 11 months.

In patients with Ph+ ALL treated with the 140 mg once daily regimen, the median duration of MaHR
was 5 months the median PFS was 4 months, and the median overall survival was 7 months.

Paediatric population

LPaediatric patients with CML
Among 130 patients with chronic phase CML (CML-CP) treated in two paediatric studies, Phase 1,
open—label nonrandormzed dose-ranging tr1a1 and a Phase I, open- label no SNz
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dasatinib tablets 60 mg/m2 once daily (maximum dose of 100 mg once daily for patients with high
BSA). Patients were treated until disease progression or unacceptable toxicity.

Key efficacy endpoints were: complete cytogenetic response (CCyR), major cytogenetic response

(MCyR) and major molecular response (MMR). Results are shown in Table 15.

Table 15: Efficacy of dasatinib in paediatric patients with CML-CP
Cumulative response over time by minimum follow-up period

3 months 6 months 12 months 24 months
CCyR
(95% CI)
Newly diagnosed 43.1% 66.7% 96.1% 96.1%
(N=51)2 (29.3,57.8) (52.1,79.2) (86.5,99.5) (86.5,99.5)
Prior imatinib 45.7% 71.7% 78.3% 82.6%
(N =46)° (30.9,61.0) (56.5, 84.0) (63.6,89.1) (68.6,92.2)
MCyR
(95% CI)
Newly diagnosed 60.8% 90.2% 98.0% 98.0%
N=51)2 (46.1,74.2) (78.6,96.7) (89.6, 100) (89.6, 100)
Prior imatinib 60.9% 82.6% 89.1% 89.1%
(N =46)° (45.4,74.9) (68.6,92.2) (76.4,96.4) (76.4,96.4)
MMR
(95% CI)
Newly diagnosed 7.8% 31.4% 56.9% 74.5%
N=51) (2.2,18.9) (19.1,45.9) (42.2,70.7) (60.4,85.7)
Prior imatinib 15.2% 26.1% 39.1% 52.2%
(N =46)° (6.3,28.9) (14.3,41.1) (25.1,54.6) (36.9,67.1)

2 Patients from Phase II paediatric study of newly diagnosed CML-CP receiving oral tablet formulation

bPatients from Phase I and Phase II paediatric studies of imatinib-resistant or intolerant CML-CP receiving oral
tablet formulation

In the Phase I paediatric study, after a minimum of 7 years of follow-up among the 17 patients
with imatinib-resistant or intolerant CML-CP, the median duration of PFS was 53.6 months and the
rate of OS was 82.4%.

In the Phase II paediatric study, in patients receiving the tablet formulation, estimated 24-month PFS
rate among the 51 patients with newly diagnosed CML-CP was 94.0% (82.6, 98.0), and 81.7% (61.4,
92.0) among the 29 patients with imatinib-resistant/intolerant CML-CP. After 24 months of follow-
up, OS in newly diagnosed patients was 100%, and 96.6% in imatinib-resistant or intolerant patients.

In the Phase II paediatric study, 1 newly diagnosed patient and 2 imatinib-resistant or intolerant
patients progressed to blast phase CML.

There were 33 newly diagnosed paediatric patients with CML-CP who receivedgs
for oral suspension at a dose of 72 mg/m2. This dose represents 30% lower &0
the recommended dose. In these patients, CCyR and MMR were CCyR: 87 .9"/ \

-,

and MMR: 45.5% [95% CIL (28.1-63.6)] at 12 months. w3
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Among dasatinib-treated CML-CP paediatric patients previously exposed to imatinib, the mutations
detected at the end of treatment were: T315A, E255K and F317L. However, E255K and F317L were
also detected prior to treatment. There were no mutations detected in newly diagnosed CML-CP
patients at the end of treatment.

Paediairic patients with ALL

The efficacy of dasatinib in combination with chemotherapy was evaluated in a pivotal study
in paediatric patients over one year of age with newly diagnosed Ph+ ALL.

In this multicenter, historically-controlled Phase II study of dasatinib added to standard chemotherapy,
106 paediatric patients with newly diagnosed Ph+ ALL, of whom 104 patients had confirmed Ph+
ALL, received dasatinib at a daily dose of 60 mg/m? on a continuous dosing regimen for up to 24
months, in combination with chemotherapy. Eighty-two patients received dasatinib tablets
exclusively and 24 patients received dasatinib powder for oral suspension at least once, 8 of whom
received dasatinib powder for oral suspension exclusively. The backbone chemotherapy regimen was
the same as used inthe AIEOP-BFM ALL 2000 trial (chemotherapeutic standard multi-agent
chemotherapy protocol). The primary efficacy endpoint was 3-year event-free survival (EFS), which
was 65.5% (55.5, 73.7).

The minimal residual disease (MRD) negativity rate assessed by Ig/TCR rearrangement was 71.7%
by the end of consolidation in all treated patients. When this rate was based on the 85 patients
with evaluable Ig/TCR assessments, the estimate was 89.4%. The MRD negativity rates at the end
of induction and consolidation as measured by flow cytometry were 66.0% and 84.0%, respectively.

Pharmacokinetic properties
The pharmacokinetics of dasatinib were evaluated in 229 adult healthy subjects and in 84 patients.

Absorption

Dasatinib is rapidly absorbed in patients following oral administration, with peak concentrations
between 0.5-3 hours. Following oral administration, the increase in the mean exposure (AUC,) is
approximately proportional to the dose increment across doses ranging from 25 mg to 120 mg twice
daily. The overall mean terminal half-life of dasatinib is approximately 5-6 hours in patients.

Data from healthy subjects administered a single 100 mg dose of dasatinib 30 minutes following a
high-fat meal indicated a 14% increase in the mean AUC of dasatinib. A low-fat meal 30 minutes prior
to dasatinib resulted in a 21% increase in the mean AUC of dasatinib. The observed food effects do not
represent clinically relevant changes in exposure. Dasatinib exposure variability is higher under fasted
conditions (47% CV) compared to light-fat meal (39% CV) and high-fat meal (32% CV) conditions.

Based on the patient population PK analysis, variability in dasatinib exposure was estimated to be
mainly due to inter-occasion variability in bioavailability (44% CV) and, to a lesser extent, due to
inter-individual variability in bioavailability and inter-individual variability in clearance (30% and
32% CV, respectively). The random inter-occasion variability in exposure is not expected to affect
the cumulative exposure and efficacy or safety.

Distribution

In patients, dasatinib has a large apparent volume of distribution (2,505 L), coefficient of variation
(CV% 93%) suggesting that the medicinal product is extensively distributed in the extravascular space.
At clinically relevant concentrations of dasatinib, binding to plasma proteins was ap i

on the basis of 77 vifro experiments. /o
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Biotransformation

Dasatinib is extensively metabolised in humans with multiple enzymes involved in the generation

14
of the metabolites. In healthy subjects administered 100 mg of [ C]-labelled dasatinib, unchanged
dasatinib represented 29% of circulating radioactivity in plasma. Plasma concentration and measured
/77 vifro activity indicate that metabolites of dasatinib are unlikely to play a major role in the observed
pharmacology of the product. CYP3A4 is a major enzyme responsible for the metabolism of dasatinib.
Elimination
The mean terminal half-life of dasatinib is 3 hours to 5 hours. The mean apparent oral clearance is
363.8 L/hr (CV% 81.3%).
Elimination is predominantly in the faeces, mostly as metabolites. Following a single oral dose of
[*C]-labelled dasatinib, approximately 89% of the dose was eliminated within 10 days, with 4% and
85% ofthe radioactivity recovered in the urine and faeces, respectively. Unchanged dasatinib
accounted for 0.1% and 19% of the dose in urine and faeces, respectively, with the remainder of the
dose as metabolites.
Hepatic and renal impairment

The effect of hepatic impairment on the single-dose pharmacokinetics of dasatinib was assessed in
8 moderately hepatic-impaired subjects who received a 50 mg dose and 5 severely hepatic-impaired
subjects who received a 20 mg dose compared to matched healthy subjects who received a 70 mg dose
of dasatinib. The mean C,,x and AUC of dasatinib adjusted for the 70 mg dose were decreased by 47%
and 8%, respectively, in subjects with moderate hepatic impairment compared to subjects with normal
hepatic function. In severely hepatic-impaired subjects, the mean Cpax and AUC adjusted for the 70
mg dose were decreased by 43% and 28%, respectively, compared to subjects with normal hepatic
function (see sections 4.2 and 4.4).

Dasatinib and its metabolites are minimally excreted via the kidney.
Paediatric population

The pharmacokinetics of dasatinib have been evaluated in 104 paediatric patients with leukaemia
or solid tumours (72 who received the tablet formulation and 32 who received the powder for oral
suspension).

In a paediatric pharmacokinetics study, dose-normalized dasatinib exposure (Cavg, Cmin and Crmax)
appears similar between 21 patients with CP-CML and 16 patients with Ph+ ALL.

Pharmacokinetics of the tablet formulation of dasatinib were evaluated for 72 paediatric patients
with relapsed or refractory leukaemia or solid tumours at oral doses ranging from 60 to 120 mg/m>
once daily and 50 to 110 mg/m? twice daily. Data was pooled across two studies and showed that
dasatinib was rapidly absorbed. Mean Tmax Was observed between 0.5 and 6 hours and mean half-life
ranged from 2 to 5 hours across all dose levels and age groups. Dasatinib PK showed dose
proportionality with a dose-related increase in exposure observed in paediatric patients. There was no
significant difference of dasatinib PK between children and adolescents. The geometric means of
dose- normalized dasatinib Cmax, AUC (0-T), and AUC (INF) appeared to be similar between children
and adolescents at different dose levels. A PPK model-based simulation predicted that the body

from tablets to powder for oral suspension or vice versa.
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Preclinical safety data

The non-clinical safety profile of dasatinib was assessed in a battery of 77 vifro and 7» vivo studies
in mice, rats, monkeys, and rabbits.

The primary toxicities occurred in the gastrointestinal, haematopoietic, and lymphoid systems.
Gastrointestinal toxicity was dose-limiting in rats and monkeys, as the intestine was a consistent target
organ. In rats, minimal to mild decreases in erythrocyte parameters were accompanied by bone marrow
changes; similar changes occurred in monkeys at a lower incidence. Lymphoid toxicity in rats
consisted of lymphoid depletion of the lymph nodes, spleen, and thymus, and decreased lymphoid
organ weights. Changes in the gastrointestinal, haematopoietic and lymphoid systems were reversible
following cessation of treatment.

Renal changes in monkeys treated for up to 9 months were limited to an increase in background kidney
mineralisation. Cutaneous haemorrhage was observed in an acute, single-dose oral study in monkeys
but was not observed in repeat-dose studies in either monkeys or rats. In rats, dasatinib inhibited
platelet aggregation 77 wiro and prolonged cuticle bleeding time 77 »/vo, but did not invoke
spontaneous haemorrhage.

Dasatinib activity z7 vifro in hERG and Purkinje fiber assays suggested a potential for prolongation
of cardiac ventricular repolarisation (QT interval). However, in an /7 v/vo single-dose study in
conscious telemetered monkeys, there were no changes in QT interval or ECG wave form.

Dasatinib was not mutagenic in 7z vizzo bacterial cell assays (Ames test) and was not genotoxic
in an /» v/vo rat micronucleus study. Dasatinib was clastogenic 7 vizro to dividing Chinese Hamster
Ovary (CHO) cells.

Dasatinib did not affect male or female fertility in a conventional rat fertility and early embryonic
development study, but induced embryolethality at dose levels approximating human clinical
exposures. In embryofoetal development studies, dasatinib likewise induced embryolethality with
associated decreases in litter size in rats, as well as foetal skeletal alterations in both rats and rabbits.
These effects occurred at doses that did not produce maternal toxicity, indicating that dasatinib is a
selective reproductive toxicant from implantation through the completion of organogenesis.

In mice, dasatinib induced immunosuppression, which was dose-related and effectively managed by
dose reduction and/or changes in dosing schedule. Dasatinib had phototoxic potential in an 7 viro
neutral red uptake phototoxicity assay in mouse fibroblasts. Dasatinib was considered to be non-
phototoxic 77 vivo after a single oral administration to female hairless mice at exposures up to 3-fold
the human exposure following administration of the recommended therapeutic dose (based on AUC).

In a two-year carcinogenicity study, rats were administered oral doses of dasatinib at 0.3, 1,
and 3 mg/kg/day. The highest dose resulted in a plasma exposure (AUC) level generally equivalent to
the human exposure at the recommended range of starting doses from 100 mg to 140 mg daily. A
statistically significant increase in the combined incidence of squamous cell carcinomas and
papillomas in the uterus and cervix of high-dose females and of prostate adenoma in low-dose males
was noted. The relevance of the findings from the rat carcinogenicity study for humans is not known.

PHARMACEUTICAL PARTICULARS

List of excipients

Tablet core

Lactose monohydrate (200)

Cellulose, microcrystalline (101 and 102)
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Croscarmellose sodium
Hydroxypropylcellulose (MW 80,000)

Magnesium stearate

Film-coating

Lactose monohydrate
Hypromellose

Titanium dioxide (E171)
Triacetin

Incompatibilities
Not applicable.

Shelf life

3 years.

Special precautions for storage

This medicinal product does not require any special storage conditions.

Nature and contents of container

oPA/AVPVC/Al blisters.
HDPE container with a child resistant polypropylene (PP) closure.

Dasatinib Zentiva 20 me<_> <50 mg> <and> <70 mg film-coated tablets

Boxes containing 60 film-coated tablets in blisters, or boxes containing 60 x I film-coated tablets in
unit dose blisters. Boxes containing containers with 60 film-coated tablets.

Dasatinib Zentiva 80 mg <.> <100 mg> <and> <140 mg> film-coated tablets
Boxes containing 30 film-coated tablets in blisters, or boxes containing 30 x 1 film-coated tablets in
unit dose blisters. Boxes containing containers with 30 film-coated tablets.

Not all pack sizes may be marketed.

Special precautions for disposal and other handling
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disposal when handling tablets that are inadvertently crushed or broken is recommended, to
minimise the risk of dermal exposure.

Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

MARKETING AUTHORISATION HOLDER

[To be completed nationally]

MARKETING AUTHORISATION NUMBER(S)

[To be completed nationally]

DATE OF FIRST AUTHORISATION / RENEWAL OF THE AUTHORISATION

[To be completed nationally]

DATE OF REVISION OF THE TEXT

[To be completed nationally]
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Jucrok-priiaganm: Indgopmanis ans manicaTa

Hazatuni6 3entiBa® 50 Mr Ta61eTKH, BKPHTI IWTIBKOBOIO 060J0HKOI0
Ja3aTuni6 3enTiBa® 70 Mr Ta6jeTKH, BKPHTI ITiIBKOBOIO 0G0JOHKOIO
Hazatani6 3enTisa® 80 Mr TabieTkH, BKPHTI ILIIBKOBOI 060JI0HKOI0
Ja3zaTanio 3earina® 100 Mr Ta61eTKH, BKPHTI ITIBKOBOIO 060J0HKOI0
Na3zaTunio 3entisa® 140 Mr Tab/1eTKA, BKPATI IIIBKOBOIO 060J0HKOI0

Ja3aTUHIO

YBaxkHO NpounATaliTe TACTOK-BKJIANHII J0 I0YATKY HpHiOMY JikapchKoro 3acoby, ocKiIbKH BiH
MiCTHATBH BRXJIABY AJiA Bac indopManiro.

— 30epexiTh UeH NUCTOK-BKIaAUL. MOXNIMBO, BaM HeOOXiAHO Oye Npo4uTaTH HOro Liie pas.

— SIkwio y Bac BUHUKIM 3aMMTAHHA, 3BEPHITLCS IO Hikaps yu dapmaleBTa.

— Leit nikapchkuii 3acid npu3HavaeTbes TiNbKU BaM. He nepenasaiite Horo iHuum ocodam. Le moxe
M 3aLUKOJMTH, HAaBITh SKLIO Y HUX Taki )X CUMIITOMH, SK Y Bac.

— Skino B BiguyBaere noGiuHi ail, 3BEpHITECA L0 Jikapst 4 dapmauerta. Lle Takok cTocyeTbes
noGiYHMX Aiif, L0 HE 3a3HAYEHI Y UbOMY JUCTKY-BKnaaudui. J[us, Pozain 4.

Indopmanisn, 3a3Ha9€¢HA Y NHOMY JHCTKY-BKJIAXHIIL

[Lio Take JlazaTuHi® 3eHTiBa i A1 4YOrO BiH 3aCTOCOBYETLCS

1o HeoOXiaHO 3HATH Nepen noyarkoM npuiomy JazatuHib 3eHTiBa
Sk npuiimatu JazatuHio 3eHTiBa

Moxxnusi nodiudi aii

Sk 36epiratu JJazaTuHid 3eHTiBa

A e i e

BwmicT ynakoBku Ta iHwa iHdopmauis

1 IIfo Take JIa3aTuni0 3enTiBa, i AJIA T0ro BiH 3aCTOCOBYETHCHA?

JazaTuHib 3eHTiBa MiCTHTD AitOUY PEUOBUHY 1a3aTUHIO.

Ieit nikapcbkuii 3aci6 BHKOPUCTOBYETHCS sl JIiKYBaHHS XpOHiuHOro MienoinHoro neiikozy (XMJI) y
JOpOChuX, MiANiTKiB Ta AiTeld BikoM Bix | poky. Jletixemis - ue pak neiixountis. JlelixounTn 3a3puy4ai
JONOMaratoTh Oprabismy OopotHcs 3 iHdexuieto. Y mopeit 3 XMJI neilikouuTtH, siki Ha3UBaOTHCS
rPaHy/ 1oL TAMU, TOYHHAIOTHL POCTH HEKOHTPOILOBaHO. J[a3aTHHIO 3eHTiBa MPUTHIUYE PICT LHUX KIJITHH.

nonepe;lﬂboro nikyeaHus. Y mogeit 3 [JIJI nedixouuTtu, ki HaanaK)Tbcs;

‘_ifﬂﬂr??é-.e_’/@/('t’g
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PO3MHOXKYIOTbCA 3aHAATO LUBHIKO | XHBYTh 3aHanTO N0Bro. JasatuHido 3eHTiBa MpIrHivYYye picT LUX
KMITHH.

Ao y Bac BUHUKIH NHTaHHSA CTOCOBHO mpuHUuny Ail Jla3zatuHid 3eHTiBa abo npHUH, 3 IKUX Horo
BaM 0YJ10 NPI3HAUEHO, 3BEPHITHCS 32 KOHCYNbTALIE [0 NiKaps.

2 IIo HeoOXxinHO 3HATH Nepel HOYATKOM npHiiomy Ja3zaTani6 3eaTiea?

He mpmiimaiite [lazaTunio 3eHriga:

— SIKLLO y Bac anepris (rinepuyTINBIiCTb) HA Aa3aTHUHIO uu Oyb-siKnii iHWUH KOMIIOHEHT, 10
3a3Ha4eHuil y posniini 6.

Sxwo y Bac € aneprisi, 3BepHITHCS 10 JiKaps 3a KOHCYJIBTALIIEIO.

3acrepexenHs Ta 3aX04H (e3MeKH
[Tepen nmoyaTkom 3acTocyBaHHs [a3aTtuHib 3eHTiBa MPOKOHCYBTYHTECH Y OCOOHCTOrO Jlikapsi, AKIIO:

— Bu npuiimaere niku ans pospimkeHHs kpoBi abo 3anobiraHHs yTBOPEeHHIO TPOMOIB (JIUB.
«IH1i mikapewbki 3acobu Ta JlazatuHi6 3enTiBay).

— VY Bac € a60 Oynu B MUHYNIOMY NPOOJIEMY 3 TEYIHKOK UM CepLEM.

— [Ilin wyac npuitomy JlazatuHi6 3eHTiBa MOYWMHAIOTHL BUHUKATH TPYAHOIIL 3 TUXaHHSM, 6ilb y
rpyZsx abo kaluenb: e Moxe OYTH O3HAKOIO 3aTPUMKHU PiMHU B JlereHsx abo rpy/aHiit knitui
(1o uacrille 3ycTpivaeTbes y NAalieHTIB y Billi 65 pokiB i crapiie), abo uepe3 3MiHU B
KPOBOHOCHHX CyIMHAX, U10 XKUBJATh JEreHi.

— Bu paniwe xBopinu Ha indekuito renatuty B abo icHye mio3pa npo HafsBHICTb Wi€l iHdekil
3apa3. JlazaTuHi6 3eHTiBa MOXeE MPU3BECTH A0 TOrO, IO renatut B 3HOBY nepeiine B akTUBHY
a3y, WO B AESKHUX BUMankax Moxe OyTH neranbHuM. [lauieHTH MaloTh NpoTH peTenbHe
00CTeXEHHS Ha HASBHICTb O3HAK i€l iHGEeKIiT mepes MO4aTKOM NiKyBaHHsL,

— Skwmo nig yac npudioMmy JlazatuHi6 3eHTiBa 3’ ABJSIOTLCS CHHILI, KPOBOTEUI, TIMXOMaHKa, BTOMA Ta
CIUIyTaHICTb CBIAOMOCTI, 3BepHiTbCS A0 JNikaps. lle Moke OyTH 03HAKOH MOLIKOMMKEHHS
KPOBOHOCHUX CYJIHH, BIIOMOrO sik TpoMOoTHUHA MikpoaHrionatisi (TMA).

Baw nikap 0yae peryaapHo KOHTPOMIOBATH Balll CTaH, 1106 nepekoHaTucs, o Ha3aTtuHid 3eHTiBa
Jdae GaxaHudl edext. Bu takox Oynere peryispHO 3[aBaTW aHani3u KpoBi mia uyac npuiiomy
HazaTuHib 3enTiBa.

JiTa Ta migmiTka
He nasaiite ueil npenapar aitsiM MonoALue 0AHOro poKy. [cHye obMexxeHHil 1OCBiT BUKOPHCTaHHS
Jazatunid 3enTiBa y Uil Bikosiil rpymi. Y nite#d, siki npuiimarots Jazatunid 3eHTiBa, HEOOXiAHO
PETENIBHO CNOCTEPIraTh 32 POCTOM i PO3BUTKOM KiCTOK.

Immi mikapeski 3aco6m Ta J[azaTtuHid 3eHTiBa
SIKILO BU NpUiMAETe YK HEWOAABHO NPHIiMaNY iHILI AikapchKi 3ac00M, MOBIZOMHE PR,
o/
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Ha3aTiHiO 3eHTiBA B OCHOBHOMY METadOMi3yeThcsi B nediHui. Jleski fikapcbKi 3aco0il MOXKYTb
BNAHHYTH Ha Ait0 Jla3aTHHIO 3eHTiBa, K10 BOHU 3aCTOCOBYIOTHCA OJHOUYACHO.

i aikapcepki 3aco6H He MOJKHA BHKOPHCTOBYBATH pa3oM 3 JIazaTani 3enTina:
— KetokoHazon, iTpakoHason - e npoTHrPHOKOBI Npenapar.
— EpuTpoMiuvH, KNapuTPOMIiLlUH, TENITPOMILIMH — 11€ AaHTUGIOTHKH.
— Purtonasip - ue npotuBipycHuii npemapar.
— OeniToin, kapbamazeniH, peHobapdiTan - ue 3acodu ANis NiKyBaHHS eMiNencii.

— PudamniuuH - ue 3acid ans nikyeaHHs TyOEpKy nb0o3y.
— DamMOTHAHH, OMENpazoJl - Le JiKH, 110 OJOKYIOTb KHCIOTHICTD LY HKA.

— 3Bipobiii - pocnuHHMH npenapar, sKWil BiAMycKaeTbCst Oe3 peuenta i BUKOPUCTOBYETbCS AJisl
JNiKyBaHHs Aenpecii Ta iHIWNX CTaHiB (TAKOXK BIXOMWIL K A pericim perforalim).

He npuiimaiire nikapcbki 3acobu, siki HeliTpali3yroTh KHCIOTHICTh LUTYyHKa (aHTAUMAH, Taki sK
riApoxcuj antoMiHilo abo riapoKCHI MarHito) 3a 2 rofuHu a0 abo uepes 2 roAMHH Nicas
npuitomy JlazatuHi6 3eHTiBa.

IMosigomTe nikaps, SIKINO BH npHAMaeTe Jikd I pO3PiIKEHHS KpoBi abo 3anobiraHHs YTBOPEHHIO
TpombiB.

HasaTuni0 3eHTiBa TA DPOAYKTH Xapa9yBaHHA 94 HAIOT
He npuiimaitte {azaTusi6 3euriBa oqHouacHo 3 rpefingpyrom ado rpeiindpyToBUM COKOM.

BariTmicTb Ta mepiol roAyBaHHA IPYATIO

Skwo BU BariTHI abo MiZo3proeTe BariTHICTB, MOBIAOMTE Mpo Le jikapto. He cnia 3acrocosysatu
HMasatuHi® 3eHTiBa B MepioA BariTHOCTi, OKpiM BHMAAKiB O4YEBUAHOI HeoOXimHocti. Baw nikap
00roBOpUTb 3 BaMKU NOTEHUIHHWI pusuk npuiioMy JTasaTuHid 3eHTiBa mij yac BariTHOCTI.

[Tlig uyac npuiiomy Jla3aTuHi0 3eHTiBAa sK >KiHKAM, TaKk i 4o0JiOBikaM OyJe pPEKOMEHAOBAHO
BHKOPHCTOBYBATU eheKTUBHY KOHTpALENLLito.

Axuio BY roayere rpyaaro, noesinomre npo ue nikapro. Iig yac npuiiomy dazaruHid 3eHTiBa cnin
NPUIHHUTY FOAYBaHHS CPY A0,

KepyBaHHS aBTOTPAHCIOPTOM TA iHITHMEA MeXaHi3MaMH

Byabte ocobnnBo obepexHi Nia 4ac KepyBaHHs aBTOTPAHCNOPTOM abo pobOTH 3 MEXaHi3MaMH, SKLIO Y
BacC BUHUKNIKM NOGIYHI edekTH, Taki K 3aaMOpOHeHHs Ta NOpYLIEHHS 30Dy.

Ja3aTani6 3eATiBA MICTATE JIAKTO3Y TA HATPIi

SAkwo nikap Bam MOBiJOMHB, 110 Y BAC HEMEPEHOCUMICThL HEAKUX LYKPIB, 3BEPHITHCSA A0 NiKkgRes
nepen NpuioOMOM L{bOro JikapchbKoro 3acody. Y
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Llefi nikapcbknii 3acid micTuTh meHwe 1 MMonb (23 Mr)/TadneTka HaTpito, TOOTO MPAKTHUHO €
Oe3HaATPIEBUM.

3 Sk mpmiimaTm JlazaTHRIC 3enTiBa?

Jinwe nikap 3 noceinom nikyBaHHs nelikeMii Moxe npusHauuTh Bam [lasaTuui6d 3eHTiBa. 3aBxau
npuiimaiite nikapcbkuii 3aci6 3a mpu3HaueHHsAM Jikapst. KLU0 BH B YOMYCh CyMHIBAETECH, 3BEPHITLCS
10 nikapst un ¢apmauenta. TazaTuHid 3eHTiBa NPU3HAYAIOTH AOPOCAHM i AiTAM BikoM Big | poky.

PexomeH0BaHa novyaTkoBa A03a 1Sl AOPOCHHX MaLi€HTIB i3 XpoHiuHOW (azoo XMJI cranosuts 100
mr 1 pa3 Ha 100y.

PexomeHnoBana royaTkosa n03a Ans jopocnux nagieHTiB i3 XMJI ado Ph+ ['JIJ1 y ¢dasi akcenepauii
abo OnactHil ¢asi ctanosuts 140 Mr 1 pa3 Ha 100y.

Jo3ysanus ans gitel 3 xpoHidHoto ¢azoro XMJI a6o Ph+ ['J1JI Bu3HauaeTbes HA OCHOBI Macu Tina.
JazaTuHid npu3HavaOTh NepopasibHO OAUH pa3 Ha Ho0y v dopmi TabneTok Aa3atuHidy abo nopouiky
JnazaTuHiOy AN MPUroTYBaHHS MepopanbHOi cycreHsii. TabneTky na3aTHHIOY HE PEKOMEHAYHOTbCH
nauieHTam 3 Macoto Tina meduie 10 kr. [Topouiok AN MPUTOTYBaHHS TMeEPOPANbHOI CyCleHsil chin
3aCTOCOBYBATH MallieHTaM 3 Macoro Tina MeHiue 10 kr i maieHTam, ski He MOXYTh KOBTATH TaOJNeTKHU.
3miHa 1034 MOXe BinOyTHCS MpH Nepexoli Mixk npernaparaMu (HanpHkiaj, TadjeTkaMy Ta NopoLIKOM
JUTsL TIepopanbHOL CycTeH3il), ToMy He CNiJl NTepexoJUTH 3 OJHOro rpenapary Ha iHwmi. Baw mikap
BH3HAUUTh NPaBUJIBHY JiKapcbKy GOpMY Ta 403y Ha OCHOBI BallO[ Baru, Oyab-sKHX NoGiuHIX edeKTiB
Ta peakuii #a nikysaHHsl. [TouarkoBa no3a [a3aTuHi6 3eHTiBa 415 AiTeil po3paxoBy€ETLCS 38 MAcokO Tina,
SIK T10Ka3aHO HUXYE:

Maca mina (k2 Hovosa doza (m2)
Bix 10 no 20 kr 40 mr

Binx 20 no 30 kr 60 mr

Bix 30 no 45 kr 70 mr

nouan 45 kr 100 mr

iTabneTkn He pekOMEHAOBaHi MNailieHTaM 3 Macoio Tina MeHule 10 Kr; TakuMm nalieHTaMm Ciij
3aCTOCOBYBAaTU MTOPOLUOK AJS [IPUIOTYBAHHA NEPOpalibHOT CycreH3il.

Hewmae pexomennauiii mwono noszysauus Jlazatuuid 3enTisa ans pitedi 1o 1 poky.

3anexHo Bif TOro, SK BH pearyeTe Ha JiKyBaHHs, Balll Jikap MOXe 3alpONOHyBaTH BHILY a00 HIDKYY

3HaN00UTHCS NpHiiMaTH KoMOiHaLiT TabneTok Pi3HOro J03yBaHH!L.

SIx npriivaTa Ja3zaTanié 3enTiBa?
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[lpuiimaiite TabneTku B 0AKH i TOl ke yac woaHs. TabneTku cnin korary uinumu. He noapidHioiite,
He pixTe | He po3xoByiiTe 1X. He npuiimaiite noapibueni tabnetku. By He MoxeTe OyTH BIEBHEHI, 1O
OTPUMAETE NPABUJILHY J03Y. AKLIO MOAPIOHHTH, pO3pi3aTH, PO3KYBaTH 400 PO3KPHILHTH TabASTKH.
[Ha3Ba npoaykTy] MoxHa npuiimMaTi He3anexHo BiJ npriiomy xi.

Crenianbhi BKa3iBKH moxo moBogxenHs 3 J1azaTani6 3enrisa

Majoiimosipro, wo tadnetkn [Haszsa nponykry] poskpHiuaThes. Ane sKLIO TaK, TO iHLI OCOOH, KpiM
nalieHTa, MOBMHHI BUKOPHCTOBYBATH pyKaBHUKM NiJ 4ac yTunizauii JlasaTuui6 3eHTiBa.

Sk noBro mpuriiMaTn J[azaTanié 3enTisa

[Ipuiimaiite [lasaTuni6 3eHTiBa] WOAHS, MOKK JiKap He CKaxe BaM MpUNUHHTH. OBGOB’I3KOBO
npuiimaiite Jla3aTuHi6 3edTiBa Tak A0Bro, SK L NPU3HAYMB JiKap.

Sxmo BH npHiAATE 6inbme J[azaTHRiG 3eATiBa, HiXk HOTPiIGHO

Axuo BU BUNanKkoBo NpuiiHsAK 3abarato TabneTok, HerailHO 3BepHITBLCA A0 Jikapsa. Bam moxe
3HanoOUTHCS MEeIUUHA ZOMOMOra,

SAxmo Br 3a6yn1n opuiinaTe JazaTani6 3enTisa
He npuiimaiite moasiiiny n03y, Axio BM 3a0ynu NpuliHaTu Jnikapcbkuii 3aci6. Ipuiimite
HaCTYIHy 3aljaHOBaHy 03y B 3BUUaliHuil yac.

SIKI10 y BaC BAHMKNM 3aMMTaHHA LIOJO 3aCTOCY BAHHS LIbOTO JIIKapChKOro 3aco0y, 3BEPHITHCS A0 JiKaps
yu ¢apmarnenTa.

4. SIxi mo6iuni edexTH MONUIHEBI?

Sk i yci nikapeeki 3acobu, el npenapar Moxe BHKJIMKATH NOGIYHI AiT, 1pOTe BOHU MPOABNAIOTLCS HE
y BCix.

Bxa3zani HE2k9e CHMITOMH MOXYTH GyTH 03HAKaMH cepiio3HAX NOGIiYAHX e eKTiB:

— Slkwo y Bac 6inb y rpyasix, yTpyaHeHe AUXaHHS, Kalleb | HEMPUTOMHICTD.

— Slkuio y Bac BMHHKJIA HECIIOAIBaHA KPOBOTEYa a00 CHHLI €3 TpasMm.

— SIKio BW BUSBUJIM KPOB Y OJNIOBOTI, BUNOPOXHEHHSX a0 ceui, a00 y Bac YOPHUM CTiNeLb.

— Ski1o Bn MaeTe 03HaKH iHGEKUIHOrO 3aXBOPIOBAHHS, TAKI SIK IIXOMAHKa, CHIILHUN 03HO00.

— Skuwo y Bac rapsuka, 6ifib y poTi YW ropii, yTBOpeHHs NyxupiB aGo JylUeHHs LWKipn Ta/ado
CIIM30BUX OOOJIOHOK.

Heraiino 3BepHiTLCS A0 JIKAPA SKLO BH MOMITHNH LO-HEDY b 3 IEPEPAXOBAHOTO BHILE.

— [ndekuii (y ToMy uncni 6aktepianbHi, BipycHi Ta rpu6Kosi).
— Ceplie Ta JiereHi: 3anuiuKa.
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[Tpodnemu 3 TpaBieHHAM: aiapes, Hy10Ta (Hy10Ta, ONIOBOTA).

Ikipa, BostOCCS, O4i, 3arajbHHil CTaH: WKIPHUI BUCHII, THXOMaHKa, HAOPsIK HABKONIO 00NnuYs, pyK
i Hir, ronoBHuil Oifb, BIAUyTTS BTOMH a00 ¢NabKOCTi, KpoBOTEHUA,

Binb: 6inb y M's13ax (nin uac abo nicnis npHnuHEHHS NiKyBaHH:A), Oifb y YepeBHiil TOPOKHIHI.
JlabopaTopHi NOKa3HHKH: HU3bKHI piBeHb TPOMOOUMTIB, HH3bKUH piBeHb JNEHKOLHTIB
(HeliTponeHist), aHeMitO, piAMHY HABKOJIO NEreHiB.

IMommpeni nodiuni peakyii (Tpanastorecs y 1 i3 10 nauieHTis):

[Hdekuii: mHeBMOHIs, repnecBipycHa indekilis (Bkarouaoun nutoMeranosipyc - LIMB), indekuit
BEPXHIX AHXANBHUX LIAXIB, cepto3Hi iHpeKUiT KpoBi ad0 TkaHUH (y TOMY YMCHi HEYaCTI BHNAAKH
3 JIeTallbHUM HACJTiAKOM).

Cepue Ta nereHi: npuckopeHe cepuebHTTS, HeperynspHe cepuedutTs, 3acrifiHa cepuesa
HENOCTaTHICTb, CHA0KICTb CEPLEBOro M’s3a, BUCOKUH apTepiaibHUil THCK, MNiABHUICHHS
apTepiaNbHOro TUCKY B JIETEHSX, Kallleb.

[TpodnemMu 3 TpaBieHHAM: MOPYUIECHHS ANETHTY, MOPYLIEHHS CMaKy, 3[yTTS, 3a0aJieHHS TOBCTOI
KHMILIKY, 3aM0p, TeUis, BUpa3Ka y poTi, 301/bLICHHS BATH, 3HM)KEHHS BaTH, FaCTPUT.

[likipa, Bonoccs, odi, 3arajibHUil CTaH: MOKOJIOBAHHS, CBepOK, CyXicTh LIKIpH, aKkHe, 3arajleHHs
LIKipH, MOCTIHWH LIyM Y ByXax, BHIaJaHHs BOJOCCS, Ha/IMipHE TMOTOBU/INEHHS, PO3JIaAu 30py
(BKJItOUAOYH HEYITKICTH 30pYy Ta MOPYILEHHS 30pY), CYXiCTh OKa, CHHLI, Aenpecisi, O€3COHHS,
MOYEPBOHIHHSI, 3aNaMOPOYCHHSI, 3a0iil (CHHLLI), aHOpeKcis, COHNMBICTb, FeHepani30BaHUi HabpsK.

Binb: 6inb y cyrnobax, m’s130Ba cnadKicTs, Oinb y rpyasx, 6inb y pykax i Horax, 03H00, CKyTICTb y
M13ax i cyrnobax, M'130Buit cnasm.

JlaboparopHi TNOKasHUKK: piJHHA HABKOJO Cepus, piliHa B JiereHsX, apuTMis, GeOpuibHY
HefiTponeHid, LTyHKOBO-KHIIKOBA KPOBOTEUA, BUCOKH PiBEHb CEHOBOI KUCIOTH B KPOB.

Hewgacti no6iuHi peakuii (tpannsitorses y 1 i3 100 mauieHTiB):

Cepue Ta JnereHi: cepueBuil Haman (BKIFOYAKOUM JICTaNbHI HACAiAKM), 3ananeHHd OOOQJOHKU
(pidpozHOro Milka), IO OTOUYE ceplie, HeperyspHe cepueduTTs, Sifb y rpyAsx uepes HeJOCTATHE
KpOBOMOCTa4YaHHs cepus (CTEHOKap/lis), HU3bKUM apTepianbHuil THUCK, 3BYXKEHHA NUXAJIBHUX
LUISIXiB, WO MOXKE BHKJILKATH YTPYIHEHHS JUXaHHS, acCTMY, MiJBHILUEHHS apTepianbHOro TUCKY B
apTepisix (KPOBOHOCHUX CYAMHAX) JIEreHiB.

[Ipobnemn 3 TpaBieHHAM: 3ananeHHsl NiALUTYHKOBOI 3al03W, BHpaska LUIYHKa, 3alajieHHA
CTPaBOXOAY, HAOPSK >KHBOTA, TPILMHH aHANBLHOrO KaHamy, yTPYyAHEHHE KOBTAHHS, 3amnajleHHs
KOBUHOTO MiXypa, 3aKynopKa MOBYHHUX MPOTOK, racrpo-ezodariansHuil pedniokc (ctaH, KoM
KHCNOTA Ta iHWKI BMICT LYHKa MOBEPTAOTHCS B FOPJIO).

— Ulkipa, Bonoces, oui, 3aranbHUii cTaH: anepriyHa peakuis, BKAOUAOUH YyTJIUBI YePBOHI BY3/UKH

Ha uikipi (By3n0Ba epuTeMa), 3aHEMOKOEHHS, CIJIyTAHICTh CBIOMOCTI, Nepenagd HacTpolo,
3HIDKEHHS CTATEBOTO TOTSArY, HEMPUTOMHICTbL, TPEMOp, 3amaieHHsi oKa, U0 BHKIIMKAE
nouepBoHiHHA 200 OiNb, LIKipHE 3aXBOPIOBAHHS, ILI0 XapPaKTEPH3YETLCS UYTIUBUMH, YEPBOHUMHU,
YiTKO BUpP@XEHUMY MIAMaMH 3 PanTOBUM MOYATKOM JIHXOMaHKH Ta MiABUILIEHHSM KilbKOCTI
nefikouutis (HelTpodinbHUA JepMaTo3), BTpaTa CIyxy, UyTAUBICTh JIO CBITNA, NOTipLIECHHS 30pY,
NiJBUIIEHA CbO30TEUa, MOPYLUEHHS KONbOPY LIKipU, 3anaieHHs NiJUKIpHOT >KUPOBOI TKAHWHH,
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CMPHYIIHHTH BTpaTy KiCTKOBOT TKAHHHII TA BiIMUPAHHS KiCTOK), apTpHT, HadpsK WKipil B Oy Ab-aKiil
YyacTHHI TiNa.

Binb: 3ananeHHs BeH, sike MOXe BHKJIHKATH MOYEPBOHIHHS, OOMIOUICTh i HaOPsK, 3anaieHHs
CYXOXKHNA,

Mo3ok: BTpara nam'sri.

JlabopaTopHi NOKa3HHKH: MOPYUIEHHS OKA3HUKIB aHani3iB KpOBi Ta, MOMXJHBO, MOPYLIEHHS
GbyHKUIT HUPOK, CIPUYMHEHI TKaHIIHAMH BiAMUPAKOUOl MyXJHHW (CHHAPOM Ji3UCY MYXJIHHA),
HMU3bKHH piBeHb ANBOYMIHY B KPOBi, HU3bKUH piBeHb NiMGOLMTIB (TUNy NeliKOUNTIB), BHCOKMH
piBEHb XONECTEPHHY B KPOBi, 30i/bLIEHHS JiMbaTHUHUX BY3J1iB, MO3KOBa KPOBOTEUA, NOPY UEHHS
€JIeKTPUHHOT aKTHBHOCTI Ceplist, 301NbIUECHHS Cepls, 3anaNeHHs NeuiHKy, 610K B ceul, HiABHLUEHHS
kpeatuHochokinazu (hepMeHT, U0 MICTUTLCS B OCHOBHOMY B CEplli, MO3KY 1 CKENETHUX M’s3ax),
NiABHILEHUH pPIBEHb TPOMOHIHY ((hepMEHT, L0 MICTUTLCA B OCHOBHOMY B Cepli Ta CKEJETHUX
M’s13ax), NiABULUEHHUIT piBeHb raMma- rnyTaminTpancdepasu (hepMeHT, 110 MICTHTLCS B MeYiHIi).

PiaxicHi nobiuHi peakuil (tpamnstoTbes y i3 1 000 naitieHTis):

Cepue Ta nereHi: 36inbLICHHS NPaBOro ITYHOUKA CePI{s, 3aManeHHs CEpUEBOro M’si3a, MOpyUIEHHS
KPOBOIOCTauaHHs cepUeBoro m’siza (rocTpuil KopoHapHuil CHHAPOM), 3yMUHKA cepus (3ynuHKa
KPOBOTOKY Bi/] cepus), ilieMidHa XBopoOa ceplis, 3ananeHHs TKaH UHU, WO MOKPUBAE CepLE i IEreHi,
TpoMOH, TPOMOH B JEreHsx.

[IpoGnemu 3 TpaBieHHAM: BTpaTa 3aCBOEHHS 3 LIJYHKOBO-KHLIKOBOTO TPAKTY XKUTTERO BAKIUBHX
MOXKHBHMX PEHOBUHH, TAKHX K 01/10K, HEMPOXIAHICTh KULIEUHIKA, aHANBHU I CBULL (HEHOPMaIbH Hii
OTBip BiA aHaJLHOrO OTBOPY O LUKipy¥ HABKOJO 33JHLOTO MPOXOAY), NOpYLIeHHsS OYHKUIT HHPOK,
uykpoBuii giaber.

[kipa, Bostoccs, 04, 3aranbHUil CTaH: CyI0OMH, 3aMaNeHHs 30POBOrO HEPBA, W10 MOXE CIIPHYMHUTH
NoBHY a00 4acTKOBY BTpaTy 30py, CUHbO-(DIONETOBI MIAMU HA IUKipi, aHOMATBLHO BUCOKA PyHKILis
LWMTOBUAHOI 3a/103H, 3aNalieHHs UIHTOBUAHOT 3a03H, aTakcis (N0B’A3aHuil CTaH 3 MOpYUIEHHAM
M’430B0i KoopauHauil), yTpyJHEeHHsS X0ab0H, BUKHAEHb, 3aNaleHHsl KPOBOHOCHUX CYJHH LUKIpH,
$ibpo3 wkipu.

['onoBHU# MO30K: IHCYNBT, TUMYAcOBUIN €Mmi30d HEBPONOTIYHOT AMCOYHKUIT, CHOPHYMHEHUH
BTPaTOO KPOBOTOKY, Napaniy JHULLOBOro HEpBa, IeMeHLis.

IMyHHa cucTeMa: BaXkka anepriyHa peaxuis.

CkeneTHo-mM's130Ba Ta CNOJIiyuyHa TKaHWHA: YMNOBIJbHEHE 3POLICHHS 3aKpyrJeHHX KiHUiB, WO
YTBOPIOIOTh cyrniodu (enidisu); ynoeinbHeHHs abo 3aTpHUMKa pOCTY.

[H11i nodiuHi ederTH, yacToTa SIKNX HEBIXOMA (HE MOXKHA OLIHUTH 33 HASBHUMH JAaHUMH):

Balu nikap nepeBipuTb HAABHICTb JEsIKHX i3 LIUX CHMOTOMIB Mi]] 4ac JIiKyBaHHsL.

3ananeHHs nereHis.

KposoTeua B wnyHky abo KHIIEUHUKY, WO MOXKE NPU3BECTH A0 CMEPTI.

Peunane indexuii renaruty B, skino y Bac 6y renatut B B Munynomy (iHdekuis nedinxu).
Peaxuis 3 nigBHILEHHAM TeMOepaTypH, BHCHNIAMH Ha ILIKipi Ta BUPa3KO CIH30BUX 0OONOHOK.
3axXBOpIOBaHHS HHUPOK i3 TaKMMM CUMITOMaMH, Sk HaOpsAK i BIiAXWAEHHs Bl HOPMalbHUX
pe3ynbTarie nabopaTopHUX AOCHIIKEHb, HAMPUKNA, OiJI0K y cedi Ta HU3bKHH piBeHb O1Jika B KPOBI.
[IowKOKEHHA KPOBOHOCHHX CyJAMH, BiJoMe sk TpoMOoTHuHa Mikpoanrionatia (TMA),
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TloBizomaenns mpo noGiuni peaxnii

SIkwo Bu BigdyBaete noOdiuHi Aii, 3BepHIThCA mO Jikaps un dapmauesta. Lle Takox cTocyeTbes
ModiunNX AiH, WO He 3a3Ha4YeH] Y IbOMY JUICTKY-BKAaAM LI, Bl TaK0X MOXKeTe MOBiAOMHTH MPO Modi4Hi
Iii 3a JOMOMOro0 CHCTEMH MOBiIOMIIEHb, 110 3a3HaueHa y Jonatky V. [ToBinoMuBLuy npo nodiuHi A,
BN HaJacTe 101aTKoBY iHpopmauito npo 6e3neky 3acToCyBaHHd 11bOro Npenapary.

5§  fIx 36epirata Jazatunio 3eaTiBa?
[Ipenapat cnin 30epiraTu B HEZOCTYNHOMY AJist AiTell MicLi.

He npuiimalite ueil npenapar nicns 3asepLieHHs Horo TepMiHy NpUAATHOCTI, 10 BKa3aHUi Ha yNakoBLUi.
TepmiH npuaarHocTi nepeadauae ocTaHHiil JeHb BKa3aHOro Micsiisl.

Januit nikapcbkuii 3acid He noTpebye 0coO0IUBHX YMOB 30epiraHHs.

He Buxupaiite nikapcbknii 3acid mo nodyToBux Binxonis. 3anutaiite dapmauesTa, K yTUIi3yBaTH
Jikapcbki 3acobu, siki BU Bke He BUKopHCTOBYeTe. Taki Aii AOMOMOXYTb 3aXUCTHTU HAaBKOJMLUHE
cepesoBULIIE,

BwmicT ynmakoskH T2 inma indopMania

1Mo Bx0ARTE A0 ckjiagy Ma3aTunié 3eHTiBA

— JHirouya peyoBuHa - ue nas3atuHi. Kosxxna Tabnetka, BKpuTa MIiBKOBOIW OOOJOHKOIO, MICTUTDH
nazatuHiOy 20 Mr, 50 mr, 70 mr, 80 mr, 100 mr abo 140 mr.
— IHuwi peyoBuHm:

Aopo madreniri. NAKTO3W MOHOLIPAT; L0103, MIKpOKpHCTaliuHa; KpocKkapMenosa HaTpilo;
riApOKCUTIPOMNifiLeoN03a; cTeapaT MarHit.

Ooororka madremsi. NAKTO3U MOHOTI1paT; rinpomenosa; TutaHy giokcun (E171); Tpuauetu.

Sxnii BATAAR Mae {a3aTHHIC 3eATiBa TA BMICT yIAKOBKH

Jazatuni6 3edrtiBa 20 Mr: TabNieTKH, BKPUTI MiBKOBOK 000JIOHKOW, Bij 6ijioro mo Maiibke Oioro
KOJIbOPY, ABOOMNYKJi, KpY[Jli, AiaMeTpom MPpHOIU3HO 5,6 MM, 3 THcHeHHaM «D7SB» 3 onHoro 60oky Ta
«20» 3 iHLWoro.

Hazatunid 3entiBa 50 mr: tabneTku, BKPUTI MIiBKOBOK 000JIOHKOW, Bia Oijioro xo Maiixe Oinoro
KOJIbOPY, HABOOMYKIi, OBalbHi, JOBXKHHOW fpuOmH3Ho 11,0 MM i wHpHHOK NPHOIH3HO
THCHEHHSIM «D7SB» 3 opHoro 60Ky ta «50» 3 iHworo.

Lzl AT
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HazatuHid 3eHtiea 70 Mr: TadneTKi, BKPHUTI MJIIBKOBOK OOOJIOHKOO, BiJ Oinoro no maiixe Ginoro
KOJIbOPY, ABOOMYKi, KPyrii, AiaMeTpoM npiidnu3Ho 9,1 mm, 3 TucHeHusm «D7SB» 3 oaHoro Goky Ta
«70» 3 iHWWOTO.

Hazatunid 3enTiea 80 mr: TadneTki, BKPHTI MIiBKOBOIO OOOJIOHKOIO, Bia Outoro no maibxe Oinoro
KOJIbOPY, ABOOMYKJ. TPUKYTHI, AOBKHHOW NpubnusHo 10,4 MM i wupuHoto npudnusno 10,6 MM, 3
THcHeHHAM «D7SB» 3 oaHoro 6oky ta «80» 3 iHLIOTO.

Hazatunid 3entira 100 Mr: TabneTku, BKPUTI NJIBKOBOK OOOJNIOHKOO, Bil Gioro Ao maiixe Oinoro
KOJIbOPY, ABOONYKJi, OBaJbHi, AOBXKHHOW npubau3Ho 15,1 MM i wMpuHOO npudauzno 7,1 MM, 3
TUCHeHHsM «D7SB» 3 ogHoro 6oky ta «100» 3 iHLIoro.

HMazatunid 3enTtisa 140 Mr: TabneTku, BKPUTI MNiIBKOBOIWO O0ONIOHKOO, Bifl Oinoro a0 malixke 6inoro
KONbOPY, ABOOMYKJI, Kpyrii, AiameTpom npubauszHo 11,7 mm, 3 TucHeHHsM «D7SB» 3 oaHoro 6oky ta
«140%» 3 iHWIOrO.

Hazatudi6 3entia 20 mr <> <50 mr><ra> <70 mr>, TabneTku, BKPHTI MiBKOBOIO O0OJIOHKOMO,
BUIYCKAIOTHCS B KOpoOKax, 10 MicTaTh 60 TabneTok, BKPUTUX TUIIBKOBOK OOOJIOHKOO, Y OicTepax
abo Mmictate 60 x 1 TabneTok, BKPUTHX MJIIBKOBOIO O0OJOHKOM, ¥ OiicTepax 3 pa3oBoro 103010, BoHu
TaKOX BUIMYCKAIOThLCs B KOHTeliHepax no 60 TabneTok, BKPUTUX IJ1iBKOBOK 000NOHKOIO.

JazatuHid 3entiea 80 mr <> <100 mr><ta> <140 mr>, TabneTku, BKPUTI MIIBKOBOK 0OOJOHKOILO,
JOCTYTHI B KopoOkax, wo Mictate 30 TabneTok, BKpUTHUX [JIBKOBOKO 00OJIOHKOIO, Y Oinictepax ado
MicTath 30 X 1 TabneTok, BKPHTHX MJIBKOBOK 000JIOHKO1O, Y OJlicTepax 3 pa3oBow 1030t0. BoHu Takox
BHUILYCKarOThCs B KOHTeliHepax nmo 30 TadneTok, BKPUTHX MJ1iBKOBOK 000NOHKOIO.

He Bci po3Mipy ynakoBOK NiAsraloTh NpoJaxy.

BnacHHEK peccTpaniiiHOro mocBil4eHHsS T2 BAPOGCHEK

3enTiBa ®apma I'M6X
65927 ®pankdypT-Ha-Maiigi
Tenedon: 0800 53 53 010
Tenedakc: 0800 53 53 011

Bupo6rnak

CIHTOH XICITAHIA, C.JI.
Kanne Kacrenno, 1,
[Tonirono Jlec CarniHac,
Canr boi ge Jlnodperar,
Bapcenona, 08830, IcnaHis

YK
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Cinton BB

Mikyoser 22,
HEUMEI'EH,
6545CM, Hinepnanau

Ileii mixapceknii 3aci0 3apeecTpoBanni y kpainax-wienax €eponeiicbkoi Exoromiunoi 3omm mix
HACTYIHHMH Ha3BaMH:

Hime4yunna HazatuHid 3eHTiBa 20 Mr TabieTKH, BKPUTI NNIBKOBOIO 0OOIOHKOK
HazaTuni6 3eHTiBa 50 Mr TabJeTKH, BKPUTI MIIBKOBOKO OOOIOHKOK
Ha3zatuni6 3eHTiBa 70 Mr TAONETKH, BKPHTI 11iBKOBOIO OGONOHKOIO
Hazatunid 3enTiBa 80 Mr TabneTkH, BKPHTI [IIBKOBOKO 0GO0NOHKO
Hazatuni6 3enTisa 100 mr tabneTku, BKPUTI MTIBKOBOIO 0GOJIOHKOK
Ha3atunid 3entiBa 140 Mr TabieTKH, BKPUTL TIBKOBOKO 000TOHKO

Heii aaCTOK-BKJIAJHIN BOCTAHHE HeperiiaaaBcesn [[linnsrae 3anoBHEHHIO B Kpaiui peecTpauii]

e il a Ufﬁ?
I 3rigHo :
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[Tepexnan JUicTKy-BKIAANWY WO BKAATAETHCS B KAPTOHHY KOPOOKY

Jucrox-sxiiaanm: Indopmanis AN manicATA

JazaTani6 3eaTipa 20 Mr TabneTKH, BKPHTI ILTiBKOBOIO 000I0HKOI0
JazaTuni6 3enTiBa 50 Mr TableTKH, BKPATI ILIIBKOBOI0 000JI0HKOIO
Ja3aTani6 3enTiBa 70 Mr TabJeTKH, BKPHTI IIiBKOBOIO 000JI0HKOI0
JazaTani6 3enTiBa 80 Mr TabeTKkH, BKPHATI ILTIBKOBOIO 000JI0HK0I0
JazaTuni6 3enaTiBa 100 Mr TabeTKH, BKPHTI ILTIBKOBOIO 00010HKOIO
Jasatani6 3earisa 140 Mr Tab/ieTKH, BKPHTI ITIBKOBOIO 000JI0HKOIO

JazaTunio

YBaxHO OpovYATAliTe IACTOK-BIJIAJHII A0 IOYATKY HpHHOMY JiKapchkore 3acofy, OCKLIbLKH BiH
MiCTATHL BRXITHBY AJd Bac iHdopManiio,

— 30epexiTh Ueil IucTok-BrAaauLl. MoxnuBo, BaM HeoOXiaHO Oyae npoduTaTH Horo wie pas.

— SlkWwo y Bac BUHMKIY 3aNUTAHHSA, 3BEPHITECS 10 JiKaps 4u dpapmauesTa.

— lle#i nikapcbknii 3aci6 mpusnavaeTsCs TUIbKU BaM. He nepenasatite fioro iHwum ocodam. Lie moxe
M 3aLUKOLUTH, HABITH AKUIO Y HUX TAKi % CUMIITOMH, K y Bac.

— Sxwo Bu BiguyBaeTe noGiuHi Iif, 3BEPHITLCA A0 Jikaps un dapmanesTa. Lle TakoX CTOCYEThCS
nobiuHuX Aiit, 110 HEe 3a3HaUeHi Y UbOMY JUCTKY-BKAaauwi. Jus. Po3ain 4.

Iadopmanisy, 3a3Ha9¢Ha Y HOMY JIHCTKY-BKJIATANI]
1. Lo Take JlazaTuHi® 3eHTiBa i JJIs YOO BiH 3aCTOCOBYETHCS
o HeobXigHO 3HATH NMepel noyaTkoM npuitomy JazaTuHio 3eHTiBa
Sk npuiimaru Jazatunid 3eHTiBa
Mosknusi nodiuHi it
Sk 36epiratn JJazaTuni6 3eHTiBa

AN

BwmicT ynakoBku Ta iHwa iH$opMmauis

1 o Take {azaTrHi6 3eHTiRa i AN# Yoro BiH 3acTocoByeTHCA?

JazatuHid 3eHTiBa MICTUTB AilOUY PEUOBHHY Ja3aTUHIO.

JazatiHid 3eHTiBa BUKOPHCTOBYETLCS [ NiKyBaHHs roctporo niMmdodnacHoro neiikozy (['JLI) i3
HasIBHICTIO MO3HTHBHOT Qinanensdiiicekoi xpomocomu (Ph+) y nopocnux, nianirkis i aitel Bikom He
meHme 1 poky, a Takox JimdarnuHoro 6nactHoro XMJI npu pesucTeHTHOCTI abo HENepeHOCUMOCTI
nonepeaHboro nikyBauHs. Y nwoae 3 TJIJI  nefikouuTd, ski HasupawoThes NiMdourTamu,
PO3MHOXYIOTHCS 3aHANTO IIBHAKO i KUBYTh 3aHaATO /M0Bro. J[azaTuHi6 3eHTiBa NpUTHi4y€e pIiCT LMX
KJTITHH.

/’/LWA'//"Z/C}%_
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2 o HeobxiqnO 3HATH Nepea moYaTKoM npaiiomy azaTunié 3enTiBa?

He npmiimaiite [[a3aTiHi0 3eHTiBa:
— SIKIIO Y Bac anepris (rinepuyThHBICTh) HA AA3aTHHIO 41l OyAb-AKH T iHLINE KOMOOHEHT, L0
3a3HaueHuH y po3aini 6.
Sk1o0 y Bac € anepris, 3BepHITLCS 10 JiKaps 33 KOHCYJbTALIEH.

3acrepexxeHHd TA 3aX0AH Ge3MeKH
[lepen nouatkom 3acTocyBaHHs [la3aTnHid 3eHTiBA MPOKOHCYNBTYHTECH ¥ OCOOUCTOrO ikaps, SKUO:

— Bu npuiimaeTe nikn ans po3pitkeHHs KpoBi abo 3anodiraHHs yTBOPEHHIO TPOMOIB (AUB.
«lHWi nikapceki 3acodu Ta lazatuHid 3edTisan).

— V¥ Bac € abo OyJniu B MHHYJIOMY NPOGJieMU 3 MEYiHKOW YU CePLEM.

— [ig uac npuiiomy JlasatuHi® 3eHTiBa MOYHHAIOTHL BHHUKATH TPYIAHOLUi 3 AMXaHHAM, 6ifb y
rpyAasix ado Katlesb: 1€ MOoXe OYTH 03HAKOIO 3aTPUMKH PilMHU B JereHsx abo rpyaHii kniTui
(wo wacriwe 3ycTpivaeThed y NallieHTiB y Bilui 65 pokiB i cTapine), abo uepe3 3MiHIL B
KPOBOHOCHHX CyAHHAX, L0 XXUBJSITh JIEreHi.

— Bu paninle xBopinu Ha iH¢ekuito renatuty B ado icHye ninospa npo HasiBHICTb wiel iHbekuil
3apa3. JlasatHi6 3eHTiBa MOXe MPU3BECTH [0 TOTO, LIO renatut B 3HOBY mnepeline B akTHBHY
da3y, Wo B AesKkUX BHUNaiKax Moxe OyTu netanbHUM. [lalieHTH MatoThb NpoiTH peTenbHE
00CTexXeHHs! Ha HasiBHICTb O3HAaK L€l iHdekUil nepea no4aTkoM JiKyBaHHSL.

— Skwo nia yac npuiiomy a3atunid 3eHTiBa 3’ ABAAIOTHCS CHHL, KPOBOTEUI, JIHXOMAaHKa, BTOMA Ta
CITyTaHiCTh CBiZOMOCTi, 3BepHiThCA A0 Jikaps. Lle Moke OyTH O3HAKOK MOLIKOMKEHHS
KPOBOHOCHUX CYAMH, BIIOMOro sik TpomOoTu4Ha Mikpoanrionatis (TMA).

Baiu nikap Oyae peryJispHO KOHTPOMIOBATH Balll CTaH, L1006 nepekoHaTcs, 1o JasaTuHib 3eHTiBa
Jaec OaxaHudl epext. Bu Takox Oymere perynspHO 34aBaTH aHali3W KpoBi mif 4ac mpuiomy
Ja3aTuHi6 3eHTiBa.

JliTA Ta mimiTkA

He nagaiiTe ueii npenapart pitsm Monoziie 0AHOro poky. IcHye obmexeHnii 1OCBi N BUKOPUCTAHHS
Jazatuni6 3enTiBa y uidl Bikosili rpyni. ¥ niteif, sxi npuiimarors J{a3atinio 3eHTiBa, HEOOXioHO
peTenbHO CNoCTepiraTi 3a POCTOM i PO3BHTKOM KICTOK.

Inmi Jikapcbki 3aco6m Ta lazaTnni6 3enTiBa
Slkuto Bu npuiiMaeTe Uk HelOAABHO NpuiiManu iHLIi nikapcbki 3aco0H, MOBiJOMHE PO e NiKapko.

Ja3aTuHi® 3eHTiBa B OCHOBHOMY MeTabofi3yeTbcsi B mediHui. Jleski nikapcbki 3acodu MOXyTb
BIJMHYTH Ha Aito Ja3zaTHi0 3eHTiBa, AKLIO BOHU 3aCTOCOBYIOTHCS OJHOYACHO.

Hi nikapcbki 3aco0H He MOKHA BHKOPHCTORYBATH pa3oM 3 J[azaTunio 3enTira:

KeTokoHrazon, iTpakoHa30J - e NpoTUrpuOKOBI NpenapaTu.

EprTpoMiunH, KIapuTpOMiUKH, TEMITPOMILIUH — L€ aHTHOIOTHKH.

PutoHasip - e npotueipycHuii npenapar.

®eHiToTH, KapbamaseniH, heHobapbitan - e 3aco6H AJis NiKyBaHHS eninencii.

THIUT TeXHIUHI MO3HAYCHHS. KOAH. 30KpEMa CUMBOJI 3aXMCTy Gpenna 3entisa (M0okKy Th OYTH HAaHECEH] NOAATKE:
[ e FCA T S
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— Pudamniuuy - ue 3acié ans aikyBaHHs TyOepKybo3y.
— ©amOTHIH, OMENPAa3on - Le Jikl, WO ONOKYOTb KIICJAOTHICTb LITYHKA.

~ ~ v

— 73Bipodiil - pocnmiHHuUil mpenapart, AkHil BianyckaeTbcs 0e3 peuenta i BIKOPHCTOBYETbCS ISt
JiKyBaHHA aenpecii Ta iHWINX CTaHiB (TaK0X BIAOMUE K A pericim perjoratinm).

He npuiimaliTe nikapchbki 3aco01, ki HeliTpani3yoTh KHCAOTHICTh WAYHKA (aHTAUMAH, TaKi SK
FiAPOKCHI aJltOMiHiIO 200 TiAPOKCUJ MarHito) 3a 2 roauuu 10 abo yepes 2 roauHu micis
npuitomy JlazaTuHid 3enrisa.

[ToimoMTe nikaps, K10 BH npuiiMaeTe MKW AN PO3piKeHHA KPoBi abo 3anobiraHHs YTBOPEHHIO
TpoMmOiB.

Ja3aTani0 3eATiBa TA NPOAYKTH XAPIYBAHHSA YA HAIOL
He npuiimaiite JlazaTunid 3entira ogHo4acHo 3 rpeiindpyroM abo rpefindpyTOBUM COKOM.

BariTHicTb Ta mepios roqyBaHHN TPYAI0

Skuwo Bu BariTHi abo Mino3proeTe BariTHiCTH, MOBiZOMTE Npo Ue nikapto. He cnif 3actocoBysaTH
Ha3aruHi6 3eHTiBa B mepiof BAriTHOCTI, OKpiM BHUMAAKIB oueBWAHOI HeobximHocTi. Bam sikap
00roBopuTH 3 BaMH NOTeHUifiHUH pu3nk mpuiiomy Ja3arvuui6 3eHTiBa Mig yac BariTHOCTI.

Ilin uac npuiiomy J[asatuni6 3eHTiBa sK >KiHKAM, Tak i 4onoBikam Oyjge peKOMEHAOBAHO
BUKOPUCTOBYBATH €(EeKTUBHY KOHTpaLEIILit0.

Sxwo BU roxyete rpyaro, nosinoMre npo ye mikapto. ITin 4ac npuiiomy [lazatuxid 3eHTiBa ciin
NPUIMHUTH TOAYBAHHS IPYALIO.

KepyBanHS aBTOTPAHCIOPTOM TA iHIIAMH MeXAHIZMAMH

bynbre 0cob6nuBO 00epexHi i Yac KepyBaHHs aBTOTPAHCTIIOPTOM ab0o pobOTH 3 MeXaHi3MaMH, SIKUIO Y
Bac BUHUKJIK N00iI4HI edeKTH, TaKi K 3aMaMOpOUEHHS Ta MOpPY IIEHHS 30pY.

JazaTuni6 3enTiBa MiCTHTH 1aKTO3y TA HATPIM

Skio nikap BaM HOBIJOMIB, IO Y BaC HEMEPEHOCUMICTh AeAKMX LYKPiB, 3BEpHiTbCA A0 Nikaps
nepen NpuitoMOM UbOro NiKapcbKoro 3acody.

Lle#i nixapcekuii 3aci6 mictuth MeHiue 1 MMonb (23 mr)/Tabnerka HaTpito, TOGTO NPAKTUYHO €
Oe3HaTpieBUM.

3  Six npmiimaTe {azaTani6 3enTina?

JIviie nikap 3 4OCBIAOM JikyBaHHs felikemil Moxe mpu3HaudTH Bam JazaTuHid 3eHTiBa. 3aBxau
npuiimaiiTe aikapcbkuii 3aci 3a npu3HauYeHHSAM JiKaps. SIKI10 BH B HOMYCb CYMHIBaeTeCh, 3BEPHITHCS

PexomennoBaHa no4arkosa 1032 Al JOPOCINX MaLieHTIB i3 XpOHiUHOO (a3oto
mr 1 pa3 Ha n0o0y. oz
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PexomennoBaHa novatkoBa fo3a ajis gopociux nauiedTis i3 XMJl ado Ph+ [JIJT y ¢asi akcenepauii
abo dnactHiii gasi craHoBuTh 140 Mr 1 pa3s va 100y.

Jo3yBanHs nas piteil 3 xpoHiuHow ¢aszoro XMJI abo Ph+ T'JIJI BH3HAUaeTbCS HA OCHOBI MacH Tina.
Ja3aTiHi0 3eHTiBa npH3HayYalOTh nepopanbHO OJUH pa3 Ha nody y Gopmi TadneTok naszaTuHidy ado
MOpOWIKY Ja3aTHHIOy IS NpHroTyBaHHsI NepopanbHOi cycneHsii. TadneTku pazatuHidy He
PEKOMEHAYIOTBCS MauieHTam 3 Macoto Tina medie 10 kr. [Topolok aast NpUroTyBaHHs NepopanbHOi
cycmeH3ii ¢l 3aCTOCOBYBATH MNallieHTAM 3 MAcol Tina MeHule 10 Kr i magieHTam, SKi HE MOXYTb
KOBTaTH TabneTkH. 3MiHa [JO3U MOXe BLAOYTHUCA NpU fepexoiai MK npenaparamu (Hampukian,
TadJieTKAMH Ta OPOLUKOM JIJIsl NEPOPaNbHOI CYCHeH3il), TOMY He Cllifl IepeXoUTH 3 OJHOTO Npenapary
Ha iHWHH. Baw nikap BU3HAUYUTL NpaBHILHY JlikapckKy GopMy Ta n03Y Ha OCHOBI Bailoi Baru, Oyab-
akuX nodiyHux edexTiB Ta peakuil Ha dikyBaHHs. ITouartkoBa nosa aszatuuni® 3eHtiBa Ins niteii
PO3PaxoBYETLCS 32 MACOIO TiNa, SIK MOKA3aHO HUXKYE:

Maca mina (k2 Hobosa doza (mz)
Bia 10 no 20 kr 40 mr

Big 20 no 30 kr 60 mr

Big 30 mo 45 kr 70 mr

nosdan 45 kr 100 mr

*TabneTkH HE pexOMEHIOBaHI MallieHTaM 3 Macol Tiaa MeHuwe 10 kr; TakMM mallieHTaM CJif
3aCTOCOBYBATU MOPOILOK NSl IPUTOTYBAHHS I€POPaNIbHOT CyCHEH3iT.

Hewmae pekomenaauiii wono no3ysaHHs JlazatuHi6b 3eHriBa ans pireii 10 1 poky.

3aJexHO BiJ TOrO, sIK BU pearyeTe Ha JIiKyBaHHs, Balll JIikap MOX€ 3alpOlOHyBaTH BUlLly abo HUXKUY
Jo3y ad0 HaBiTh HEHaAOBro MPUNHUHUTH JIiKyBaHHS. Jns BHIUMX a0 HIDKYMX A03 BaM MOXe
3HAJOOUTHCA NpuiiMaTH koMOiHaALil TaGNETOK Pi3HOrO A03YBaHHS.

Sk npuiimaTa [JazaTanié 3enTina?

[Tpuitmaiite TabneTku B OJKMH i TOM xke uac wWoAHA. TabreTkH cnig koBTaTH UinUMH. He noapiburoiite,
He pixcTe i He pokosyiite 1X. He npuiimaiite noapibHeHi Tabnetku. Bu He MoxeTe 6yTu BlieBHEHI, HIO
OoTpUMacTe NpPaBUilbHY A03Y, SKILO NOAPIOHUTH, po3pizaTd, po3KyBaTH ab0 PO3KPHUUIMTH TaONETKHU.
JazatuHib 3eHTiBa MOXHA puitMaTu He3aleXKHO Bi NpuiioMy Txi.

Crneniannai BKka3iBkH moxo moBomkennda 3 {azaTtunio 3enTina

ManotimoBipHo, Wo Tadaerku JazaTnui6 3eHTiBa po3kpulIaTLCA. AJle AKLIO TaK, TO iHII 0Co6u, KpiM
nauieHTa, NOBHHHI BHKOPUCTOBYBATH pyKaBHYKH Nia yac ytunizauil Ja3atunio 3euTisa.

SIx nosro npuiiMaTa JazaTunHi6 3enTiBa

[Tpuiimaiite [lazaTuHi® 3eHTiBa WOAHS, TOKW Jikap HE ckaxe BaM NpUMHHUTH. OO0B’A3KOBO
npuiimatite J[a3aTiHi6 3eHTiBa Tak JOBro, K Ue NPU3HAUHUB Jikap.

SIkmo Bu npriinann 6ineme JazaTtanio 3enTisa, Hisk HOTPiOGHO

SKWo BM BHMAAKOBO MpHiAHSNK 3adaraTo TadJeTOK, HeraiiHO 3BepHITbCA A0 Jikapd,
3HAMOOUTHCA MeH4YHa JOnoMOora. iy

LS
I Yy

[HUIl TEXHIYHI NO3HAYEHHS. KO M. 30KpeMa CHMBOM 3axXUCcTy OpeHaa 3eHTiBa (MOXKYTh 6y TH HaHECEH] 10AATKOBO)
Lt e TR 2
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Slxmo BH 3a0yau npHiiEaTA da3aTnnié 3entina

He npniimaiitTe nmoasifiHy no3y, skwo Bl 3a0ynu npuiiHATH nikapcbkuil 3acio. [puiiMite
HACTYMHY 3annaHoBaHy 403y B 3BHUaiiHIi yac.

SIKLWIO y Bac BUHHKJ 3aNIHTAHHS LIOJ0 3aCTOCYBAHHS LLOTO JIIKAPCHKOMO 3aC00Y, 3BEPHITHCS A0 Jikaps
yu hapmauesTa.

4. SIxi no6iuni edexTH MOXKIHBI?

Sk i yci nikapcbki 3acobu, ueil mpenapar MoXke BUKIMKATH NOGIUHI Aif, NpOTE BOHI NPOSBIASIOTLCA HE
y BCIX.

Bka3aHi HE2k9e CHMITOMH MOXKYTh GyTH 03HAKAMH cepiio3HHX HoGiTHAX edexTiB:

— Sxuo y Bac Oinb y rpyisx, yTpyAHEHe JUXaHHS, Kalleslb | HeMPUTOMHICTS.,

— Sxuwo y Bac BUHUKIIA HECMOAiBaHa KpoBoTeda abo cuHLi 6e3 Tpasm.

~ Sxwo Bu BUSIBUIIM KPOB Y GJIOBOTI, BUNOPOXHEHHAX abo ceui, ado y Bac YopHUil CTiNielb.

— Skuwo BU MaeTe 03HaKU iH(EKUiHOrO 3aXBOPIOBAHHS, Taki K JIMXOMaHKa, CHJIbHHIT 03HOO.

— Skwo y Bac rapsuka, 6inb y poTi UM ropni, yTBOpeHHs nyxupiB ado nyLieHHS Wkipu Ta/abo
CNnU30BUX OBOJIOHOK.

Heraiino 3BepHiTBCH J0 JiKAPS SKUIO B MOMITUIH 1110-HeOY b 3 MEPEPaXOBAHOrO BUIIE.

Jyxe momupeni nodiuHi peakuii (MOXYTb NpoABAATUCS Oiiblue Hixk y 1 i3 10 nauieHTiB):

— Indexuii (y Tomy ducini 6aktepianbHi, BipycHi Ta rpubkosi).

— Cepue 1a fereHi: 3aguiuka.

— Ilpobnemu 3 TpaBneHHAM: Aiapes, Hy10Ta (Hyn0Ta, OJIOBOTA).

— llkipa, Bonoccs, oui, 3araibHUii cral: WKiPHUI BUCKTT, TUXOMaHKa, Habpsik HABKOJIO 00IHYYS, PYK
i Hir, ronoBHU# 6inb, BiguyTTs BTOMU ab0 cnabKoCTi, KpoBOTEUA.

— Bine: 6inp y M’a3ax (nig yac abo nicis npunyvHeHHs NiKyBaHHA), 61b y YepeBHiH NOPOKHUHI,

— JlabopaTopHi NOKa3HHUKH: HM3bKHHA piBEeHb TPOMOOLUMTIB, HHU3bKUH piBeHb JEHKOUMTIB
(HeliTponeHisi), aHeMito, PiIUHY HABKOJO JIETEHIB.

Tlommpeni nobiyHi peakuil (tpanasiiotbest y 1 i3 10 nauieHTie):

— ladekuii: nHeBMOHIs, reprecsipycHa indexiis (Biovaoun uurtoMeranosipyc - IMB), indekuil
BEPXHIX AUXANbHUX WIAXIB, cepiiosHi iHdekniT KpoBi a60 TKaHWH (Y TOMY UHCIi HEYacTi BUMAJKH
3 fleTajJbHUM HACHiIKOM).

— Cepue Ta JnereHi: npuckopeHe cepuebUTTS, HeperynapHe cepueduTTs, 3acTiliHa cepuesa
HEJOCTaTHICTb, cnabKicTb cepueBoro M’si3a, BHCOKHiIl apTepianbHUil THCK, NiJBULLEHHS
apTepialibHOrO TUCKY B JIETEHSX, Kallelb.

— IlpoGnemu 3 TpaBneHHAM: MOPYUIEHHS aNeTUTy, MOPYWEHHS CMAKy, 3MyTTs, 3aMajeHHs TOBCTOI
KHLIKY, 3anop, nedis, BUpa3ka y poTi, 30i/bLIEHHS Bar, 3HIKEHHS Bard, racTpUT,

- LL[Kipa Boioces, oqi 3aranbm|ﬁ CTaH: MOKOJIOBaHHS, csep6i>i< CyXicThb UJKipl/l aKHe, 3anajeHHs

m's3ax i CyFIlOOﬁX M’30BWi Crasm.

At M(/t/‘ Qg’;—
J 3rinuo

| 2 Anuriuannea




233

— JlaBopaTopHi MOKA3HMKH: pinnHa HABKONO cepus. piliHa B JjereHax, aputmis, (edpunbHy
HeliTponeHis, WAYyHKOBO-KHILIKOBA KPOBOTEYA, BIICOKHIT PiBEHb CE40BOT KIICJIOTH B KPOBI.

Heuacri nodiuni peakuii (tpannstorbes y 1 13 100 nawieHTis):

— Cepue Ta fereni: cepueuii Haman (BKIOUatO4H JeTalbHI HaCNIAKH). 3anajneHHs OOOJIOHKH
(pibposHoro Mmillika), 110 OTOUYE CEpUE, HEPEryaspHe cepueOUTTs, 8iflb Py asiX Uepes HeJOCTaTHE
KpOBOMNOCTauaHHs cepust (CTEHOKapAist), HH3bKUH apTepianbHHil THCK, 3BYXKEHHA IHXanbHHX
LUTAXIB, 1O MOXKE BHKINKATH YTPYAHEHHS JUNXAHHS, aCTMY, NiABHILEHHS apTepianbHOro THCKY B
aprepisix (KPOBOHOCHUX CyIMHAX) JIereHiB.

— IlpoGnemu 3 TpaBReHHsAM: 3analieHHs MNiAUTYHKOBOT 3an03ll, BHpa3Ka WNYHKA, 3anajeHHs
CTPABOXOAY, HadpAK >KHBOTA, TPILHHH aHANLHOIO KaHany, YTPYAHEHHE KOBTAHHs, 3anaieHHs
>KOBUHOIO MiXypa, 3aKyMnOpKa >XOBYHUX NPOTOK, racTpo-esodarianbHuii pednrokc (cTaH, Kojn
KHCJIOTA Ta iHWKH BMICT LIUTyHKa TTOBEPTAIOTLCS B FOPJIO).

— Ilkipa, BosOCCS, O4i, 3aranbHUi CTaH: anepridHa peakuis, BKIOUAOUH YyTAUBI UEPBOHI BY3JHKH
Ha UIKipi (By370Ba epuTeMa), 3aHEMOKOEHHS, CIUIyTAHICTb CBIAOMOCTI, MepenajH HAacTpolo,
3HHUXEHHST CTATEBOrO [MOTACY, HEMPUTOMHICTb, TPEMOp, 3analieHHs OKa, L0 BHKJHKAE
nouepBoHiHHg abo Gink, UIKipHe 3aXBOPIOBAHHS, L0 XaPAKTEPU3Y€TbCA 4y TIUBUMH, YEPBOHHMH,
4iTKO BUP@KEHUMM IUIAIMAMU 3 PANTOBUM [OYATKOM JIMXOMaHKH Ta MiABHUIIEHHAM KiJIbKOCTI
nelfikouUTiB (HelTpodiabHH AepMaTos), BTpaTa ClyXy, Yy TAUBICTb JIO CBiT/A, MOTipWIEHHS 30pY,
niABMLIEHA CNbO30TEYA, MOPYUIEHH KONbOPY LIKipH, 3anajneHHs MiALKipHOT KUPOBOT TKAaHUHH,
BUPA3KH Ha LIKipi, yTBOPEHHS MyXUPiB HA ILKipi, po3naay HirTiB, BOJIOCCS, KHCTi Ta CTOMHU, HUPKOBA
HEJOCTATHICTh, YacTe CEYOBHMYCKaHHsS, 30iNbIIEHHS rpyled y 4ONOBiKiB, MOPYIUEHHS
MEHCTPYATBHOrO HUKIY, 3arajbHa cnadkicTs i AuckoMdopT, HU3bka QYHKLIA LM TOBHIHOI 3a/1031,
BTpaTa PiBHOBArHM MiJ 4ac X060, OCTEOHEKPO3 (3MEHLLIEHH 1 IPUILIYBY KPOBi 10 KiCTOK, O MOXe
CIIPHUYMHUTH BTPATY KiCTKOBOT TKAHHHH Ta BIAMUPAHHS KICTOK), apTPUT, HAOPSK LWKipH B Oy Ab-sKil
YACTHHI Tina.

— bBinb: 3amajeHHsi BeH, sike MOXe BHUKJIMKATH MOUYEpPBOHIHHA, GoMtodicTh i HAOpAK, 3amnaneHHs
CYXOXKHUILITS,

— Mo3ok: BTpaTa nam ri.

— JlabGopaTopHi MOKa3HUKM: MOPYLIEHHS MOKA3HUKIB aHaNi3iB KpOBi Ta, MOXIUBO, MOPYLIEHH:
GYHKUIT HUPOK, CNpUYMHEHI TKAHWHAMU BiAMUparOuoi NyXJUHH (CHHIPOM Ji3uCy NyXJIHHR),
HU3bKUH piBeHb anbOyMiHy B KpOBi, HH3bKHII piBeHb NiMQOLMTIB (THMY NelKOUUTIB), BUCOKHUI
piBeHb XONECTEPHHY B KPOBi, 301NblIeHHS NliM(paTHYHUX BY3J1iB, MO3KOBa KPOBOTEHA, NMOPYLUEHHS
ENIEKTPHYHOT aKTHBHOCTI cepus, 30inbLUeHHS cepLid, 3ananeHHs neyiHky, OiNoK B cedi, NiABHLUEHHS
kpeatuHpochokinazy (HepMeHT, 1O MICTUTLCS B OCHOBHOMY B CEpPL, MO3KY 1 CKENIETHHX M’53aX),
nigBuleHui piBeHb TPOMOHiIHY ((depMEHT, WO MICTUTBCA B OCHOBHOMY B CEpLI Ta CKEIETHHX
M s13ax), DiABUILEH H piBeHb raMMa- rayTaminTpancoepasu (GepMeHT, 1o MiCTUTBCA B NEUiHL).

Pigxkicai no6iuHi peakuii (tpanasitorsest y 1 i3 1 000 nauienTis):
— Cepue Ta nereHi: 36iblieHHS MPABOro LUYHOUKA CepLs, 3anaNeHHs CepLEeBOro M 513, NopyLIEeHHA
KPOBOMOCTAYaHHS CEPLEBOro M's3a (rocTpuii KOpoHapHHIl CUHAPOM), 3yNHHKA cepust (3yNHHKa
KPOBOTOKY BiZl cepusi), itiemiuna XBopoda ceplis, 3ananeHHs TKaHHHH, L0 MOKPHBAE cepue i ereHi,
TpombH, TPOMOH B NEreHsX.
— TIpo6nemu 3 TPaB/IEHHAM: BTPATA 3aCBOEHHS 3 LITYHKOBO-KULIKOBOIO TPAKTY HKHT TR
NMOKHBHUX PEUOBUH, TAKUX K 0iNOK, HENPOXIAHICTb KHLUEUHHKA, AHAJIbHUH CBHLLL £
OTBIp Bill aHANBHOrO OTBOPY [0 LIKIPH HABKOJIO 33/IHHOTO MPOXOLY ), nopyLueHH;ﬁ_ g
LLyKpOBHii Jliaber.
— Ilkipa, Bonoccs, oui, 3aranbHUi CTaH: CYZAO0MH, 3aMaJIEHHs 30pPOBOrO HEPBA, L0 N
MOBHY ab0 YaCTKOBY BTPATY 30pY, CUHBO-(DIONETOBI MIAMH Ha LIKIpi, AHOMANbH!

[Hi TeXHIUHI NO3HAYCHHS, KOAW. 30KPEMA CHMBOT 3aXHCTY OpeHaa 3eHTiBa (MOXyTb Oy TH HAHECEHI 101aTKOBO)
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M 30BOi KOOPAITHALLIT), YTPYJAHEHHS XOAbOH, BHKIIEHb. 3aMaNeHHsi KPOBOHOCHIN CYAHH LIKipH.
($idpo3 wiKipH.

— TonoBHHil MO30K: IHCYJbT, THMYACOBIIl eni301 HEBPONOTiuHOT ancdyHKUIl, CrpivIHEHHIl
BTPATO KPOBOTOKY, Mapasiv JHLbOBOrO HepBa, AeMEHLis.

— ImyHHa cucTema: Baxcka anepriuHa peakLuis.

— CKeNeTHO-M's130Ba Ta CNONYYHA TKAHMHA: YMOBibHEHE 3POLUEHHS 3aKPYrJIEHMX KIHUIB, LIO
YTBOPIOIOTH cyrnodn (enidisu); ynosiibHeHHs abo 3aTPHMKA POCTY.

lawi nodiuni edpexTd 3 HEBIAOMOK YACTOTOIO (4acTOTa He MOXKE OyTH OLiHeHA HA OCHOBI HAsABHHX
NaHHX)

- 3anajbHi 3aXBOPIOBAHHS JIEreHb

- lInyHnkoBa abo KHILIKOBA KPOBOTEYA, IO MOXKE NPU3BECTH A0 JETANIBHOTO HACHAKY

- Peunaue (peaxtiBauis) indgekuii renarury B, sikuio Bu neperecnu renatut B (iHbekLio nevwinku) B
MUHYJIOMY

- Peakuis 3 npomnacHHUE0, yTBOPEHHAM MYXHPIiB Ha LIKipi Ta BUPA30K HA CAH30BHX 000JIOHKAX.

- 3aXBOPIOBAHHS HUPOK i3 CUMIITOMAaMH, L0 BKIIIOYaIOTh HAOPSKK Ta 3MiHEHI J]AOOPATOPHI MOKA3HHKH,
Taxi sk Gisok y ceui Ta HU3bKuUil piBeHb Oinka B KpOBI.

- [MolKoIKEHH KPOBOHOCHHUX CyIiH, BijoMe sk TpomOoTHUHA MikpoaHrionaTis (TMA), Bkio4yaouu
3MEHILEHHS KifIbKOCTI €pMTPOLHTIB, 3MEHIIEHHS KiNbKOCTI TPOMOOLUTIB T2 YTBOPEHHS TPOMOIB.

Bain nikap nepesiputh Bac Ha HasBHICTb JesKUX 3 LHMX NOOIYHHX eDeKTIB Mij Yac JNiKyBaHHS.
IoBinomenas upo nobivuni edgextn

Sxwo Bu nomitenu Oyab-aki nobiuni epektu, 3BepHiTECS A0 Nikaps abo dapmauesta. Lle Takox
cToCcyeThes MobiuHUX edexTiB, sAki He 3rafiaHi B Uil 6poutypi.

Bu Takox MOXeTe MOBiJOMUTH NMpo nodiuHi edexTn Oe3nocepeaHbo B
DepepalibHUM IHCTUTYT JiKapchbkUX 3ac00iB Ta MEJUUHUX BUPODiB
JHenaprameHT papMakoHarsisany

Kypr-T'eopr-Kizinrep-Asne 3

D-53175 bouH

Be6-caiiT: www.bfarm.de

[Topinomnenus. IMosimomnstouu npo nodiudi peakuii, Bu moxere nonomMortv HagaTH Oinblue
iHdopmanii npo 6e3nexy ULOro NiKapcbkoro 3acody.

5 Ik 3GepiraTtm Ja3atenHi6 3enTiBa?
[Ipenapar cnin 36epiraTi B HEAOCTYNHOMY AJS AiTel MicLi.

He npuiimaiite ueil npenapart nicist 3aBepiueHHs Horo TepMiHy NpUAATHOCTI, WO BKasaHuil Ha ynakosui.
Tepmin npuaatHocTi nepeadayae ocTaHHiil €Hb BKa3aHOTO MICSLIA.

Jlanuii nikapcbkuii 3acid He notpedye 0coONMBUX yMOB 30epiraHHs.

He Bukupalite nmikapcokuit 3acidé 10 nodyToBux Biaxoais. 3anuTalTe (apmaleBTaf
fikapcbki 3aco0u, sKi BU Bxke He BUKOpHcTOBYeTe. Taki Ail JONOMOXYTH 3aXHMCTH
cepenoBHLIE.

] “Za
[HILII TexHIYHI O3HAYEHHS. KOTH, 30KpeMa CHMBOJ 3aXHCTY OpeHaa 3eHTiBa (MOXKYTh Oy TH HAHECEH] A0AATKL
LG A P
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BmicT ymakoBKH Ta inma ingopmanin

o BxoxuTEL a0 ckiaaxy JazaTani6 3enTiea

— Jliroua pedoBuHa - ue nasatiHio. KoxHa Tabnetka, BKkpHTa MIiBKOBOIO OOOJIOHKOW. MICTHTh
nasatuHidy 20 mr, 50 mr, 70 mr, 80 mr, 100 mr ado 140 mr.
— IHwi pedoBHHM:

Aopo ndemkis. 1aKTO31 MOHOTIAPAT; Lelt0N03a, MiIKpOKpHCTaNiiHa; KPOCKapMenos3a HaTpiko;
riAPOKCHIIPOMINLEN0N03a; CTeapaTt MarHito.

Qoo 101ka madrenad. NAKTO3M MOHOrIApaT; rinpoMenosa; Tutany aiokend (E171): TpnaueTus.

Axumii BurIag Mac IazaTtanioé 3eATiBa Ta BMicT yHaKOBKH

Ja3aTuHio 3entisa 20 mr: TabneTkH, BKPUTI MIIIBKOBOK 00OJIOHKOI, BiJ 6isoro no Maibxe Ginoro
KOJILOPY, ABOOTYKJI, KpyrJli, AlaMeTpoM NpudnusHo 5,6 MM, 3 TUHcHeHHAM «D7SB» 3 ogHoro 60Ky Ta
«20» 3 iHLIOTO.

Jazatuui6 3entiBa 50 Mr: TabneTku, BKPHTI MIiBKOBOK OGOJIOHKOM, Bia Oinoro no maibke Sinoro
KOJIbOpPY, ABOOMYKJi, OBasbHi, NOBXNUHOW mpubanzuo 11,0 mm i wwmpuHoto npubnusno 6,0 mm, 3
THcHeHHsM « D7SBy» 3 oaHoro 60ky ta «S0» 3 iHLwoOro.

JasaTuni® 3entipa 70 mr: TabneTkH, BKPHUTI MJIiBKOBOW 0GONOHKOW, Bia 6inoro po maibxke 6inoro
KONBOPY, ABOOMYKJI, Kpyrii, AiameTpom npubdansHo 9,1 mm, 3 TucHeHHsIM «D7SB» 3 onHoro 6oky Ta
«70» 3 iHLIOTO.

JasaTuHi6 3entira 80 mr: TabneTkM, BKPHUTI IIIBKOBOKO 00OJIOHKOW, Bia Ginoro mo maiixe 6Ginoro
KOJIbOPY, ABOOMYKII, TPUKYTHI, JOBXHHOW mpubnusno 10,4 mm i mwupuHoo npudnnsuo 10,6 mm, 3
THCHeHHSM «D7SB» 3 oHoro 60ky ta «80» 3 iHwIoro.

JlasaTuHi6 3enTiBa 100 mr: TaGneTku, BKPUTI MJiBKOBOIO 060JIOHKOLO, Bif Ginoro no maibxe 6inoro
KONbOPY, JABOOMYKIi, OBajibHi, HOBXKUHOW npudiauzHo 15,1 MM i wupuHoto npudausuo 7,1 mm, 3
THCHEHHAM « D7SB» 3 onHoro 6oky Ta «100» 3 iHioro.

JazaTuni6 3entiga 140 mr: TabneTku, BKPUTI NAIBKOBOW 0BonoHKoO, Bif Ginoro po maiixe 6inoro
KOJILOPY, ABOOMYKI, Kpyrii, Aiametpom npudnuzuo 11,7 MM, 3 THCHeHHAM «D7SB» 3 onHoro 6oky Ta
«140» 3 iHworo.

Hazatuui6 3entisa 20 mr, 50 mr 70 mMr TabneTku, BKPUTI MiBKOBOK OOONIOHKOI, BHIYCKAIOTLCS B
KkopoOKax, Wo MicTaTh 60 TabneTok, BKPUTUX MIIIBKOBOKO 0O0NOHKOL0, y OicTepax ado micTath 60 x 1
TabNeTOK, BKPUTHX M1iBKOBOK 000JNOHKOIO, Y OicTepax 3 pa3oBoto 1030t0. BOHH TakoX BUIYCKalOTbCS
B koHTeliHepax no 60 TabneTok, BKPUTHUX TTIBKOBOKO 000JOHKOIO.

Jasatuni6 3entisa 80 mr, 100 mr, 140 mr Tabnerki, BKPUTi IMIiBKOBOIO OOONOHKOK, NOCTYNHI B
KopoOKax, 1o MicTATh 30 TabNeToK, BKPUTHX MIIIBKOBOK 000NOHKOM, y 6icTepax ado MicTaTh 30 X 1

B KoHTelHepax no 30 TabneTok, BKPUTHX [JiiBKOBOK 060JOHKOIO.

He BCi po3Mipu ynakoBoOK HiAnsiraloTh Npoaaxy.

. /Méf;}-:_e,/s'/ oz
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BaacHHEK peecTpaniiiHOro mocBig9eHHst

3enTiBa @apma I'M6X
65927 Opaukdypr-Ha-Maiiui
Tenedon: 0800 53 53 010
Tenedarc: 0800 53 53 011

Brpo6aBK

CIHTOH XICITAHIA, C.JI.
Kanne Kacrenno, 1,
[Tonirouo Jlec Caninac,
Caur boi ne JInodperar,
Bapcenoua, 08830, Icnanis

YH

Cinton bB

Mikposer 22,
HEWUMETEH,
6545CM, Hinepnaunu
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Ileii mikapchKmii 3aci6 3apeecTpoBannii y kpainax-4ieHax €sponeiicbkoi Exonomiqnoi 3088 mix

HACTYHHHMH HA3BaMH.

Himeuyunna Jazaruni6d 3enTisa 20 Mr TabNETKH, BKPHTI MITIBKOBOK 000IOHKOO

Jazatuni6 3enTisa 50 Mr TabneTKH, BKPUTI MJIIBKOBOK 0OOIOHKOO

TazaTuui6 3enTiBa 70 Mr TabneTKU, BKPUTI MIIiBKOBOIO 000NOHKOO

Ja3atuni6 3enTisa 80 Mr TaONeTKH, BKPUTI TJ1iBKOBOIO 000IOHKOLO

JazaTuni6 3enTiza 100 Mr TabneTky, BKPUTI MJIBKOBOK 000NOHKOO

JazaTuui6 3enTisa 140 Mr TabneTku, BKPUTI M1iBKOBOK 000JOHKOO

Ieii TECTOK-BKJIANHIN BOCTAHHE meperyiaAaBes y TpaBHi 2022,

V4

NTIVA 1065033591

[HWi TexHI4HI NO3HAYEHHSA. KOIM, 30KPEMa CHMBO.1 3aXHCTY OpeHaa 3¢HTiBa (MOXYTh OyTH HAHECEH] J01ATKOBO)
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Wortlaut der fiir die Packungsbeilage vorgesehenen Angaben

Gebrauchsinformation: Information fiir Patienten

Dasatinib Zentiva 20 mg Filmtabletten
Dasatinib Zentiva 50 mg Filmtabletten
Dasatinib Zentiva 70 mg Filmtabletten
Dasatinib Zentiva 80 mg Filmtabletten
Dasatinib Zentiva 100 mg Filmtabletten
Dasatinib Zentiva 140 mg Filmtabletten

Dasatinib

Lesen Sie die gesamte Packungsbeilage sorgfiltig durch, bevor Sie mit der

Einnahme dieses Arzneimittels beginnen, denn sie enthilt wichtige Informationen.

- Heben Sie die Packungsbeilage auf. Vielleicht mdchten Sie diese spater nochmals
lesen.

-  Wenn Sie weitere Fragen haben, wenden Sie sich an Thren Arzt oder Apotheker.

- Dieses Arzneimittel wurde Thnen personlich verschrieben. Geben Sie es nicht an Dritte
weiter. Es kann anderen Menschen schaden, auch wenn diese die gleichen
Beschwerden haben wie Sie.

- Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Thren Arzt oder Apotheker.
Dies gilt auch fiir Nebenwirkungen, die nicht in dieser Packungsbeilage angegeben
sind. Siehe Abschnitt 4.

Was in dieser Packungsbeilage steht

Was ist Dasatinib Zentiva und woflir wird es angewendet?

Was sollten Sie vor der Einnahme Anwendung von Dasatinib Zentiva beachten?
Wie ist Dasatinib Zentiva einzunehmen?

Welche Nebenwirkungen sind mglich?

Wie ist Dasatinib Zentiva aufzubewahren?

Inhalt der Packung und weitere Informationen

AR (LoRboN=

1. Was ist Dasatinib Zentiva und wofiir wird es angewendet?

Dasatinib Zentiva enthilt den Wirkstoff Dasatinib.

Dasatinib Zentiva wird zur Behandlung von Philadelphia-Chromosom-positiver (Ph+)
akuter lymphatischer Leukdmie (ALL) bei Erwachsenen, Jugendlichen und Kindern ab
1 Jahr eingesetzt. Bei Patienten mit ALL vermehren sich weile Blutzellen, die auch
Lymphozyten genannt werden, zu schnell und leben zu lang. Dasatinib Zentiva hemmt
das Wachstum dieser leukimischen Zellen.

Wenn Sie Fragen haben, wie Dasatinib Zentiva wirkt oder warum Ihnen dieses
Arzneimittel verschrieben wurde, fragen Sie Ihren Arzt.

3rigHo
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2. Was sollten Sie vor der Einnahme von Dasatinib Zentiva beachten?

Dasatinib Zentiva darf nicht eingenommen werden,

- wenn Sie allergisch gegen Dasatinib oder einen der in Abschnitt 6. genannten
sonstigen
Bestandteile dieses Arzneimittels sind.
Wenn Sie allergisch sein konnten, fragen Sie Thren Arzt um Rat.

Warnhinweise und Vorsichtsmafinahmen

Bitte sprechen Sie mit Threm Arzt oder Apotheker, bevor Sie Dasatinib Zentiva

anwenden,

- wenn Sie Arzneimittel zur Blutverdiinnung oder zur Vorbeugung von Blutgerinnseln
nehmen (siehe ,,Einnahme von Dasatinib Zentiva zusammen mit anderen
Arzneimitteln‘)

- wenn Sie ein Leber- oder Herzproblem haben oder frither hatten

- wenn Sie bei der Behandlung mit Dasatinib Zentiva Schwierigkeiten beim Atmen,
Brustschmerzen oder Husten bekommen: Dies kénnen Anzeichen von
Fliissigkeitsansammlungen in der Lunge oder dem Brustraum sein (welche haufiger
bei Patienten ab 65 Jahren auftreten) oder Anzeichen einer Verdnderung der
Blutgeféfle, die die Lunge versorgen

- wenn Sie in der Vergangenheit eine Hepatitis-B-Infektion hatten oder
moglicherweise derzeit haben. Dies ist wichtig, weil Dasatinib Zentiva zu einer
Reaktivierung der Hepatitis-B-Erkrankung fithren konnte, welche in manchen Fallen
todlich verlaufen kann. Patienten werden von ihren Arzten sorgfiltig auf Anzeichen
dieser Infektion hin untersucht, bevor die Behandlung begonnen wird.

- wenden Sie sich an Ihren Arzt, wenn Sie wihrend der Therapie mit Dasatinib Zentiva
Blutergiisse, Blutungen, Fieber, Miidigkeit und Verwirrung verspiiren. Dies kann ein
Anzeichen fiir eine Schidigung der Blutgefifle sein, die als thrombotische
Mikroangiopathie (TMA) bezeichnet wird.

Thr Arzt wird Thr Befinden regelmiBig iiberwachen, um zu iiberpriifen, ob Dasatinib
Zentiva die gewiinschte Wirkung zeigt. Auch Ihr Blut wird regelm#Big getestet, wahrend
Sie Dasatinib Zentiva einnehmen.

Kinder und Jugendliche

Dieses Arzneimittel darf Kindern unter 1 Jahr nicht verabreicht werden. Es gibt nur
begrenzte Erfahrungswerte von Dasatinib Zentiva in dieser Altersgruppe.
Knochenwachstum und -entwicklung werden bei Kindem, die Dasatinib Zentiva
einnehmen, genau liberwacht.

Einnahme von Dasatinib Zentiva zusammen mit anderen Arzneimitteln
Informieren Sie Ihren Arzt, wenn Sie andere Arzneimittel einnehmen, kiirzlich andere
Arzneimittel eingenommen haben oder beabsichtigen in Zukunft andere Arzneimittel
einzunehmen.

Dasatinib Zentiva wird hauptséchlich von der Leber abgebaut. Bestimmte Arzneimittel
konnen die Wirkung von Dasatinib Zentiva beeintrichtigen, wenn sie zusammen
eingenommen/angewendet werden.

Die folgenden Arzneimittel diirfen nicht zusammen mit Dasatinib Zentiva

angewendet werden:

- Ketoconazol, Itraconazol — diese sind Arzneimittel gegen Pilzerkrankungen
(Antimykotika)

- Erythromycin, Clarithromycin, Telithromycin — diese sind Antibiotika

- Ritonavir — dies ist ein virushemmendes (antivirales) Arzneimittel

| 3rigno S
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- Phenytoin, Carbamazepin, Phenobarbital — diese sind Arzneimittel zur Behandlung
von Epilepsie

- Rifampicin — dies ist ein Arzneimittel zur Behandlung von Tuberkulose

- Famotidin, Omeprazol — diese sind Arzneimittel, die die Magensdure hemmen

- Johanniskraut — eine pflanzliche Zubereitung, die ohne Verschreibung erhiltlich ist
und zur Behandlung von Depressionen und anderen Zustdnden verwendet wird (auch
bekannt als Hypericum perforatum)

Nehmen Sie innerhalb von 2 Stunden vor und 2 Stunden nach der Einnahme von
Dasatinib Zentiva bitte keine Arzneimittel ein, die die Magensdure neutralisieren
(Antazida wie z. B. Aluminiumhydroxid oder Magnesiumhydroxid).

Informieren Sie Ihren Arzt, wenn Sie Arzneimittel zur Blutverdiinnung oder zur
Vorbeugung von Blutgerinnseln einnehmen.

Einnahme von Dasatinib Zentiva zusammen mit Nahrungsmitteln und Getriinken
Nehmen Sie Dasatinib Zentiva nicht zusammen mit Grapefruits oder Grapefruitsaft ein.

Schwangerschaft und Stillzeit

Informieren Sie unverziiglich lhren Arzt, wenn Sie schwanger sind oder vermuten
schwanger zu sein. Dasatinib Zentiva darf nicht wihrend der Schwangerschaft verwendet
werden, auBer wenn dringend erforderlich. Ihr Arzt wird mit [hnen die mdglichen Risiken
einer Einnahme von Dasatinib Zentiva wihrend der Schwangerschaft besprechen.
Sowohl Mannern als auch Frauen, die Dasatinib Zentiva einnehmen, wird dringend eine
zuverldssige Empféngnisverhtitung wihrend der Behandlung angeraten.

Informieren Sie Thren Arzt wenn Sie stillen. Sie sollten das Stillen einstellen, wihrend Sie
Dasatinib Zentiva einnehmen

Verkehrstiichtigkeit und Fihigkeit zum Bedienen von Maschinen

Besondere Vorsicht bei der Teilnahme am StraBenverkehr und beim Bedienen von
Maschinen ist geboten, wenn Nebenwirkungen wie Schwindelgefiihl und unscharfes
Sehen auftreten.

Dasatinib Zentiva enthilt Lactose und Natrium

Bitte nehmen Sie dieses Arzneimittel erst nach Riicksprache mit Threm Arzt ein, wenn
Thnen bekannt ist, dass Sie unter einer Unvertriglichkeit gegeniiber bestimmten Zuckern
leiden.

Dieses Arzneimittel enthélt weniger als 1 mmol (23 mg) Natrium pro Filmtablette, d. h.,
es ist nahezu ,,natriumfrei*.

3. Wie ist Dasatinib Zentiva einzunehmen?

Dasatinib Zentiva wird Ihnen nur von einem Arzt verschrieben, der auf dem Gebiet der
Leukédmiebehandlung erfahren ist. Nehmen Sie dieses Arzneimittel immer genau nach
Absprache mit Threm Arzt ein. Fragen Sie bei Ihrem Arzt oder Apotheker nach, wenn Sie
sich nicht sicher sind. Dasatinib Zentiva wird Erwachsenen und Kindern ab 1 Jahr
verschrieben.

Als Anfangsdosis fiir erwachsene Patienten bei Ph+ ALL wird empfohlen, einmfix;
140 mg einzunehmen.

Die Dosierung firr Kinder mit Ph+ ALL erfolgt korpergewichtsabhingig!, ]jésa 5
oral einmal tiglich in Form von Dasatinib-Filmtabletten oder Dasatinib’ Pul\ er

rl-‘

Herstellung einer Suspension zum Einnehmen verabreicht. Vi e
LS
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Dasatinib-Filmtabletten werden nicht fiir Patienten mit einem Korpergewicht unter 10 kg
empfohlen. Das Pulver zur Herstellung einer Suspension zum Einnehmen sollte fiir
Patienten mit einem Korpergewicht unter 10 kg verwendet werden. Eine Dosisanderung
kann notwendig sein, wenn zwischen den Formulierungen gewechselt wird (d. h.
Tabletten und Pulver zur Herstellung einer Suspension zum Einnehmen ), so dass Sie
nicht von einem zum anderen wechseln sollten. Auf Grundlage Thres Gewichts, der
Nebenwirkungen und des Ansprechens auf die Behandlung wird Ihr Arzt die richtige
Formulierung und Dosis wihlen. Die Anfangsdosis von Dasatinib Zentiva fur Kinder
wird anhand des Korpergewichts wie folgt berechnet:

Korpergewicht [kg]’ Tdgliche Dosis [mg]
10 bis weniger als 20 kg 40 mg

20 bis weniger als 30 kg 60 mg

30 bis weniger als 45 kg 70 mg

Mindestens 45 kg 100 mg

2 Die Tabletten werden nicht fiir Patienten empfohlen, die weniger als 10 kg wiegen. Fiir
diese Patienten sollte das Pulver zur Herstellung einer Suspension zum Einnehmen
verwendet werden.

Es liegt keine Dosisempfehlung fiir Dasatinib Zentiva bei Kindern unter 1 Jahr vor.

Je nachdem, wie Sie auf die Behandlung ansprechen, kann thr Arzt eine hohere oder eine
niedrigere Dosis oder sogar eine kurzzeitige Unterbrechung der Behandlung empfehlen.
Fir hohere oder niedrigere Dosierungen kann es notwendig sein, dass Sie eine
Kompbination verschicdencr Tablettenstérken einnehmen.

Art der Anwendung

Nehmen Sie Ihre Tabletten jeden Tag zur gleichen Tageszeit ein. Schlucken Sie die
Tabletten im Ganzen. Die Tabletten nicht zerstoBen, teilen oder kauen. Beschédigte
Tabletten nicht einnehmen. Sie konnen nicht sicher sein, dass Sie die richtige Dosis
erhalten, wenn Sie die Tabletten zerstof3en, teilen, kauen oder dispergieren. Dasatinib
Zentiva kann unabhingig von einer Mahlzeit eingenommen werden.

Besondere Hinweise zur Handhabung von Dasatinib Zentiva

Es ist unwahrscheinlich, dass die Dasatinib Zentiva-Tabletten zerbrechen. Aber falls dies
doch passiert und andere Personen als der Patient Dasatinib-Tabletten beriihren, sollten
diese sie nur mit Handschuhen beriihren.

Dauer der Anwendung

Nehmen Sie Dasatinib Zentiva so lange téglich ein, bis [hr Arzt lhnen mitteilt, dass Sie
Dasatinib Zentiva absetzen sollen. Stellen Sie sicher, dass Sie Dasatinib Zentiva so lange
einnehmen, wie es Thnen verschrieben wurde.

Wenn Sie eine groBere Menge von Dasatinib Zentiva eingenommen haben, als Sie
sollten

Wenn Sie versehentlich zu viele Tabletten eingenommen haben, sprechen Sie bitte
unverziiglich mit Ihrem Arzt. Es kénnte eine medizinische Betreuung erforderlich sein.

Wenn Sie die Einnahme von Dasatinib Zentiva vergessen haben

haben. Nehmen Sie die nichste Dosis zur iiblichen Zeit ein.

Wenn Sie weitere Fragen zur Anwendung des Arzneimittels haben, frag_z?l’i Sied

oder Apotheker. {1 77N

3rigHo {”
| 3 opHriHanoM




138

C2-Internal

4. Welche Nebenwirkungen sind moglich?

Wie alle Arzneimittel kann auch dieses Arzneimittel Nebenwirkungen haben, die aber
nicht bei jedem aufireten miissen.

Alle folgenden Gegebenheiten kénnen Anzeichen schwerwiegender Nebenwirkungen

sein:

- wenn Sie Brustschmerzen, Schwierigkeiten beim Atmen, Husten und
Ohnmachtsanfille haben.

- wenn unerwartet Blutungen oder Blutergiisse auftreten, ohne dass Sie sich verletzt
haben.

- wenn Sie Blut in Erbrochenem, im Stuhl oder im Urin finden, oder wenn IThr Stuhl
schwarz ist.

- wenn Sie Anzeichen einer Infektion bemerken, z. B. Fieber oder Schiittelfrost.

- wenn Sie Fieber bekommen, bei Ihnen wunde Stellen in Mund oder Rachen aufireten,
sich Thre Haut und/oder Schleimhaut abschilt oder Blasen bildet.

Kontaktieren Sie unverziiglich Thren Arzt, wenn Sie eines dieser Anzeichen bei sich

feststellen.

Sehr hiufige Nebenwirkungen (konnen mehr als 1 von 10 Behandelten betreffen)

- Infektionen (dazu gehoren Infektionen durch Bakterien, Viren und Pilze)

- Herz und Lunge: Kurzatmigkeit

- Verdauungsprobleme: Durchfall, Unwohlsein oder sich krank fithlen (Ubelkeit,
Erbrechen)

- Haut, Haare, Augen, allgemein: Hautausschlag, Fieber, Schwellungen im Gesicht, an
Hénden und Fiiflen, Kopfschmerzen, Miidigkeit oder Schwiéche, Blutungen

- Schmerzen: Muskelschmerzen (wihrend oder nach dem Absetzen der Behandlung),
Bauchschmerzen

- Tests konnen zeigen: Niedrige Blutplittchenzahl, niedrige Anzahl weiler
Blutkorperchen (Neutropenie), Andmie, Fliissigkeitsansammlung um die Lunge

Hiufige Nebenwirkungen (konnen bis zu 1 von 10 Behandelten betreffen)

- Infektionen: Lungenentziindung, virale Herpesinfektion (einschlieSlich
Cytomegalievirus-CMYV), Infektionen der oberen Atemwege, schwere Infektion des
Blutes oder des Gewebes (auch gelegentlich Fille mit todlichem Ausgang)

- Herz und Lunge: Herzklopfen, unregelméBiger Herzschlag, Herzschwiche
(kongestive Herzinsuffizienz), schwacher Herzmuskel, Bluthochdruck, erhéhter
Blutdruck in der Lunge, Husten

- Verdauungsprobleme: Appetitstérungen, Geschmacksverdnderungen, geblihter oder
aufgetriebener Bauch (Abdomen), Entziindung des Dickdarms, Verstopfung,
Sodbrennen, Schleimhautverletzung im Mund, Gewichtszunahme, Gewichtsverlust,
Magenschleimhautentziindung (Gastritis)

- Haut, Haare, Augen, allgemein: Kribbeln der Haut, Juckreiz, trockene Haut, Akne,
Entziindung der Haut, anhaltendes Ger#usch in den Ohren, Haarausfall, iibermiBige
SchweiBausbriiche, Sehstorungen (einschlieBlich verschwommenes Sehen und
Sehstorungen), trockene Augen, Blutergiisse, Depression, Schlaflosigkeit,
Hitzegefiihl, Schwindel, Quetschungen (blaue Flecken), Anorexie, Somnolenz,
generalisiertes Odem

- Schmerzen: Gelenkschmerzen, Muskelschwiche, Brustschmerzen, Schmerzenan
Hinden und Fiilen, Schiittelfrost, Steifheit von Muskeln und Gelenken, =
Muskelkrampfe

- Tests konnen zeigen: Fliissigkeit um das Herz, Fliissigkeit in der Lunge; ATty
febrile Neutropenie, gastrointestinale Blutungen, hohe H arnsiiurewertlef"im_'l' B

| 3rigHo
| 3 opuriHaniom




139

C2-Internal

Gelegentliche Nebenwirkungen (konnen bis zu 1 von 100 Behandelten betreffen)

Herz und Lunge: Herzanfall (auch mit tédlichem Ausgang), Herzbeutelentziindung,
unregelmaBiger Herzrhythmus, Brustschmerzen aufgrund mangelnder
Blutversorgung des Herzens (Angina), niedriger Blutdruck, Verengung der Luftrohre,
was zu Atembeschwerden fiithren kann, Asthma, erhohter Blutdruck in den Arterien
(BlutgefidBe) der Lunge

Magen und Darm: Bauchspeicheldriisenentziindung, Magengeschwiir, Entziindung
der Speisershre, angeschwollener Bauch (Unterbauch), Hautrisse im Analkanal,
Schwierigkeiten beim Schlucken, Gallenblasenentziindung, Verschluss der
Gallenginge, gastrodsophagealer Reflux (so nennt man es, wenn Siure und anderer
Mageninhalt wieder in die Speiserdhre hochsteigen)

Haut, Haare, Augen, allgemeine Stérungen: Allergische Reaktion einschlieBlich
empfindliche rote Knoten auf der Haut (Erythema nodosum), Angstgefiihl,
Verwirrung, Stimmungsschwankungen, verringertes sexuelles Verlangen,
Ohnmachtsanfille, Zittern, Entziindung des Auges mit R6étung oder Schmerzen, eine
Hautkrankheit, die durch empfindliche, rote, deutliche Flecken mit plétzlich
auftretendem Fieber und Anstieg der Anzahl weiBer Blutkdrperchen gekennzeichnet
ist (neutrophile Dermatose), Schwerhdrigkeit, Lichtempfindlichkeit,
Verschlechterung des Sehvermdégens, erhohte Tranensekretion, Verdnderung der
Hautfarbe, Entziindung des Hautfettgewebes, Hautgeschwiire, Blasenbildung der
Haut, Verdnderung der Nigel, Stérung des Haarwuchses, Hand-Fu3-Syndrom,
Nierenversagen, Haufigkeit des Harndrangs, BrustvergréBerung beim Mann, Stérung
der Menstruation, allgemeine Schwéche und Unwohlsein, Schilddriisenunterfunktion,
Gleichgewichtsstdrung beim Gehen, Osteonekrose (Verminderung des Blutflusses,
der die Knochen mit Blut versorgt, was zu Knochensubstanzverlust und Absterben
der Knochen fiithren kann), Arthritis, Hautschwellung iiberall im Ké&rper

Schmerzen: Venenentziindung, wodurch eine Rétung verursacht werden kann,
Empfindlichkeit und Schwellungen, Sehnenentziindung

Gehirn: Gedéchtnisverlust

Tests kénnen Folgendes ergeben: Ungewodhnliche Blutwerte und méglicherweise
beeintréichtigte Nierenfunktion, was durch die Abbauprodukte des absterbenden
Tumors verursacht wird (Tumorlyse-Syndrom), niedrige Albuminwerte im Blut,
niedrige Lymphozytenwerte (bestimmte weile Blutzellen) im Blut, hohe
Cholesterinwerte im Blut, geschwollene Lymphknoten, Gehimblutung,
UnregelmiBigkeit in der elektrischen Herzaktivitit, vergroBertes Herz,
Leberentziindung, Protein im Harn, erhdhte Kreatinphosphokinasewerte (ein Enzym,
das hauptséchlich im Herzen, Gehirn und in der Skelettmuskulatur vorkommt),
erhohte Troponinwerte (ein Enzym, das hauptséchlich im Herzen und in der
Skelettmuskulatur vorkommt), erh6hte Gamma-Glutamyl-Transferasewerte (ein
Enzym, das hauptsichlich in der Leber vorkommt)

Seltene Nebenwirkungen (konnen bis zu 1 von 1.000 Behandelten betreffen)

Herz und Lunge: VergroBerung des rechten Herzventrikels, Herzmuskelentziindung,
eine Ansammlung von Symptomen aufgrund einer Blockade der Blutversorgung des
Herzmuskels (akutes Koronarsyndrom), Herzstillstand (Unterbrechung des
Blutflusses des Herzens), koronare (das Herz betreffende) arterielle Erkrankung,

Haut, die den Anus umgibt), Verschlechterung der Nierenfunktion, Digt
Haut, Haare, Augen, allgemeine Stoérungen: Krampfe (Konvulsionen) ! -
des Sehnervs, was zu vollstandigem oder teilweisem Verlust des Sehveky% ' _ i 5
fuhren kann, blauviolette Fleckenbildung auf der Haut, anomal hohe /
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Schilddriisenfunktion, Entziindung der Schilddriise, Ataxie (ein Mangel an
Muskelkoordinationsvermigen), beeintrichtigtes Gehvermdogen, Fehlgeburt,
Entziindung der Blutgefile der Haut, Hautfibrose

- Gehim: Schlaganfall, voriibergehende Episode neurologischer Dysfunktion, die durch
mangelnden Blutfluss ausgeldst wird, Ldhmung des VII. Hirnnervs (N. facialis),
Demenz

- Immunsystem: schwere allergische Reaktion

- Muskel-Skelett- und Bindegewebe: verzogertes Zusammenwachsen der abgerundeten
Enden, die Gelenke bilden (Epiphysen); langsameres oder verzdgertes Wachstum

Andere berichtete Nebenwirkungen mit nicht bekannter Hiufigkeit (Haufigkeit auf

Grundlage der verfiigbaren Daten nicht einschétzbar)

- Entziindliche Lungenerkrankung

- Magen- oder Darmblutung, die tédlich sein kann

- Erneutes Auftreten (Reaktivierung) einer Hepatitis-B-Infektion, wenn Sie in der
Vergangenheit bereits Hepatitis B (eine Leberinfektion) hatten

- Eine Reaktion mit Fieber, Blasenbildung auf der Haut und Geschwiiren auf den
Schleimhiuten.

- Nierenerkrankung mit Symptomen einschlieRlich Odeme und verénderte Laborwerte
wie Protein im Urin und niedriger Proteinspiegel im Blut.

- Schiden an Blutgefilen, die als thrombotische Mikroangiopathie (IMA) bekannt
sind, einschlieBlich verringerter Erythrozytenzahl, verminderter Blutpléttchen und
Bildung von Blutgerinnseln.

Thr Arzt wird Sie wihrend der Behandlung auf einige dieser Nebenwirkungen hin
untersuchen.

Meldung von Nebenwirkungen

Wenn Sie Nebenwirkungen bemerken, wenden Sie sich an Thren Arzt oder Apotheker.
Dies gilt auch fiir Nebenwirkungen, die nicht in dieser Packungsbeilage angegeben sind.
Sie konnen Nebenwirkungen auch direkt dem

Bundesinstitut fiir Arzneimittel und Medizinprodukte
Abt. Pharmakovigilanz

Kurt-Georg-Kiesinger-Allee 3

D-53175 Bonn

Website: www.bfarm.de

anzeigen. Indem Sie Nebenwirkungen melden, konnen Sie dazu beitragen, dass mehr

Informationen tiber die Sicherheit dieses Arzneimittels zur Verfiigung gestellt werden.

5. Wie ist Dasatinib Zentiva aufzubewahren?

Bewahren Sie dieses Arzneimittel fiir Kinder unzugénglich auf.

Sie diirfen dieses Arzneimittel nach dem auf dem Flaschenetikett und dem Umbkarton
nach ,,verwendbar bis“ bzw. auf der Blisterpackung nach ,,verw. bis* angegebene
Verfalldatum nicht mehr verwenden. Das Verfalldatum bezieht sich auf den letzten Tag
des angegebenen Monats.

Entsorgen Sie Arzneimittel niemals iiber das Abwasser (z.B. nicht iiber die Tope
das Waschbecken). Fragen Sie in Threr Apotheke, wie das Arzneimittel zu en;-t’.
[
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wenn Sie es nicht mehr verwenden. Sie tragen damit zum Schutz der Umwelt bei.
Weitere Informationen finden Sie unter www.bfarm.de/arzneimittelentsorgung.

6. Inhalt der Packung und weitere Informationen

Was Dasatinib Zentiva enthiilt

- Der Wirkstoff ist Dasatinib. Jede Filmtablette enthilt 20 mg, 50 mg, 70 mg, 80 mg,
100 mg oder 140 mg Dasatinib.
- Die sonstigen Bestandteile sind:
- Tublettenkern: Lactose-Monohydrat; mikrokristalline Cellulose (101);
mikrokristalline Cellulose (102); Croscarmellose-Natrium; Hyprolose (53,4-80,5
% Hydroxypropoxy-Gruppen); Magnesiumstearat (Ph.Eur.) [pflanzlich].
- Tablettenhiille: Lactose-Monohydrat; Hypromellose; Titandioxid (E171);
Triacetin.

Wie Dasatinib Zentiva aussieht und Inhalt der Packung

Dasatinib Zentiva 20 mg Filmtabletten: Die Filmtablette ist weil bis cremefarben,
bikonvex, rund mit einer durchschnittlichen Grofe von 5,6 mm und hat auf einer Seite
»D7SB*“ und auf der anderen ,,20“ eingepragt.

Dasatinib Zentiva 50 mg Filmtabletten: Die Filmtablette ist weil bis cremefarben,
bikonvex, oval mit einer durchschnittlichen Linge von 11,0 mm und Breite von 6,0 mm
Auf einer Seite hat sie ,,D7SB“ und auf der anderen ,,50“ eingeprigt.

Dasatinib Zentiva 70 mg Filmtabletten: Die Filmtablette ist weil3 bis cremefarben,
bikonvex, rund mit einer durchschnittlichen GréBe von 9,1 mm und hat auf einer Seite
,D7SB* und auf der anderen ,,70“ eingeprigt.

Dasatinib Zentiva 80 mg Filmtabletten: Die Filmtablette ist weil bis cremefarben,
bikonvex, dreieckig mit einer durchschnittlichen Linge von 10,4 mm und Breite von 10,6
mm. Auf einer Seite hat sie ,,D7SB* und auf der anderen ,,80* eingeprigt.

Dasatinib Zentiva 100 mg Filmtabletten: Die Filmtablette ist weill bis cremefarben,
bikonvex, oval mit einer durchschnittlichen Linge von 15,1 mm und Breite von 7,1 mm.
Auf einer Seite hat sie ,,D7SB* und auf der anderen ,,100* eingepragt.

Dasatinib Zentiva 140 mg Filmtabletten: Die Filmtablette ist weill bis cremefarben,
bikonvex, rund mit einer durchschnittlichen Gréfie von 11,7 mm und hat auf einer Seite
-D7SB® und auf der anderen ,,140“ eingeprigt.

Dasatinib Zentiva 20 mg Filmtabletten, 50 mg Filmtabletten und 70 mg Filmtabletten
sind in Blisterpackungen mit 60 Filmtabletten oder 60 x 1 Filmtablette in
Blisterpackungen zur Abgabe von Einzeldosen erhiltlich. Zudem sind diese auch in
Flaschen mit 60 Filmtabletten erhéltlich.

Dasatinib Zentiva 80 mg Filmtabletten, 100 mg Filmtabletten und 140 mg Filmtabletten
sind in Packungen mit 30 Filmtabletten in Blisterpackungen oder 30 x 1 Filmtablette in
Blisterpackungen zur Abgabe von Einzeldosen erhiltlich. Zudem sind diese auch in
Flaschen mit 30 Filmtabletten erhiltlich.
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Pharmazeutischer Unternehmer

Zentiva Pharma GmbH
65927 Frankfurt am Main
Telefon: 0800 53 53 010
Telefax: 0800 53 53 011

Hersteller

Synthon Hispania, S.L.
Calle Castello 1

Poligono Las Salinas

08830 Sant Bo1 de Llobregat
Barcelona

Spanien

oder

Synthon BV
Microweg 22

6545 CM Nijmegen
Niederlande

Dieses Arzneimittel ist in den Mitgliedsstaaten des Europiischen Wirtschaftsraumes
(EWR) unter den folgenden Bezeichnungen zugelassen:
Deutschland Dasatinib Zentiva 20 mg Filmtabletten

Dasatinib Zentiva 50 mg Filmtabletten

Dasatinib Zentiva 70 mg Filmtabletten

Dasatinib Zentiva 80 mg Filmtabletten

Dasatinib Zentiva 100 mg Filmtabletten

Dasatinib Zentiva 140 mg Filmtabletten

Diese Packungsbeilage wurde zuletzt iiberarbeitet im September 2021.
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Wording of the information provided for the package leaflet
Package leaflet: Information for the user

Dasatinib Zentiva 20 mg film-coated tablets
Dasatinib Zentiva 50 mg film-coated tablets
Dasatinib Zentiva 70 mg film-coated tablets
Dasatinib Zentiva 80 mg film-coated tablets
Dasatinib Zentiva 100 mg film-coated tablets
Dasatinib Zentiva 140 mg film-coated tablets

dasatinib

Read all of this leaflet carefully before you start taking this medicine because it contains
important information for you.

Keep this leaflet. You may need to read it again.

If you have any further questions, ask your doctor or pharmacist.

This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.

What is in this leaflet

R S

1

What Dasatinib Zentiva is and what it is used for

. What you need to know before you take Dasatinib Zentiva

How to take Dasatinib Zentiva

Possible side effects

How to store Dasatinib Zentiva

Contents of the pack and other information

‘What Dasatinib Zentiva is and what it is used for?

Dasatinib Zentiva contains the active substance dasatinib.

Dasatinib Zentiva is used to treat Philadelphia chromosome positive (Ph+) acute lymphoblastic
leukaemia (ALL) in adults, adolescents and children at least 1 year of age, and lymphoid blast CML
in adults who are not benefiting from prior therapies. In people with ALL, white cells called
lymphocytes multiply too quickly and live too long. Dasatinib Zentiva inhibits the growthedrse

leukaemic cells.
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If you have any questions about how Dasatinib Zentiva works or why this medicine has been
prescribed for you, ask your doctor.

2  What you need to know before you take Dasatinib Zentiva

Do not take Dasatinib Zentiva

— if you are allergic to dasatinib or any of the other ingredients of this medicine (listed
in section 6).
If you could be allergic, ask your doctor for advice.

Warnings and precautions
Talk to your doctor or pharmacist before using Dasatinib Zentiva if you

— are taking medicines to thin the blood or prevent clots (see "Other medicines and Dasatinib
Zentiva").
— have a liver or heart problem, or used to have one.

— start having difficulty breathing, chest pain, or a cough when taking Dasatinib Zentiva: this
may be a sign of fluid retention in the lungs or chest (which can be more common in patients
aged 65 years and older), or due to changes in the blood vessels supplying the lungs.

— have ever had or might now have a hepatitis B infection. This is because Dasatinib Zentiva
could cause hepatitis B to become active again, which can be fatal in some cases. Patients will
be carefully checked by their doctor for signs of this infection before treatment is started.

— experience bruising, bleeding, fever, fatigue and confusion when taking Dasatinib Zentiva,
contact your doctor. This may be a sign of damage to blood vessels known as thrombotic
microangiopathy (TMA).

Your doctor will regularly monitor your condition to check whether Dasatinib Zentiva is having
the desired effect. You will also have blood tests regularly while you are taking Dasatinib Zentiva.

Children and adolescents

Do not give this medicine to children younger than one year of age . There is limited experience
with the use of Dasatinib Zentiva in this age group. Bone growth and development will be closely
monitored in children taking Dasatinib Zentiva.

Other medicines and Dasatinib Zentiva
Tell your doctor if you are taking, have recently taken or might take any other medicines.

Dasatinib Zentiva is mainly handled by the liver. Certain medicines may interfere with the effect
of Dasatinib Zentiva when taken together.

These medicines are not to be used with Dasatinib Zentiva:

— Ketoconazole, itraconazole - these are antifungal medicines.
— Erythromycin, clarithromycin, telithromycin - these are antibiotics.

— Ritonavir - this is an antiviral medicine.
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Phenytoin, carbamazepine, phenobarbital - these are treaments for epilepsy.

— Rifampicin - this is a treatment for tuberculosis.

Famotidine, omeprazole - these are medicines that block stomach acids.

— St. John’s wort - a herbal preparation obtained without a prescription, used to treat depression
and other conditions (also known as Zipericum perjoraruns).

Do not take medicines that neutralise stomach acids (antacids such as aluminium hydroxide
or magnesium hydroxide) in the 2 hours before or 2 hours after taking Dasatinib Zentiva.

Tell your doctor if you are taking medicines to thin the blood or prevent clots.

Dasatinib Zentiva with food and drink
Do not take Dasatinib Zentiva with grapefruit or grapefruit juice.

Pregnancy and breast-feeding

If you are pregnant or think you may be pregnant, tell your doctor immediately. Dasatinib Zentiva
is not to be used during pregnancy unless clearly necessary. Your doctor will discuss with you
the potential risk of taking Dasatinib Zentiva during pregnancy.

Both men and women taking Dasatinib Zentiva will be advised to use effective contraception
during treatment.

If you are breast-feeding, tell your doctor. You should stop breast-feeding while you are taking
Dasatinib Zentiva.

Driving and using machines
Take special care when driving or using machines in case you experience side effects such as
dizziness and blurred vision.

Dasatinib Zentiva contains lactose and sodium

If you have been told by your doctor that you have an intolerance to some sugars, talk to your
doctor before taking this medicine.

This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is to say essentially
‘sodium-free’.

3 How to take Dasatinib Zentiva

year of age. 71
.'1 gy ] ,.Ll.rij.

The starting dose recommended for adult patients with chronic phase QIML is 100 /%
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The starting dose recommended for adult patients with accelerated or blast crisis CML or Ph+ ALL
is 140 mg once a day.

Dosing for children with chronic phase CML or Ph+ ALL is on the basis of body weight. Dasatinib
is administered orally once daily in the form of either dasatinib tablets or dasatinib powder for oral
suspension. Dasatinib tablets are not recommended for patients weighing less than 10 kg. The
powder for oral suspension should be used for patients weighing less than 10 kg and patients who
cannot swallow tablets. A change in dose may occur when switching between formulations (i.e.,
tablets and powder for oral suspension), so you should not switch from one to the other. Your doctor
will decide the right formulation and dose based on your weight, any side effects and response to
treatment. The starting dose of Dasatinib Zentiva for children is calculated by body weight as shown
below:

Body Weight (kg)* Duaily Dose (mg)
10 to less than 20 kg 40 mg

20 to less than 30 kg 60 mg

30 to less than 45 kg 70 mg

at least 45 kg 100 mg

The tablet is not recommended for patients weighing less than 10 kg; the powder for oral
suspension should be used for these patients.

There is no dose recommendation for Dasatinib Zentiva with children under 1 year of age.

Depending on how you respond to the treatment, your doctor may suggest a higher or lower dose,
or even stopping treatment briefly. For higher or lower doses, you may need to take combinations
of the different tablet strengths.

How to take Dasatinib Zentiva

Take your tablets at the same time every day. Swallow the tablets whole. Do not crush, cut or chew
them. Do not take dispersed tablets. You cannot be sure you will receive the correct dose if you
crush, cut, chew or disperse the tablets. Dasatinib Zentiva tablets can be taken with or without a
meal.

Special handling instructions for Dasatinib Zentiva

It is unlikely that the Dasatinib Zentiva tablets will get broken. But if they do, persons other than
the patient should use gloves when handling Dasatinib Zentiva.

How long to take Dasatinib Zentiva

Zentiva for as long as it is prescribed.

If you take more Dasatinib Zentiva than you should ‘ /i
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If you have accidentally taken too many tablets, talk to your doctor immediately. You may require
medical attention.

If you forget to take Dasatinib Zentiva

Do not take a double dose to make up for a forgotten tablet. Take the next scheduled dose
at the regular time.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4  Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

The following can all be signs of serious side effects:

— If you have chest pain, difficulty breathing, coughing and fainting.
— If you experience unexpected bleeding or bruising without having an injury.
— If you find blood in your vomit, stools or urine, or have black stools.
— If you get signs of infections such as fever, severe chills.
— If you get fever, sore mouth or throat, blistering or peeling of your skin and/or mucous
membranes.
Contact your doctor immediately if you notice any of the above.

Very common side effects (may affect more than 1 in 10 people):

— Infections (including bacterial, viral and fungal).

— Heart and lungs: shortness of breath.

— Digestive problems: diarrhoea, feeling or being sick (nausea, vomiting).

— Skin, hair, eye, general: skin rash, fever, swelling around the face, hands and feet, headache,
feeling tired or weak, bleeding.

— Pain: pain in the muscles (during or after discontinuing treatment), tummy (abdominal) pain.

— Tests may show: low blood platelet count, low white blood cells count (neutropaenia), anaemia,
fluid around the lungs.

Common side effects (may affect up to 1 in 10 people):

— Infections: pneumonia, herpes virus infection (including cytomegalovirus - CMV), upper

respiratory tract infection, serious infection of the blood or tissues (including uncommon cases
with fatal outcomes).

— Heart and lungs: palpitations, irregular heartbeat, congestive heart failure, weak heart muscle,

high blood pressure, increased blood pressure in the lungs, cough.

increase, weight decrease, gastritis. :
— Skin, hair, eye, general: skin tingling, itching, dry skin, acne, inflammation of {i¢
noise in ears, hair loss, excessive perspiration, visual disorder (includirg
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and disturbed vision), dry eye, bruise, depression, insomnia, flushing, dizziness, contusion
(bruising), anorexia, somnolence, generalised oedema.

— Pain: pain in joints, muscular weakness, chest pain, pain around hands and feet, chills, stiffness
in muscles and joints, muscle spasm.

— Tests may show: fluid around the heart, fluid in the lungs, arrhythmia, febrile neutropaenia,
gastrointestinal bleeding, high uric acid levels in the blood.

Uncommon side effects (may affect up to 1 in 100 people):

— Heart and lungs: heart attack (including fatal outcome), inflammation of the lining (fibrous sack)
surrounding the heart, trregular heartbeat, chest pain due to lack of blood supply to the heart
(angina), low blood pressure, narrowing of airway that may cause breathing difficulties, asthma,
increased blood pressure in the arteries (blood vessels) of the lungs.

— Digestive problems: inflammation of the pancreas, peptic ulcer, inflammation of the food pipe,
swollen tummy (abdomen), tear in the skin of the anal canal, difficulty in swallowing,
inflammation of the gallbladder, blockage of bile ducts, gastro-oesophageal reflux (a condition
where acid and other stomach contents come back up into the throat).

— Skin, hair, eye, general: allergic reaction including tender, red lumps on the skin (erythema
nodosum), anxiety, confusion, mood swings, lower sexual drive, fainting, tremor, inflammation
of the eye which causes redness or pain, a skin disease characterized by tender, red, well-
defined blotches with the sudden onset of fever and raised white blood cell count (neutrophilic
dermatosis), loss of hearing, sensitivity to light, visual impairment, increased eye tearing,
disturbance in skin colour, inflammation of fatty tissue under the skin, skin ulcer, blistering
of the skin, nail disorder, hair disorder, hand-foot disorder, renal failure, urinary frequency,
breast enlargement in men, menstrual disorder, general weakness and discomfort, low thyroid
function, losing balance while walking, osteonecrosis (a disease of reduced blood flow to the
bones, which can cause bone loss and bone death), arthritis, skin swelling anywhere in the body.

— Pain: inflammation of vein which can cause redness, tendemess and swelling, inflammation
of the tendon.

— Brain: loss of memory.

— Tests may show: abnormal blood test results and possibly impaired kidney function caused
by the waste products of the dying tumour (tumour lysis syndrome), low levels of albumin
in the blood, low levels of lymphocytes (a type of white blood cell) in the blood, high level
of cholesterol in the blood, swollen Iymph nodes, bleeding in the brain, irregularity of
the electrical activity of the heart, enlarged heart, inflammation of the liver, protein in the urine,
raised creatine phosphokinase (an enzyme mainly found in the heart, brain and skeletal muscles),
raised troponin (an enzyme mainly found in the heart and skeletal muscles), raised
gamma-glutamyltransferase (an enzyme mainly found in the liver).

Rare side effects (may affect up to 1 in 1,000 people):

— Heart and lungs: enlargement of the right ventricle in the heart, inflammation of the heart muscle,
collection of conditions resulting from blockage of blood supply to the heart muscle (acute
coronary syndrome), cardiac arrest (stopping of blood flow from the heart), coronary (heaﬁ)
artery disease, inflammation of the tissue covering the heart and lungs, blood clots, blo
the lungs.

— Digestive problems: loss of vital nutrients such as protein from your digest'}_.
obstruction, anal fistula (an abnormal opening from the anus to the skm afditil e
impairment of kidney function, diabetes. Y.
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— Skin, hair, eye, general: convulsion, inflammatjon of the optic nerve that may cause a complete
or partial loss of vision, blue-purple mottling of the skin, abnormally high thyroid function,
inflammation of the thyroid gland, ataxia (a condition associated with lack of muscular
coordination), difficulty walking, miscarriage, inflammation of the skin blood vessels, skin
fibrosis.

— Brain: stroke, temporary episode of neurologic dysfunction caused by loss of blood flow, facial
nerve paralysis, dementia.

— Immune system: severe allergic reaction.

— Musculoskeletal and connective tissue: delayed fusion of the rounded ends that form joints
(epiphyses); slower or delayed growth.

Other side effects that have been reported with frequency mot kmewn (cannot be estimated from
the available data):

— Inflammation of the lungs.

— Bleeding in the stomach or bowels that can cause death.

— Recurrence (reactivation) of hepatitis B infection when you have had hepatitis B in the past
(a liver infection).

— A reaction with fever, blisters on the skin, and ulceration of the mucous membranes.

— Disease of the kidneys with symptoms including oedema and abnormal laboratory test results
such as protein in the urine and low protein level in the blood.

— Damage to blood vessels known as thrombotic microangiopathy (TMA), including decreased red
blood cell count, decreased platelets, and formation of blood clots.

Your doctor will check for some of these effects during your treatment.

Reporting of side effects

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects
not listed in this leaflet. You can also report side effects directly via the national reporting system
listed in Appendix V. By reporting side effects you can help provide more information on the safety
of this medicine.

S  How to store Dasatinib Zentiva
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the bottle label, blister or carton
after EXP. The expiry date refers to the last day of that month.

This medicine does not require any special storage conditions.

to throw away medicines you no longer use. These measures will help protect the envai
LR
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Contents of the pack and other information

What Dasatinib Zentiva contains

— The active substance is dasatinib. Each film-coated tablet contains 20 mg, 50 mg, 70 mg, 80 mg,
100 mg or 140 mg dasatinib.

— The other ingredients are:
ZTablet core: lactose monohydrate; cellulose, microcrystalline; croscarmellose sodium;
hydroxypropylcellulose; magnesium stearate.

Film-coaring: lactose monohydrate; hypromellose; titanium dioxide (E171); triacetin.

‘What Dasatinib Zentiva locks like and contents of the pack

Dasatinib Zentiva 20 mg: the film-coated tablet is white to off-white, biconvex, round with a
diameter of approximately 5.6 mm, with “D7SB” debossed on one side and “20” on the other side.

Dasatinib Zentiva 50 mg: the film-coated tablet is white to off-white, biconvex, oval with a length
of approximately 11.0 mm and a width of approximately 6.0 mm, with “D7SB” debossed on one
side and “50” on the other side.

Dasatinib Zentiva 70 mg: the film-coated tablet is white to off-white, biconvex, round with a
diameter of approximately 9.1 mm, with “D7SB” debossed on one side and “70” on the other side.

Dasatinib Zentiva 80 mg: the film-coated tablet is white to off-white, biconvex, triangular with a
length of approximately 10.4 mm and a width of approximately 10.6 mm, with “D7SB” debossed on
one side and “80” on the other side.

Dasatinib Zentiva 100 mg: the film-coated tablet is white to off-white, biconvex, oval with a length
of approximately 15.1 mm and a width of approximately 7.1 mm, with “D7SB” debossed on one
side and “100” on the other side.

Dasatinib Zentiva 140 mg: the film-coated tablet is white to off-white, biconvex, round with a
diameter of approximately 11.7 mm, with “D7SB” debossed on one side and “140” on the other
side.

Dasatinib Zentiva 20 mg <,> <50 mg> <and> <70 mg> film-coated tablets are available in boxes
containing 60 film-coated tablets in blisters, or containing 60 x 1 film-coated tablets in unit dose
blisters. They are also available in containers containing 60 film-coated tablets.

Dasatinib Zentiva 80 mg <,> <100 mg> <and> <140 mg> film-coated tablets are available in boxes
containing 30 film-coated tablets in blisters, or containing 30 x 1 film-coated tablets in unit dose
blisters. They are also available in containers containing 30 film-coated tablets.

Not all pack sizes may be marketed.
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Marketing Authorisation Holder and Manufacturer

Zentiva Pharma GmbH
65927 Frankfurt am Main
Telefon: 0800 53 53 010
Telefax: 0800 53 53 011

Manufacturer
Synthon Hispania, S.L.
Calle Castello, nol,
Poligono Las Salinas,
Sant Boi de Llobregat,
Barcelona, 08830,
Spain

or

Synthon BV
Microweg 22,
NIJMEGEN, 6545CM,
The Netherlands

This medicine is authorised in the Member States of the European Economic Area under the

following names:

Germany Dasatinib Zentiva 20 mg Filmtabletten
Dasatinib Zentiva 50 mg Filmtabletten
Dasatinib Zentiva 70 mg Filmtabletten
Dasatinib Zentiva 80 mg Filmtabletten
Dasatinib Zentiva 100 mg Filmtabletten
Dasatinib Zentiva 140 mg Filmtabletten

This leaflet was last revised in September 2021.
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